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PREFACE 
Thank you for purchasing our offset press. 

A WARNING 
Never replace any parts other than the consumables shown in the machine 

operation edition "4-5 Supplies" in the operation manual. The replacement 

should be done by a service technician who has special knowledge and 

technical expertise through training, so consult the dealer who you purchased 

the machine from. 
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How to use the parts list 
1. Section number 

This parts list is divided into machine sections and each section has a number. 

(Example) Section number 

5340Z 230 
The section number 

The machine model number 

* This number includes both the machine model number and 
the section number. 

2. How to use the parts list 

1) To find the part number(when ordering the part) 

Part to replace 
Find the section number needed 
on this illustration of the machine. 

2) To find the section number and the position identificaiton number 
of the part in the illustration when knowing the part number 

   

  

 

To find the section number and 
the position identification number 
use the part number index at the 
end of this manual 
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SECTION s E GT i oN NUMBER'  

 

BED FRAME 

 

The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

No. 
- 7 /sET Na 

a t -9-/ PART Na 
SNA#/ 
Mdt-91 COMPONENT PARTS 

ip
a

ART NAME MR 
CrtY 

1 5340 61 461 F5DA/JA".- TRANSFORMER COVER 1 
2 9642061414 J-1"3 M6X14 SMALL PAN-HEAD SCREW M6X14 
3 9710060008 WNVP'/J" M6 SPRING WASHER M6 4 

 4 I 
4 9716060014 t5 b" M6 PLAIN WASHER M6 4 
5 98705051 F5DA DRB-12UL TRANSFORMER DRB-12UL 1 
6 5330 13 111-1 7"55")f. BRACKET 8 
7 9670102008 9”F*Nid. M10X20 HEXAGON SOCKET BOLT M10X20 32 
8 5290 1 4 120 D"1".941"-A JACK BASE 6 
9 9660100014 tVh M10 HEXAGON NUT M10 1 6 

1 0 5340 11 110-3 1"VF" BED 1 
11 95101001-1 T-9- 1.5KW 3PH MOTOR 1.5KW 3PH 1 

7$9h.ht9" U.S.A..CANADA 
11 97038-1 T-9- 1.5KW 3PH 200V MOTOR 1.5KW 3PH 200V 1 
12 9716080014 t5 13" M8 PLAIN WASHER M8 4 
1 3 9710080008 A"VP`h" M8 SPRING WASHER M8 4 
1 4 9672081614 WA797NNI/1- M8X16 HEXAGON HEAD BOLT M8X16 4 
1 5 5340 1 5 111 70

-q- PULLEY 1 
1 7 9684060608 F)t f.)' M6X6 SET SCREW M6X6 2 
1 8 5340 15 112 MI"- COVER 1 
1 9 9710050014 A "h" M5 SPRING WASHER M5 15 
20 9642051014 J-1"DV.)" M5X10 SMALL PAN-HEAD SCREW M5X10 1 9 
21 9672104514 c0h9404,h M10X45 HEXAGON HEAD BOLT M10X45 6 
22 9710100008 j"1 M10 SPRING WASHER M10 1 0 
23 9672102514 oVh9VIDF M10X25 HEXAGON HEAD BOLT M10X25 8 
24 5330 11 1 81 70 D_F PLATE 4 
25 5340 11 1 70-1 7-(-9'-1”F" FEEDER BED 1 
26 5340 11 1 51 hA"- COVER 1 
27 5340 61 151-2 7"5”1. BRACKET 1 
28 95103006 1(DA"-9 FR-Z024-1.5K INVERTER FR-Z024-1.5K 1 
28 95103010 1ID1\"-9 FR-Z024-1.5K INVERTER FR-Z024-1.5K UL 1 

7$q1Jfh19" U.S.A..CANADA 
28 95103011 1(DA"-9 FR-A220-1.5K INVERTER FR-A220-1.5K 1 

CED3r, FOR CE SPEC. 
29 5341 61 154-1 bV- COVER 
29 5341 61 155 hA'- COVER 1 

CED3r) FOR CE SPEC. 
30 9670061208 9”FliNDF M6X12 HEXAGON SOCKET BOLT M6X12 4 
31 9670041608 VVF71iNDF M4X16 HEXAGON SOCKET BOLT M4X16 4 
34 99953-1 77) SP101A-1123HBT FAN SP101A-1123HBT 1 
35 9710030008 A"V/"V* M3 SPRING WASHER M3 4 
36 9642031414 M3X14 SMALL PAN-HEAD SCREW M3X14 4 
37 9710050008 A"V/"/3"4 M5 SPRING WASHER M5 2 
38 5340 61 423 7"”VF BRACKET 1 
39 5340 11 113 7"57VF BRACKET 1 

Y$9b.ht9' U.S.A..CANADA 
39 5340 11 114 7"5,-Vh BRACKET 1 

CED2') FOR CE SPEC. 
40 95147 7"VD2 SR-7W-2 BUSHING SR-7W-2 

7Plbfht9' U.S.A..CANADA 
40 98899 7"VD/ SR-6P3-5 BUSHING SR-6P3-5 1 

CED3') FOR CE SPEC. 
41 9670051008 M5X1 -0 HEXAGON SOCKET BOLT M5X10 2 

7$9h.ht9' U.S.A..CANADA 
42 99776 i1'A"71'1D9- FR-BIF NOISE FILTER FR-BIF 1 
43 9642042014 1-1"3D" M4X20 SMALL PAN-HEAD SCREW M4X20 1 
44 9710040008 A"V)"13" M4 SPRING WASHER M4 5 
45 9660040014 tVF M4 HEXAGON NUT M4 5 
46 5340 76 001-2 t-flial°) OIL PAN 2 
47 5340 11 152-1 1A'- COVER 2 

9 



5340Z 110 
SECTION SECTION NUMBER 

*'qr-,03 Au.64 1AMAts6ta15, 50141cattt At4fUr<t o. 
The dimension of the parts marked with a * differ depending on the press serial 
number. when ordering parts, please inform us of the press serial number. 

1`"A."71,—L 

BED FRAME 

4 -jalln12— T Na A No SA$#/ 
4VVCOMPONENT PARTS 4:i ART NAME 

48 9716100014 t5/-"1a4 M10 PLAIN WASHER M10 
49 5344 74 314 4.VD2-9—(7)3()$-W`D NUMBER PLATE 

MR 
Q'tr  

1 6 
1 
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SECTION 
SECTION NUMBER 5340Z 170 *° :)70 )1-fir) 

PUMP PIPING 



 

SECTION SECTION NUMBER 

 

  

PUMP PIPING * 0613d1 41, IctUMAtS. 6 tzzo, < 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

Na ti"/AP:a T Na  Na 
 

4 i -/COMPONENT PARTS 
ART NAME  RR 

VtY 
5290 16 200-4 i7-*°:)7° ASSY - AIR PUMP ASSY 1 

3.7.12.21-27.29-37.52-57.59-62.66.67 
91100-2 ASSY AIR PUMP ASSY 

29.61.62 
1 5340 1 7 127 t"=-114-7 10X1.7X670 HOSE 10X17X670 1 
2 91211 iti -AA"DF" 1 6 HOSE BAND 16 5 
3 5290 34 152-1 :V7°J1, NIPPLE 2 
4 9670052008 Vh'VFVIDF M5X20 HEXAGON SOCKET BOLT M5X20 2 
5 5290 1 7 1 20-1 IY-9-iA1l) AIR TERMINAL 1 
6 97034 .1-9- 750W 200V MOTOR 750W 200V 1 

/V'' 200V 3 PHASE 200V 
6 97054 E-- SCL-KR 550W MOTOR SCL-KR 550W 1 

9D9') 200V.208V.220V 1 PHASE 200V.208V.220V 
7 5290 1 6 311 BOTTLE 2 
8 90904 5X5X28 KEY 5X5X28 1 

1 PHASE 
8 90906 A1`N9- 6X6X36 KEY 6X6X36 

3 PHASE 
9 9710050008 ) 1 " M5 SPRING WASHER M5 7 

1 0 9642051014 J-1"D.D" M5X10 SMALL PAN-.HEAD SCREW M5X10 1 
11 9672051214 oVh9V10. M5X12 HEXAGON HEAD BOLT M5X12 4 
12 9664050014 far)tVF M5 WING NUT M5 2 
1 3 9710060008 VV/"13" M6 SPRING WASHER M6 4 
1 4 9716060014 t5iPh"4 M6 PLAIN WASHER M6 4 
15 5290 17 113 A"11,7" VALVE 1 
1 6 9684061608 F E)" M6X16 SET SCREW M6X16 2 
1 8 5330 1 6 112-2 7°- 11- PULLEY 1 

9)9 ,) 60HZ 1 PHASE 60HZ 
1 8 5340 1 6 111-1 To_ u _ PULLEY 1 

ID9') 60HZ 3 PHASE 60HZ 
18 5340 1 6 112-1 70_,_ PULLEY 1 

/D9') 50HZ 3 PHASE 50HZ 
1 8 5340 1 6 113-1 7°-9- PULLEY 1 

50HZ 1 PHASE 50HZ 
1 9 90101 A-35 V-BELT A-35 1 

60HZ 60HZ 
1 9 90102 Vi\"11/F A-36 V-BELT A-36 1 

50HZ 50HZ 
20 5340 17 113 A,No_ii._ SPACER 2 
21 5290 1 6 315 9VD1,- WASHER 2 
22 5290 1 6 313 71(11/9- FILTER 2 
23 91240 =V7°Ill 3/4" NIPPLE 3/4" 5 
24 91233 ill4" 3/4" ELBOW 3/ 4" 1 
25 5290 1 6 316 SCREW 2 
26 5290 1 6 314 A7°99" SPRING 2 
27 5290 1 6 312 Ac" :i PACKING 2 
28 9672081614 oVh9V114- M8X16 HEXAGON HEAD BOLT M8X16 4 
29 5290 1 6 215-1 I7-*°D7° AIR PUMP 1 
30 91237 zV7°11, 1/8" NIPPLE 1/8" 1 
31 91236 IWIi" 1/8" ELBOW 1/8" 1 
32 5290 1 6 411 n0.00 PIPE 1 
33 5290 1 6 418 TN'”Vt. BRACKET 1 
34 5290 1 6 417 7"5TVI,  BRACKET 1 
35 91234 ill4" 3/4" ELBOW 3/4" 1 
36 5290 1 6 212 +1,V7° CAP 2 
37 91231 7`1 VD2 3/4"X3/8" BUSHING 3/4"X3/8" 2 
38 5340 1 7 123 D"Ghpit-A 9X15X580 HOSE 9X15X580 2 
39 9410301608 A7° 11:)9"t°) 3X16 SPRING PIN 3X16 2 
40 5340 17 114 7t°7)1.4, SPINDLE 1 

13 



SECTION SECTION NUMBER 

*7 Attstat ict-abints6k6sitZlitzuett.AWUr<Mto?  The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

5340Z 170 

- /SET No. si3 g -g-/ PART Na 
SAVt/ 
4kOZ*-14/ COMPONENT PARTS 

 PART NAME 
Q'ty 

41 5340 1 6 421 t".7.— Wh— A 15X22X1000 HOSE 15X22X1000 1 
42 9642055014 t D D'" M5X50 SMALL PAN—HEAD SCREW M5X50 6 
43 9650052014 711)/5D D" M5X20 SCREW M5X20 2 
44 5300 12 224 70 1 _ F  PLATE 2 
45 5310 17.117-1 V7Z(50̀ -99"1,— ) KNOB(DARK GRAY) 2 
46 5300 17 116 hAN`—  COVER 2 
47 5290 17 115 77° 11D2" SPRING 2 
48 5340 17 112 At°Dh"lti SPINDLE 1 
49 91213 74 — AA":)h" 19 HOSE BAND 19 2 
50 5290 17 111 ANIO`N VALVE 1 
51 5290 17 119 95D7° CLAMP 3 
52 91251 t1r1l/1V7° 6 OIL CUP 6 1 
53 5290 16 412-1 41,V7° CAP 1 
54 90502 0- 1W" P-46 0—RING P-46 1 
55 91150 I— II, WICK 1 
56 5290 1 6 414 li"hlti BOTTLE 1 
57 5290 1 6 413 tVF NUT 1 
58 5340 1 6 423 t"=-1 4 — A 10X17X800 HOSE 1 0X17X800 1 
59 91232 T — Illfili" 3/4" T—TYPE ELBOW 3/4" 1 
60 91200 Ai— A:V7°11, P13/4" HOSE NIPPLE PT3/4" 1 
61 5290 16 226 70_ 9 _ PULLEY 1 
62 9670081608 ”Vf$Nlit. M8X16 HEXAGON SOCKET BOLT M8X16 1 
63 5340 17 1 25 D"LhAi— A 9X15X370 HOSE 9X15X370 2 
64 5330 16 422 t".=-11fili — A 10X17X1000 HOSE 1 0X17X1000 1 
65 9660060014 tVI, M6 HEXAGON NUT M6 1 
66 5290 16 416-1 /ANL/ NOZZLE 1 
67 5290 16 419 71IL'9—  FILTER 1 

$°)7° A-03D 

PUMP PIPING 
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SECTION 

t9:>4 
SECTION NUMBER 5340Z 210 9"-(1 h'")-fb 

1ST CYLINDER PRESSURE 
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SECTION SECTION NUMBER 

 

  

1 ST CYLINDER PRESSURE *.v—onau.fatiztUMAYs6k6,ist3MITAtatAML —c<M0. 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

Na E "  A LW /PAR T Na 
81ru #/ 

/COMPONENT ftt-W 
ART NAME 

PARTS I 

 

5340 21 120Z DA"— ASSY LEVER ASSY 
24,28 

5340 21 1 40Z DA"— ASSY LEVER ASSY 
75,78 

5340 21 1 80 
.
3i)1-fD"9 ASSY ADJUSTMENT SHAFT ASSY 
5-9,13 

5340 21 520Z DA"— ASSY LEVER ASSY 
28,74 

5340 21 550Z-2 DA"— ASSY LEVER ASSY 
78,87 

5340 21 560 3r)t-(t°) ASSY ADJUSTMENT PIN ASSY 
1 4,18,102 

5340 21 570 D1'7h ASSY SHAFT ASSY 
94,95,105,106 

5340 21 630 D1'7h ASSY SHAFT ASSY 
7,13,114-116 

1 5340 21 1 91 A-11, SCALE 
2 5290 22 318 f.)" SCREW 
3 5300 22 317 70

1.
,... F PLATE 

4 5310 22 313-1 9"-0,11, ( 9"-99"D—) DIAL(DARK GRAY) 
5 5340 21 1 82 hL CAM 
6 9410302008 A7°11)9"t°) 3X20 SPRING PIN 3X20 
7 9410301608 A7°11)9"t°) 3X16 SPRING PIN 3X16 
8 5340 21 1 81 D1,7F SHAFT 
9 9410302508 A7°U)9"t°) 3X25 SPRING PIN 3X25 

.10 9642040414 1-1"3D" M4X4 SMALL PAN—HEAD SCREW M4X4 
11 9710040008 A"VI"h"* M4 SPRING WASHER M4 
12 5340 21 1 75 A7°U)9" SPRING 
13 5340 21 183 5iVt- RATCHET 
1 4 9660080014 tVF M8 HEXAGON NUT M8 
15 5321 22 121 $"11,F BOLT 
1 6 9684040408 1- E," M4X4 SET SCREW M4X4 
17 5290 37 433 A",),' SPRING STUD 
1 8 9410301208 A7°11)9"t°) 3X12 SPRING PIN 3X12 
1 9 9710080008 A h"* M8 SPRING WASHER M8 
20 5340 21 131 1,  THRUSTER 
21 9684050508 F D" M5X5 SET SCREW M5X5 
22 5330 52 492 h)(h5— LOCK COLLAR 
23 9721100008 E- 11)9" E-10 E—RING E-10 
24 5340 21 120 JJGDA"— CAM LEVER 
25 9670062508 'M'YFAi"lbh M6X25 HEXAGON SOCKET BOLT M6X25 
26 5340 21 174 7"5h.VF BRACKET 
27 5340 21 130 3')t-ft°) ADJUSTMENT PIN 
28 5290 21 612 7"VD2 BUSHING 
29 9670052008 9 1•7ti 11,1- M5X20 HEXAGON SOCKET BOLT M5X20 
30 5340 21 112 A9VF" STUD 
31 9410502008 A7°9)9"t

0
) 5X20 SPRING PIN 5X20 

32 9721120008 E- 11)9" E-12 E—RING E-12 
33 5340 21 173 7—t ARM 
34 5340 21 172 to:, PIN 
35 5290 33 451-1 77°11)9" SPRING 
36 5290 21 1 61 *1LT SPRING STUD 
37 5340 21 1 71 A9VF" STUD 
38 9710120008 A"V,"/J" M12 SPRING WASHER M12 
39 9660120014 tVF M12 HEXAGON NUT M12 
40 5300 59 565-1 A7°11)9" SPRING 
41 5290 41 114-1 A"VJ SPRING STUD 
42 9721040008 E- 11)9" E-4 E—RING E-4 
43 5300 56 088 A7° 11)9" SPRING 
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SECTION SECTION NUMBER 
5340Z 210 

*v-“):.au,at .c.: 14bixtsvz..?6,axiwzaatimgur<A,.: 0. 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

9"-(1 F")-(D 

1ST CYLINDER PRESSURE 

1r71-t-9- /SET Na Na gl3 Pa t -W PART Na 
SOA#/ 
* /COMPONENT PARTS 

ART NAME 
g 

gific 
WtY 

44 5340 21 111 9)9 LINK 1 
45 5310 52 293 *"A BOSS 1 
46 9721070008 E-9)9" E-7 E-RING E-7 11 
47 5340 21 210 9D9 LINK 1 
48 90628 . 7tV7q1:°) SSP-4 SNAP PIN SSP-4 2 
49 5300 33 561-2 1:0) PIN 1 
50 91710001 A,N0_,_ SPACER 2 
52 5340 21 133 *"A BOSS 2 
53 5310 52 292 A9)1" STUD 1 
54 5340 21 1 44 *"A BOSS 1 
55 5340 21 1 45 9)9 LINK 1 
56 9670041208 V”helliF M4X12 HEXAGON SOCKET BOLT M4X12 4 
57 97632-1 VDJ-(F" AS-05N AC115V SOLENOID AS-05N AC115V 1 
58 5330 57 151 7"5 .Vh BRACKET 1 
59 9660040014 tVls M4 HEXAGON NUT M4 4 
60 9670061208 Vh.VF*Nlits M6X12 HEXAGON SOCKET BOLT M6X12 8 
61 5340 21 154-1 9)9 LINK 3 
62 90692 /5A" L10 CONED DISC SPRING L10 4 
63 5340 21 152 1:0) PIN 2 
64 9670103008 Vh.VFellit- M10X30 HEXAGON SOCKET BOLT M10X30 1 
65 5340 21 160 7-t ARM 1 
66 9670062008 VVF*"11)F M6X20 HEXAGON SOCKET BOLT M6X20 4 
67 5340 21 1 43 MI"- COVER 1 
68 5290 29 412 bLo-5-t1(9) CAM ROLLER INNER RING 4 
69 5340 21 1 48 9)9 LINK 1 
70 5340 21 1 51 9D9 LINK 3 
71 9670065508 V *"11)F M6X55 HEXAGON SOCKET BOLT M6X55 2 
72 5340 21 1 47 AFVA°- STOPPER 1 
73 5340 21 540 V't,  THRUSTER 1 
74 5340 21 520 DA"- LEVER 1 
75 5340 21 1 40 DA"- LEVER 1 
76 5340 21 511 A9VF" STUD 1 
77 5340 21 1 46 AFVA°- STOPPER 1 
78 5290 26 112 7"VD2 BUSHING 2 
79 9670063508 Vh.V1-*"IbF M6X35 HEXAGON SOCKET BOLT M6X35 4 
80 5330 21 664 AFVA°- STOPPER 1 
81 5340 21 1 34-1 A9'.9h" STUD 1 
82 9710100008 A"”"h" M10 SPRING WASHER M10 4 
83 9660100014 tVF M10 HEXAGON NUT M10 4 
84 5290 52 244 A"VJh' SPRING STUD 2 
86 5330 21 662 hA"- COVER 1 
87 5340 21 550-2 DA"- LEVER 1 
88 5340 21 562-2 A9V1" STUD 1 
89 5340 21 563 AhVA°- STOPPER 1 
90 5340 21 840 DA"- LEVER 1 
91 5340 21 842 A9VF" STUD 1 
92 5340 21 564 9)9 LINK 1 
94 5340 21 580 7-G ARM 1 
95 9411503600 5- -A 0 -1:0 ) 5X36 TAPER PIN 5X36 2 
97 5290 54 325 A7°9)9" SPRING 1 
98 5340 21 830-1 9)9 LINK 1 

100 5340 21 850-1 9)9 ARM 1 
1 01 5340 21 841 A9VF" STUD 1 
102 5340 21 561 top  PIN 1 
103 5340 21 572 hA"- COVER 2 
104 90319 *"-11,1"79)9" 6203ZZ BALL BEARING 6203ZZ 2 
105 5340 21 571 D1,7F SHAFT 1 
106 5340 21 590 Y-L ARM 1 
107 5290 33 454 A" n' SPRING STUD 1 



1ST CYLINDER PRESSURE 

SECTION I ON NUMBEK  

Itv- 045ausat il4biAts6A-:?b, Z4ictiatAMU --c<Et). 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

Na Ma 
lig t -V PART Na 

smn/ 
4 j -!'/ COMPONENT PARTS 

PART NAME 
No. Wty 

108 5290 21 142 A"*n' SPRING STUD 1 
1 09 5340 21 610 7-L ARM 1 
110 5340 21 621 A9VF" STUD 1 
111 5340 21 633 SCALE 1 
112 5340 21 640 PLATE 1 
113 5340 21 622 BRACKET 1 
114 5340 21 631-1 Dt7F SHAFT 1 
115 9410303008 A701jp9t0:-

.) 
 3X30 SPRING PIN 3X30 1 

116 5340 21 632-1 hL CAM 1 
117 5300 54 152 7"VD2 BUSHING 1 
118 5290 37 123 7"VD2 BUSHING 1 
119 5340 21 220 7-L ARM 1 
1 20 5340 21 891 COVER 1 
122 9716040014 t5/'/J" M4 PLAIN WASHER M4 2 
123 9410503208 ° 9.'9"t°D 5X32 SPRING PIN 5X32 2 
124 9715060014 t5/"h" M6 PLAIN WASHER M6 2 
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SECTION 
SECTION NUMBER 5340Z 220 9"-f2 1-`")1(1) 

2ND CYLINDER PRESSURE 
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SECTION SECTION NUMBER' - 

*.v —“Amusfatztzt-Abints6k6sitZtli,731MtAihlit;“ 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

2ND CYLINDER PRESSURE 

NO. F t-lg./SET Na 
413 At-91 PART Na 

45MA/ 
WAt-gICOMPONENT PARTS 

PART NAME 
Na 

gR 
VtY 

5340 21 1 80 3 "9 ASSY ADJUSTMENT SHAFT ASSY 1 
24,25,50-53 

5340 21 520Z W- ASSY LEVER ASSY 1 
95,99 

5340 21 530Z 1/fl"- ASSY LEVER ASSY 1 
94,95 

5340 21 560 I3')11t'D ASSY ADJUSTMENT PIN ASSY 1 
11,37,39 

5340 21 630 Dt7F ASSY SHAFT ASSY 1 
24-27,33 

5340 21 730Z W- ASSY LEVER ASSY 1 
76,77 

5340 21 760Z-1 DV- ASSY LEVER ASSY 1 
77,89 

5340 21 770 D1,71- ASSY SHAFT ASSY 1 
28,32,38,91 

1 9721070008 E-97)9N' E-7 E-RING E-7 11 
2 5340 21 1 51 UD9 LINK 3 
3 5290 33 451-1 AT'"JD9' SPRING 2 
4 5290 21 1 42 SPRING STUD 1 
5 5290 33 454 SPRING STUD 1 
6 9721120008 E.-T.)9" E-12 E-RING E-12 2 
7 5340 21 790 7-L ARM 1 
8 5340 21 621 A9Vh" STUD 1 
9 9710120008 A "h" M12 SPRING WASHER M12 2 

1 0 9660120014 fVF M12 HEXAGON NUT M12 2 
11 9660080014 tVt. M8 HEXAGON NUT M8 8 
12 9710080008 A h" M8 SPRING WASHER M8 5 
13 5340 21 564 9D9 LINK 1 
1 4 90692 /5A' L10 CONED DISC SPRING L10 4 
1 5 5340 21 152 to p  PIN 2 
1 6 5340 21 633 A-Ji) SCALE 1 
17 5340 21 640 PLATE 1 
18 9684050508 M5X5 SET SCREW M5X5 1 0 
1 9 9642040414 t'N'Th)" M4X4 SMALL PAN-HEAD SCREW M4X4 2 
20 9710040008 A"V/"JJ" M4 SPRING WASHER M4 6 
21 5340 21 1 75 A7° U)9" SPRING 2 
22 5340 21 622 7" .5h.VF BRACKET 1 
23 9670063508 Vh. FAINDF M6X35 HEXAGON SOCKET BOLT M6X35 4 
24 5340 21 1 83 ”IV17 RATCHET 2 
25 9410301608 A7° 9D9't ° ) 3X16 SPRING PIN 3X16 3 
26 5340 21 631-1 Dt7F SHAFT 1 
27 5340 21 632-1 hL CAM 1 
28 9411503600 5-A ° -b°D 5X36 TAPER PIN 5X36 2 
29 9670061208 Vh'VF*"11,1- M6X12 HEXAGON SOCKET BOLT M6X12 8 
30 5340 21 572 hV- COVER 2 
31 90319 li"-V1"7 11:)9" 6203ZZ BALL BEARING 6203ZZ 2 
32 5340 21 771 Dt7F SHAFT 1 
33 9410303008 77°11 )9't'D 3X30 SPRING PIN 3X30 1 
35 5340 21 1 54-1 9D9 LINK 3 
36 9721100008 E-UD9" E-10 E-RING E-10 5 
37 9410301208 A7 c"W"t°D 3X12 SPRING PIN 3X12 1 
38 5340 21 780 Y-L ARM 1 
39 5340 21 561 to p  PIN 1 
40 5340 21 1 48 9D9 LINK 1 
41 9670103008 Vh'VFV10- M10X30 HEXAGON SOCKET BOLT M10X30 1 
42 5340 21 740 7-L ARM 1 
43 5340 21 830-1 9.7)9 LINK 1 
44 5340 21 860-1 W- LEVER 1 
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F/  :/ 3 /: - 
5340Z 220 

SECTION SECTION NUMBER 

*v-03$0.41,atz...:71-abints6k6sttViivAtatitMUT<ko. 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

9"-f2 h",-.(D 

2ND CYLINDER PRESSURE 

/SET Na Na 05 a 4 -'4/ P AR T Na MA*-9./ 
60A#/ 

COMPONENT PARTS 
ART NAME 

& Q'ty 

45 5340 21 871 A9VF" STUD 1 
46 5340 21 191 A-II) SCALE. 1 

- 47 5290 22 318 :-.-) " SCREW 
48 5300 22 317 70 1.1 _ 1, PLATE 1 
49 5310 22. 313-1 9"11'$(9"-99"D-) DIAL(DARK GRAY) 1 
50- 5340 21 1 82 bG CAM 1 
51 9410302008 A7°9D9"t°) 3X20 SPRING PIN 3X20 1 
52 5340 21 1 81 D1'7F SHAFT 1 
53 9410302508 A7°9 "t°:.) 3X25 SPRING PIN 3X25 1 
54 9670062508 9V1s*"bh M6X25 HEXAGON SOCKET BOLT M6X25 2 
55 5340 21 1 74 7"”VF BRACKET 1 
56 5340 21 172 to p  PIN 1 
57 5340 21 173 Y-L ARM 1 
58 9684040408 h)t D" M4X4 SET SCREW M4X4 1 
59 5321 22 121 *NH' BOLT 3 
60 5340 21 171 A9Vh" STUD 1 
61 5300 59 565-1 77° 11D9" SPRING 4 
62 5290 52 244 A"bh' SPRING STUD 2 
63 5290 54 325 A70 9.)9" SPRING 1 
64 9721040008 E- 11D9" E-4 E-RING E-4 6 
65 5330 21 664 AFVA°- STOPPER 1 
66 5340 21 880-1 7-L ARM 1 
67 5340 21 841 A9Vh" STUD 1 
68 9710100008 A"V,"b" M10 SPRING WASHER M10 3 
69 9660100014 tVh M10 HEXAGON NUT M10 3 
70 9670062008 9h'VF*"11/F M6X20 HEXAGON SOCKET BOLT M6X20 4 
71 5340 21 143 1 A"- COVER 1 
72 5290 29 412 bLo-5-t1r9) CAM ROLLER INNER RING 4 
73 9410502008 A7°97)9"t°D 5X20 SPRING PIN 5X20 2 
74 5290 37 433 A"V3h' SPRING STUD 1 
75 5290 21 1 61 A"hh SPRING STUD 2 
76 5340 21 730 DA"- LEVER 1 
77 5290 26 112 7"VD/ BUSHING 2 
78 9670065508 Vh'Vh*"11,1' M6X55 HEXAGON SOCKET BOLT M6X55 2 
79 5340 21 1 47 AFVA°- STOPPER 1 
80 5340 21 1 34-1 A9VF" STUD 1 
82 5330 21 662 1 A"- COVER 1 
83 5340 21 563 AFVA°- STOPPER 1 
84 5340 21 1 44 *"A BOSS 1 
85 5340 21 1 45 97)9 LINK 1 
86 5330 52 492 h$1j5- LOCK COLLAR 4 
87 5300 56 088 A7°9D9" SPRING 4 
88 5340 21 562-2 A9V1" STUD 1 
89 5340 21 760-1 DA"- LEVER 1 
90 5340 21 133 *"A BOSS 2 
91 5340 21 590 7-L ARM 1 
92 5340 21 1 46 AFVA°- STOPPER 1 
93 5340 21 130 't-ft°D ADJUSTMENT PIN 2 
94 5340 21 530 bLDA"- CAM LEVER 1 
95 5290 21 612 7"VD/ BUSHING 2 
96 9670051608 9h'191..*10. M5X16 HEXAGON SOCKET BOLT M5X16 3 
97 5340 21 751 A9VF" STUD 1 
98 5340 21 1 31 VI,  THRUSTER 1 
99 5340 21 520 DA"- LEVER 1 

1 00 9670052008 9,Vh*"11,h M5X20 HEXAGON SOCKET BOLT M5X20 3 
1 01 5340 21 112 A9Vh" STUD 1 
1 02 5290 41 114-1 A"*/), SPRING STUD 1 
103 9670041008 V”h*"11/F M4X10 HEXAGON SOCKET BOLT M4X10 4 
104 97630-1 9DI-fh" AS-05N AC115V SOLENOID AS-05N AC115V 1 



SECTION OE\,111J1N 1,4 UMDZIC 

*-q—opsau,atciz-riAmxtstz.bsistz4izuat,kilaut<mo. 
The dimension of the parts marked with a 3( differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

No. -t71-t-9- /SET Na 
O - /PART Na 

niPaZit/ 
1 i - / COMPONENT PARTS 

ART NAME 
g 

MR 
WtY 

1 05 90628 AtV7°t°D SSP-4 SNAP PIN SSP-4 2 
106 91710001 A ,No_41._ SPACER 2 
107 5340 21 721 IJ D9 LINK 1 
108 5300 33 561-2 Lc') PIN 1 
1 09 5340 21 210 1JD9 LINK 1 
110 5340 21 540 '”"t,  THRUSTER 1 
111 9660040014 1")t- M4 HEXAGON NUT M4 4 
112 5330 57 151 7'5i')F BRACKET 1 
113 5310 52 293 ;VA BOSS 1 
114 5340 21 710 7-L ARM 1 
115 5310 52 292 A9Vh" STUD 1 
116 5290 37 1 23 7)D2 BUSHING 1 
117 5300 54 1 52 7"VD/ BUSHING 1 
118 9410503208 A7° 11 D9't°D 5X32 SPRING PIN 5X32 2 
119 9715060014 ti h" M6 PLAIN WASHER M6 2 
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2ND CYLINDER PRESSURE 



SECTION 
SECTION NUMBER 5340Z 230 TV F"') 

IMPRESSION CYLINDER 



SECTION .E UTION NUMBER 

*7 --. 0“Att,ttl izr.TIUMAYs64:6,i2t3Z4i,mUlttAMUT<Afo. 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

IMPRESSION CYLINDER 

No. .tv /SET 
AiS PDF

41.

/ PART Na 
SM#/ 
Wt/COMPONENT PARTS 

g ART NAME  MR 
Q'ty 

5340 23 110Z-3 7V1-`") ASSY IMPRESSION CYLINDER ASSY 1 
5.23 

5340 23 115Z AOD":")9" ASSY HOUSING ASSY 1 
51.52 

5340 23 117Z AOD":)7" ASSY HOUSING ASSY 1 
52.58 

5340 23 210 Dt7F ASSY SHAFT ASSY 2 
28.32.33 

5340 23 231Z h"-(1." ASSY GUIDE ASSY 2 
30.31 

5340 23 232Z 7"oV9 ASSY BLOCK ASSY 2 
38.39 

5340 23 250 *JO"- ASSY HOLDER ASSY 4 
5.16 

1 9648030614 /53D" M3X6 SMALL FLUSH HEAD SCREW M3X6 12 
2 5340 23 240 V)( GRIPPER 12 
3 5480 23 221 *11,9"- HOLDER 12 
4 90699 UtVh M5 U-NUT M5 12 
5 90324036 1-F"W\"79D9" NEEDLE BEARING HK1516.2RSAS1 8 
6 91630 t-OlD IR12X15X16.5 INNER RING IR12X15X16.5 8 
7 5290 29 311 WASHER 4 
8 5340 23 237-1 AhVA°- STOPPER 4 
9 9670061608 M6X16 HEXAGON SOCKET BOLT M6X16 12 

1 0 5480 23 222 t°D PIN 12 
11 5480 23 223 '° j,% SPRING 12 
12 9410501208 A7°1JD9"t°) 5X12 SPRING PIN 5X12 1 2 
13 90179 oV/397tV*F D" M5X8 SET SCREW M5X8 1 2 
1 4 9670051608 VVF*"11)1' M5X16 HEXAGON SOCKET BOLT M5X16 1 6 
15 5480 23 224-1 1$0_,_ SUPPORTER 12 
1 6 5340 23 251 *JO"- HOLDER 4 
17 9670062008 ”V1-*"11)1- M6X20 HEXAGON SOCKET BOLT M6X20 11 
18 9648050814 #53 1.)" M5X8 SMALL FLUSH HEAD SCREW M5X8 4 
1 9 5340 75 811-1 COVER 2 
20 5290 24 127 ,t" Ii, BOLT 8 
21 5330 23 113 WASHER 8 
22 5340 23 112 GEAR 1 
23 5340 23 110-3 7Vh"O IMPRESSION CYLINDER 1 
25 5340 23 236 70 D_F PLATE 4 
28 5340 23 211 )1'7 I' SHAFT 
29 9721070008 E-9'9" E-7 E-RING E-7 2 
30 5300 45 243 7"VD2 BUSHING 2 
31 5340 23 231 GUIDE 2 
32 9411502500 T _ Ao_toD 5X25 TAPER PIN 5X25 2 
33 5340 23 220 7-L ARM 2 
34 5290 29 412 bLo-5-t-f9D CAM ROLLER INNER RING 2 
35 5290 29 411 bLo-5- CAM ROLLER 2 
36 5340 23 212 to D  PIN 2 
37 5340 23 233 A70 1W" SPRING 2 
38 5340 23 232 7"1:09 BLOCK 2 
39 90441 1--(1)AF"5--( F 70B-0812 BUSHING 70B-0812 2 
40 9660060014 J")F M6 HEXAGON NUT M6 2 
41 9710060008 A"*/"h"* M6 SPRING WASHER M6 2 
42 9670065008 V”F*."A/F M6X50 HEXAGON SOCKET BOLT M6X50 3 
43 5340 23 136 .70 D-F  PLATE 1 
44 5340 23 133 ht CAM 1 
45 5340 23 1 32 A1°-1- SPACER 2 
46 5340 23 1 34 tik CAM 1 
47 5340 23 135 CAM 1 
48 5340 23 131 *"A BOSS 1 
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5340Z 230 
SECTION SECTION NUMBER 

*7 — 0610t11, 4*,7 1-44b;Als6k6stM11-4izIlOt A4U -C<ktO. 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

M. 471-1-9-/SET Na 
s A tiql PART Na SRA4/ 

f1 - /COMPONENT PARTS 
ART NAME 

Na 
i tiR 
WtY 

49 5340 23 114 D1'7t,  SHAFT 1 
50 9670068008 9Vh40`11/1' M6X80 HEXAGON SOCKET BOLT M6X80 2 
51 5340 23 115 W,D'.7)9" HOUSING 1 
52 91621 ili"-11,1"YUD9" 6207ZZCM BALL BEARING 6207ZZCM 2 
53 5340 23.118 bil"- COVER 2 
54 9670051001 9h.V1"lLd. M5X10 HEXAGON SOCKET BOLT M5X10 6 
56 5340 23 116-1 II DN`D91` HOUSING 1 
57 9716060014 t5 1 " M6 PLAIN WASHER M6 1 0 
58 5340 23 117 7VF'”f$51 11, HOUSING 1 
59 5340 23 311 hL CAM 1 
60 5340 23 312 Ay)._,_ SPACER 2 
61 5340 23 238 v\o_#_ SPACER 8 
62 90181 oVh97J-VtI5DD" M4X8 SCREW M4X8 8 
64 9670063508 9h"91..401 10- M6X35 HEXAGON SOCKET BOLT M6X35 4 
65 5340 23 235 1i5- COLLAR 4 
66 91040 9"U-A2V7°11, A7M6X1.0 GREASE NIPPLE A-M6X1.0 8 

7VF"r) 

IMPRESSION CYLINDER 
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SECTION 

tP:ia SECTION NUMBER 5340Z 240 9" -f1 D"0"., 

1ST BLANKET CYLINDER 



SECTION OV,L.11UN NUMISZN. 

* ØSNT us at r 1,1.114b5Ati tZ: ist3ZBiiT.umt,kAgiut < tOo 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

1 ST BLANKET CYLINDER 

N
Na a

;LI4/sET 
PART / Na 41 - / COMPONENT PARTS 

ART NAME 
NaI  

MR 
'ty 

5322 24 230 957)7° ASSY CLAMP ASSY 1 
100-103 

5340 24 220 9/V91VF7'5'”F*11/51'- QUICK SET BLANKET HOLDER ASSY 1 
9.10.27.95 

5340 24 550-1 Dt7F ASSY SHAFT ASSY 1 
45.46.48.113.114 

5340 75 820-1 hA'- ASSY COVER ASSY 1 
54.104-111 

1 5290 24 253 NUT 1 
2 5340 24 213-1 7"57VF BRACKET 2 
3 5310 24 211 Dt7F SHAFT 2 
4 5430 24 1 25 VA' NUT 4 
5 5430 24 124-1 AiNUF BOLT 4 
6 9670063508 M6X35 HEXAGON SOCKET BOLT M6X35 4 
7 9684060608 F$D' M6X6 SET SCREW M6X6 7 
8 5341 24 214 7"”VF BRACKET 2 
9 5340 24 215 7"”VF BRACKET 4 

1 0 9670051001 95.VFAiNIJF M5X10 HEXAGON SOCKET BOLT M5X10 1 6 
11 5320 24 240 V7E KNOB 1 
12 5290 24 251 A7°9D9" SPRING 3 
13 5290 29 313 9VDt- WASHER 2 
1 4 9710040008 A "h" M4 SPRING WASHER M4 2 
15 9642040814 1-1"3D" M4X8 SMALL PAN-HEAD SCREW M4X8 2 
1 6 9686082008 t-)4D" M8X20 SET SCREW M8X20 4 
17 9660080014 tVF M8 HEXAGON NUT M8 4 
1 8 9670084008 9 F7N"IF M8X40 HEXAGON SOCKET BOLT M8X40 4 
1 9 9410503208 A701Jp9't0 D 5X32 SPRING PIN 5X32 4 
20 5340 24 1 64-1 7"5-5'')F BRACKET 4 
21 9642030814 1-1"DD" M3X8 SMALL PAN-HEAD SCREW M3X8 8 
22 9710030008 A"V,"13`` M3 SPRING WASHER M3 8 
23 5340 24 1 61 70 D _F PLATE 4 
24 5340 24 1 40 W,D'D2" HOUSING 1 
25 91622 -11)1"YIJD9" 6905ZZCM BALL BEARING 6905ZZCM 4 
26 5340 24 1 62 hA"- COVER 2 
27 9648051014 1/53D M5X10 SMALL FLUSH HEAD SCREW M5X10 1 4 
28 91629 A5AFT9D1'- FTRA6590 THRUST WASHER FTRA6590 4 
29 91628 A5AFY\7 11D9" FNTA6590 THRUST BEARING FNTA6590 2 
30 9648051614 4/5DD" M5X16 SMALL FLUSH HEAD SCREW M5X16 6 
31 5340 24 163 hA'- COVER 2 
32 91624 V-11,1"79D9" 6913ZZ BALL BEARING 6913ZZ 2 
33 9670052008 M5X20 HEXAGON SOCKET BOLT M5X20 12 
34 5340 24 131-1 W)D'D9" HOUSING 1 
35 9642031614 t1"D ' M3X16 SMALL PAN-HEAD SCREW M3X16 2 
36 5340 24 564 7"”VF BRACKET 1 
37 97303 A -Of V-15-1C26 SWITCH V-15-1C26 1 
38 97380 79f21-9- VAM21 ACTUATOR VAM21 1 
39 5300 21 424 70 D_F PLATE 1 
40 98501 MI"- 360010-1 COVER 360010-1 1 
42 5340 24 541 7"5-”F BRACKET 1 
44 5330 24 341 Ar)D"D2' HOUSING 1 
45 5340 24 344 t°=4-DV'? PINION GEAR 1 
46 9410301608 A701JD9LOD 3X16 SPRING PIN 3X16 2 
47 5330 24 351 DIAL 1 
48 9684050508 F)4D' M5X5 SET SCREW M5X5 3 
49 5330 24 349-3 V7Z(51'-99'1)-) KNOB(DARK GRAY) 1 
51 5290 35 1 31-1 ;S7°  'J 7 SPRING 1 
52 9721070008 E-97)9" E-7 E-RING E-7 1 
53 5310 33 538-1 V7E(9"-79"D-) KNOB(DARK GRAY) 1 
54 964804101 4 1/5DD" M4X10 SMALL FLUSH HEAD SCREW M4X10 6 
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5340Z 240 
SECTION SECTION NUMBER 

one. tt, iz:Tnumtz z k. il5c[41,-: utt4At.4 < to. 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

5".11 3"Gh`") 

1ST BLANKET CYLINDER 

No. -t71-t-9./SET Na 
so,t9-/ PART Na 

MA4/ 
'* -/ COMPONENT PARTS 

PART NAME 
Na 

MR 
Crty 

55 5340 24 570 A5.(1-"W`D SLIDE PLATE 1 
56  9670061208 VF*Nlif M6X12 HEXAGON SOCKET BOLT M6X12 5 
57 5340 24 58-0-1 7"-5t-Vh BRACKET 1 
58 5340 24 112-1 $-01"D NAME PLATE 1 
59 90730 A°-1—t`N37 1.6X5 RIVET 1.6X5 2 
60 5322 24 271 7"5Dh.Vh(PUN—V9) BLANKET(PUN TYPE) 1 
61 5340 24 124 9VDt- WASHER 3 
62 5330 24 311 GEAR 1 
63 5330 24 319-2 4"7*-f-11, GEAR WHEEL 1 
64 9672051214 oV139VIlds M5X12 HEXAGON HEAD BOLT M5X12 2 
65 5330 24 321-1 7"1:09 BLOCK 1 
66 9648040814 15.3 D" M4X8 SMALL FLUSH HEAD SCREW M4X8 2 
67 5330 24 322-1 INDICATOR 1 
68 91298 9"q— )7°Ili t131N 9 GREASE NIPPLE C—TYPE 1 
69 90900 4— 5X5X16 KEY 5X5X16 1 
70 5330 24 314-1 V`7 GEAR 1 
71 90477 A5AF'N"YIJD9" CRT8-16 THRUST BEARING CRT8-16 1 
72 5330 24 317 V1 7 GEAR 1 
74 90700 UtVF M8 U—NUT M8 1 
75 5330 24 316-1 7"5,VF BRACKET 1 
76 5330 24 315 4"Y GEAR 2 
77 9410301208 A7'IJD9"t°- 3X12 SPRING PIN 3X12 2 
78 5330 24 318 D1,71- • SHAFT 
79 5330 24 313 7”h")[. BRACKET 1 
81 5330 23 113 WASHER 6 
82 5340 24 113-1 V`Y GEAR 1 
83 90688 /511" L8 CONED DISC SPRING L8 4 
84 5340 24 121 Dt7F SHAFT 1 
85 91623 V`-11PV`7 11 )9" 6909ZZCM BALL BEARING 6909ZZCM 1 
86 5340 24 111-1 D" W", BLANKET CYLINDER 1 
87 5290 23 112 V1 7 GEAR 1 
88 5290 24 127 BOLT 3 
89 91620 t"—W7 11D9" 6008ZZCM BALL BEARING 6008ZZCM 1 
90 5340 23 118 COVER 1 
91 5340 24 123 h5- COLLAR 1 
92 9670082008 9”1-4iNDF M8X20 HEXAGON SOCKET BOLT M8X20 1 
93 5340 24 1 50 1.)Dp$911, ECCENTRIC BUSHING 1 
94 5340 24 122 WASHER 1 
95 5340 24 221 t/Iht9" BRACKET 2 
96 5340 24 262 7"5D,VF PUN—V9 BLANKET(PUN TYPE) 1 
97 5340 24 263 7)9N\—D—F UNDER SHEET 
98 5340 24 266 7"5ph")h(T=1.95MM) BLANKET(T=1.95MM) 1 
99 5340 24 267 7D9"—D—F UNDER SHEET 1 
00 5322 24 231 95)70  CLAMP 2 

1 01 5322 24 232 95)70  CLAMP 2 
02 5290 24 233 7`N5D5.Vh1- D" BLANKET FIXING SCREW 1 2 
03 5290 24 234 7"5')!' !' E" BLANKET FIXING SCREW 8 
04 5340 75 830-1 7"1:09 BLOCK 1 

1 05 5340 75 833-1 7"c09 BLOCK 1 
06 5340 75 834-1 t o p  PIN 1 
07 5290 38 235 A7°9D9N` SPRING 1 

1 08 5340 75 821-1 hA"— COVER 1 
1 09 9410201008 A7°U)9"t°D 2X10 SPRING PIN 2X10 2 
1 1 0 5340 74 1 25 NAME PLATE 1 

11 9716060014 t.51`Nh" M6. PLAIN WASHER M6 1 
1 1 2 5290 24 252 tVF NUT 1 
1 13 5340 24 590 A-f ”ht SWITCH CAM 1 

1 4 5340 24 561-1 -(7),D”-9—Dt7t INDICATER SHAFT 1 
1 1 5 90644 Al)VPh" A3 TOOTHED LOCK WASHER A3 2 
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SECTION 
SECTION NUMBER 5340Z 245 9"-(2 3"Gh",) 

2ND BLANKET CYLINDER 



 

SECTION t; UTION NUMBEK 

 

  

2ND BLANKET CYLINDER *v—'ø Li Ot ic-tiAbiAts )6. i UC < tNe 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

Nu AL114/S ET Na SAVIS/ 
PART Na 4 l /COMPONENT PARTS 

5322 24 230 95D7° ASSY 
1 00-103 

5340 24 220 9 -C.99tV1.7"5D”Fli$51"- 
9.10.27.95 

5340 24 550-1 D1'7F ASSY 
45.46.48.113.114 

5340 75 820-1 hAN'- ASSY 
54.104-111 

1  5290 24 253 tVF 
2 5340 24 213-1 7"55Vh 
3 5310 24 211 Dt7F 
4 5430 24 125 VA' 
5 5430 24 124-1 VW.  
6 9670063508 9”FliNDF M6X35 
7 9684060608 1- $D" M6X6  
8 5341 24 214 7"”Vh  
9 5340 24 215 7"5”F 

10 9670051001 97VF40`11)h M5X10 
11 5320 24 240 V7.i 
1 2 5290 24 251 A7°9D9" 
1 3 5290 29 313 9VD1'- 
1 4 9710040008 A"V/INh" M4 
15 9642040814 J-1"3"P` M4X8 
1 6 9686082008 1*. )( D" M8X20 
1 7 9660080014 tVF M8 
1 8 9670084008 VhiliNDF M8X40 
1 9 9410503208 A7°9.1)9"t°D 5X32 
20 5340 24 164-1 T`591.. 
21 9642030814 J-1"Th)" M3X8 
22 9710030008 A"V/"h" M3 
23 5340 24 161 70 u- 1., 

24 5340 24 150 1DD);(911, 
25 91622 V-1 7 11 )9" 6905ZZCM 
26 5340 24 162 hil"- 
27 9648051014 4/5D D" M5X10 
28 91629 A5AFTVDt- FTRA6590 
29 91628 A57h1"7 117)9" FNTA6590 
30 9648051614 1/53D" M5X16  
31 5340 24 163 hA"- 
32 91624 V-1 YUD9" 6913ZZ  
33 9670052008 9,VhAiNDF M5X20  
34 5340 24 611-3 A')D"D9" 
35 9642031614 J-1"0!)" M3X16  
36 5340 24 565 7"”Vh 
37 97303 A-f ” V-15-1C26 
38 97380 79 /1-9- VAM21 
39 5300 21 424 7°U-1.  
40 98501 1 A"- 360010-1  
42 5340 24 541 7 1̀ -”Vh  
44 5330 24 341 W,D"7,9"  
45 5340 24 344 t°=1- 7, "7  
46 9410301608 77°9D9`Nt°D 3X16 
47 5330 24 351 51"11'lD 
48 9684050508 F D`N M5X5  
49 5330 24 349-3 V7E(9"-99"U-) 
51 5290 35 131-1 A33 Up9" 
52 9721070008 E-'J 9" E-7 
53 5310 33 538-1 V7E(51"-99"1,->  
54 9648041014 /53D" M4X10 
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PART NAME 
Na 

MR 
IrtY 

CLAMP ASSY 1 

QUICK SET BLANKET HOLDER ASSY 1 

SHAFT ASSY 1 

COVER ASSY 1 

NUT 1 
BRACKET 2 
SHAFT 2 
NUT 4 
BOLT 4 
HEXAGON SOCKET BOLT M6X35 4 
SET SCREW M6X6 7 
BRACKET 2 
BRACKET 4 
HEXAGON SOCKET BOLT M5X10 1 6 
KNOB 1 
SPRING 3 
WASHER 2 
SPRING WASHER M4 2 
SMALL PAN-HEAD SCREW M4X8 2 
SET SCREW M8X20 4 
HEXAGON NUT M8 4 
HEXAGON SOCKET BOLT M8X40 4 
SPRING PIN 5X32 4 
BRACKET 4 
SMALL PAN-HEAD SCREW M3X8 8 
SPRING WASHER M3 8 
PLATE 4 
ECCENTRIC BUSHING 1 
BALL BEARING 6905ZZCM .  4 
COVER 2 
SMALL FLUSH HEAD SCREW M5X10 1 4 
THRUST WASHER FTRA6590 4 
THRUST BEARING FNTA6590 2 
SMALL FLUSH HEAD SCREW M5X16 6 
COVER 2 
BALL BEARING 6913ZZ 2 
HEXAGON SOCKET BOLT M5X20 13 
HOUSING 1 
SMALL PAN-HEAD SCREW M3X16 2 
BRACKET 1 
SWITCH V-15-1C26 1 
ACTUATOR VAM21 1 
PLATE 1 
COVER 360010-1 1 
BRACKET 1 
HOUSING 1 
PINION GEAR 1 
SPRING PIN 3X16 2 
DIAL 1 
SET SCREW M5X5 3 
KNOB(DARK GRAY) 1 
SPRING 1 
E-RING E-7 1 
KNOB(DARK GRAY) 1 
SMALL FLUSH HEAD SCREW M4X10 6 



5340Z 245 
SECTION SECTION NUMBER 

13Pact.tatz"LizTtabiAU6tab,VeM,T.ItatitAL -c<kto. 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

9"1'2 D'Lh'") 

2ND BLANKET CYLINDER 

N o. t /SET Na 
fl - /PART Na 

HAfIc/ 
24V4/compoNENT PARTS 

PART NAME 
Na 

MR 
Q'ty 

55 5340 24 620 A5-rh"A"D SLIDE PLATE 1 
56 9670061208   M6X12 HEXAGON SOCKET BOLT M6X12 5 
57 5340 24 580=1 BRACKEI 1 
58 5340 24 112-1 )t-ril"D NAME PLATE 1 
59 90730 A°-1:j-t"2 1.6X5 RIVET 1.6X5 2 
60 5322 24 271 7"5DVF(PUN-19) BLANKET(PUN TYPE) 1 
61 5340 24 124 WASHER 3 
62 5330 24 311 4: GEAR 1 
63 5330 24 319-2 4:" 4"7*-f-1 GEAR WHEEL 1 
64 9672051214 oVh94iNDF M5X12 HEXAGON HEAD BOLT M5X12 2 
65 5330 24 321-1 7"c09 BLOCK 1 
66 9648040814 #5] ..7)"-M4X8 SMALL FLUSH HEAD SCREW M418 2 
67 5330 24 322-1 .IDD"5"-9- INDICATOR 1 
68 91298 9"9-A=974). C1 9 GREASE NIPPLE C-TYPE 1 
69 90900 4- 5X5X16 KEY 5X5X16 1 
70 5330 24 314-1 4"7 GEAR 
71 90477 A5AF1"7 11D9" CRT8 -16 THRUST BEARING CRT8-16 
72 5330 24 317 4"7 GEAR 1 
74 90700 UtVh M8 U-NUT M8 1 
75 5330 24 316-1 75”1.. BRACKET 1 
76 5330 24 315 4"7 GEAR 2 
77 9410301208 A70,D,%%to D 3X12 SPRING PIN 3X12 2 
78 5330 24 318 DV7h SHAFT 1 
79 5330 24 313 7"”Vh BRACKET 1 
81 5330 23 113 WASHER 6 
82 5340 24 113-1 4"7 GEAR 1 
83 90688 /5/1" L8 CONED DISC SPRING L8 4 
84 5340 24 121 Dt7t SHAFT 1 
85 91623 *"-11/1"7

1JD 7 %% 6909ZZCM BALL BEARING 6909ZZCM 1 
86 5340 24 111-1 7"0.") BLANKET CYLINDER 1 
87 5290 23 112 4"7 GEAR 1 
88 5290 24 1 27 BOLT 3 
89 91620 *".7711,1"7 11D9." 6008ZZCM BALL BEARING 6008ZZCM 
90 5340 23 118 COVER 
91 5340 24 123 h5- COLLAR 1 
92 9670082008 M8X20 HEXAGON SOCKET BOLT M8X20 1 
93 5340 24 1 40 W,D"D9" HOUSING 1 
94 5340 24 122 9VDt- WASHER 
95 5340 24 221 t/Ibt9" BRACKET 2 
96 5340 24 262 7"5D5.Vh PUN-1)"9 BLANKET(PUN TYPE) 1 
97 5340 24 263 7D9"-D-F UNDER SHEET 1 
98 5340 24 266 7"5D5.VF(T=1.95MM) BLANKET(T=1.95MM) 1 
99 5340 24 267 7D9"-D-F UNDER SHEET 1 
100 5322 24 231 95D7° CLAMP 2 
1 01 5322 24 232 95D7° CLAMP 2 
1 02 5290 24 233 7"5D.5-Vhh$D" BLANKET FIXING SCREW 1 2 
1 03 5290 24 234 7"5.D5.V1-.F)4D" BLANKET FIXING SCREW 8 
1 04 5340 75 830-1 7"0” BLOCK 1 
1 05 5340 75 833-1 7"0V9 BLOCK 1 
1 06 5340 75 834-1 to D  PIN 
1 07 5290 38 235 A7o 1JD9" SPRING 
108 - 5340 75 821-1 COVER 1 
109 9410201008 A70 97,,,%% to :) 2X10 SPRING PIN 2X10 2 
110 5340 74 125 NAME PLATE 1 
111 9716060014 b51,"1)" M6 PLAIN WASHER M6 1 
112 5290 24 252 tVh NUT 1 
113 5340 24 590 SWITCH CAM 1 
114 5340 24 561-1 1'DD”-9-D1'7.1' INDICATER SHAFT 1 
115 90644 AV4 h" A3 TOOTHED LOCK WASHER A3 2 
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SECTION 
SECTION NUMBER 5340Z 250 

5.‘‘)F.‘‘,, 

MAIN DRIVE 



 

SECTION NUMBER  5340Z 260  
SECTION 

73 Lt :1 " V 

CAM SHAFT 

38 



MAIN DRIVE 
SECTION SECTION NUMBER 

:14 v-03 Au.atc ritbiArs6t26,a04i,l- itatiggiLt- ctf o, 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

5340Z 250 

- 71 /SET Na 
NO. U - /PART Na 

SAVt/ 
044t/ComPoNENT PARTS 

PART NAME 
Na Q'ty 

5340 25 110-1 5.":)F”D"9 ASSY MAIN DRIVE SHAFT ASSY 1 
1 4-16 

1 9660080014 tVF M8 HEXAGON NUT M8 1 
2 9710080008 A","h" M8 SPRING WASHER M8 
3 5340 25 213 SUPPORTER 1 
4 5340 25 215 V10 -/- SPACER 
5 5340 25 212 70_1J- PULLEY 1 
6 90211 -11/1"7

117)9" 6202ZZ BALL BEARING 6202ZZ 1 
7 9723350008 C- 117)9" C-35 C-RING C-35 
8 5340 25 214 A9V1--", STUD 
9 90072 1/1"0 3V 670 V-BELT 3V 670 1 
10 5290 23 113 9VDt- WASHER 2 
11 9670061208 M6X12 HEXAGON SOCKET BOLT M6X12 4 
12 5290 25 114 hfl"- COVER 2 
13 90207 t"-1 Y 117)9" 6203LLB BALL BEARING 6203LLB 2 
1 4 9411602500 t-A°-t°) 6X25 TAPER PIN 6X25 
15 5330 25 118 4" GEAR 1 
1 6 5340 25 111-1 5."7)1-",E,"9 MAIN DRIVE SHAFT 1 
17 90900 5X5X16 KEY 5X5X16 
1 8 5290 25 113 HOLDER 
1 9 9670063008 9,'Vf-t"IF M6X30 HEXAGON SOCKET BOLT M6X30 3 
20 5340 25 211 V70-9- V-PULLEY 1 
21 5430 11 219 9VDt- WASHER 
22 9670081608 M8X16 HEXAGON SOCKET BOLT M8X16 
23 9642061014 M6X10 SMALL PAN-HEAD SCREW M6X10 3 
24 9710060008 A /J" M6 SPRING WASHER M6 3 
25 9642031614 l'1"DD" M3X16 SMALL PAN-HEAD SCREW M3X16 2 
26 5340 25 150 7"5”1- BRACKET 
27 97380 79f21-9- VAM21 ACTUATOR VAM21 1 
28 97303 A-1” V-15-1C26 SWITCH V-15-1C26 
29 5300 21 424 70 1..

„1„ PLATE 
30 5340 25 160 DtV9- SHUTTER 
31 9721070008 E-97)9" E-7 E-RING E-7 
32 9410402508 A7°117)9"t°7) 4X25 SPRING PIN 4X25 
33 5340 25 216 h/1"- COVER 1 
34 9710050008 A "h" M5 SPRING WASHER M5 2 
35 9642051014 t1"J " M5X10 SMALL PAN-HEAD SCREW M5X10 2 



 

SECTION SECTION NUMBER 

 

  

CAM SHAFT * OSA 4t, t1t  iz:t14b5nts. 6 ttZ4 uttt Attit.,-c < 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

Na - 71-t-9.. /SET No. 
g`f gt  t -91 PART Na 

MIRAV5/ 
wytwcompoNENT PARTS 

ART NAME 
Na 

IMIR 
WtY 

2 5330 35 234 7"”Vh BRACKET 1 
3 5330 35 233 755'VF BRACKET 1 
4 9716060014 ti/"h" M6 PLAIN WASHER M6 3 
5 9670061008 Vh'')F7NNId, M6X10 HEXAGON SOCKET BOLT M6X10 6 
6 9660060014 tVF M6 HEXAGON NUT M6 1 
7 9710060008 A h" M6 SPRING WASHER M6 1 

1 0 5330 35 232-1 1t-f-11; WHEEL 2 
11 5330 35 231 to:, PIN 1 
1 2 9660100014 tVh M10 HEXAGON NUT M10 1 
1 3 9710100008 il"V/"W\ M10 SPRING WASHER M10 1 
1 4 5330 26 223-3 1L, CAM 1 
1 5 5290 26 222 1j5- COLLAR 1 
1 6 5330 26 224-3 hG CAM 1 
17 5330 26 221 *JO"- HOLDER 1 
1 8 5330 26 225-2 hL CAM 1 
1 9 9642051014 J-1"DD" M5X10 SMALL PAN-HEAD SCREW M5X10 3 
20 5290 25 115 hA"- COVER 1 
21 90207 V-11,1 1\ 79p2" 6203LLB BALL BEARING 6203LLB 2 
22 5330 26 1 21-1 1iLD"9 CAM SHAFT 1 
23 5340 26 230-2 hL CAM 1 
24 9684060608 F$D" M6X6 SET SCREW M6X6 2 
25 5330 25 113 till,”- HOLDER 1 
26 5290 25 114 /JA`N- COVER 1 
27 9670064508 V FitiNI/F M6X45 HEXAGON SOCKET BOLT M6X45 6 
28 5330 24 522 AT'oh")h SPROCKET 1 
29 5330 26 211-1 *JO"- HOLDER 1 
30 5330 26 216 bL, CAM 1 
32 90690 A b" M10(t9" 11) SPRING WASHER M10(LEFT) 2 
33 90710 oVh9”F M10(t9N`IJ) HEXAGON NUT M10(LEFT) 2 
34 9710050008 A"*V\h" M5 SPRING WASHER M5 3 
35 90842 o-5-I-.' RS37-1 1 49P CHAIN RS37-1 1 49P 1 
36 90856 D"31pFUD9RS37-1 1/2" JOINT LINK R537-1 1/2" 1 
37 5330 35 235 1i5- COLLAR 1 
38 5290 23 113 9VDt- WASHER 2 
39 9670066008 Vh")1-4iNDF M6X60 HEXAGON SOCKET BOLT M6X60 2 
40 5340 35 235 A9VF" STUD 1 
41 9722100008 C- 11)9" C-10 C-RING C-10 1 
42 9716100014 t5 1J" M10 PLAIN WASHER M10 1 
43 5290 29 312 'Mt- WASHER 1 
44 5340 87 213 135- COLLAR 1 
45 9684050608 1')( D" M5X6 SET SCREW M5X6 2 
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SECTION 
SECTION NUMBER 5340Z 290 ;ti pt .71,- L 

MAIN FRAME 



MAIN FRAME 

SECTION SECTION NUMBER'  

*.v — Od5gtt,ateliztibiXts6itabsitZlik:UtItt.A4L-C<k0. 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

 

- -) 1.4V-4/SET Na Na it y6 / PART Na 
BA.M7 
41 !/ COMPONENT PARTS 

PART NAME 
No gR 

CrtY 
5340 61 170 '-f3r51- 1,7".55"Vh ASSY FLUORESCENT LAMP BRACKET ASSY 1 

9.16.17.41 
1 5340 29 112-9 7D—G FRAME 
2 9670052008 Vh'VhitiNDF M5X20 HEXAGON SOCKET BOLT M5X20 12 
3 9670081608 Vh.')FliNDF M8X16 HEXAGON SOCKET BOLT M8X16 10 
4 9670051608 Vh.VF$NO. M5X16 HEXAGON SOCKET BOLT M5X16 4 
5 9670082008 V5. M8X20 HEXAGON SOCKET BOLT M8X20 8 
6 5340 29 236 STAY 2 
7 5340 29 111-6 FRAME 
9 9660030014 ”F M3 HEXAGON NUT M3 2 

1 0 99960 h-13',5D7° FL1 5W FLUORESCENT LAMP FL15W 1 
11 5340 61 1 61 LAMP COVER 1 
12 9710040008 A'V,"/P M4 SPRING WASHER M4 2 
13 9642041514 M4X15 SMALL PAN—HEAD SCREW M4X15 2 
1 4 9710050008 A'V,"/J' M5 SPRING WASHER M5 6 
1 5 9642050814 1-1"Th)" M5X8 SMALL PAN—HEAD SCREW M5X8 2 
1 6 9648031014 /57*D" M3X10 SMALL FLUSH HEAD SCREW M3X10 2 
1 7 5340 61 173 5.—rD',F7"57VF LAMP BRACKET 1 
1 8 5340 61 1 62-1 AT- STAY 1 
1 9 9642053014 1-1"DD" M5X30 SMALL PAN—HEAD SCREW M5X30 2 
20 9642051014 J-1 D" M5X10 SMALL PAN—HEAD SCREW M5X10 2 
21 5340 29 238 COVER 1 
23 97825 SENSOR 2 
24 9710030008 A h" M3 SPRING WASHER M3 6 
25 9642031414 M3X14 SMALL PAN—HEAD SCREW M3X14 6 
26 5340 61 164 7"5h.VF BRACKET 
27 5340 29 235-1 AT— STAY 1 
28 5340 29 237-1 AT- STAY 1 
29 5340 29 241 7"5h.VF BRACKET 2 
30 5310 29 232 AT— STAY 1 
31 9648040614 /53D" M4X6 SMALL FLUSH HEAD SCREW M4X6 20 
32 5340 87 562 h"-(F'N GUIDE 5 
33 5340 36 561-1 AT— STAY 2 
34 5340 36 562 GUIDE 5 
36 9670054008 Vh'VF710'11/1- M5X40 HEXAGON SOCKET BOLT M5X40 4 
37 5340 36 563-1 7"5,'VF BRACKET 1 
38 5340 61 612 tD/— SENSOR 1 
39 9670051001 Vh'Vh*"10- M5X10 HEXAGON SOCKET BOLT M5X10 2 
40 5330 29 236 AT— STAY 1 
41 5341 61 651-1 $11,9'N— HOLDER 1 
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SECTION NUMBER 5340Z 310 

PAPER FEED TABLE 
SECTION 

  



SECTION SECTION NUMBER'  

*7 — “AllaUsatc.."izt- MAtsZtz6,tMlizaatAt41.1,T<M0. 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

PAPER FEED TABLE 

Na -t v /S ET Na 
gli gt -W PART Na 

UM#/ 
* --/ COMPONENT PARTS 

PART NAME 
Na 

MR 
Q'ty 

5310 31 1 20-1 5-- -7"110V1-(9'-99"D—> TABLE FOOT ASSY(DARK GRAY) 4 
24-28 

5330 31 1 30 5” ASSY LATCH ASSY 2 
36.39-41 

5330 31 1 60 DV— ASSY LEVER ASSY 2 
41.42.45.46 

5330 31 220-1 ASSY CHAIN ASSY 2 
1 3-16 

1 9660080014 tVI. M8 HEXAGON NUT M8 12 
2 9710080008 A" h" M8 SPRING WASHER M8 12 
3 5330 31 212 A9VF" STUD 4 
6 5330 35 232-1 WHEEL 6 
7 5290 29 312 WASHER 4 
8 9722100008 C—'J,9" C-10 C—RING C-10 4 
9 5330 31 218 h5— COLLAR 1 2 

1 0 5330 31 211-1 D-11, RAIL 4 
11 9670064508 V”hitiNliF M6X45 HEXAGON SOCKET BOLT M6X45 12 
1 3 5330 31 221 VNNTAD9 JOINT LINK 6 
1 4 9414100614 OUt°:i 1 X6 SPLIT PIN 1 X6 12 
15 90111002 .1-7) RS37-1 35P CHAIN RS37-1 35P 6 
1 6 5330 31 232 t°D PIN 6 
17 90318 V-11,17 11 )9' 608ZZ BALL BEARING 608ZZ 1 4 
1 8 90654 GS—IJD9N% GS-8 GS—RING GS-8 6 
1 9 9684050508 t- D' M5X5 SET SCREW M5X5 2 
20 5330 31 268 7"V D2 BUSHING 2 
21 5310 31 215 Dt7F SHAFT 1 
22 9648061214 /53.Du M6X12 SMALL FLUSH HEAD SCREW M6X12 6 
23 5330 31 111-2 TABLE 2 
24 5310 31 1 21-2 5-- -7NOVFON`-99"1,—) TABLE FOOT(DARK GRAY) 4 
25 9642030614 J-V`3DN` M3X6 SMALL PAN—HEAD SCREW M3X6 8 
26 5290 31 1 22 ti :I  FIXING PLATE 4 
27 9710030008 M3 SPRING WASHER M3 8 
28 9660030014 tVh M3 HEXAGON NUT M3 8 
29 9670062008 ”Vhli"Ilds M6X20 HEXAGON SOCKET BOLT M6X20 4 
30 5330 31 216 7"oV9 BLOCK 2 
31 9660060014 tVF M6 HEXAGON NUT M6 1 0 
32 9672065014 W)1j9$"11,1- M6X50 HEXAGON HEAD BOLT M6X50 2 
33 9670061201 Vh'VF*NIJF M6X12 HEXAGON SOCKET BOLT M6X12 2 
34 5330 31 112-2 7u5h.')F BRACKET 2 
35 9710060008 VVP'hu M6 SPRING WASHER M6 8 
36 5330 31 116 Arf- STAY 4 
37 5330 31 113-2 7"5,VF BRACKET 2 
39 5330 31 1 40 LATCH 2 
40 5330 31 1 50 5" LATCH 2 
41 9410301608 A7° 97)9`Nt ° D 3X16 SPRING PIN 3X16 8 
42 5330 31 1 80 7—L ARM 2 
43 5330 31 1 81 UD9 LINK 2 
44 90626 G-9:)9" G-8 G—RING G-8 8 
45 5330 31 1 61 Dt7F SHAFT 2 
46 5330 31 170 DAN`— LEVER 2 
47 5300 59 132 *11,51`x— HOLDER 2 
48 5300 59 133 A7°11:i2u SPRING 2 
49 9721040008 E- 11 )9" E-4 E—RING E-4 4 
50 5300 59 331 t° ) PIN 2 
51 5330 31 118 A5P)F" STUD 8 
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5340Z 312 

 

SECTION NUMBER 

MULTI-SIZE PAPER PILE BOARD 
SECTION 

  



 

SECTION SECTION NUMBER'  

 

  

MULTI—SIZE PAPER PILE BOARD *•••-• U., at if  tzt-;btbiAts 6k. < 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

Na - .., )- /SET Na 
g, 4 1 / PART Nalift ag

a  HAVt/ ART NAME 
1 i / COMPONENT PARTS 

PART 
Vty 

5341 31 510 A"/2')D9"-f ASSY MULTI—SIZE PAPER PILE BOARD 2 
1 -14,18 

1 9648042514 #5DD" M4X25 SMALL FLUSH HEAD SCREW M4X25 1 0 
2 91319007 T9D"4.1X16 WOOD SCREW 4.1X16 4 
3 5341 31 512 7°Li—F PLATE 2 
4 5341 31 514 7,0 1)-1.. PLATE 2 
5 5341 31 515 7o L,-1, PLATE 2 
6 5341 31 513 7o D_F PLATE 2 
7 5341 31 511 iti"—h" BOARD 2 
8 9710040014 A'VJ"/3" M4 SPRING WASHER M4 10 
9 9660040014 tVF M4 HEXAGON NUT M4 1 0 

10 9660030014 tVF M3 HEXAGON NUT M3 8 
11 9710030014 A"V,"h" M3 SPRING WASHER M3 8 
1 2 5290 31 1 22 D5-03t9" FIXING PLATE 4 
13 9642030614 J-1"DE.)" M3X6 SMALL PAN—HEAD SCREW M3X6 8 
1 4 5341 31 516-1 TA' FOOT 2 
1 8 9716040014 t5/"h" M4 PLAIN WASHER M4 2 

45 



  

-t * 
SECTION NUMBER 5340Z 315 7-f -9" -7 L) - 13 

 

FEEDER FRAME 
SECTION 

  



SECTION bLUTIUA NUMBEK 

*v-- OftiSait, atC" AbiAti.6k6stM14kIllatiM4L -CO:f0., 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

Na /S ET Na w PART No 
UN1Vt/ 
WWg./ COMPONENT PARTS 

PART NAME 
Na 

MR 
Q'ty 

1 5340 31 001-3 FRAME 1 
2 9670052008 M5X20 HEXAGON SOCKET BOLT M5X20 4 
3 9670081808 M8X18 HEXAGON SOCKET BOLT M8X18 8 
4 5310 32 410 AT— STAY 1 
5 5310 29 232 AT— STAY 1 
6 5330 29 234 AT— STAY 2 
7 5310 55 315 AT- STAY 1 
8 5340 31 002-5 7D—L3 FRAME 1 
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FEEDER FRAME 



SECTION 

•t a 
SECTION NUMBER 5340Z 320 

r\ 0 ...n0 ..,13 %% 1* fs %% 

PAPER GUIDE 



 

SECTION SECTION NUMBER 

*v— og-13Aas#14c"izst-tkbiAts U:6,tMliizAtatAt4fLz<tio, 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

PAPER GUIDE 

 

7 f.*-9.  /SET Na Na g, -}4/ PART Na 
SAV4;/ 
aatwcoMPONENT PARTS 

PART NAME 
Na 

4AR 
Q'ty 

5290 32 420-4 t:)51 -7'°7- ASSY CENTER BLOWER ASSY 
4.93.94.96-98 

5290 32 430-4 tD9-7"07- ASSY CENTER BLOWER ASSY 1 
7.94-98 

5330 32 560 t9W:)" ASSY GUIDE MOVING SCREW ASSY 2 
13.20.21 

5330 32 570 3l"fhNNt99D`l ASSY GUIDE MOVING SCREW ASSY 2 
13.20.21.26.27 

5330 32 580-1 91.. DN`9 ASSY DRIVE SHAFT ASSY 2 
26.27.33 

1 9642040414 2.DN` M414 SMALL PAN-HEAD SCREW M4X4 6 
2 9716040014 ti h" M4 PLAIN WASHER M4 12 
3 5290 32 451-1 D-FtA°D-9- SHEET SEPARATOR 4 
4 5290 32 429-1 tp9-7"07- CENTER BLOWER 1 
5 91316004 ilJth*D2 D`N M5X27 KNOB BOLT M5X27 4 
6 5290 32 440-2 D-htA° D-9- SHEET SEPARATOR 2 
7 5290 32 439-1 tD9-7"o7- CENTER BLOWER 1 
8 5290 32 533-3 4,-fF`N7"07- SIDE BLOWER 2 
9 9642051014 J-\"3D" M5X10 SMALL PAN-HEAD SCREW M5X10 25 

1 0 9710050014 VV/"/J" M5 SPRING WASHER M5 33 
11 5300 58 1 43-1 *JO"- HOLDER 4 
1 3 5330 32 566 F.)NN SCREW 4 
1 4 9721120008 E- 1WN` E-12 E-RING E-12 3 
15 5341 32 532 7"0V9 BLOCK 2 
1 6 9642050814 M5X8 SMALL PAN-HEAD SCREW M5X8 2 
1 7 5330 32 563 GUIDE 2 
1 8 9716050014 t5 V M5 PLAIN WASHER M5 4 
1 9 5290 38 121 7")Di BUSHING 4 
20 5300 32 571 A7° cO.VF SPROCKET 4 
21 9410302008 7,7° U7)9"t° :) 3X20 SPRING PIN 3120 7 
22 5300 32 569 71N ”Vt- BRACKET 4 
23 9642040814 t1`NDD" M4X8 SMALL PAN-HEAD SCREW M4X8 8 
25 9648041014 / .3DDN% M4X10 SMALL FLUSH HEAD SCREW M4X10 4 
26 5300 32 574 GEAR 4 
27 9410301608 A7°,17)9"t° D 3X16 SPRING PIN 3X16 4 
28 90804 RS25-1 84P CHAIN R525-1 84P 2 
29 90852 D"2-fpFUD9 RS25(1 /4") JOINT LINK R525(1/4") 2 
30 9642053014 t1"W:P% M5130 SMALL PAN-HEAD SCREW M5X30 8 
31 5330 32 575 7 1% c09 BLOCK 4 
32 9721070008 E- 11 )9`N E-7 E-RING E-7 2 
33 5330 32 576-1 D1,71- SHAFT 2 
34 5310 12 220-1 AphNli(51 "-99"D-) HANDLE(DARK GRAY) 2 
35 5310 12 223-1 V7:2.(9NN -92"D-) KNOB(DARK GRAY) 2 
36 9650052014 711,/53 M5X20 SCREW M5X20 3 
37 5300 12 224 70 D _F PLATE 3 
38 5341 32 510-1 V -0." GUIDE 1 
39 5300 32 550 W"N" GUIDE 
40 5341 32 520-1 h"-IFNN GUIDE 1 
41 9670081808 V,'VFVJDF M8X1 8 HEXAGON SOCKET BOLT M8X18 2 
42 5290 32 112 hi- COLLAR 
43 5290 32 115 ARM 1 
44 5310 32 111 AT- STAY 1 
45 5290 32 126 51N4) LABEL 
46 5290 32 125 SCALE 
47 5290 32 123-1 v7a KNOB 1 
48 5290 32 1 41 v7a KNOB 2 
49 5290 32 211-2 $1,51"- HOLDER 1 
50 5290 32 117 AFVA ° - STOPPER 2 
51 5290 32 113 )35- COLLAR 1 
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PAPER GUIDE 

- 7:/ :/Vg• 

SECTION SECTION NUMBER 

*v•—• ()AMU, iCtlAbiA IS. tz 6, it3tOiiT. ittatCtWiLZ < 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

5340Z 320 

- -, 1- t-9-/SET Na NO. gat,/ PART Na 
SAVt/ 
Mat'/COMPONENT PARTS 

PART NAME 
Na 

MR 
WtY 

52 90603 CE-9:J9" CE-12 CE-RING CE -1 2 3 
53 5290 32 122 COVER 
54 5290 32-1-21 AT"-rhig-" 1 
55 5290 32 114 7-G ARM 
56 9710040008 11 h" M4 SPRING WASHER M4 8 
57 9642041014 J )" M4X10 SMALL PAN-HEAD SCREW M4X10 4 
58 5310 32 118 SHAFT 
59 5310 32 116 STAY 1 
60 5341 32 140-1 MICRO SIDE GUIDE 1 
61 9672062003 oVh9tNDF M6X20 HEXAGON HEAD BOLT M6X20 1 
62 5290 32 212-3 70 u_t, PLATE 1 
64 5340 32 713 7"oV9 BLOCK 2 
65 5290 32 216 V7Z KNOB 1 
66 5290 32 213 7"c09 BLOCK 
67 5290 32 214 A7°AD9" SPRING 1 
68 5341 32 1 71 1-ch"A"V97"c17- SIDE BACK BLOWER 1 
70 5340 32 716 HOSE HOLDER 4 
71 5340 32 1 75 tN`:-WN-A 8X1.3.5X1080 HOSE 8X13.5X1080 1 
72 5341 32 1 72 41-0"A"V27"(37- SIDE BACK BLOWER 
74 5290 83 351 3 99- CONNECTOR 1 
76 5340 32 714 SPACER 2 
78 5340 32 717 7"55-VF BRACKET 1 
79 5290 1 7 113 ANO" VALVE 1 
80 5340 1 7 114 At°D[04, SPINDLE 1 
81 5290 17 115 A7°Up9" SPRING 1 
82 5300 1 7 116 hA"- COVER 
83 5310 1 7 117-1 VE(9"-99"U-) KNOB(DARK GRAY) 1 
87 5340 32 718 t":-114-A 1 0X17X200 HOSE 10X17X200 1 
88 91211 $-AA"DF" 1 6 HOSE BAND 1 6 2 
89 5290 17 127 t"=-114-A 10X17X580 HOSE 10X17X580 
91 5290 32 217 V75-: KNOB 1 
92 5340 32 174-1 t"=-11A-A 8X13.5X890 HOSE 8X13.5X890 
93 5290 32 422-2 tD9-7"o7- CENTER BLOWER 1 
94 5290 32 426-1 17-1A"ft, AIR NOZZLE 2 
95 5290 32 432-2 tD9-7"o7- CENTER BLOWER 1 
96 90510 0-9D9" 0-RING P-6 2 
97 9710030008 W`V/"h" M3 SPRING WASHER M3 6 
98 9642030614 t'\"Th)" M3X6 SMALL PAN-HEAD SCREW M3X6 6 

1 03 5290 32 452 V7F, KNOB 2 
04 9410201008 A7°9D9"t°D 2X10 SPRING PIN 2X10 1 

1 05 5341 32 130-1 MICRO SIDE GUIDE 1 
1 06 9642041614 I-N"DVP` M4X16 - SMALL PAN-HEAD SCREW M4X16 4 
1 07 91191 iti-AWD-h" 15 HOSE BAND 1 5 2 
1 08 5310 44 314 A 5- SCALE 1 
1 09 5330 32 562 h5- COLLAR 1 
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5340Z 330 1/ 9D3D9F"') • 

 

SECTION NUMBER 

SUCTION DRIVE 
SECTION 

  



 

SECTION SECTION NUMBER 1 — 

 

  

SUCTION DRIVE *v-9.06Pult, t1tr ilAbiAts.WzO5sitZilizttO4 AAILt<ko. 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

- 7 /SET Na NNo. 8{3,1Ri t-gi PART Na 
Atin#i 
4A4,/ COMPONENT PARTS ') 

ART NAME 
Na 

glA 
CrtY 

5290 33 213Z-1 7-L ASSY ARM ASSY 1 
20,28 

5290 33 215Z-1 7-L ASSY ARM ASSY 1 
20,31 

5330 33 110Z-2 DA"- ASSY LEVER ASSY 1 
3,55 

5330 33 1 40 UD9 ASSY LINK ASSY 1 
64,70 

5330 33 210-2 D1'7F ASSY SHAFT ASSY 1 
20,26-28,31,66 

5330 33 410Z DA"- ASSY LEVER ASSY 1 
3,54 

5330 33 430 UD9 ASSY LINK ASSY 1 
52,70 

5330 33 440Z-1 DA"- ASSY LEVER ASSY 1 
3,6 

5330 37 110Z DA"- ASSY LEVER ASSY 1 
3,56 

5341 33 200-2 /9D3D7V1' ASSY SUCTION FOOT ASSY 1 
1 6-20,25-28,31,66 

1 5290 35 136-1 77°U)9" SPRING 1 
2 9721100008 E-'i 9" E-10 E-RING E-10 2 
3 5290 37 123 7"VD2 BUSHING 4 
4 9642051004 J.1"3D" M5X10 SMALL PAN-HEAD SCREW M5X10 3 
5 9710050014 A"V,"/J" M5 SPRING WASHER M5 8 
6 5330 33 440-1 Dn"- LEVER 1 
7 5330 33 453 hL CAM 1 
8 5290 33 455 A7°9)9" SPRING 1 
9 5340 33 452 A9')F" STUD 1 

1 0 9710100008 A "/J" M10 SPRING WASHER M10 2 
11 9660100014 J-')F M10 HEXAGON NUT M10 2 
12 5290 33 1 42-1 A"135" SPRING STUD 1 
1 3 5290 33 431 to p  PIN 1 
1 4 9710060008 A"V,"/J" M6 SPRING WASHER M6 2 
15 9660060014 tVh M6 HEXAGON NUT M6 2 
1 6 9411503000 5--A°-t°D 5X30 TAPER PIN 5X30 1 
17 5290 33 230-2 7-L ARM 1 
18 9684050508 1. E)" M5X5 SET SCREW M5X5 4 
1 9 5290 29 314 F$h5- LOCK COLLAR 2 
20 5290 33 214 7"VD2 BUSHING 2 
22 5341 33 317 ')7:37.- KNOB 12 
23 90514 0-qp9" P-12 0-RING P-12 24 
25 5341 33 221-1 D1'7F SHAFT 1 
26 5310 33 211-1 D1'7F SHAFT 1 
27 9411503200 5-J\°-t°  D 5X32 TAPER PIN 5X32 3 
28 5290 33 213-1 Y-L ARM 1 
29 5290 33 314 l'AJ- SUCKER 1 2 
30 5341 33 316-1 /9D3D7VF SUCTION FOOT 12 
31 5290 33 215-1 7-G ARM 1 
32 5290 29 210 7"VD/ BUSHING 2 
33 9642051614 i"1"7D" M5X16 SMALL PAN-HEAD SCREW M5X16 4 
34 9660080014 tVh M8 HEXAGON NUT M8 1 
35 9710080008 A"V,"h"* M8 SPRING WASHER M8 1 
36 5290 34 1 42 A9VF" STUD 1 
37 9660050014 tVF M5 HEXAGON NUT M5 3 
38 5330 34 110 DA"- LEVER 1 
39 5290 21 123 to p  PIN 1 
40 5290 29 312 Tnt- WASHER 1 
41 9721070008 E-'J 9" E-7 E-RING E-7 1 0 
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5340Z 330 
SECTION SECTION NUMBER 

*7  --“Der5AU.at iz-tWiiAts.6t6.tM*i-cudtiggLz<ko. 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

-e - /SET Na No. gii El, 4-9-/ PART Na 
MNA#/ 
4AV4/comPoNENT PARTS 

ART NAME 
Na 

RR 
WtY 

42 5300 57 052 9:)9 LINK 1 
43 5290 37 434-1 77°I1D9" SPRING 1 
44 5290-21 1 61 A"---4/Jh' ST-R-ING---STuD 1 
45 91211 7N-71\"Dh" 16 HOSE BAND 16 1 
46 5290 34 151 ANI/7" VALVE 1 
47 9670062008 Vh'Vls$"11Jh M6X20 HEXAGON SOCKET BOLT M6X20 2 
48 5290 34 1 53 D"L*-A 7.8X18X310 RUBBER HOSE 7.8X18X310 1 
49 5290 34 130 DA"- LEVER 1 
50 5290 34 141-1 Ac"):) PACKING 1 
51 9716050014 t5/"h" M5 PLAIN WASHER M5 2 
52 5330 33 420-1 9D9 LINK 1 
53 91213 4i-7A"DF" 1 9 HOSE BAND 1 9 2 
54 5330 33 410 DA"- LEVER 1 
55 5330 33 110-2 DA"- LEVER 1 
56 5330 37 110 DA"- LEVER 1 
57 5340 33 121-1 A9Vh" STUD 1 
58 5290 38 1 41-1 A7° 11D9" SPRING 1 
59 5290 29 313 9VDV- WASHER 1 
60 5330 38 1 30 11)2 LINK 1 
61 5330 38 1 42 to p  PIN 1 
62 5290 21 643 A7°9 -.)2" SPRING 2 
63 5290 21 641 A"V] SPRING STUD 1 
64 5330 33 130-1 1JD9 LINK 1 
65 5290 33 1 41 t°-.) PIN 1 
66 5330 33 240-2 7-L ARM 1 
67 5290 34 152-1 7.197°R, NIPPLE 2 
68 5300 54 1 61-1 A"hh SPRING STUD 1 
69 9721050008 E- 1J)9" E-5 E-RING E-5 1 
70 5300 45 243 7"VD2 BUSHING 4 

/2D2D9F") 

SUCTION DRIVE 
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5340Z 350 7-f-F"o-5- 

 

SECTION NUMBER 

FEED ROLLER 
SECTION 

  



FEED ROLLER 
SECTION 

_ - - - SECTION NUMBER' i 
3:-v— OSAU,atc-- 1,7.1-14bM k6,aZi4dzitati1ALT<MO. 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

- -, l- t-g-/SET Na No. S Pr, t "4/ PART No. 
irMn/ liat-w COMPONENT PARTS 

PART NAME 
Na 

MR 
Q'ty 

5330 35 310 7-f—h"o-5— ASSY FEED ROLLER ASSY 1 
82,83,102,104 

5330 35 330Z-1 0-5— ASSY ROLLER ASSY 6 
62,113 

5330 35 370 9" -f27 -(—F"o-5— ASSY 2ND FEED ROLLER ASSY 1 
82,83,86 

5341 35 460 2 .'3V ASSY DOUBLE SHEET DETECTOR ASSY 1 
3 ,11 -1 3 ,15 ,1 7-20,31-33,36-39,41,43-46,52,58,108,111 
,112,114-122 

1 9670061208 V5-Yhiti"11)F M6X12 HEXAGON SOCKET BOLT M6X12 2 
2 9716060014 t5/"1" M6 PLAIN WASHER M6 2 
3 95117 9DD1jA"— AP—B TERMINAL COVER AP—B 1 
4 5330 35 231 to p  PIN 1 
5 5330 35 464 ".J" SCREW 1 
6 5330 35 232-1 t -f-11; WHEEL 1 
7 9710120008 A"*/"h" M12 SPRING WASHER M12 2 
8 90214 t"-11A"797)9" 6000ZZ BALL BEARING 6000ZZ 4 

1 0 5330 35 233 7"55.V1- BRACKET 1 
11 9710060008 A"V/"h" M6 SPRING WASHER M6 2 
1 2 9660060014 tVF M6 HEXAGON NUT M6 3 
13 5330 35 465 -.)" SCREW 1 
1 4 9670061608 Vh'V17li"Ibh M6X16 HEXAGON SOCKET BOLT M6X16 4 
15 5430 35 314 w_I_ SPACER 1 
17 9642032514 J"N"DD" M3X25 SMALL PAN—HEAD SCREW M3X25 1 
1 8 5430 35 324-1 '!)7i: KNOB 1 
1 9 5430 35 322 to p  PIN 1 
20 5522 53 1 91 A7°,17)9" SPRING 1 
21 5330 35 461 A7-- STAY 1 
22 9672123514 oVh9*"10- M12X35 HEXAGON HEAD BOLT M12X35 1 
23 5330 35 361-1 V7:-.--. KNOB 2 
24 5330 35 351-1 A9')F" STUD 2 
25 9710080008 A" h" M8 SPRING WASHER M8 4 
26 9660080014 1".91- M8 HEXAGON NUT M8 4 
27 9721050008 E- 11 )9" E-5 E—RING E-5 1 
28 5430 35 224 A7°,17)9" SPRING 2 
29 5330 35 362 to p  PIN 2 
31 9660040014 J")1- M4 HEXAGON NUT M4 7 
32 5340 21 175 A7° Up9" SPRING 1 
33 5430 35 332-1 t ° D PIN 2 
34 9670051008 Vh*Vhli"10.. M5X10 HEXAGON SOCKET BOLT M5X10 1 
35 5340 35 391 DA"— LEVER 2 
36 5330 35 467-2 7°D—F PLATE 1 
37 5330 35 463-1 h5— COLLAR 2 
38 5430 35 321-2 *JO"— HOLDER 1 
39 9660030014 1")f. M3 HEXAGON NUT M3 1 
40 9642040614 J-1"3 .)" M4X6 SMALL PAN—HEAD SCREW M4X6 2 
41 9710040008 A"V,"h" M4 SPRING WASHER M4 7 
42 9642051014 J-N"MD" M5X10 SMALL PAN—HEAD SCREW M5X10 13 
43 9710050014 A "h" M5 SPRING WASHER M5 15 
44 5330 35 466 DA"— LEVER 1 
45 5330 35 462-1 t ° D PIN 1 
46 90307 t"-11/1"797)9" 605ZZ BALL BEARING 605ZZ 1 
47 5330 35 352 A9Vh" STUD 2 
48 5330 35 354-2 DA"— LEVER 2 
49 9721100008 E.- 11 )9" E-10 E—RING E-10 2 
50 5340 35 381-1 Dt7F SHAFT 1 
51 9642030614 1-1"3D" M3X6 SMALL PAN—HEAD SCREW M3X6 6 
52 9710030014 A "b" M3 SPRING WASHER M3 8 
53 5340 35 554 'J —t— RETAINER 3 
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FEED ROLLER  

5340Z 350 
SECTION SECTION NUMBER 

* CAW. 6t, #14  L'7MbiAtl. 6 tz. 13Z[* U4t < to. 
The dimension of the parts marked with a )1( differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

M. 
- 71-4-9-/5ET 
ON,4 -9/PART Na 

UPEAt/ 
RAt-WCOMPONENT PARTS 

PART NAME 
Na 

MR 
WtY 

54 5330 35 563 95--t-7V9 RETAINER HOOK 3 
55 5290 32 452 VqZ KNOB 3 
56 5330 3-5 552 7o D- t, PLATE 3 
57 9670052008 95")F7Vlbh M5X20 HEXAGON SOCKET BOLT M5X20 2 
58 5430 35 311-2 09"- HOLDER 1 
59 5340 35 455 7"”Vh BRACKET 
60 5330 35 341-1 19A' LEAF SPRING 6 
61 90204 1 -WYUD9" 6001ZZ BALL BEARING 6001ZZ 2 
62 5330 35 330-1 0-5- ROLLER 6 
63 9710050008 A'VPh M5 SPRING WASHER M5 2 
64 5340 35 722 A9VF" STUD 1 
65 5290 21 316 A7°97,9 SPRING 1 
66 9660100014 J")h M10 HEXAGON NUT M10 1 
67 9710100014 ll'VPh" M10 SPRING WASHER M10 1 
68 5330 35 225 A9VF' STUD 1 
69 9723280008 C-9D9" C-28 C-RING C-28 1 
70 5330 35 222 135- COLLAR 1 
71 5340 35 353-1 D1'7F SHAFT 1 
72 5340 35 451-1 1.1)-f TRAY 1 
74 9410301008 A7'9D9"t°) 3X10 SPRING PIN 3X10 2 
75 5330 35 323-2 07-1°-A°-1J".fh" LOWER PAPER GUIDE 1 
76 5330 35 322 755.Vh BRACKET 1 
77 5290 21 521 A7°9D9" SPRING 1 
80 90840 I.-:) R525-1 43P CHAIN R525-1 43P 1 
81 90852 ' D"2-fDFIJD9 R525(1/4") JOINT LINK R525(1/4") 1 
82 5300 58 1 45 A7°oh-VF SPROCKET 2 
83 9410301608 77°11)9't°D 3X16 SPRING PIN 3X16 3 
84 5330 35 312 /VI"- COVER 3 
85 5330 35 410 DtV9- SHUTTER 1 
86 5330 35 371 o-5- ROLLER 1 
87 5340 35 321 7"5 BRACKET 1 
88 9721070008 E-UD9" E-7 E-RING E-7 1 
89 5330 35 430 

.
51ff LATCH 1 

90 90200 7t0\-W7117,9' 607ZZ BALL BEARING 607ZZ 1 
91 5330 35 441 A9Vh" STUD 1 
92 9670051608 Vh'VFli"IliF M5X16 HEXAGON SOCKET BOLT M5X16 4 
93 5330 35 223 V`7 GEAR 1 
94 5330 35 221 Aill,”- HOLDER 1 
95 5330 35 224 77°o”F SPROCKET 1 
96 9670041008 95")helbh M4X10 HEXAGON SOCKET BOLT M4X10 4 
97 9722120008 C-'J 9" C-12 C-RING C-12 1 
98 9642042514 J-1"O.D' M4X25 SMALL PAN-HEAD SCREW M4X25 4 
99 5330 35 422 to:, PIN 1 
100 5330 35 424-1 92)9 LINK 1 
1 01 9721040008 E-'J 9" E-4 E-RING E-4 2 
1 02 5330 35 311 D1'7F SHAFT 1 
1 03 5330 35 421 t°D PIN 1 
1 04 5290 36 214 V'7 GEAR 1 
1 05 95302001-1 VD)-fF" MS-35J168 SOLENOID MS-35J168 1 
1 06 9410401408 A7° 11D9't°D 4X14 SPRING PIN 4X14 1 
107 5430 35 212 -f9A' LEAF SPRING 2 
108 95119 A-f” Z-15GS-B SWITCH Z-15GS-B 1 
1 09 5340 35 456 7"5TVF BRACKET 1 
110 5330 35 235 hi- COLLAR 1 
111 5330 35 468 70D_F PLATE 1 
112 9642051614 t'\" Du M5X16 SMALL PAN-HEAD SCREW M5X16 6 
113 90301005 40\-1 71JD7" BALL BEARING 6001ZZPS2K 6 
114 5330 35 472 T`5.h'VF BRACKET 1 
115 5330 35 473 T`”Vh BRACKET 1 



 

SECTION JLU11U1 1NUM1:5LM 

 

FEED ROLLER *v---. 0413P.U, 4t,- ,-114biAtsZktbsa3M-,:1164 AWIL-C"<ktt). 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

N o F t-9.  /SET Na 
g,,I; gt PART Na 

SAVI5/ 
4At-WCOMPONENT PARTS 

PART NAME 
Na 

MR 
Vty 

116 5640 36 223 A7'9)9" SPRING 1 

117 9642041614 M4X16 SMALL PAN—HEAD SCREW M4X16 1 

118 9642040814 J-1"DD' M4X8 SMALL PAN—HEAD SCREW M4X8 4 
119 9710040014 A"V,'13" M4 SPRING WASHER M4 5 
120 9642033014 t'NNN3VJN' M3X30 SMALL PAN—HEAD SCREW M3X30 2 
121 9670062001 9 1- *"11/1- M6X20 HEXAGON SOCKET BOLT M6X20 
122 90812 il"-(7)F'D D" M4X6 SMALL BINDING SCREW M4X6 
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SECTION 
SECTION NUMBER 5340Z 355 

71-9%\ -710%.,1,%% 

FEEDER BOARD 



FEEDER BOARD 

SECTION SECTION NUMBER'  

34v -- (7)Baust4tc -TabiAtoc.6k6,thX1i4ictlati.141_,'“ko. 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

N O. 
-t-11- V4/SET Ma

rif at-4/ PART It 
SAVt/ 
RtAt-WCOMPONENT PARTS 

PART NAME 
k 

gR 
Q'ty 

5340 35 310 7 -f-i°10-5- ASSY FEED ROLLER ASSY 
64,113,118 

5340 35 610-1 hu-0." ASSY GUIDE ASSY 1 
36,41-43,52,57,58,73,169,175,184 

5340 35 620-1 V -fh" ASSY GUIDE ASSY 1 
35,36,41-43,53,57,73,169,175,184 

5340 35 650 *11,9"- ASSY HOLDER ASSY 1 
34,45,46,79,88,143,158,170 

5340 35 670 D1,7h ASSY SHAFT ASSY 1 
145,146,174 

5340 35 680 W"fF" ASSY GUIDE ASSY 1 
36,58 

5340 35 690 h"-(Fu ASSY GUIDE ASSY 1 
35,36 

5340 35 720Z tin"- ASSY LEVER ASSY 1 
24,40 

5340 35 740 9:)9 ASSY LINK ASSY 2 
1 8,70,144 

5340 35 740Z LW ASSY LINK ASSY 1 
1 8,23,70,144 

5340 35 910 AVFN`c1-5 ASSY SKID ROLLER ASSY 1 
1 -5,8-13,130 

5340 35 920 AV:W`0-5 ASSY SKID ROLLER ASSY 1 
1-5,8-13,131 

5430 36 620-1 t°D ASSY PIN ASSY 2 
116,117 

5430 36 640-1 t°) ASSY PIN ASSY 6 
3,4 

5430 36 650-1 74A-"o-5- ASSY SKID ROLLER ASSY 2 
1 ,2,5,8-13,116,117 

5430 36 660-1 A+Vh"o-5- ASSY SKID ROLLER ASSY 4 
1 -5,8-13 

1 9662060014 VA' M6 HEXAGON NUT M6 8 
2 9710060008 Au W' M6 SPRING WASHER M6 9 
3 90218 V`-11,1"7 1JD2u 6002 BALL BEARING 6002 6 
4 5430 36 641-1 top  PIN 6 
5 90741 /7"$"11)F M5X10 KNOB BOLT M5X10 8 
6 9642051014 t1u3V)" M5X10 SMALL PAN-HEAD SCREW M5X10 1 6 
7 5340 35 572 ROLLER BAR 2 
8 5430 36 622-1 - HOLDER 8 
9 5430 36 624-1 Y-G ARM 8 

1 0 5430 36 623-1 AFVA°- STOPPER 8 
11 9716050014 ti,"h" M5 PLAIN WASHER M5 8 
1 2 9710050008 M5 SPRING WASHER M5 8 
1 3 9672051014 oVh9*NDF M5X10 HEXAGON HEAD BOLT M5X10 8 
1 4 5330 35 573-1 40`7, BOSS 2 
1 5 9684060608 1- -D" M6X6 SET SCREW M6X6 5 
1 6 5290 32 1 41 V7E. KNOB 2 
17 5341 35 761-2 D"Sh"-hL JOGGER CAM 1 
18 5340 35 662 UD9 LINK 2 
20 9710050014 M5 SPRING WASHER M5 15 
21 5290 89 324 A`N n.  SPRING STUD 1 
22 5330 35 571-1 1,7 h SHAFT 1 
23 5340 52 606 7"VD2 BUSHING 2 
24 5340 35 720 1A1"- LEVER 
25 5340 35 711 A9VFu STUD 1 
26 9710080008 AuV,"hu M8 SPRING WASHER M8 
27 9660080014 J")F M8 HEXAGON NUT M8 
28 5330 35 536 T-7°0-5- TAPE ROLLER 
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FEEDER BOARD  

5340Z 355 
SECTION SECTION NUMBER 

* -7—“A5Att,atifLiztUbiAtsWn5,EEZqIzUatAgIL -c<ko. 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

Na /S ET Na ,4/ PART Na 
MP At/ 

Z --/ COMPONENT PARTS 
PART NAME 
Na 

{MR 
Q'ty 

29 5340 35 534-3 AiU-Fu5:-7°(1tVh=4*)) BOARD TAPE(1SET=4PCS) 1 
30 9722120008 C-9.'9" C-12 C-RING C-12 2 
31 5341-3-5 791 SLIDE BAR 1 
34 5341 35 882 ATD 9D9"(7')13uZ3')) SPRING(FOR THICK PAPER) 1 
35 5340 35 640 hu-fhu GUIDE 1 
36 5340 35 613 Ah-11) SCALE 2 
37 5341 35 795 1'I u$A5P)F" POSITIONING STUD 2 
38 5330 35 797 DAu- LEVER 3 
39 9684050508 1.$*D" M5X5 SET SCREW M5X5 7 
40 5290 31 214 7u VD/ BUSHING 1 
41 5290 54 338 A70 11)9u SPRING 2 
42 9716060014 n/uhu* M6 PLAIN WASHER M6 2 
43 9721050008 E-1)9" E-5 E-RING E-5 4 
44 5341 35 539 hu-f huAu- GUIDE BAR 1 
45 9642030314 D*Du M3X3 SMALL PAN-HEAD SCREW M3X3 3 
46 5341 35 883 77°9).9"(r)A13ua2()) SPRING(FOR THIN PAPER) 1 
47 90200 tu-11)1 u7 11)9u 607ZZ BALL BEARING 607ZZ 4 
50 5430 39 614 400u- HOLDER 1 
51 9721070014 E- 1JD9u E-7 E-RING E-7 6 
52 5341 35 793-2 tili9u- HOLDER 1 
53 5341 35 851-2 $10u- HOLDER 1 
54 9710040014 Au*/uhu* M4 SPRING WASHER M4 4 
57 5430 39 118 KNOB 4 
58 5340 35 630 GUIDE 1 
59 5341 35 844 SUPPORTER 5 
60 5341 35 843 hu-11-u t” GUIDE CATCH 5 
61 5340 35 842-2 IN0..110..13".rF" PAPER GUIDE 5 
62 9648031014 /5D*D" M3X10 SMALL FLUSH HEAD SCREW M3X10 1 0 
63 5341 35 821 t/iAu- BAR 1 
64 9410301608 A7°9D9ut°D 3X16 SPRING PIN 3X16 3 
65 5341 35 784 h)035- LOCK COLLAR 1 
66 5341 35 782 7"c09 BLOCK 1 
67 5300 58 513 h$h5- LOCK COLLAR 1 
68 5330 35 783 SPACER 1 
69 5341 35 770 ARM 1 
70 9670051208 M5X12 HEXAGON SOCKET BOLT M5X12 4 
72 5340 35 511-5 7U-L FRAME 1 
73 90652 GS-9)9u GS-5 GS-RING GS-5 2 
74 5290 32 452 KNOB 4 
75 5341 35 781-2 7Du1'7FA9 111- ADJUSTMENT SCREW 
76 5330 35 551-2 95:-t-7V9 RETAINER HOOK 4 
77 5330 35 552 PLATE 4 
78 5340 35 555 'J5:-t- ( 13" B)) RETAINER(FOR THIN PAPER) 4 
78 5340 35 556 lif-t-(7Vh"Z2) RETAINER(FOR THICK PAPER) 2 
78 5340 35 557 115:-1'-(7VhuF.3')) RETAINER(FOR THICK PAPER) 2 
79 9710030014 Au*/uhu* M3 SPRING WASHER M3 12 
80 9642030614 t1u3*D" M3X6 SMALL PAN-HEAD SCREW M3X6 8 
81 5341 35 562 Dt7h SHAFT 1 
82 5341 35 822-1 7"”Vh BRACKET 1 
84 5341 35 823 9"11,11) DIAL 1 
85 9670051001 M5X10 HEXAGON SOCKET BOLT M5X10 6 
88 9721040008 E-9D9u E-4 E-RING E-4 2 
89 9721070008 E-UD9u E-7 E-RING E-7 1 
90 5290 29 312 9VDt- WASHER 3 
91 5330 35 792 A7°9D9" SPRING 1 
92 5330 35 561 70 D-F PLATE 2 
94 9642050514 t1uD*D" M5X5 SMALL PAN-HEAD SCREW M5X5 1 
97 5341 35 750-1 7"”VF BRACKET 1 
98 5290 21 641 A u*h SPRING STUD 



FEEDER BOARD 

SECTION 
*-q.-08ausetz5 TFIAMAtsV,..6,tE3M,T.datilM1,z<M0. 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

Na Na 
g PART Na 

6.V 1s/ 
oil --/ COMPONENT PARTS 

PART NAME 
Na 

gR 
Vty 

99 5290 54 542-1 770 'J:)7" SPRING 1 
1 00 5330 54 521 -fDD"J-9— INDICATOR 1 
1 01 5330 24 349-3 Vii(9"-99N)—) KNOB(DARK GRAY) 1 
1 03 5341 35 538-1 V-fh" GUIDE 4 
104 5340 35 535 A7011)9" SPLING 4 
1 05 9670102008 M1DX20 HEXAGON SOCKET BOLT M10X20 2 
1 06 5340 35 454 7"”Vh BRACKET 1 
1 07 5340 61 611 SENSOR 1 
1 08 9710030008 M3 1\ '1 M3 SPRING WASHER M3 2 
1 09 9642031414 1- Y`DF)" M3X14 SMALL PAN—HEAD SCREW M3X14 2 
110 5341 35 534-1 STAY 2 
111 5340 35 533-2 7-f-9"—W`—F" FEEDER BOARD 1 
112 5340 35 521-6 7D—L FRAME 
113 5300 58 1 45 AT'cO'Vh SPROCKET 
114 5330 35 312 hANN— COVER 
115 90214 V—WYIJD9NN 6000ZZ BALL BEARING 6000ZZ 
116 90212 1i"—W7 1J:,9" 629 BALL BEARING 629 
117 5430 36 621-1 PIN 
118 5330 35 311 Dt7F SHAFT 
119 5341 35 812 to D  PIN 
130 NBH —624S 7,7°I1D9NN SPRING 
131 5340 35 921 A7°UD9" SPRING 
1 42 5340 35 512 7"”VF BRACKET 
1 43 5340 35 651 t11/9'- HOLDER 
1 44 5340 35 760 70 F PLATE 
1 45 5340 35 671 ht3 CAM 
1 46 5340 35 672 D1,7 F SHAFT 
1 47 5340 35 673 Y—L ARM 
148 5340 35 674 ARM 
1 49 5340 35 675 DT-Dt°) FULCRUM PIN 
150 5340 35 676 hi- COLLAR 
151 5341 35 532 7"0V9 BLOCK 
1 52 5341 35 742 AF')A°- STOPPER 
153 5341 35 753 9VF" STUD 
1 54 5341 35 754 A9V1-" STUD 
155 5341 35 762 -( NN A9VF" POSITIONING STUD 
1 56 5290 89 219 7")D2 BUSHING 
1 57 5663 11 342 SPACER 
1 58 5341 35 892 SCREW 
159 5341 35 921 0-5— ROLLER 
160 5341 35 824 A7° ,17,9" SPRING 
1 61 5341 35 924 STAY 
1 62 5321 43 117 SPACER 
163 5430 35 314 SPACER 1 
1 64 5640 23 1 36 AhVA°— STOPPER 1 
1 66 90308 t"—W7UD9" 606ZZ BALL BEARING 606ZZ 1 
1 67 90692 /iA`N L10 CONED DISC SPRING L10 1 
1 68 91609 t"—W7IJD9" 6900ZZ BALL BEARING 6900ZZ 2 
169 91929 77°11)" ST-6 SPRING ST-6 2 
1 70 9642030814 t1N`D*D" M3X8 SMALL PAN—HEAD SCREW M3X8 1 
1 71 9670053508 Vh'Vht"IliF M5X35 HEXAGON SOCKET BOLT M5X35 6 
1 72 9670051608 97Vht"W- M5X16 HEXAGON SOCKET BOLT M5X16 10 
1 73 9670052008 )Ft"lbh M5X20 HEXAGON SOCKET BOLT M5X20 1 
1 74 9410402008 7,7°IlD9't°) 4X20 SPRING PIN 4X20 4 
1 75 9710020014 A"VI"h" M2 SPRING WASHER M2 4 
177 9670061401 9”FitONJI/F M6X14 HEXAGON SOCKET BOLT M6X14 2 
1 78 9642040614 M4X0 SMALL PAN—HEAD SCREW M4X6 4 
1 79 9660060014 ti)t. M6 HEXAGON NUT M6 1 
1 80 9410503208 7,7° ,172,9"t°) 5X32 SPRING PIN 5X32 4 
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:s/ s 
SECTION 

*v-036A11,641,T.ItiaintsVz)45,tbMizitatAWL -c<ko. 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

Na -tv a,/SET Na 
t --/ PART 

BAZA/ 
Na 1i - COMPONENT PARTS 

PART NAME 
Na 

RR 
Wty 

181 9670081208 V”h*"11)F M8X12 HEXAGON SOCKET BOLT M8X12 1 
182 9670051008 ”Vhti"lbh M5X1J) HEXAGON SOCKET BOLT M5X10 2 
184 9642020514 J-1"DD" M2X5 SMALL PAN—HEAD SCREW M2X5 4 
1 85 9660050014 tVF M5 HEXAGON NUT M5 2 
186 9721100008 E-9)9" E-10 E—RING E-10 2 
187 5341 35 536 W"fh" GUIDE 1 
188 9670063508 M6X35 HEXAGON SOCKET BOLT M6X35 4 
1 90 9670053008 9h.Vh*"11,h M5X30 HEXAGON SOCKET BOLT M5X30 4 
1 91 5300 58 144 7"VD2 BUSHING 1 

.tg 
SECTION NUMBER  

5340Z 355 71'-9"—$"-1'" 

FEEDER BOARD 
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SECTION 
SECTION NUMBER 5340Z 360 '1° _)1O - -f ) 1 -D3) 

PAPER INSERTION 



 

SECTION SECTION NUMBER 

 

  

PAPER INSERTION * -q — P' 06AUsatictlA;55AUV;:a6,i1504i-zUgtig*UT<ko. 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

Na '7014 T "Na 
HAVIS/ 
41 - / COMPONENT PARTS 

PART NAME 
Na 

MR 
VO 

5290 43 112Z +"? ASSY GEAR ASSY 2 
• 34.35 

5330 36 531Z-1 7VA°-7-(-1"0-5— ASSY UPPER FEED ROLLER ASSY 1 
3.4 

5340 36 210-1 077-f—h"0-5— ASSY LOWER FEED ROLLER ASSY 1 
41-43 

5340 36 310-1 7—G ASSY ARM ASSY 1 
7.17.18.24 

5340 36 450 h"-fl" ASSY GUIDE ASSY 1 
83-87 

1 5340 36 414 h"-fh" GUIDE 1 
2 9670052008 V”1-43"JDF M5X20 HEXAGON SOCKET BOLT M5X20 5 
3 90202 1i"-11,1"7 117,9" 624ZZ BALL BEARING 624ZZ 2 
4 5330 36 531-1 7VA

0

-7-f-1"0-5— UPPER FEED ROLLER 1 
5 5290 36 354-1 BOLT 1 
6 9684050508 h)( D" M5X5 SET SCREW M5X5 5 
7 9411403000 T—A°—t°D 4X30 TAPER PIN 4X30 2 
8 5290 36 321 to p  PIN 2 
9 5290 52 244 A",37 SPRING STUD 1 

1 0 5290 51 123-1 A70,JD9" SPRING 1 
11 9648051614 /5D*D" M5X16 SMALL FLUSH HEAD SCREW M5X16 4 
1 2 5330 36 314-1 7"VD2 BUSHING 2 
13 5340 36 340-2 DA"— LEVER 1 
1 4 90200 gi"-11)1"MD9" 607ZZ BALL BEARING 607ZZ 1 
1 5 9721050008 E-9D9" E-5 E—RING E-5 1 
1 6 5290 29 314 LOCK COLLAR 1 
1 7 5330 36 312-1 Y—L ARM 1 
1 8 5340 36 311 Dt7F SHAFT 1 
19 5340 36 315 9T—t— RETAINER 2 
20 9670041008 V”1-*"11,1 M4X1.0 HEXAGON SOCKET BOLT M4X10 8 
21 9642051014 t1"3D" M5X10 SMALL PAN—HEAD SCREW M5X10 3 
23 5290 36 353 -f9A" LEAF SPRING 1 
24 5330 36 313-1 7—G ARM 1 
25 5330 36 370 hL CAM 1 
26 5290 36 355-1 A7011D9" SPRING 1 
27 5340 36 344-1 tVt. NUT 1 
28 9670043508 Vh'Vh*"11,h M4X35 HEXAGON SOCKET BOLT M4X35 1 
29 5300 36 352 KNOB 1 
31 9660100008 tVh M10 HEXAGON NUT M10 2 
32 9710100008 A"Vr\h" M10 SPRING WASHER M10 2 
33 5290 36 110 7-N-"114"7A9Vh" IDLE GEAR STUD 2 
34 5290 37 123 7"VD2 BUSHING 2 
35 5290 43 112 "17 GEAR 2 
36 5290 29 311 WASHER 2 
37 9721100008 E—q.)9" E-10 E—RING E-10 2 
38 9670051608 VVF7ti"11,.h M5X16 HEXAGON SOCKET BOLT M5X16 2 
39 5330 36 211 *JO"— HOLDER 1 
40 90352 t"-11/1"79)9" 698ZZ BALL BEARING 698ZZ 2 
41 5290 36 214 "7 GEAR 1 
42 9410301608 A7°97)9"t°) 3X16 SPRING PIN 3X16 1 
43 5340 36 220-1 0-5— ROLLER 1 
44 5310 36 215 h)035— LOCK COLLAR 1 
45 9716050014 t5/"/J" M5 PLAIN WASHER M5 4 
46 90813 M5X1 0 SMALL BINDING SCREW M5X10 4 
47 5290 36 212 HOLDER 1 
48 9721070008 E—'J 9" E-7 E—RING E-7 2 
49 5330 36 392 7"VD2 BUSHING 2 
50 5340 36 380 AFV70 7-1743"— STOP FINGER 1 
54 9648051014 /53D" M5X10 SMALL FLUSH HEAD SCREW M5X10 2 
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Y VV6' 
SECTION SECTION NUMBER 

*v--“DMAas4atz:v.tiAMxtszkt6silZiWAtOtAtliu-c<ko. 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

5340Z 360 

No. / S E T Na 
t 9./ PART Na 

MAVt/ 
1A4-WCOMPONENT PARTS 

PART NAME 
Na 

MR 
Q'ty 

55 5340 36 413-2 hA-fhu - GUIDE 1 
57 5330 36 391 A7°9D9' SPRING 
5-8 5290-37 433 AuV), SPRING STUD 1 
59 5340 36 411-1 At— STAY 1 
60 97606-2. 91)../1iu AS-03A AC115V SOLENOID AS-03A AC115V 1 
61 9710040008 A h" M4 SPRING WASHER M4 4 
63 9660050014 tVh M5 HEXAGON NUT M5 1 
64 5340 36 431 7u55Vh BRACKET 1 
65 5340 36 417 A9Vh' STUD 1 
66 5300 59 565-1 A7°9.)9u SPRING 1 
67 9721040008 E-9'9" E-4 E—RING E-4 1 
68 5340 36 433 gD9 LINK 1 
69 91710001 A,\0_,._ SPACER 2 
70 90628 AtV7°t°D SSP-4 SNAP PIN SSP-4 2 
71 5300 54 332 /35— COLLAR 1 
72 5330 36 384 A9Vh' STUD 1 
73 5290 21 164-1 DuLAFVA°— RUBBER STOPPER 1 
74 9642050814 J-V`D:4PN M5X8 SMALL PAN—HEAD SCREW M5X8 2 
75 5340 36 432 to D  PIN 1 
76 5340 36 420 AFV7°7-fD1j'— STOP FINGER 1 
77 5300 59 566 t°) PIN 1 
78 9670061208 95.1)1104,f M6X12 HEXAGON SOCKET BOLT M6X12 2 
79 9660040014 VA' M4 HEXAGON NUT M4 4 
80 5340 36 434 ?"”Vh BRACKET 1 
81 9710050014 AuV/uh' M5 SPRING WASHER M5 6 
82 5340 36 435-1 hAu— COVER 1 
83 5340 36 451 7"55Vh BRACKET 1 
84 5340 36 453 VVN5-.  JOINT 1 
85 5340 36 452-1 1°—A°—/J"-(h" PAPER GUIDE 1 
86 9670040601 Vh*Vtli"Ilih M4X6 HEXAGON SOCKET BOLT M4X6 4 
87 9670053508 9h.Vhiliull/F M5X35 HEXAGON SOCKET BOLT M5X35 1 

"\°—)1°--(7.4—D2D 

PAPER INSERTION 
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SECTION 
SECTION NUMBER 5340Z 365 7-(-9"-1-"5Li 

FEEDER DRUM 



No.  ABV./MTmak 
6,WAn/ PART NAME 
4fitt-WCOMPONENT PARTS Ma 

1E1 lk 
Q'ty 

SECTION 

*v—Ongit,atifir..-t4;544U6k.?6, 3MicUStAWU -C<ttO., 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

FEEDER DRUM 

OZU110A AUMOMM 

5340 23 231Z h"/F" ASSY GUIDE ASSY 
33.34 

5340 23 232Z 7"oV9 ASSY BLOCK ASSY 1 
45.46 - 

5340 36 530 Dt7f ASSY SHAFT ASSY 1 
21.24.25 

5340 52 604Z 9:)9 ASSY LINK ASSY 1 
55.64.65 

1 9670051608 M5X16 HEXAGON SOCKET BOLT M5X16 1 3 
2 90643 AVI"/JN% B5 TOOTHED LOCK WASHER B5 4 
3 5340 36 515 *11)51"— HOLDER 1 
4 5340 36 516-8 ”UVA°—'1"—A GRIPPER BASE 1 
5 9670051001 191-*"11,F M5X10 HEXAGON SOCKET BOLT M5X10 12 
6 5480 23 223 A7o9D9" SPRING 7 
7 5480 23 222 to p  PIN 7 
8 5344 36 571 7411,9%'— HOLDER 7 
9 90699 UM- M5 U—NUT M5 7 

1 0 5340 36 550-1 9"UVA°— GRIPPER 7 
11 5340 36 555-2 AFVA°— STOPPER 7 
12 91303010 oVh97t t"97)*"IliF BUTTON BOLT M4X10 7 
1 3 5290 29 315 F>th5— LOCK COLLAR 
1 4 9684050508 F D" M5X5 SET SCREW M5X5 1 
1 6 5340 23 237-1 STOPPER 2 
1 7 9670061608 9,A•40`11,1- M6X16 HEXAGON SOCKET BOLT M6X16 2 
1 8 5290 29 311 9VDt— WASHER 2 
1 9 91630 t-OJD IR12X15X16.5 INNER RING IR12X15X16.5 2 
21 5340 23 211 Dt7F SHAFT 1 
22 9660060014 VA- M6 HEXAGON NUT M6 4 
23 9710060008 A"VP`h"* M6 SPRING WASHER M6 4 
24 9411502500 7-110—to p 5X25 TAPER PIN 5X25 
25 5340 36 540 7—G ARM 
26 5290 29 411 CAM ROLLER 
27 5290 29 412 hL0-5—t-( 117) CAM ROLLER INNER RING 1 
28 5340 23 212 to p  PIN 
29 5480 23 224-1 SUPPORTER 7 
30 9410501008 A7° 1):)9"t°D 5X10 SPRING PIN 5X10 7 
31 90179 oV/397J- F D" M5X8 SET SCREW M5X8 7 
32 9721070008 E—'J 9" E-7 E—RING E-7 1 
33 5340 23 231 b"-fh" GUIDE 
34 5300 45 243 7"VD2 BUSHING 1 
35 5340 36 510-3 7-1-9"—F"5L FEEDER DRUM 1 
37 5340 36 517 71i-f-11) WHEEL WHEEL 4 
38 5340 36 518 710`A BOSS 4 
39 9684060608 F D`N M6X6 SET SCREW M6X6 6 
43 5330 23 113 9VDt- WASHER 7 
44 5290 24 127 BOLT 7 
45 90441 4—NAF"5-f$VF 70B-0812 BUSHING 70B-0812 
46 5340 23 232 7"c09 BLOCK 
47 5340 23 233 10 'J 9 SPRING 1 
48 9670061208 M6X12 HEXAGON SOCKET BOLT M6X12 6 
49 5290 25 114 hA"— COVER 2 
50 90319 Ai"— WYIJD9" 6203ZZ BALL BEARING 6203ZZ 2 
51 5340 36 523-1 hL CAM 
52 5340 36 521 SPACER 2 
53 9670063508 VD'AliNlth M6X35 HEXAGON SOCKET BOLT M6X35 4 
54 90900 5X5X16 KEY 5X5X16 
55 5340 52 606 7"VD2 BUSHING 1 
56 9670081208 957AliNtiF M8X12 HEXAGON SOCKET BOLT M8X12 1 
57 5340 87 116 WASHER 1 
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5340Z 365 
SECTION NUMBER SECTION 

*v—,08Att,44,7 7J-i4bintsztio, 3ZIWzatlISAA1-1,-c<?zto. 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

1
/SET Na No. 41; At -91PART Na * --/ COMPONENT PARTS 

PART NAME 
Na 

MR 
WtY 

58 5290 23 112 t"? GEAR 1 
59 5340 36 522-1 991W, CLAMPING CAM 1 
61 5330 24 522 A7°oh'VF SPROCKET 1 
62 5340 36 571 7N1D9'-- HOLDER - 1 
63 9648061414 /53 " M6X14 SMALL FLUSH HEAD SCREW M6X14 3 
64 5300 32 568 BUSHING 1 
65 5340 52 604 9D9 LINK 1 
66 5340 52 603 95)9t°) CRANK PIN. 1 
67 5340 36 524 CAM 1 
68 9716060014 t.5 W` M6 PLAIN WASHER M6 4 
69 91040 9" 11—A=V7°11, A—M6X1.0 GREASE NIPPLE A—M6X1.0 2 

7-f79"—F”L, 

FEEDER DRUM 
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SECTION 

-t :ia• 
SECTION NUMBER 5340Z 370 2')D9".1D3')3') 

PAPER FEED TABLE LIFTING 



 

SECTION SECTION NUMBER'  

 

  

PAPER FEED TABLE LIFTING 0667,U, #Ati": iz"-t-4biAts 6 tz 6, th5CR4i;:ittlt Agt.."-c < 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

NO. 
-9. /SET Na  
--/PART Na 4)14-/COMPONENT PARTS 

ART NAME 
Na   Vty 

5290 37 310Z-1 ”IVF ASSY RATCHET ASSY 1 
51.65 

5290 37 610 ')A--L+"7 ASSY WORM GEAR ASSY 1 
1-6 

5310 37 510Z 1"1"WY ASSY BEVEL GEAR ASSY 1 
28.31 

5310 37 710 A7°oVh ASSY SPROCKET ASSY 1 
1 6.18.50.72 

5310 37 720Z W2h"11,95V ASSY HANDLE CLUTCH ASSY 1 
1 0,11 

5310 37 730 77°o 1 ASSY SPROCKET ASSY 1 
15.16.18.50.72 

5310 37 810 ADFND ASSY(9"-99"D-) HANDLE ASSY(DARK GRAY) 1 
67-70 

5330 37 230Z-1 7-G ASSY ARM ASSY 1 
52.57 

1 5290 37 612 Dt7F SHAFT 1 
2 9410302008 A7°'1 9"t°D 3X20 SPRING PIN 3X20 1 
3 5290 37 614 +"? GEAR 1 
4 5290 37 611 7"”VF BRACKET 1 
5 9410302508 A7°97)9"t°) 3X25 SPRING PIN 3X25 1 
6 5290 37 613 "\"1"11)+"7 BEVEL GEAR 1 
7 9670062008 Vh- Vtli"10. M6X20 HEXAGON SOCKET BOLT M6X20 1 
9 5290 37 814 A7°,17)9" SPRING 1 

1 0 5290 21 612 7"VD/ BUSHING 1 
11 5310 37 720 +"7 GEAR 1 
14 5310 37 724 hi- COLLAR 1 
15 5290 37 722 V`Y GEAR 1 
1 6 9410503208 A7°U)9"t°7) 5X32 SPRING PIN 5X32 3 
1 7 5290 37 721 hi- COLLAR 1 
1 8 5310 37 711 Dt7F SHAFT 1 
1 9 9722120008 C-97)9" C-12 C-RING C-12 1 
20 5290 29 210 TNVD/ BUSHING 2 
21 9710050008 A"VP\h` M5 SPRING WASHER M5 4 
22 9642051614 J-1"DDN` M5X16 SMALL PAN-HEAD SCREW M5X16 4 
23 9642050514 J-1"DD" M5X5 SMALL PAN-HEAD SCREW M5X5 1 
24 9648041014 4/5DD" M4X10 SMALL FLUSH HEAD SCREW M4X10 1 
25 5290 33 534 7709)9" SPRING 1 
26 9721100008 E-97)9" E-10 E-RING E-10 2 
27 5290 37 314 9VD1'- WASHER 2 
28 5310 37 510 +"7 GEAR 1 
31 5290 26 112 7`VD2 BUSHING 1 
32 5310 37 511 A5IVI'N` STUD 1 
33 9710100008 A"VP`h M10 SPRING WASHER M10 2 
34 9660100014 ,Vh M10 HEXAGON NUT M10 2 
35 5310 33 538-1 V7Z(9"-99"D-) KNOB(DARK GRAY) 1 
36 9721070008 E-9D9" E-7 E-RING E-7 9 
37 5290 29 313 9VD1'- WASHER 7 
38 5330 37 320 JJG CAM 1 
39 5300 37 411 A9')F`N STUD 3 
40 5340 37 1 30-1 UD9 LINK 1 
41 5290 37 432 5'” LATCH 1 
42 5290 37 431 A9VF" STUD 1 
43 5290 37 1 51-1 A7°9)9" SPRING 1 
44 5290 21 641 il" h7 SPRING STUD 1 
45 9721040008 E-q.)9" E-4 E-RING E-4 1 
47 5290 37 434-1 77°9)9" SPRING 1 
48 5290 37 433 /1"VJ SPRING STUD 1 
50 5290 37 712 A7°oh'VF SPROCKET 1 
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5340Z 370 u 
SECTION NUMBER 

3 :/ 

SECTION 

* --- (DO.W.11,atifizt4bints.6t2i5.tt501-4ica#14 AMI,z<ktto. 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

at -t,I- /SET Na 
ar t -91 PART Na 

/ 
1 --  COMPONENT PARTS 

PART NAME 
Na 

MR 
Q'ty 

51 5290 37 310-2 ”I')F RACHET 1 
52 5290 37 232 7"VD2 BUSHING 1 
55 5290-37 24-0 1 - 47911")"$ PAW 1 
56 5290 37 251-1 AT'UD9" SPRING 1 
57 5330 37 230-1 7—L, • ARM 1 
59 5290 37 210 A9Vh' STUD 
60 5290 37 233-1 730 J7%% SPRING 1 
61 5290 21 1 64-1 D"GAFVA°— RUBBER STOPPER 1 
62 5290 37 421-1 A9Vf" STUD 
63 9710080008 AN`VP`h" M8 SPRING WASHER M8 
64 9660080014 tVh M8 HEXAGON NUT M8 1 
65 5290 37 123 7"VD/ .  BUSHING 1 
67 5310 37 811-1 1 DF'114D9-1(9'-99"Li—) HANDLE BODY(DARK GRAY) 1 
68 5310 37 815-1 )°L' (9-99L'—) PLATE(DARK GRAY) 1 
69 5310 37 820 ADF"W(9"-99"li—) HANDLE(DARK GRAY) 1 
70 9648051014 4/53D' M5X10 SMALL FLUSH HEAD SCREW M5X10 2 
71 5290 33 454 j\" 1) SPRING STUD 
72 5290 37 713 77°1:0.VF • SPROCKET 1 
73 9670063508 V,Vh*NDF M6X35 HEXAGON SOCKET BOLT M6X35 1 

PAPER FEED TABLE LIFTING 
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SECTION 
SECTION NUMBER 5340Z 380 A -fF3DFD-Ii/.7-f-F"UA"- 

HEIGHT CONTROL BAR,FEED LEVER 



SECTION 

* OSP. tt, #1t<7.: iz-vriasAt4: 6 k. ?6, < To. 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

HEIGHT CONTROL BAR.FEED LEVER 

NUMbr,K 

No LTZLn.k T NaNa 
A5Min/ 
1 A - /COMPONENT PARTS 

PART NAME 
Na 

MR 
WtY 

5344 38 210 7-G ASSY ARM ASSY 1 
19.20 

1 5290 32 454 Vq"..i. KNOB 2 
2 5310 38 351 WfDDA"- HEIGHT CONTROL BAR 1 
3 9660060014 ”F M6 HEXAGON NUT M6 2 
4 9710060008 A"V,"/J" M6 SPRING WASHER M6 2 
5 5290 38 321 A9Vh" STUD 1 
6 5290 38 310-1 DA"- LEVER 1 
7 9721040008 E-99" E-4 E-RING E-4 3 
9 5290 38 330 DA"- LEVER 1 

1 0 5290 38 341 A9')F" STUD 1 
11 9670061208 V5'Vh13"11/F M6X12 HEXAGON SOCKET BOLT M6X12 2 
12 9716060014 t5/"1" M6 PLAIN WASHER M6 3 
1 3 5330 38 240 7"”Vh BRACKET 1 
1 4 9721070008 E-q.)9" E-7 E-RING E-7 3 
1 5 5290 29 313 9VD1'- WASHER 1 
16 5290 38 232 77)"3-(Dh JOINT 1 
17 5330 38 220-2 -fDD”-9- INDICATOR 1 
18 5290 38 322-2 77° 112/9" SPRING 1 
1 9 5344 38 220 7-L ARM 1 
20 5290 38 1 21 7"VD2 BUSHING 1 
21 5290 29 312 9VD1'- WASHER 1 
22 9642050814 t1"DE)" M5X8 SMALL PAN-HEAD SCREW M5X8 1 
23 9710050008 A"VI"h" M5 SPRING WASHER M5 2 
24 5290 38 238 1(9A" LEAF SPRING 1 
25 5290 38 233 7"c09 BLOCK 1 
27 9410201008 A7°UD9"t°) 2X10 SPRING PIN 2X10 1 
28 9410301608 A7°9D9"t°) 3X16 SPRING PIN 3X16 1 
29 5300 38 234-1 D`N SCREW 1 
30 5290 38 236 V7E. KNOB 1 
31 9650051614 711//53*D" M5X16 SCREW M5X16 1 
32 9670041008 95'VF$"IliF M4X10 HEXAGON SOCKET BOLT M4X10 4 
33 9710040008 A "h"* M4 SPRING WASHER M4 4 
34 97630-1 VD)-fF" AS-05N AC115V SOLENOID AS-05N AC115V 1 
35 5300 33 561-2 t°D PIN 1 
36 90628 Al 1)70t0) SSP-4 SNAP PIN SSP-4 2 
37 9660040014 tVh M4 HEXAGON NUT M4 4 
38 5290 35 113 h5- COLLAR 2 
39 5330 57 1 51 7"'”Vh BRACKET 1 
40 91710001 A,‘0_1)._ SPACER 2 
41 5340 52 632 97)2 LINK 1 
42 9721100008 E-9D9" E-10 E-RING E-10 1 
43 5290 21 521 A7°97)9" SPRING 1 
44 5290 29 311 9VD1'- WASHER 1 
45 9642041014 J-1"DD" M4X10 SMALL PAN-HEAD SCREW M4X10 2 
46 9710040014 A "h" M4 SPRING WASHER M4 2 
47 5330 33 620 7-13 ARM 1 
48 5290 84 991 7-1, ARM 1 
49 5290 33 512 W-1- SPACER 1 
50 5290 33 515 5” LATCH 1 
51 5290 33 511 A9VF" STUD 1 
52 9710100008 A"V/"h" M10 SPRING WASHER M10 1 
53 9660100014 ”F M10 HEXAGON NUT M10 1 
54 9660050014 t')F M5 HEXAGON NUT M5 1 
55 9672052514 oVh97N"JDF M5X25 HEXAGON HEAD BOLT M5X25 1 
56 9670062008 9”F1i'"IliF M6X20 HEXAGON SOCKET BOLT M6X20 4 
57 5340 61 436-1 7"5Vh BRACKET 1 
58 96589 A-f” AJ4534 SWITCH AJ4534 1 
60 9642051014 1-1"3.D" M5X10 SMALL PAN-HEAD SCREW M5X10 2 
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HEIGHT CONTROL BAR._FEED LEVER 

SECTION SECTION NUMBER 

* ogf&. dt izf.tUbiAta: tt50-$1.,-. LItAt i*$ r < 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

5340Z 380 

Na A ii,1‘414 
MA$#/ 
1ita4"/ COMPONENT PARTS 

PART NAME 
Na 

MR 
Q'ty 

61 5486 35 1 98-1 SPRING 1 
62 5290 33 454 )3h• SPRING STUD 1 
63 9721030008 E---117)9"—E E-RING E-5 1 
64 5340 53 1 61 A"\°-/- SPACER 3 
65 9715050014 t541"h" M5 PLAIN WASHER M5 1 
66 9710050014 M5 SPRING WASHER M5 1 



R1 



   

5340Z 510 -fpt71)-t 

 

SECTION NUMBER 

INK FRAME 
SECTION 

  



1 SECTION NUMBER SECTION 

*-7-03613Zus#At iztab5Ats6k6sitZWznitttlt agil,t<ko. 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

Na -t 1- /S ET Na -'47 PART Na 
SAVt/ 
4)72t-WCOMPONENT 

PART NAME 
PARTSNa 

gR 
Q'ty 

1 5340 55 112-6 7L—L. FRAME 2 
2 9670082008 )F7V4,F M8X20 HEXAGON SOCKET BOLT M8X20 44 
3 9670062008 V7VhVIDF M6X20 HEXAGON SOCKET BOLT M6X20 8 
5 5340 55 117 70 D _ F  PLATE 4 
7 9670051608 V,VF*Nlit. M5X16 HEXAGON SOCKET BOLT M5X16 4 
8 5340 55 118 KEY 4 
9 5340 55 116-1 701,_ PLATE 4 
10 5340 55 111-7 7D—L FRAME 2 
11 5340 55 113-1 AT— STAY 2 
12 5340 55 114 AT— STAY 2 
1 3 5340 55 119 AT— STAY 1 
1 4 5340 55 115 AT- STAY 1 

9"-(23_= h 2ND UNIT 
15 5340 55 1 21-2 hA"— COVER 2 
16 9670051008 M5X10 HEXAGON SOCKET BOLT M5X10 6 
17 9670040508 V F40`11,F M4X5 HEXAGON SOCKET BOLT M4X5 211 
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INK FRAME 



SECTION 
SECTION NUMBER 5340Z 511 -fDt7t)7..) 

INK FOUNTAIN 



 

SECT ION NUMBER I  
 I I   

SECTION 

ØOII UT< 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

INK FOUNTAIN 

 

No. ALT-4/1s3NTNQN"a  
5322 51 300-1 

umn/ PART NAME 
11t / COMPONENT PARTS Na 

7Y—ho-5— ASSY INK FIRST ROLLER ASSY 
82-84 

MR 
Wty  

2 

5340 51 041Z D"9')5. ASSY BUSHING ASSY 2 
42,46 

5340 51 042Z-3 D"9',5. ASSY BUSHING ASSY 2 
45,46 

5340 51 050 1(:) 211"JD9" ASSY INK FEED VOLUME CONTROL RING 2 
40,124,125 

5340 51 060Z 1-2q7—L ASSY ARM ASSY 2 
23,27 

5340 51 090Z-1 5IVFADF"11/ ASSY RATCHET HANDLE ASSY 2 
23,24 

5340 51 110-1 3"9-9FD1,71.. ASSY DUCTOR DRIVE SHAFT ASSY 2 
57,72,73,80,81 

5340 51 140Z -f:49N'99—o-5— ASSY INK DUCTOR ROLLER ASSY 2 
62,64 

5340 51 232Z T.)9 ASSY LINK ASSY 2 
38,39 

5340 51 832Z :77)"9.,5. ASSY BUSHING ASSY  2 
11:) A5")7° I./A2') FOR STEPLESS INK FEED CONTROL 
46,97 

5340 51 840-1 Y—G ASSY ARM ASSY 2 
1 )1 5'70 L3' FOR STEPLESS INK FEED CONTROL 
1 01,102 

5340 51 860 Y—t ASSY ARM ASSY 2 
1') 7 70 L) 31 FOR STEPLESS INK FEED CONTROL 
1 08,109 

5340 51 870-1 ili"A ASSY BOSS ASSY 2 
-f.D ATV7° I./Aar) FOR STEPLESS INK FEED CONTROL 
99,100 

1  90510 
2 5340 51 017 
6 9670052008 
7 5340 51 043-2 
8 9660080014 
9 5340 51 040-1 

1 0 5340 51 047-1 
11 9721070008 
12 5340 51 016 
14 9710050008 
15 5340 51 000-6 
1 6 5340 51 044-2 
17 5290 51 083 
18 5290 51 082 
1 9 5340 51 081 
20 9710080008 
21 9642051014 
22 5340 51 054 
23 5290 33 214 
24 5340 51 090-1 
25 5340 51 080 
27 5340 51 060 
28 5290 51 064 
29 5290 51 070 
30 5290 51 063-1 
31 5340 51 053-2 
32 9684060608 
33 9660050014 
34 9648041014 

0- 11 D9‘N  P-6 

M5X20 
7"5,'VF 
1")F M8 
V7E-Z 
A9Vh" 
E —'1 9" 

A l̀VP`13"  M5 
0-5- 

7"5 5.  
AT: AD?" 
4- 9 1P”)( 
7,tV70 4311)”- 
1 "VPh" M8 
J-1"3D" M5X10 

7"VD2 
”IVFADF"Ili 
111\"— ( "-99"L'—) 
7—t 
7,7° J'9" 
19[11)"$ 
to D  

F)( E)" M6X6 
tVF M5 
/5-D*D1̀   M4X10 

0—RING P-6 36 
INK FEED VOLUME CONTROL SCREW 36 
HEXAGON SOCKET BOLT M5X20 8 
BRACKET 2 
HEXAGON NUT M8 8 
KNOB 4 
STUD 4 
E—RING E-7 1 0 
PIN 4 
SPRING WASHER M5 22  
INK FOUNTAIN,FOUNTAIN ROLLER 2 
BRACKET 2 
SPRING 2 
PAWL 2 
SNAP HOLDER 2 
SPRING WASHER M8 4 
SMALL PAN—HEAD SCREW M5X10 1 8 
COVER 2 
BUSHING 4 
RATCHET HANDLE 2 
LEVER(DARK GRAY) 2 
ARM 2 
SPRING 4 
PAWL 2 
PIN 2 
RATCHET WHEEL 2 
SET SCREW M6X6 4 
HEXAGON NUT M5 8 
SMALL FLUSH HEAD SCREW M4X10 2 
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5340Z 511 
SECTION SECTION NUMBER 

*v—.“38AUs#14 ,:ti4b5A4k6,3VielizUttltiOat,""c<Afoo 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

-f:A74- DTD 

INK FOUNTAIN 

- -, t. 4-9-/SET No. No. a a, t-gi PART Na 4E/ COMPONENT PARTS 
ART NAME 

IL 
MR 
WtY 

35 5310 33 538-1 V7Z(51"-29"D—) KNOB(DARK GRAY) 2 
36 5340 51 095 A9Vh" STUD 2 
37 5340 51 096 1- 9 1P)"$ PAWL 2 
38 5290 21 212 7"VD2 BUSHING 4 
39 5340 51.232 IJ D9 LINK 2 
40 5340 51 051-1 -fD+IBOt-f9D2" INK FEED VOLUME CONTROL RING 2 
41 9648051614 /53 .D" M5X16 SMALL FLUSH HEAD SCREW M5X16 24 
42 5340 51 041 7"')Di BUSHING 2 
45 5340 51 0423 7"VD2 BUSHING 2 
46 5290 51 043 7"VD2 BUSHING 4 
47 5290 51 090-1 95)7° CLAMP 2 
48 9670051608 V”Fli"lid- M5X16 HEXAGON SOCKET BOLT M5X16 2 
49 5300 51 180-1 *D"27D—L., FRAME 2 
50 9716050014 t51"h" M5 PLAIN WASHER M5 6 
51 5290 21 316 A7°9D9" SPRING 2 
52 5300 51 160 95VT CLUTCH 2 
53 9721040008 . E-9)9" E-4 E—RING E-4 6 
54 5300 51 1 70 UD2 LINK 2 
55 5300 58 364 A7°9p2" SPRING 2 
56 97628 VDJ-fl" SOLENOID 2 
57 9411402500 T—A°—t°D 4X25 TAPER PIN 4X25 2 
58 5290 51 135 1j5— COLLAR 4 
59 5290 51 133 A7° 11D9" SPRING 2 
60 5330 51 132 5V1 LATCH 4 
61 90627 G—'J'9" G-7 G—RING G-7 4 
62 90331 Ai"—V\"79D9" 607DD BALL BEARING 607DD 4 
63 5340 51 1 42 D1,71- SHAFT 2 
64 5340 51 1 40 -f:A9"951 —o-5— INK DUCTOR ROLLER 2 
65 9710030008 A 1J" M3 SPRING WASHER M3 4 
66 9642031014 t.'N"D D" M3X10 SMALL PAN—READ SCREW M3X10 4 
67 5290 37 433 A"V3 SPRING STUD 2 
68 5290 51 123-1 A7°97)9" SPRING 2 
70 5290 51 122 t°D PIN 2 
71 90200 *"— WY9D9" 607ZZ BALL BEARING 607ZZ 2 
72 5290 51 120-3 DA"— LEVER 2 
73 5330 51 111 D1,7h SHAFT 2 
74 5340 51 131 Y—G ARM 4 
75 5330 29 314 1 5— LOCK COLLAR 4 
76 9684050508 F E" M5X5 SET SCREW M5X5 1 2 
77 9670062008 95*Vhiti"lbh M6X20 HEXAGON SOCKET BOLT M6X20 8 
78 5330 51 112-3 7—L ARM 4 
80 5340 51 150 7—L ARM 2 
81 9410402008 A7°97)9"t°:) 4X20 SPRING PIN 4X20 2 
82 5322 51 310-1 .1') 77—AFo-7— INK FIRST ROLLER 2 
83 5290 51 312 "7 GEAR 2 
84 9410302508 A7°99"t°) 3X25 SPRING PIN 3X25 2 
86 9680051208 h)( F)" M5X12 SET SCREW M5X12 4 
87 9660060014 t)F M6 HEXAGON NUT M6 2 
88 9670061608 97VF*NliF M6X16 HEXAGON SOCKET BOLT M6X16 2 
89 9410301608 A7° 11).9"t°) 3X16 SPRING PIN 3X16 2 
90 9721120008 E- 11)9" E-12 E—RING E-12 2 
91 5340 51 136-1 AT— STAY 2 
92 5340 51 313-1 7"VD2 BUSHING 4 
95 5340 51 048 A ,N 0-1.— SPACER 2 
96 5340 51 830-3 -(:) Vili".7*D5Do-5— INK FOUNTAIN.FOUNTAIN ROLLER 2 

-(D4AT")7°DA3') FOR STEPLESS INK FEED CONTROL 
97 5340 51 832 D"90 BUSHING 2 

-f:) ATV7°DA30 FOR STEPLESS INK FEED CONTROL 



 

SECTION SECTION NUMBER'  

 

  

INK FOUNTAIN 44 v — 045au,dtz.. .-114biAts6k6sil3Z*Izildt AtaU -c<k:tto. 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

Na /S ET Na 
j,i3 t '-q-/ PART Na 

HAVt/ 
4102 -W COMPONENT PARTS 

PART NAME 
Na 

MR 
Vty 

98 9648051014 /57E)" M5X10 SMALL FLUSH HEAD SCREW M5X10 8 
-(7:4ATV7°DA3 FOR STEPLESS INK FEED CONTROL 

99 5340 51 871-1 ti"A BOSS 2 
1ID A -7".1)7°DA3 FOR STEPLESS INK FEED CONTROL 

1 00 91706 7.7)')I-05 HF1616 ONE WAY CLUTCH HF1616 2 
-(:4ATY7°DA2') FOR STEPLESS INK FEED CONTROL 

1 01 5340 51 841 7-L ARM 2 
1r:4A5- 0 D73r) FOR STEPLESS INK FEED CONTROL 

102 90355011 9D')1195” HFL1626 ONE WAY CLUTCH HFL1626 2 
-.1)A5V7O DA2') FOR STEPLESS INK FEED CONTROL 

1 03 5340 51 842 SPACER 2 
17.4ATV7°DAB FOR STEPLESS INK FEED CONTROL 

104 9722160008 C-UD9" C-16 C-RING C-16 2 
1:4AtV7°D73') FOR STEPLESS INK FEED CONTROL 

105 9710060008 A"V13" M6 SPRING WASHER M6 2 4 %)7O [ j FOR STEPLESS INK FEED CONTROL 
1 06 5521 55 1 42 BOLT 2 

-f.:4ATV7°DA3') FOR STEPLESS INK FEED CONTROL 
1 07 5521 55 1 43 BUSHING 2 

-124ATV7°DA3') FOR STEPLESS INK FEED CONTROL 
1 08 5340 51 850 7-L ARM 2 

-f:4ATV7°D73') FOR STEPLESS INK FEED CONTROL 
1 09 5300 58 1 44 7"VD2 BUSHING 2 

-f2J A5-- '.97°DA2') FOR STEPLESS INK FEED CONTROL 
110 5290 29 312 9VDt- WASHER 2 

-1D+ATV7°DA3') FOR STEPLESS INK FEED CONTROL 
111 5340 51 891 $VJA"D SCALE PLATE 2 

-f7) A -f- V7O DA3') FOR STEPLESS INK FEED CONTROL 
112 9670083008 9h.VF7N"lid- M8X30 HEXAGON SOCKET BOLT M8X30 4 5 O L'73' FOR STEPLESS INK FEED CONTROL 
113 5340 51 875 $10"- HOLDER 2 

-r.") ATV7°DA3 FOR STEPLESS INK FEED CONTROL 
114 9670051208 9VF*Nlih M5X12 HEXAGON SOCKET BOLT M5X12 8 

-IDAT- V7°DA3') FOR STEPLESS INK FEED CONTROL 
115 5340 51 873 GUIDE BAR 4 

-f.74ATV7°DA3r) FOR STEPLESS INK FEED CONTROL 
116 5340 51 876-2 SCREW 2 

-1DATV7°DA2') FOR STEPLESS INK FEED CONTROL 
117 5340 51 880 HOLDER 2 

-IDAT- V7°DA3r) FOR STEPLESS INK FEED CONTROL 
118 90688 /5A" L8 CONED DISC SPRING L8 4 

5)7O L'73 FOR STEPLESS INK FEED CONTROL 
119 5340 51 872-1 7"5')F BRACKET 2 

-(7.) ATV7°DA3') FOR STEPLESS INK FEED CONTROL 
121 9670082508 VVF*"11)F M8X25 HEXAGON SOCKET BOLT M8X25 4 

-C.) ATV7°DA3') FOR STEPLESS INK FEED CONTROL 
1 22 5340 51 874 STAY 2 

FOR FOR STEPLESS INK FEED CONTROL 
123 5322 53 331 to D  PIN 2 

11.-) ATT7°DA3', FOR STEPLESS INK FEED CONTROL 
1 24 5340 51 052-1 DA"- LEVER 2 
125 9648040814 /53D" M4X8 SMALL FLUSH HEAD SCREW M4X8 6 
126 5290 51 134 A7 o UD” SPRING 2 
1 27 5722 07 222 rnDt- WASHER 2 

-17) ATV7°DA3') FOR STEPLESS INK FEED CONTROL 
128 5300 58 365 WASHER 2 
129 5290 29 220-1 7"VD2 BUSHING 2 
130 5290 29 222-1 7" 'y  BUSHING 2 
131 5430 51 537 t5"/"b" PLAIN WASHER 4 
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-t ai#-g• 
SECTION NUMBER 5340Z 512 

 

OSCILLATING ROLLER 
SECTION 

  



SECTION SECTION NUMBER'  

*v.  — 060att,atc- iz-1-4bints6k6sa3z*icaatAt.gut<mt,), 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

OSCILLATING ROLLER 

Na
/SET Na 

Atg&O --/PART It 
PAWA#/ 
4AtWCOMPONENT PARTS 

PART NAME 
Na 

rnR 
Q'ty 

5290 51 640-2 tt'” V9hL ASSY DOG & CAM ASSY 2 
22,23 

5300 51 641Z ASSY HOLDER ASSY 2 
17,19 

5322 51 630-3 -(:) =7)(3-5- ASSY INK OSCILLATING ROLLER ASSY 2 
1 4,17-20,24,25,77 

5322 51 900-3 
.
C:44-)5D0-5- ASSY INK OSCILLATING ROLLER ASSY 2 
1 4,17-25,51,77 

5322 51 920-2 D1,71- ASSY SHAFT ASSY 2 
21-23,51 

5340 51 210-2 D1'7F ASSY SHAFT ASSY 2 
32,33,57 

5340 51 530-1 *Dt°:.) ASSY SET PIN ASSY 
64,65,69,70 

5340 51 540 tDt°D ASSY SET PIN ASSY 
64,70,74 

5340 51 820-1 Dt7h ASSY SHAFT ASSY 2 
-
fD+AT")70 DA3') FOR STEPLESS INK FEED CONTROL 
57,80,81 

1 9660060014 tVh M6 HEXAGON NUT M6 8 
2 9670061608 V5'VF$4,1, M6X16 HEXAGON SOCKET BOLT M6X16 8 
3 5290 88 170 *D" SCREW 4 
4 9410301008 A7°I1 D9"t°D 3X10 SPRING PIN 3X10 4 
5 5290 52 535 t°D PIN 4 
6 5340 51 522-2 COVER 4 
7 5340 51 521-1 7"”Vh BRACKET 4 
9 90318 40N-W711)2" 608ZZ BALL BEARING 608ZZ 12 

1 0 9670062008 V F1t"11)F M6X20 HEXAGON SOCKET BOLT M6X20 26 
12 5340 51 550 INK IDLE ROLLER 2 
13 5340 53 175 3.-7"(9"1,-) L=15 TUBE(GRAY) L=15 4 

9N"f22:VF 2ND UNIT 
1 4 5322 51 610-2 -

fD+t5."3:i4-)TD0-5- INK RIDER OSCILLATING ROLLER 2 
15 5290 29 315 1,;(1j5- LOCK COLLAR 4 
16 5322 51 931 7"57')F BRACKET 4 
17 5290 51 642-2 7"VD2 BUSHING 2 
1 8 5300 51 644 F;035- LOCK COLLAR 4 
1 9 5300 51 641-1 *JO"- HOLDER 2 
20 5322 51 643 Dt7h SHAFT 4 
21 5322 51 921 DV7h SHAFT 2 
22 5290 51 622-2 CAM 2 
23 5290 51 632-2 1-99 $ PAWL 2 
24 5300 51 633-2 7°D-F PLATE 2 
25 5290 51 650 *11,9"- HOLDER 2 
28 5290 51 521 7"VD/ BUSHING 4 
29 5340 51 523-1 "7" -5 5. VF BRACKET 2 
30 5340 51 524-1 7" 55•  BRACKET 2 
31 5290 51 231-1 ASVF" STUD 2 
32 5290 51 212-3 V`Y GEAR 2 
33 5340 51 211-1 bLDt7h CAM SHAFT 2 
34 5340 51 214-1 7"VD1 BUSHING 4 
35 5340 51 213-1 9"29-hL DUCTOR CAM 2 
36 5340 51 219 135- COLLAR 2 
37 9723370008 C- 117)2N` C-37 C-RING C-37 2 
38 91626 V-1V\"7Up2" 6904ZZ BALL BEARING 6904ZZ 4 
39 5340 51 217 SPACER 2 
40 5340 51 216-1 7-fh"1114NNY IDLE GEAR 2 
41 5340 51 435-3 T`VD2 BUSHING 2 
42 5290 51 433 Dt7F SHAFT 2 
43 5290 51 432 7N"VD/ BUSHING 2 
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5340Z 512 
SECTION SECTION NUMBER 

34v — “Dg08a, M4, 1-,:71-WA'Ars6kAbs 4icugtAttiLTKtto. 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

*Dly7Y -ID9"o-5-- 

OSCILLATING ROLLER 

Na  471,t-, -/sET Na HAZA/ PART NAME 
- /PART Na 4A4,/ComPoNENT PARTS   Na 

44 5340 51 431-2 7-1, 
45 5290 51 437-1 135— 

J---PJ:i IR10X13X12.5 
47 5340 51 436-2 t°7) 
48 5340 51 434 7"51- 
49 9684050508 1-)t E)" M5X5  
50 9670063508 Vi.91-71iNtit- M6X35 
51 9410302008 A7°9D9"t°D 3X20 
52 9642051614 t1"D*D" M5X16 
53 9684060608 f- D" M6X6 
54 9710060008 il"V/"W% M6 
55 9710050008 AN`V/"hl  M5 
56 9660050014 tVh M5 
57 9410403208 A7°Up9"t°:)  4X32 
58 9721070008 E- 117)9" E77 
59 9410303008 A7°9D9"t°D 3X30  
60 5330 51 622-2 f2-7"(9"L'—) L=4 

9"-122:Vh 
61 5340 51 560-1 -(74Y-(1-"li,o-5- 
62 5340 51 510-2 -f:) 7.-ft."11/o-5- 
63 5340 51 527  
64 9410201008 A7°97)9"t°D 2X10 
65 5340 51 532-1 7"1:09 
66 90703 UtVt. M6 
67 5290 38 235 A7°9D9" 
68 5321 51 564 9D9 
69 5340 51 531 4"Dt°D 
70 5300 56 091  
71 5330 51 563 
72 5330 51 564 7—G 
73 5290 54 338 A7°U.D9" 
74 5340 51 541  
75 5340 51 526  
77 9648040814 /57*D" M4X8 
78 9670051608 Vh.Vh11NDF M5X16 

DA3') 
79 5340 51 823 tOp 

1)450 L72' 
80 5340 51 822-1 1"7 

-
fDtAT")7°DA2') 

81 5340 51 821 Dt7h 
1)A7V70 DA3') 

82 5340 51 570 -.
1DY -fh"lbo—.3— 

83 9662060014 tVh M6 
84 9680062008 h)( D" M6X20 

gR 
Crty 

ARM 2 
COLLAR   2 
INNER R-I-NG 1R10X13X1-2.5 2 
PIN 2 
BRACKET 2 
SET SCREW M5X5 12 
HEXAGON SOCKET BOLT M6X35 2 
SPRING PIN 3X20 2 
SMALL PAN—HEAD SCREW M5X16 8 
SET SCREW M6X6 8 
SPRING WASHER M6 2 
SPRING WASHER M5 1 0 
HEXAGON NUT M5 2 
SPRING PIN 4X32 4 
E—RING E-7 4 
SPRING PIN 3X30 2 
TUBE(GRAY) L=4 1 
2ND UNIT 
INK IDLE ROLLER 2 
INK IDLE ROLLER 2 
BRACKET 2 
SPRING PIN 2X10 12 
BLOCK 4 
U—NUT M6 4 
SPRING 4 
LINK 4 
PIN 4 
KNOB 8 
SCREW 8 
ARM 4 
SPRING 4 
PIN 4 
BRACKET 2 
SMALL FLUSH HEAD SCREW M4X8 4 
HEXAGON SOCKET BOLT M5X16 4 
FOR STEPLESS INK FEED CONTROL 
PIN 2 
FOR STEPLESS INK FEED CONTROL 
GEAR 2 
FOR STEPLESS INK FEED CONTROL 
SHAFT 2 
FOR STEPLESS INK FEED CONTROL 
INK IDLE ROLLER 2 
HEXAGON NUT M6 2 
SET SCREW M6X20 4 

4-6 90230 
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5340Z 513 

INK OSCILLATING ROLLER 

 

SECTION NUMBER 
SECTION 

  



 

SECTION SECTION NUMBER 

 

  

INK OSCILLATING ROLLER *v-03413ausaZ II-T4biAts4:6,a3Z4lcitatAML-c<M1,). 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

Nc1 II /PAR T Na  Na 
SAVIs/ 
Mat-WcomPoNENT PARTS 

PART NAME 
Na 

MR 
crty 

5321 51 641Z '1ifl)51"- ASSY HOLDER ASSY 2 
82.85 

5340 51 300-1 tD1)-5-/D9"o-5- ASSY OSCILLATING ROLLER ASSY 2 
20-22 

5340 51 400-1 VA)-5-f7)9"o-5- ASSY OSCILLATING ROLLER ASSY 2 
20-22.46.47 

5340 51 423Z-2 MO"- ASSY HOLDER ASSY 
1 6.17 

5340 51 500-1 4-,5-Do-7- ASSY OSCILLATING ROLLER ASSY 2 
65.67.78-87 

5340 51 590-1 Dt7F ASSY SHAFT ASSY 2 
67.78-80 

5340 52 500-4 -fpt:)DNN29') ASSY INK ROLLER CLEANUP ATTACHMENT 2 
8.54-58.61-63 

5340 52 520-2 Dt7F ASSY SHAFT ASSY 2 
66-69 

2 9660060014 tVh M6 HEXAGON NUT M6 8 
3 5290 52 535 to D  PIN 4 
4 5340 51 522-2 hfl"- COVER 4 
5 5290 88 1 70 :7)NN SCREW 4 
6 9410301008 A70,D ,%%to D 3X1 0 SPRING PIN 3X10 4 
7 5340 51 521-1 7"”VF BRACKET 4 
8 9670062008 VVF$"10. M6X20 HEXAGON SOCKET BOLT M6X20 36 
9 90318 11i "-JD1NN7UD9" 608ZZ BALL BEARING 608ZZ 4 

10 5340 51 510-2 INK IDLE ROLLER 2 
11 5340 53 175 32-7"(9NN U--) L=15 TUBE(GRAY) L=15 3 

9NN-f2/VF 2ND UNIT 
12 5290 51 521 7N").D1 BUSHING 8 
1 3 5340 51 550 INK IDLE ROLLER 4 
1 4 5340 51 525-1 7"”Vh BRACKET 8 
15 5290 51 427 ANN VJh.  SPRING STUD 8 
1 6 5290 51 043 7"VD/ BUSHING 8 
17 5340 51 423-2 *11/9"- HOLDER 4 
1 8 5290 51 423 hANN- COVER 8 
1 9 9648051014 /53*D" M5X10 SMALL FLUSH HEAD SCREW M5X10 36 
20 5322 51 410-2 -(7) 1-)5-7)13-5- INK OSCILLATING ROLLER 4 
21 5330 51 412 4:"7 GEAR 4 
22 9411405000 7...no_to D 4X50 TAPER PIN 4X50 4 
23 5290 24 275 9VDt- WASHER 12 
24 5340 51 422-1 70 u_F PLATE 2 
25 9670061608 ”V1-*"11/h M6X16 HEXAGON SOCKET BOLT M6X16 20 
26 5290 51 414 WHEEL 4 
27 9710100008 ANNV/"WN M10 SPRING WASHER M10 4 
28 90701 UtVF M10 U-NUT M10 4 
29 90610 BE- 117)9'N BE-60 BE-RING BE-60 1 6 
30 5290 29 313 9VDt- WASHER 12 
31 5290 51 424-1 E)NN SCREW 12 
32 5290 51 426-1 7"1:09 BLOCK 4 
33 9660080014 VA- M8 HEXAGON NUT M8 4 
34 9710080008 A"VINNb" M8 SPRING WASHER M8 4 
35 5322 53 431-1 7 NN oV9 BLOCK 4 
37 5322 53 433-2 to p  PIN 8 
38 90230 J--( 11 ) IR10X13X12.5 INNER RING IR10X13X12.5 8 
39 5290 51 437-1 h5- COLLAR 8 
40 9710050008 A"V/NN/3" M5 SPRING WASHER M5 22 
41 9660050014 tVh M5 HEXAGON NUT M5 8 
42 5340 51 440 7-G ARM 2 
43 5290 37 123 7"VD2 BUSHING 4 
44 5340 51 442-1 tOD PIN 4 
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INK OSCILLATING ROLLER 

-h g 

SECTION SECTION NUMBER 

*v—p'oBAU.Mtz5 1-4b;AtsVz6siMiiYizugtAAL -r<t..7:tA). 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

5340Z 513 

No. 
•t, /s ET Na 
ftls t 'V PART Na 

MAZA/ 
NiA COMPONENT PARTS 

PART NAME 
Na 

MR 

45 5340 51 425 7"c09 BLOCK 4 
46 5340 51 413 "7 GEAR 2 
47 9411402500 t—Ac)—t°) 4X25 TAPER PIN 4X25 2 
48 5340 51 421-1 701)-1, PLATE 2 
49 5340 51 451 401/5"—. HOLDER 4 
50 5330 55 631 70 D— F  PLATE 4 
51 9642051014 , t1"M=)" M5X10 SMALL PAN—HEAD SCREW M5X10 1 4 
52 5340 52 517-1 7"55'')F BRACKET 2 
53 9670051001 V5.Vh$"11/1- M5X10 HEXAGON SOCKET BOLT M5X10 8 
54 9410302508 A7° 11D9"t°D 3X25 SPRING PIN 3X25 4 
55 5340 52 516 t°D PIN 4 
56 5340 52 519 A7°U.Dq‘‘ SPRING 4 
57 5340 52 524-1 7"D— F" BLADE 2 
58 5310 52 523 70 D—F PLATE 2 
61 5340 52 510-1 1D+5.-5—tDD"2r)V',7 INK ROLLER CLEANUP ATTACHMENT 2 
62 9710040008 A" h" M4 SPRING WASHER M4 1 2 
63 9642041014 t1"DD" -M4X10 SMALL PAN—HEAD SCREW M4X10 12 
64 5340 52 518-1 7"”Vh BRACKET 2 
65 9684050508 F D" M5X5 SET SCREW M5X5 1 0 
66 5340 52 530-2 DA"— LEVER 2 
67 9410302008 AT'UDg"t°:, 3X20 SPRING PIN 3X20 8 
68 5340 52 522 bL, CAM 4 
69 5340 52 521 Dt7F SHAFT 2 
70 5330 24 341 Ar)D"D9" HOUSING 2 
71 9721070008 E-9D9" E-7 E—RING E-7 2 
72 9716050014 t5,"h" M5 PLAIN WASHER M5 2 
73 5330 82 201 A7° 11:)9" SPRING 2 
74 5300 59 1 32 *JO"— HOLDER 2 
75 90601 CE- 117,9" CE-8 CE—RING CE-8 8 
76 5340 53 420 ARM 2 
78 5340 51 591-1 Dt7F SHAFT 2 
79 5290 51 632-2 4-9 11V"$ PAWL 2 
80 5512 51 1 41-1 SCREW 2 
81 5340 51 592 h5- COLLAR 4 
82 5290 51 642-2 7"VD2 BUSHING 2 
83 5290 53 336 tVF NUT 4 
84 5321 51 630 HOLDER 2 
85 5321 51 641-1 HOUSING 2 
86 5341 53 610-1 tDD-51-(D9"0-5— OSCILLATING ROLLER 2 
87 5341 53 622 .DN` SCREW 4 
89 5290 51 429 9VDt- WASHER 1 2 
90 5290 51 425-1 7"c09 BLOCK 4 
91 9680062008 F;t*D" M6X20 SET SCREW M6X20 4 
92 9670060808 V5.Vh*"11/F M6X8 HEXAGON SOCKET BOLT M6X8 2 
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5340Z 514 

INK FORM ROLLER 

 

SECTION NUMBER 
SECTION 

  



 

SECTION SECTION NUMBER' ---- — 

 

  

  

INK FORM ROLLER * 0 Pr, It, at Z": dz:TritbiAtoc. ?6, itat < 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

-t7 /SET Na 
NO. O / PART DRi 

gl3PAn/ 
hitA/ COMPONENT PARTS 

ART NAME 
& 

MR 
(rtY 

5290 52 130 7-G ASSY ARM ASSY 8 
1 6.17.28 

5322 51 700Z 7)A°- 4--Go-5- ASSY UPPER FORM ROLLER ASSY 2 
3.4 

5322 51 810Z cY-71--Go-5- ASSY LOWER FORM ROLLER ASSY 2 
3.54 

5340 51 700Z FV7°7t-Go-5- ASSY TOP FORM ROLLER ASSY 2 
3.45 

5340 51 720 D1,7h ASSY SHAFT ASSY 6 
12.15 

5340 52 1 30 7-t ASSY ARM ASSY 4 
1 6.17.28 

1 5290 51 736 h>035- LOCK COLLAR 12 
2 9684060608 F$V)" M6X6 SET SCREW M6X6 40 
3 90205 li"-11/1"Y'W" 6001LLB BALL BEARING 6001LLB 1 2 
4 5322 51 700 YVA°-74--Go-7- UPPER FORM ROLLER 2 
5 5330 51 712 1-7"(2"1)-) TUBE(GRAY) 3 

2/1VF 2ND UNIT 
6 5290 51 742 HOLDER 6 
7 5290 51 830  BRACKET 4 
8 5290 51 822 A"VJ5' SPRING STUD 8 
9 5300 51 842-1 A7° 11D9" SPRING 4 

1 0 9660060014 t'JF M6 HEXAGON NUT M6 6 
11 9684061608 h)( D" M6X16 SET SCREW M6X16 6 
12 5290 51 722 KNOB 6 
13 5290 51 735 to)  PIN 6 
1 4 5290 51 821-1 7"55'VF BRACKET 4 
1 5 5340 51 721 D1,7F SHAFT 6 
1 6 9410302508 AT2 IJ D9"t°) 3X25 SPRING PIN 3X25 12 
17 5290 52 115 IJ D9 LINK 12 
1 8 5290 52 112 LOCK COLLAR 8 
1 9 9684051208  9684051208 t-$E)" M5X12 SET SCREW M5X12 1 6 
20 5310 52 122-3 DA"-(9"-99N)-) LEVER(DARK GRAY) 4 
21 5300 12 224 70 D_F PLATE 4 
23 5340 52 161-2 79-/JG FREE CAM 4 
24 9660080014 tVF M8 HEXAGON NUT M8 12 
25 9710080008 A`N VPN/JN% M8 SPRING WASHER M8 12 
26 5290 51 738 7"VDD9" BUSHING 6 
27 90204 V-W\"79:)9" 6001ZZ BALL BEARING 6001ZZ 12 
28 5290 51 737 to)  PIN 12 
31 5340 52 1 41-2 7 11-hL FREE CAM 4 
32 5340 52 111-1 D1,71- SHAFT 2 
33 5290 51 732 A"VJh' SPRING STUD 1 6 
34 5290 51 744 7"VDD9" BUSHING 6 
35 5290 52 119-1 77°U)9" SPRING 4 
36 9410302008 A7°9D9"1:°) 3X20 SPRING PIN 3X20 4 
37 9723280008 C-'J:)9" C-28 C-RING C-28 8 
38 90364 40N-11)1"797)9" 6902ZZ BALL BEARING 6902ZZ 8 
39 5340 52 132 SPACER 4 
40 5340 52 131 7-fh"114"7 IDLE GEAR 4 
41 5340 52 117 SPACER 4 
42 9410502508 77°11,:i9"1:°:, 5X25 SPRING PIN 5X25 8 
43 5290 51 123-1 77°9)9" SPRING 1 2 
44 5290 51 731-1 7"5”F BRACKET 2 
45 5340 51 700 TOP FORM ROLLER 2 
50 9650052014  9650052014 711,4/5:D" M5X20 SCREW M5X20 4 
52 5290 51 740 7"5,VF BRACKET 2 
54 5322 51 810 LOWER FORM ROLLER 2 
61 5290 51 730-1 EJ" SCREW 6 

97 



INK FORM FORM ROLLER  

5340Z 514 
SECTION SECTION NUMBER 

*—“"AgenusatzdzIti4MAYs6kr/5,t0ZW=44A4U -c<ko. 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

Na :13 Iiina,..,1,- TNaNa 
63 5290 53 121 
64 5340 52 112 

SM4/ PART NAME 
4at-WCOMPONENT PARTS Na 

1 "V37 SPRING STUD 
Dt7h SHAFT 

Q'ty  

4 
2 
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5340Z 520 

SECTION 
SECTION NUMBER 

OPERATION LEVER 



 

SECTION SECTION NUMBER 

 

  

OPERATION LEVER *v-03g5Puit, atic-titbiAts34-.6.tt WrAtiat At4t/c<ko. 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

NO. LITIVP 'I2T"Na 
SNA#/ 
aAt-gicomPoNENT PARTS 

PART NAME 
Na 

MR 
Wty 

5340 52 200 9g),DN`9 ASSY OPERATING SHAFT ASSY 2 
38-40.49-51.63.64 

5340 52 610Z-2 7-L ASSY ARM ASSY 2 
42.53 

1 5340 52 631 A9Vh" STUD 2 
2 9670051008 Vh.VF$NDF M5X10 HEXAGON SOCKET BOLT M5X10 4 
3 5340 52 635 7"5Vt. BRACKET 2 
4 9670061001 VJ-Vh*NDF M6X10 HEXAGON SOCKET BOLT M6X10 2 
5 9721070008 E-97)9" E-7 E-RING E-7 24 
6 5340 52 650 DA"- LEVER 2 
7 534.0 52 640 DA"- LEVER 2 
8 5486 44 1 74 A7°9D9" SPRING 2 

1 0 5340 52 634 A1°-/- SPACER 4 
11 5340 52 620 A-f')I7D-L SWITCH FRAME 2 
12 5330 61 321 4-1°D-D3DA-r” OPERATION SWITCH 2 
13 9642040814 t D:7)" M4X8 SMALL PAN-HEAD SCREW M4X8 4 
1 4 5340 52 632 

1
1:-)9 LINK 4 

1 5 91710001 A,\ 0_,... SPACER 8 
1 6 90628 Al")7°t°D SSP-4 SNAP PIN SSP-4 8 
1 7 5300 59 566 t°D PIN 4 
1 8 9670041008 V F4i"Jp1- M4X10 HEXAGON SOCKET BOLT M4X10 1 6 
1 9 97606-2 9Di-f1" AS-03A AC115V SOLENOID AS-03A AC115V 4 
20 5340 52 652 7"55"” BRACKET 4 
21 9660040014 ,VF M4 HEXAGON NUT M4 1 6 
22 9710040008 A"V,"h" M4 SPRING WASHER M4 1 6 
23 9670061208 9h.VFli"11,1- M6X12 HEXAGON SOCKET BOLT M6X12 8 
24 5290 53 121 A"*hh' SPRING STUD 2 
25 5290 52 119-1 A -2°9:)9" SPRING 2 
26 9710080014 A"V/"h" M8 SPRING WASHER M8 2 
27 5340 52 271-1 A9Vh" STUD 2 
28 90203 $"-$1"7 11.7)9" 625ZZ BALL BEARING 625ZZ 2 
29 5340 52 260 7-L ARM 2 
30 9660080014 tVh M8 HEXAGON NUT M8 2 
31 9670051608 Vh"Yht"0 M5X16 HEXAGON SOCKET BOLT M5X16 2 
32 9710050008 A"VPh" M5 SPRING WASHER M5 2 
33 9660050014 ”F M5 HEXAGON NUT M5 2 
34 9650063014 711 5DD" M6X30 SCREW M6X30 2 
35 5340 52 212 7fi"7 BOSS 2 
36 5340 52 301 97.'2 LINK 4 
37 90447 7"VD/ DUB1612 BUSHING DUB1612 4 
38 5340 52 220 hL CAM 2 
39 9410502508 77°97)9"t°D 5X25 SPRING PIN 5X25 2 
40 5340 52 240 hL CAM 2 
41 5330 52 660-1 19UV")( PAWL 2 
42 5290 33 214 7"VD2 BUSHING 2 
43 5330 52 671 A7°97)9" SPRING 2 
44 9642020514 t'\"DD" M2X5 SMALL PAN-HEAD SCREW M2X5 4 
45 9710020014 A"V,"h" M2 SPRING WASHER M2 4 
46 97501 77"Vh RS-9M MAGNET RS-9M 2 
47 5330 52 634 7"5rVF BRACKET 2 
48 9684060608 1- D" M6X6 SET SCREW M6X6 2 
49 5340 52 250-1 

-
5 VA-4i-1-11, RACHET WHEEL 2 

50 9410503208 A7°11 D9"t°D 5X32 SPRING PIN 5X32 4 
51 5340 52 211 DI,7F SHAFT 2 
52 5290 37 251-1 A7°11 )9" SPRING 2 
53 5340 52 610-2 Y-L ARM 2 
55 5310 52 214 

-
fDD"-9- INDICATOR 2 

56 5310 52 660 19IP)",t PAWL 2 
57 90758 t"-11,9"UV7° 32(7"5”) BALL GRIP 32(BLACK) 2 
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OPERATION LEVER 

t,YR:/ t  3  426'i  

SECTION SECTION NUMBER 

*v— 'OSA its at if  dz:Trabint.i. tz aycoitz.-.1tatcmtit., < 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

5340Z 520 

NO. 
I- t- '• / S E T Na 

ft13 PART Na 
ONAft/ 
RAtt/COMPONENT PARTS 

PART NAME 
Na 

MR 
Q'ty 

58 5340 52 605 9)2 LINK 1 
59 5340 52 606 7"VD2 BUSHING 2 
60 9710030008 A"V1"h" M3 SPRING WASHER M3 4 
61 9642030614 t't"D.D" M3X6 SMALL PAN—HEAD SCREW M3X6 4 
62 5290 52 213-1 DA"- LEVER 2 
63 5321 43 118 SPACER 2 
64 9411503600 5---A°-t°) 5X36 TAPER PIN 5X36 4 
65 5340 21 810 hL CAM 2 
66 5340 52 615 t0D PIN 4 
67 9660060014 tVh M6 HEXAGON NUT M6 4 
68 9710060008 A"Vf"h" M6 SPRING WASHER M6 4 
69 9716060014 ti/"h" M6. PLAIN WASHER M6 4 



103 



SECTION 
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WATER FOUNTAIN ROLLER 
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SECTION SECTION NUMBER'  1 

WATER FOUNTAIN ROLLER * -q-0013AUstati-cl-MbiAts6k6sth3U4izUM4A4Lt<M10. 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

 

  

No. Na  ALIVIMT Na a otivcompoNENT PARTS 
ART NAME  UR 

Q'ty 
5300 53 250-5 EA"V4A41,V7°  ASSY WATER BOTTLE CAP ASSY 2 

59-64 
5322 52 311Z V`7. ASSY GEAR ASSY 2 

1 0,11 
5327 52 410-1 Y-L ASSY ARM ASSY 2 

119,123 
5327 53 009 7-G ASSY ARM ASSY 2 

1 8,19 
5340 52 320Z bLLM"- ASSY CAM LEVER ASSY 2 

70,77 
5340 52 330 Y-G ASSY ARM ASSY 2 

78-81 
5340 52 371Z-1 Il D9 ASSY LINK ASSY 2 

67,74 
5340 53 1 20Z-1 117,9 ASSY LINK ASSY 2 

6,7 
5340 53 1 30 ',4--L4i-f-11, ASSY WORM WHEEL ASSY 2 

124-126,151 
5340 53 1 70Z-1 ZA"9"99-o-5- ASSY WATER DUCTOR ROLLER ASSY 2 

93,94 
1 9721100008 E-9D9" E-10 E-RING E-10 6 
2 5290 29 311 Tnt- WASHER 6 
3 9670061208 V5'VF*Nifh M6X12 HEXAGON SOCKET BOLT M6X12 2 
4 9721070008 E.- 1W" E-7 E-RING E-7 1 0 
5 5290 29 313 'Mt- WASHER 6 
6 5300 45 243 7"VD2 BUSHING 4 
7 5340 53 1 20-1 9:)9 LINK 2 
8 5322 52 314-1 t ° ) PIN 2 
9 5340 52 313 W., CAM 2 

10 5322 52 311 V`7 GEAR 2 
11 5290 37 1 23 7`"9D2 BUSHING 2 
1 2 5340 52 312 A9')F" STUD 2 
1 3 9710100008 A /3" M10 SPRING WASHER M10 2 
1 4 9660100014 tVh M10 HEXAGON NUT M10 2 
1 7 9710050008 A"VI"h" M5 SPRING WASHER M5 22 
1 8 5327 53 110 7-L ARM 2 
1 9 5290 37 514 7"VD2 BUSHING 2 
26 9710080008 A "h" M8 SPRING WASHER M8 2 
27 9660080014 tVF M8 HEXAGON NUT M8 2 
34 9648051614 / 753D" M5X16 SMALL FLUSH HEAD SCREW M5X16 1 6 
38 5290 29 222-1 7"VD2 BUSHING 6 
39 90679 /5A" L12 CONED DISC SPRING L12 6 
48 9642053014 J-1"377," M5X30 SMALL PAN-HEAD SCREW M5X30 8 
49 5340 53 211 7"55")h BRACKET 2 
50 9684050508 h$*D" M5X5 SET SCREW M5X5 24 
51 5340 53 1 90-2 F.A"7" ASSY WATER FOUNTAIN ASSY 2 
52 5340 53 212-1 7"5rVF BRACKET 2 
53 5322 53 217-1 AFVA°- STOPPER 2 
54 5300 82 520-1 7"5”1- BRACKET 2 
55 9642051014 J-1NND D" M5X10 SMALL PAN-HEAD SCREW M5X10 1 4 
56 5300 53 216 *-AANN:ih" HOSE BAND 2 
57 5330 53 1 95-2 Dq3.7A-A 9X12X410 HOSE 9X12X410 2 
58 5330 53 251-1 F.A"*"Fll, WATER BOTTLE 2 
59 5300 53 256-3 A ° V.:) PACKING 2 
60 9721030050 E- 11 )9" E-3 E-RING E-3 6 
61 5300 53 254-3 74"FIDA °V) BOTTLE PACKING 2 
62 5290 53 255 A7° U,D9" SPRING 2 
63 5300 53 253 t ° D PIN 2 
64 5300 53 252-1 ')7° CAP 2 
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5340Z 530 
SECTION SECTION NUMBER 

*N'—“Ai3N,11,04Eir=ti4b5A4:6t?bstMii?zUgtAWL -C<Mt0!  
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

7*D5:Do-5— 

WATER FOUNTAIN ROLLER 

Na ; 
/SET 

T% 
 

RW/COMPONENT PARTS ,II'0. 
ART NAME MR 

Wty 

65 5300 53 214-1 t°D PIN 4 
66 5300 53 213 V7F. KNOB 4 
67-5340-52 606  BUS-HING 4 
70 5340 52 320 LDV— CAM LEVER 2 
71 90200 t"-11)1"7 1JD9" -607ZZ BALL BEARING 607ZZ 2 
72 9721050008 E—UD9" E-5 E—RING E-5 2 
73 5290 52 322 A9')F" STUD 2 
74 5340 52 371-1 UD9 LINK 2 
75 5290 21 161 A"i35' SPRING STUD 4 
76 5322 52 357-1 7°9D9" SPRING 2 
77 5290 37 513-1 7"VD2 BUSHING 2 
78 5340 52 360 Y—L ARM 2 
79 5340 52 350 7-13 ARM 2 
80 9410402008 A7°9D9"t°D 4X20 SPRING PIN 4X20 4 
81 5340 52 341 Dt7F SHAFT 2 
82 9721040008 E-9D9" E-4 E—RING E-4 6 
83 5290 51 135 h5— COLLAR 4 
84 5290 51 133 A7°U,D9N` SPRING 2 
85 5290 51 132-1 5” LATCH 4 
86 5340 52 342-1 7—G ARM 4 
87 5290 29 315 h 1J5— LOCK COLLAR 8 
88 9670062008 Vh'VfliNDF M6X20 HEXAGON SOCKET BOLT M6X20 2 
89 5322 52 353-3 7—G ARM 2 
90 5340 52 354-1 D1'7h SHAFT 2 
91 5290 51 134 A7° 11D9" SPRING 2 
93 91627 t"-11)1"7 11D9"606HZZMC3 BALL BEARING -606HZZMC3 4 
94 5340 53 170-1 EXN91'99—o-5— WATER DUCTOR ROLLER 2 
95 5340 53 175 5:2-7"(9"D—) L=15 TUBE(GRAY) L=15 1 

12=Vh 1ST UNIT 
95 5340 53 176 5:2-7`N(7"11)—) L=10 TUBE(BLUE) L=10 1 

9"-f22=Vh 2ND UNIT 
96 5340 53 1 74 Dt7F SHAFT 2 
97 9410201850 A7° 11D9"t°D 2X18 SPRING PIN 2X18 2 
98 5290 24 118 135— COLLAR 6 
99 5340 52 380 7D—G FRAME 2 

1 00 97602 Vlii-fh" MS-10J AC115V SOLENOID MS-10J AC115V 2 
1 01 9410301608 A7° 11D9"t°D 3X16 SPRING PIN 3X16 2 
1 02 9642031014 t1"3D" M3X10 SMALL PAN—HEAD SCREW M3X10 4 
1 03 5330 55 550 7-1, ARM 2 
1 04 5290 21 316 A7° 11D9" SPRING 2 
1 05 5300 51 1 70 IlD9 LINK 2 
1 06 5300 58 364 A7° 1JD9" SPRING 2 
1 07 9716050014 t5/"/3" M5 PLAIN WASHER M5 6 
109 5340 53 1 82 AT-- STAY 4 
110 9670052008 V7Vh*Nlih M5X20 HEXAGON SOCKET BOLT M5X20 4 
111 5322 53 1 63-2 IlDFD MOLLETON 2 
112 9684051608 Is D" M5X16 SET SCREW M5X16 2 
113 5322 52 355-1 t°D PIN 2 
114 9684060608 F;( f)" M6X6 SET SCREW M6X6 2 
115 9721050050 E—UD9" E-5 E—RING E-5 4 
119 90355010 9D',1-(95V5: HFL 1226 ONE WAY CLUTCH HFL 1226 2 
120 5330 35 423 A9Vh`N STUD 2 
1 21 5290 37 233-1 A7°U.D9" SPRING 2 
1 22 5480 53 222 to D  PIN 2 
123 5327 52 411 7—L ARM 2 
1 24 90241 7"VD2 DUB1220 BUSHING DUB1220 2 
125 5340 53 131 ',1--01- WORM WHEEL 2 
126 9410401608 A7° 11D9"t°D 4X16 SPRING PIN 4X16 2 
127 5310 53 155-1 7")D2 BUSHING 2 



SECTION 
oIls#Itc i‘:.-3-114biAts tz it3Z*z_'. ItS4 it, < tif 

The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

Na 1t-, /SET Na 
O / PART Na 

MgVt/ 
aA*-W COMPONENT PARTS 

ART NAME 
& 

@IR 
Wty 

128 5290 52 423-1 t°) PIN 2 
129 90436 9)'51-(95Vf HF1216 ONE WAY CLUTCH HF1216 2 
1 30 5327 52 421 iti"A BOSS 2 
131 90371 A5AF9VD1'- AS1101 THRUST WASHER AS1101 2 
132 5340 51 080 DA"-(9"-99"D-) LEVER(DARK GRAY) 2 
134 5327 53 1 54 D1,7F SHAFT 2 
135 5340 53 1 60-3 0-5- ROLLER 2 
1 36 9670041608 9D")Fel1iF M4X16 HEXAGON SOCKET BOLT M4X16 2 
1 37 5327 53 1 83 ”F NUT 1 2 
1 38 5327 53 1 81-1 17-01°- WIPER 12 
139 532/ 53 1 84-2 7"55.')F BRACKET 1 2 
1 40 9710030008 W`V/"/J" M3 SPRING WASHER M3 24 
1 41 9642030814 t1"3D" M3X8 SMALL PAN-HEAD SCREW M3X8 24 
1 42 5640 23 1 36 7FV11°- STOPPER 2 
1 43 5430 35 314 A,N0-1_, SPACER 2 
1 44 5327 52 374-1 7"oV9 BLOCK 2 
145 5327 52 373 Er1,7h SHAFT 2 
1 46 5327 52 375 7"r09 BLOCK 2 
1 47 5327 52 371 A-11, SCALE 2 
1 48 9670040808 Vh")1-13"11/F M4X8 HEXAGON SOCKET BOLT M4X8 8 
1 49 5327 52 376 AFVA°- STOPPER 4 
1 50 9670052508 %) 1- 40`11/1- M5X25 HEXAGON SOCKET BOLT M5X25 8 
1 51 9410251608 A7° 9)2"t°) 2.5X16 SPRING PIN 2.5X16 2 
1 52 5300 53 1 97 13-A95)7°  HOSE CLAMP 2 
153 5300 58 365 9VD1'- WASHER 2 
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SECTION 

-t a #-F5t 
SECTION NUMBER 5340Z 535 EA"7t-Lo-5- 

WATER FORM ROLLER 



 

SECTION SECTION NUMBER'  

 

  

WATER FORM ROLLER * 0413N, Its Mt izst'MbsAta: 7 jz ttZ*i-z: < t , 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

T ART NAME MR Na  ;k14/1MTaIM  K--/COMPONENT PARTS M Qty 
5322 53 350Z-1 z-.:A"71--Go-5- ASSY WATER FORM ROLLER ASSY 2 

36.37 
5322 53 410-2 EV`,V)5po-5- ASSY WATER OSCILLATING ROLLER ASSY 2 

3-5 
5340 53 1 70Z-1 EA`N50`952-o-5- ASSY WATER DUCTOR ROLLER ASSY 2 

49.50 
5340 53 220-1 aA"”`ND5Zo-5- ASSY WATER DISTRIBUTOR ROLLER ASSY 2 

44.48-50.52 
5340 53 270 D1,71, ASSY SHAFT ASSY 2 

8.56,63.64 
5340 53 340Z 7"5TVh ASSY BRACKET ASSY 2 

39.40 
1 9648051614 /7DD" M5X16 SMALL FLUSH HEAD SCREW M5X16 8 
2 5340 53 413-1 7"VD2 BUSHING 4 
3 5322 53 411-2 aANNA-,5DID-5- WATER OSCILLATING ROLLER 2 
4 9410402508 A7°9D9"t°D 4X25 SPRING PIN 4X25 2 
5 5322 53 412 V'Y GEAR 2 
6 9710100008 A h" M10 SPRING WASHER M10 2 
7 90701 UtVh M10 U-NUT M10 2 
8 9410302008 A7°'1 9"b°D 3X20 SPRING PIN 3X20 8 
9 9662060014 tVh M6 HEXAGON NUT M6 2 

11 5300 82 256 Z..)\` SCREW 4 
12 5290 38 235 A7°9)9NN  SPRING 4 
13 5322 53 331 to p  PIN 8 
14 5340 53 311 TN5”F BRACKET 4 
15 9650052014 71 5DD" M5X20 SCREW M5X20 4 
16 5300 1 2 224 70 1)-1, PLATE 4 
17 5310 1 7 117-1 V7a(9"-99Ni-) KNOB(DARK GRAY) 2 
18 5340 53 344 Dt7h SHAFT 2 
1 9 5290 51 735 to D  PIN 2 
20 5290 53 1 32-1 :=-) " SCREW 4 
21 5340 53 341-1 7"55'VF BRACKET 2 
22 9670052008 Vh.V1-4040F M5X20 HEXAGON SOCKET BOLT M5X20 8 
23 5322 53 334 7"c3V9 BLOCK 4 
24 5290 52 119-1 A7°Up9" SPRING 4 
25 5290 51 732 )1" hh' SPRING STUD 4 
26 90203 V-1 79D9" 625ZZ BALL BEARING 625ZZ 4 
27 5340 53 312 1 5- COLLAR 4 
28 5290 52 244 A"VJ SPRING STUD 4 
29 9642050814 t1".MD" M5X8 SMALL PAN-HEAD SCREW M5X8 4 
30 9710050014 A"VP1 1 " M5 SPRING WASHER M5 4 
31 5290 38 238 1f9A" LEAF SPRING 4 
32 5322 53 333-1 7"oV9 BLOCK 4 
33 5322 53 332 v7a KNOB 4 
34 9684060608 F$DN` M6X6 SET SCREW M6X6 8 
35 5290 51 736 F)t1j5- LOCK COLLAR 4 
36 90461 V-W7 11)9" 6001HDDU BALL BEARING 6001HDDU 4 
37 5322 53 350-1 t-to-5- WATER FORM ROLLER 2 
38 5330 51 712 2.-7"(7"1.-) TUBE(GRAY) 1 

9"-11/=Vh 1 ST UNIT 
38 5340 53 361  TUBE (BLUE) 1 

51N"122:Vh 2ND UNIT 
39 5290 51 742 *11,9"- HOLDER 2 
40 5340 53 340 7"5,V1- BRACKET 2 
41 9684061608 F D" M6X16 SET SCREW M6X16 2 
42 9642053014 J-1"DD" M5X30 SMALL PAN-HEAD SCREW M5X30 8 
43 5290 51 414 *-(-11J WHEEL 2 
44 9684050508 1-$*D" M5X5 SET SCREW M5X5 8 
46 5290 51 730-1 '..4)" SCREW 2 
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5340Z 535 
SECTION SECTION NUMBER 

* - -“Al3aust14,- -tabints6k6,itZ*17_1124tAtgUztkt.o. 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

-t7F4-9-/SET Na Na Sa t -91 PART Na 
SAZA/ 
4 n - /COMPONENT PARTS 

 
g

ART NAME OR 
Q'ty 

48 5340 53 222 F$h5- LOCK COLLAR 4 
49 91627 *"-WY9D9"606HZZMC3 BALL BEARING 606HZZMC3 4 
50 5-3- 0- 3-11-0—.1 :-.-X"9"-952-o-5- WATER (MtTOR ROLLER 2 
51 5322 53 163-2 tOD MOLLETON 2 
52 5340 53_221 Dt7F SHAFT 2 
53 5322 53 352-2 tOD MOLLETON 2 
54 5340 53 1 75 2.-7"(9"1)-) L=15 TUBE(GRAY) L=15 1 

50"(12.:Vh 1ST UNIT 
54 5340 53 1 76 /-.7"(7"11)-) L=10 TUBE(BLUE) L=10 1 

9\"f22=VF 2ND UNIT 
55 5310 52 122-3 W-(9"-99"D-) LEVER(DARK GRAY) 2 
56 5340 53 290 hla CAM 2 
57 5340 53 272 7"VDD9" BUSHING 2 
58 9723240008 C-UD2" C-24 C-RING C-24 4 
59 5340 53 273 7.0."W7 IDLE GEAR 2 
60 91625 iti"-V\"7 11)7" 6901ZZ BALL BEARING 6901ZZ 4 
61 5340 53 274 SPACER 2 
62 5340 53 275 LOCK COLLAR 2 
63 5340 53 271 Dt7h SHAFT 2 
64 5340 53 280 CAM 2 
65 5290 89 422 E)" SCREW 2 
66 9715050014 t5#")" M5 PLAIN WASHER M5 4 

EAN`71--G0-5-' 

WATER FORM ROLLER 
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SECTION 

-t7ia 
SECTION NUMBER 5340Z 540 

PLATE CYLINDER 



SECTION 

*v—o)413a41.0IL. -1-4MAUVc6sil3U41',f3tOS A*UT<klo. 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

PLATE CYLINDER 

SECTION NUMBER 

Na 
-t-, 47-9- /SET Naa 
ali P. t -'4/ PART Na 

SAVI

4 -/COMPONENTlat- COMPONENT PARTS 
11;ART NAME  MR 

V -0,  

5340 54 610-2 957)7° ASSY CLAMP ASSY 2 
9.16.22.25,26,28,30.33,35-43,47,53,115 

5340 54 620-2 1"-A ASSY BASE ASSY 2 
25,43 

5340 54 640-2 1"-A ASSY BASE ASSY 2 
25,31 

5340 54 660-5 957)7
0 

ASSY CLAMP ASSY 2 
9,16,18,22,25-34,36,37,50,51,114,115 

5340 54 670-1 7A9-T--111957)7° ASSY PLATE TAIL EDGE CLAMP ASSY 2 
1-3,6-12,14-17 

5340 75 840-1 /JAIN- ASSY COVER ASSY 2 
20,21.23,24,109,110,116-119 

5340 75 850-1 AT- ASSY STAY ASSY 2 
20,21 

1 5290 54 669-1 A9VF" STUD 4 
2 5290 35 131-1 A7° 97)9" SPRING 4 
3 5340 54 680 7-105)7°  TAIL EDGE CLAMP 2 
6 9414161014 9 11t°D 1.6X10 SPLIT PIN 1.6X10 8 
7 5290 54 413 A7° 117)9" SPRING 4 
8 5340 54 674 V7E. KNOB 4 
9 9670052008 9Vht"flih M5X20 HEXAGON SOCKET BOLT M5X20 36 

1 0 5340 54 675 t°D/1"-h"-fh"D" PIN BAR GUIDE SCREW 4 
11 9660060014 tVh M6 HEXAGON NUT M6 2 
1 2 5340 54 677 t°7)11"-9" -f PIN BAR BASE 2 
1 4 9670051001 95.Vht"JDF M5X10 HEXAGON SOCKET BOLT M5X10 48 
15 5340 54 673-2 b"-fh" GUIDE 2 
16 5290 54 338 A7°11p9" SPRING 16 
1 7 5340 54 678-2 h" -fh" GUIDE 2 
1 8 9648040814 /5DD" M4X8 SMALL FLUSH HEAD SCREW M4X8 8 
20 5340 75 851-1 AT- STAY 2 
21 5340 75 832-1 t°D PIN 4 
22 5290 51 083 A7° 11D9" SPRING 16 
23 9410201008 A7° 1 9"t°D 2X10 SPRING PIN 2X10 4 
24 5340 75 834-1 t°D PIN 2 
25 5340 54 628 to p  PIN 8 
26 9670051808 V Fiti'"llit- M5X18 HEXAGON SOCKET BOLT M5X18 16 
27 5340 54 623 95D7° CLAMP 2 
28 5340 54 627 7"c09 BLOCK 8 
29 5340 54 664-2 957)7° CLAMP 2 
30 5340 54 629-1 7"55'YF BRACKET 8 
31 5340 54 641-2 't"-A BASE 2 
32 5340 54 651-2 404,F BOLT 4 
33 5340 54 633 A ,N0_,_ SPACER 1 6 
34 5340 54 663-2 957)7°  CLAMP 2 
35 5340 54 661-3 957)7°  CLAMP 2 
36 9410401408 A7°117)9"t°D 4X14 SPRING PIN 4X14 24 
37 5340 54 626-2 oV9t°D LOCK PIN 8 
38 9648040514 /53.D" M4X5 SMALL FLUSH HEAD SCREW M4X5 4 
39 5340 54 631-1 -fDD"J.-9- INDICATOR 4 
40 5340 54 622-2 95D7°  CLAMP 2 
41 5340 54 662-3 957)7°  CLAMP 2 
42 5340 54 632-1 t°D PIN 4 
43 5340 54 621-2 1\"-A BASE 2 
44 5330 54 521 -(DD”-.9- INDICATOR 2 
45 90720 oV9tVF ANO2 LOCK NUT ANO2 2 
46 90721 oV99VD1,- AW02 LOCK WASHER AW02 2 
47 9684050508 h$ 7.J" M5X5 SET SCREW M5X5 12 
48 9670063508 V,VFli"li/h M6X35 HEXAGON SOCKET BOLT M6X35 4 
49 5340 54 516 7".”VF BRACKET 2 
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SECTION SECTION NUMBER 

%ft .—“DfiliEU,aar_ AbiAts6kabsil3MizilaSAgIU-c<Mtoc, 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

ADF") 

PLATE CYLINDER 

5340Z 540 

-t7ht-9- /SET Na NO. -
/PART Na 

tr5P. #/ 
1 -/ COMPONENT PARTS 

PART NAME 
Na 

MR 
Q'ty 

50 5340 54 644-1 PLATE 2 
51 5340 54 652-1 tVF NUT 4 
5-2 5330 35 792 A7° 9J9` STR-ING 4 
53 5340 54 636 BOLT 4 
54 90368 A5AF9VD1'- AS1102 THRUST WASHER AS1102 6 
55 90480 A5AF1"Yqp9" AXK1102 THRUST BEARING AXK1102 4 
56 5330 54 519-2 V7Z(.9"-99"D-) KNOB(DARK GRAY) 2 
57 90479 A5AFTVD1-.W581102 THRUST WASHER W581102 2 
58 9642040814 t"D*D" M418 SMALL PAN-HEAD SCREW M4X8 4 
59 9710040008 A 3" M4 SPRING WASHER M4 4 
60 5330 54 518 A7ollp9" SPRING 2 
61 99111004 A-r” TL-Q5ME2-3 SWITCH TL-Q5ME2-3 2 
62 9710030008 A'V,"-b" M3 SPRING WASHER M3 4 
63 9642032514 t1"7D" M3X25 SMALL PAN-HEAD SCREW M3X25 4 
64 5340 54 634-1 SCALE 4 
65 9670041008 M4X10 HEXAGON SOCKET BOLT M4X10 20 
66 9410301008 77°97)9t°7., 3X10 SPRING PIN 3X10 2 
68 5340 54 657-1 V .11.0% GUIDE 2 
69 5340 54 655 7'0V9 BLOCK 4 
70 5340 54 637-1 t'D PIN 4 
71 5290 24 251 A7° 117)9' SPRING 4 
72 90599 7"VD1 DUB1206 BUSHING DUB1206 2 
73 5340 54 656-1 W"rh" GUIDE 2 
74 5340 54 635-1 70 Js PLATE 4 
75 9642040614 J-1"DD" M4X6 SMALL PAN-HEAD SCREW M4X6 4 
76 5340 54 646-1 SCALE 4 
77 5340 54 654-1 h5- COLLAR 2 
78 5327 54 653 SHAFT 2 
79 5340 54 523-2 7"5-”F BRACKET 2 
80 9716040014 t5,"b" M4 PLAIN WASHER M4 4 
81 5340 54 521-1 PLATE 2 
82 90603 CE.-97)7" CE -1 2 CE-RING CE-12 2 
83 5340 54 638-1 VJDF - BOLT 4 
84 5340 52 303 7"VD2 BUSHING 6 
85 9721070008 E-97)9" E-7 E-RING E-7 4 
86 5340 52 280-1 CAM 2 
87 5290 33 214 7"VD2 BUSHING 4 
88 5340 52 302-2 A9 VF" STUD 8 
91 5340 54 514 hA"- COVER 2 
92 5340 54 513-2 7"VD1 BUSHING 2 
93 5290 23 115 COVER 4 
94 91632 V-11)1"79D9' 6007ZZCM BALL BEARING 6007ZZCM 2 
95 5340 54 111-4 AD F", PLATE CYLINDER 2 
96 5340 54 113 GEAR 2 
97 5330 23 113 Tnt- WASHER 1 0 
98 5290 24 127 BOLT 6 
99 5340 54 112-1 Dt7F SHAFT 2 

100 91633 it"-V1"79:24" 6206ZZCM BALL BEARING 6206ZZCM 2 
101 5340 54 114 F;(135- LOCK COLLAR 2 
102 9684060608 t- D' M6X6 SET SCREW M6X6 6 
103 5340 52 633 135- COLLAR 2 
104 5340 52 290-1 CAM 2 
1 09 5340 75 853-1 PLATE 2 
110 5340 75 852-1 AT- STAY 2 
112 9715050014 0/wh"* M5 PLAIN WASHER M5 8 
113 5340 54 639 70 D- 1, PLATE 2 
114 5340 54 645 PLATE 2 
115 90178 F E)" M5X5 SET SCREW M5X5 1 6 
116 5340 74 125 )(-01".) NAME PLATE 2 



SECTION 
* 0SP. Ct. at C.  iz:TMtfiAta: 6 tz  vomizitittAMtt < t 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

Na t-9- /S ET Na 
gfI g, gi PART 

OAVt/ 
No o - / COMPONENT PARTS 

PART NAME 
Na 

1ER 
Crty 

117 9716060014 t5/"W' M6 PLAIN WASHER M6 2 
118 5290 38 235 7 O '):)7" SPRING 2 
119 9648041014 /7M)" M4X10 SMALL FLUSH HEAD SCREW M4X10 8 
120 9717120008 t 1  3"  CORRUGATED WASHER M12 2 
1 21 5290 29 314 h)th5— LOCK COLLAR 2 
1 22 5340 54 515 T`VD2 BUSHING 2 
123 9684065008 M6X50 SET SCREW M6X50 2 
124 9670063008 ”VF7liNid- M6X30 HEXAGON SOCKET BOLT M6X30 2 
1 25 92314012 77°9)9" TM 1 4X25 SPRING TM 1 4X25 2 
1 27 90703 UtVF M6 U—NUT M6 2 
128 90242 T"YD2 DUB1210 BUSHING DUB1210 2 
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SEUTION NUMBER' . 

PLATE CYLINDER 



   

5340Z 611 t -ft"345"T7A 

 

SECTION NUMBER 

CONTROL BOX 
SECTION 

  



 

SECTION SECTION NUMBER'  

 

CONTROL BOX * 0g13Pa #1 ,1*-  dz.:7-MbsAta: 3 tz 6, azty dz".12#1fMA41..,-C )t-Z t 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

Na - -, F t-- /SET Na 
ON, t- -/ PART Na Wit,/ 

UNIVt/ 
COMPONENT PARTS 

ART NAME 
Nai  

MO 
VtY 

5340 61 640-6 P—ROM CPUt"—F" CPU BOARD WITH UV—EPROM 1 
5.6 

5340 61 643-3 P—ROW”CPUt"—F" CPU BOARD WITH UV—EPROM 1 
CEDB,, FOR CE SPEC. 
5,6 

1 5340 61 120 t-f V`3$"V9A CONTROL BOX 1 
2 9642051014 J—\"W.)" M5X1D SMALL PAN—HEAD SCREW M5X10 4 
3 9710050008 11" V/"h"* M5 SPRING WASHER M5 4 
4 5340 61 645-2 T'"-fA7°D—DDF1D-5— DISPLAY CONTROLLER 1 
5 5330 61 641-3 CPUt"—F" CPU BOARD 1 
6 534.0 61 801-4 P—ROM UV—EPROM 1 
6 5340 61 803-2 P—ROM UV—EPROM 1 

CED2') FOR CE SPEC. 
7 5330 61 646 BATTERY 1 
8 5330 61 644-3 7D7°4.A"D AMPLIFER CIRCUIT BOARD 1 
9 5330 61 643-1 T-"Dh."DA"D POWER CIRCUIT BOARD 1 

10 97722 t2—A" 6.4X30 1 0A FUSE 6.4X30 10A 1 
11 97976 F5DA P1-19 TRANSFORMER P1-19 1 
12 5340 61 1 23 th-0 PLATE 1 
1 3 5340 61 642-1 3 99-4-1"—F" CONNECTOR BOARD 1 
1 4 97192 G6A-274P—DC24V RELAY G6A-274P—DC24V 3 

CED3 FOR CE SPEC. 
1 4 97192 'I L'— G6A-274P—DC24V RELAY G6A-274P—DC24V 2 

CED3')103"1 FOR NON CE SPEC. 
15 5340 61 646 -fDA"-9DDFo-5— INVERTER CONTROLLER 1 

CED2') FOR CE SPEC. 
1 5 5340 61 647 -(DA"-93DFo-5 INVERTER CONTROLLER 1 
1 6 97190 91.— DSP1—DC24V RELAY DSP1—DC24V 1 4 
1 7 5340 61 124 MI"— COVER 1 
1 9 99779 J1A"71(A/9—ZGB-2203-01 NOISE FILTER ZGB-2203-01 1 
20 98810 h—F"h"-fF" 50-1030 CARD GUIDE 50-1030 2 
21 5340 61 991-2 F5DA TRANSFORMER 1 

230-260V/220V 230-260V/220V 
35 5330 61 598 7"55.VF BRACKET 1 

CED3') FOR CE SPEC. 
36 5330 61 599 7"55- VF BRACKET 1 

CED2') FOR CE SPEC. 
37 5340 61 598 7"55.VF BRACKET 1 

CED2') FOR CE SPEC. 
38 5340 61 599 7"57VF BRACKET 1 

CEDBs, FOR CE SPEC. 
39 5290 61 633 7—AtD 300MM GROUND WIRE 300MM 1 

CEDB', FOR CE SPEC. 
40 5290 61 1 35-1 51"fl) LABEL 1 

=V4i°D1f1J"1 EXCEPT JAPAN 
40 5663 74 131 5'N"11,(7_*DD") LABEL(JAPANESE) 1 
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SECTION 
SECTION NUMBER 5340Z 614 4i"V9A (1) 

(1"/D79:)V')) 
SUB CONTROL BOX (1) 
(1 PHASE, U.S.A. AND CANADA) 



(1"-
f379DP)) 

SUB CONTROL BOX (1) 
(1 PHASE. U.S.A..CANADA) 

SECTION SECTION NUMBER 

 

 

*7 —“Difausati llAbiAts6k?6,tt3ZOIzAdatigaLt(Mo. 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

 

Na 
- 71.t,6-/sET Na 
gl3 t 91 PART Na 

SPA#/ 
OtAt-WCOMPONENT PARTS 

PART NAME 
Na 

MR 
crty 

1 5340 61 1 40 t'1 "340")9A CONTROL BOX 1 
2 9642051014 t1"Th7)" M5X10 SMALL PAN-HEAD SCREW M5X10 6 
3 9710050008 A V M5 SPRING WASHER M5 6 
4 98737 3 99- 1 -480703-0 4P CONNECTOR 1 -480703-0 4P 1 
5 98784 7 99- 1-480705-0 6P CONNECTOR 1-480705-0 6P 2 
6 98799 7 29- 1-480709-0 1 2P CONNECTOR 1-480709-0 12P 2 
7 97201 A -r” LC1-D09106F7 SWITCH LC1-D09106F7 1 
8 97125 LY-2N DC24V RELAY LY-2N DC24V 2 
9 97253 UD-V”F PTFO8A(LY2) RELAY SOCKET PTFO8A(LY2 2 

1 0 98947 1 A°D-9- BNL6 SEPARATOR BNL6 3 
11 99307001 XEB1202 SURGE KILLER XEB1202 3 
12 5340 61 1 41 A OU4")9A PANEL BOX 1 
13 96559 A-r” C1520AT-BW SWITCH C1520AT-BW 1 
15 5340 61 1 42 n on PANEL 1 
16 95511014-1 Vh'VF DFS-3711 SOCKET DFS-3711 1 
1 7 99928 9"0-5D70 FG-1E GLOW LAMP FG-1E 1 
1 8 5330 61 622-1 h')D9- H7EC-N-300 COUNTER H7EC-N-300 2 
19 98982 9DD9'"( BA-211T TERMINAL BA-211T 4 
20 5340 61 1 34 CONTROL BOX COVER 1 
21 96562 IDF"7°D-F DGNW-1-B END PLATE DGNW-1-B 2 
22 96594 tDi4"9DA -f”D2')D”' SWITCH A3SA-5805-N 1 
23 98926 5D7° SLL-24EY LAMP SLL-24EY 1 
24 96550 1"1"ll, AT-207G BEZEL AT-207G 
25 96564 4-DV9DA-fVfitiD9 -f SWITCH BODY 2 
26 96549 A-0” M-2012J-2G SWITCH M-2012J-2G 4 
27 5340 61 251-3 no u, PANEL 1 
28 97729-2 A -1 P1-25/E/SVB SWITCH P1-25/E/SVB 1 
30 99938 7',"- EB2124 BUZZER EB2124 
38 9670061208 M6X12 HEXAGON SOCKET BOLT M6X12 2 
41 96561 T"D'91DA DGAN-031-B DIGITAL SWITCH DGAN-031-B 1 
42 95511018 7D5 -f+ 200-H2P STABILIZER 200-H2P 1 

7Plh.ht9" U.S.A..CANADA 
45 99308003 J-1A'7-110- GT-215U NOISE FILTER GT-215U 1 

7$9h.ht9' U.S.A..CANADA 
46 97202 /-11/ 111)- LR2D13106 THERMAL RELAY LR2D13106 1 
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-t7> a :,#-Fa• 
SECTION NUMBER 5340Z 615 /7"t VV9A (2) 

(1- D2',9D9r)) 
SUB CONTROL BOX (2) 
(1 NOSE, EUROPE)  

 

SECTION   



SECTION J.CUIION NUMbEK 

 

 

*v--- 06aUsati:". :7114biAts6t6,tM*IzItatAt4L-C<M0. 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

SUB CONTROL BOX (2) 

(1 PHASE. EUROPE)  

No. 
- -) l- tS- /SET No 

I / PART No. 
nalVt/ 
/At-WcomiDONENT PARTS 

ART NAME 
Na 

gR 
VtY 

1 5340 61 1 40 t-W'Bit0":19A CONTROL BOX 1 
2 9642051014 t1N'DDN` M5X10 SMALL PAN-HEAD SCREW M5X10 6 
3 9710050008 A IN ,`Nhl` M5 SPRING WASHER M5 6 
4 98737 3 99- 1-480703-0 4P CONNECTOR 1-480703-0 4P 1 
5 98784 7 99- 1-480705-0 6P CONNECTOR 1 -480705-0 6P 2 
6 98799 3 99.- 1-480709-0 12P CONNECTOR 1-480709-0 12P 2 
7 98102011 q9`N VFUL/- S-N11 MAGNET RELAY S-N11 1 
8 97125 9D- LY-2N DC24V RELAY LY-2N DC24V 2 
9 97253 Illi-V VF PTFO8A(LY2) RELAY SOCKET PTFO8A(LY2) 2 

1 0 98947 tA°D-9- BNL6 SEPARATOR BNL6 3 
11 99307001 I-D"5- XEB1202 SURGE KILLER XEB1202 3 
12 5340 61 1 41 A°U,VV9A PANEL BOX 1 
13 96559 A-OVT C1520AT-BW SWITCH C1520AT-BW 1 
1 5 5340 61 1 42 non PANEL 1 
1 6 95511014-1 Vh'Vh DFS-3711 SOCKET DFS-3711 1 
17 99928 9"o-5)7° FG-1E GLOW LAMP FG-1E 1 
1 8 5330 61 622-1 h')D9- H7EC-N-300 COUNTER H7EC-N-300 2 
1 9 98982 9)D9N"( BA-211T TERMINAL BA-2111 6 

CED2') FOR CE SPEC. 
1 9 98982 9) ( BA-211T TERMINAL BA-211T 4 

CED3')1P"1' FOR NON CE SPEC. 
20 5340 61 134 t'W`31V9Abil"- CONTROL BOX COVER 1 
21 96562 I)F"7°D-F DGNW-1-B END PLATE DGNW-1-B 2 
22 96594 tDe9)A -fVfD2')DT7" SWITCH A3SA-5805-N 1 
23 98926 5)7° SLL-24EY LAMP SLL-24EY 1 
24 96550 1"1"lb AT-207G BEZEL AT-207G 1 
25 96564 tDV9)A-(”1iD9-f SWITCH BODY 2 
26 96549 A -0)3 M-2012J-2G SWITCH M-2012J-2G 4 
27 5340 61 251-3 A°U, PANEL 1 
28 97729-2 A -(Vf P1-25/E/SVB SWITCH P1-25/E/SVB 1 
30 99938 71"P- EB2124 BUZZER EB2124 1 
38 9670061208 V7)tli"lbh M6X12 HEXAGON SOCKET BOLT M6X12 2 
41 96561 51"D"911/A -(VfDGAN-031-B DIGITAL SWITCH DGAN-031-B 1 
42 99963 7)5-( 50HZ STABILIZER 50HZ 1 
45 98504015 70(3599- 375-205-101 PROTECTOR 375-205-101 2 
47 97207 111)- SMP6-5-0-5-0-4 RELAY BMP6-5-0-5-0-4 1 

CED3') FOR CE SPEC. 
48 5340 61 260 9)D9"-f BP211L-6 TERMINAL BP211L-6 1 

CEA') FOR CE SPEC. 
49 5330 61 598 T`55'71' BRACKET 1 

CED3g, FOR CE SPEC. 
50 5330 61 599 7"55'1.9t. BRACKET 1 

CED3r) FOR CE SPEC. 
51 5340 61 598  BRACKET 1 

CED3'). FOR CE SPEC. 
52 5340 61 599 7"”Vh BRACKET 1 

CED2') FOR CE SPEC. 
53 5290 61 633 Y-At) 300MM GROUND WIRE 300MM 1 

CED2') FOR CE SPEC. 
54 99308003 )-(P`7-fli,51- GT-215U NOISE FILTER GT-215U 1 

CED3r) FOR CE SPEC. 
56 5341 74 081 $..()A -V”D-11/(t9-(F) MAIN SWITCH SEAL(WHITE) 1 

CED3') FOR CE SPEC. 
57 98103032 /-711AD- TH-N12 5A THERMAL RELAY TH-N12 5A 1 
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5340Z 616 /7"t-ft"Bili"V9A (3) 
(4-5 -f -fh"-f9DP)) 

SUB CONTROL BOX (3) 
(1 PHASE) 

 

SECTION NUMBER NUMBER 
SECTION 

  



(4 h" -f9) ) SECTION SECTION NUMBER  

SUB CONTROL BOX (3) 
(1 PHASE) 

The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

N o. m'}' --/SET- Na 
ft13 ,Y6 PART Na 

-45Mt/ PART NAME 
MAt-gICOMPONENT PARTS Nh 

gR 
Crty 

1 5340 61 1 40 t -W`34i" 1)9A CONTROL BOX 1 
2 9642051014 J-1"DD" M5X10 SMALL PAN-HEAD SCREW M5X10 6 
3 9710050008 /1" VPh" M5 SPRING WASHER M5 6 
4 98737 D 99- 1-480703-0 4P CONNECTOR 1-480703-0 4P 
5 98784 3 99- 1 -480705-0 6P CONNECTOR 1-480705-0 6P 2 
6 98799 3 99- 1 -480709-0 12P CONNECTOR 1 -480709-0 12P 2 
7 98102011 79"VF9D- S-N11 MAGNET RELAY S-N11 1 
8 97125 9D- LY-2N DC24V RELAY LY-2N DC24V 2 
9 97253 IJ D-Vh'VF PTFO8A(LY2) RELAY SOCKET PTFO8A(LY2) 2 

1 0 98947 1 A °D-9- BNL6 SEPARATOR BNL6 3 
11 99307001 XEB1202 SURGE KILLER XEB1202 3 
1 2 5340 61 1 41 A°U4"V9A PANEL BOX 1 
1 3 96559 A-0)1 C1520AT-BW SWITCH C1520AT-BW 1 
15 5340 61 1 42 non PANEL 1 
1 6 95511014-1 DFS-3711 SOCKET DFS-3711 
17 99928 9N`o-5)7° FG-1E GLOW LAMP FG-1E 1 
1 8 5330 61 622-1 1r))9- H7EC-N-300 COUNTER H7EC-N-300 2 
1 9 98982 9)D9"-( BA-211T TERMINAL BA-211T 4 
20 5340 61 134 t -f4"27h"V9AbA"- CONTROL BOX COVER 1 
21 96562 I)1.."7°D-F DGNW-1-B END PLATE DGNW-1-B 2 
22 96594 1-DV9)A -0.9”3')3',7" SWITCH A3SA-5805-N 1 
23 98926 5)7° SLL-24EY LAMP SLL-24EY 1 
24 96550 1"t"11, AT-207G BEZEL AT-207G 
25 96564 4Diti"9)A -0”17)9-f SWITCH BODY 2 
26 96549 A-C” M-2012J-2G SWITCH M-2012J-2G 4 
27 5340 61 251-3 A o u, PANEL 
28 97729-2 A -f” P1-25/E/SVB SWITCH P1-25/E/SVB 1 
30 99938 7","- EB2124 BUZZER EB2124 1 
38 9670061208 Vh'VF40`10. M6X12 HEXAGON SOCKET BOLT M6X12 2 
41 96561 7-"D"911iA1(”DGAN-031-B DIGITAL SWITCH DGAN-031-B 1 
42 99962 60HZ STABILIZER 60HZ 1 
42 99963 50HZ STABILIZER 50HZ 1 
43 5663 74 131 5'\"11)(=t1)D") LABEL(JAPANESE) 1 
44 98103032 /-7110D- TH-N12 5A THERMAL RELAY TH-N12 5A 1 

1 23 



  

-t,,a :/#-g• 
SECTION NUMBER 5340Z 618 2VV9A (4) 

SUB CONTROL BOX (4) 
(3 PHASE) 

 

SECTION 

  



  

SECTION NUMBER 1  

 

(/:PP)) SECTION 

 

SUB CONTROL BOX (4) * 06811, es1t ir. tt5CII-4 L < tif 
The dimension of the parts marked with a * differ depending on the press serial 

(3  PHASE) number. When ordering parts, please inform us of the press serial number. 

M . 
h t-g• /SET Na 

Bat-,4/ PART Na 
BMA/ 
11Jat-9-/COMPONENT PARTS 

PART NAME 
Na 

MITA 
VO 

1 5340 61 1 40 t-W\3*"192A CONTROL BOX 1 
2 9642051014 1-1"3D" M5X10 SMALL PAN-HEAD SCREW M5X10 6 
3 9710050008 A"”"h"* M5 SPRING WASHER M5 6 
4 98737 3”9- 1-480703-0 4P CONNECTOR 1-480703-0 4P 
5 98784 3 79- 1-480705-0 6P CONNECTOR 1-480705-0 6P 2 
6 98799 3 99- 1-480709-0 12P CONNECTOR 1-480709-0 12P 2 
7 98102011 q9"V)FIJD- S-N11 MAGNET RELAY S-N11 1 
8 97125 9D- LY-2N DC24V RELAY LY-2N DC24V 2 
9 97253 

,
11)-V/"A' PTFO8A(LY2) RELAY SOCKET PTFO8A(LY2) 2 

1 0 98947 tA°D-9- BNL6 SEPARATOR BNL6 3 
11 99307001 /-D"5- XEB1202 SURGE KILLER XEB1202 2 
1 2 5340 61 1 41 A°flt"V9A PANEL BOX 1 
13 96559 A-V)I C1520AT-BW SWITCH C1520AT-BW 1 
1 5 5340 61 1 42 non PANEL 1 
1 6 95511014-1 9Vt- DFS-3711 SOCKET DFS-3711 1 
1 7 99928 9"o-5D7° FG-1E GLOW LAMP FG-1E 1 
1 8 5330 61 622-1 H7EC-N-300 COUNTER H7EC-N-300 2 
1 9 98982 9)D9"1( BA-211T TERMINAL BA-211T 4 
20 5340 61 1 34 t-W\Bli"V9AbA"- CONTROL BOX COVER 1 
21 96562 mDF"7°D-F DGNW-1-B END PLATE DGNW-1-B 2 
22 96594 A-D*"9DA-fVfD2 7" SWITCH A3SA-5805-N 1 
23 98926 57)7° SLL-24EY LAMP SLL-24EY 1 
24 96550 'N"13"11, AT-207G BEZEL AT-207G 1 
25 96564 A-DIN"97)7 9-f SWITCH BODY 2 
26 96549 A -f M-2012J-2G SWITCH M-2012J-2G 4 
27 5340 61 251-3 non PANEL 1 
28 97729-2 A -0Y1 P1-25/E/SVB SWITCH P1-25/E/SVB 1 
30 99938 7"/"- EB2124 BUZZER EB2124 1 
38 9670061208 Vh'VF*"11)F M6X12 HEXAGON SOCKET BOLT M6X12 2 
41 96561 5-"D"911JA DGAN-031-B DIGITAL SWITCH DGAN-031-B 1 
42 99962 60HZ STABILIZER 60HZ 1 
42 99963 Y.i'1 50HZ STABILIZER 50HZ 
47 99771 SURGE KILLER 
48 5663 74 131 LABEL(JAPANESE) 1 
49 98103019 /-711/ 111,- TH-N12 750W THERMAL RELAY TH-N12 750W 1 
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5340Z 620 

OPERATION PANEL 

 

SECTION NUMBER 
SECTION 

  



 

SECTION SECTION NUMBER 

 

  

OPERATION PANEL * -4 —ongt1,4tzfctl4MAU6k6sttX114i-caatA4i-Lz<kto. 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

at  
Na 

t-g• / S E T Na 
t PART Na 

up. n/ 
Mat-g-/COMPONENT PARTS 

PART NAME 
Na 

MR 
crty 

1 9642051014 t1"D*D" M5X10 SMALL PAN—HEAD SCREW M5X10 1 0 
2 9710050008 A"V/"/P` M5 SPRING WASHER M5 1 0 
3 5340 61 240-1 hAN`— COVER 
3 5346 61 270-1 hA"—(9"-99"D—) COVER(DARK GRAY) 1 
4 5340 61 212 1-1°D—D3)VV9A7L)—G OPERATION BOX FRAME 1 
5 5340 61 244 A9Vh`N STUD 2 
6 9642041014 J-1\N`3 D" M4X10 SMALL PAN—HEAD SCREW M4X10 15 
7 9710040008 A"VP`h" M4 SPRING WASHER M4 5 
8 5340 61 213 COVER 1 
8 5340 61 214 COVER 

CED3') FOR CE SPEC. 
9 9648040614 /5W)" M4X6 SMALL FLUSH HEAD SCREW M4X6 4 

1 0 91470 2')A"7.) B-66-2 HINGE B-66-2 2 
11 5340 61 243 7"5”F BRACKET 2 
1 2 96591 1-DV`97)A-r”D3')3r)7" (Do SWITCH BUTTON 4 

CED2s, FOR CE SPEC. 
12 96591 *),t ) 3',3 7 ()O SWITCH BUTTON 2 

CED3')-(W"( FOR NON CE SPEC 
13 98926 5)7° SLL-24EY LAMP SLL-24EY 2 
14 96564 V)V9DA -C”$D9-( SWITCH BODY 6 
15 5340 61 224 

-
(:)57)9"W'—F" INCHING GUARD 2 

16 91314004 F5A9Vt°D*D" M3X12 TAPPING SCREW M3X12 1 6 
1 7 96559 C1520AT—BW SWITCH C1520AT—BW 4 
1 8 96592 4-DV97)A-r)5D3r)3i)7N`(7)3 SWITCH BUTTON 2 
1 9 96593 A-DV9DA-(V5D3')3',7" SWITCH BUTTON 2 
20 96554 W`UY A3SA-4001 BARRIER A3SA-4001 2 
21 5340 61 222 *1°D—D3DA°U, OPERATION PANEL 2 
21 5340 61 226 1-1°D—D37,A°U, OPERATION PANEL 2 

CED3', FOR CE SPEC. 
22 90760 9')t°7) D" 3X6 TAPPING SCREW 3X6 8 
24 98930 57)7° LSPD-28R LAMP LSPD-28R 2 

CED3')-(V-1 FOR NON CE SPEC. 
25 96522 A-('” AVW402—R SWITCH AVW402—R 2 

CED2', FOR CE SPEC. 
25 96606 A-f AVLW322T20D—R—T SWITCH AVLW322T200—R—T 2 
26 5340 61 648 $-(7)A°fl+AN`D MAIN PANEL BOARD 1 
27 5340 61 230 $-(DA°11, MAIN PANEL 1 
31 5340 61 211-3 A°WJA"— PANEL COVER 1 
31 5346 61 251-2 A°U4D1"—(9"-99`ND—) PANEL COVER(DARK GRAY) 1 
32 98334002 A.0) A16L—AWA-24D-2 SWITCH A16L—AWA-24D-2 2 

CED3') FOR CE SPEC. 
33 5340 61 250-1 1-(1-"/JA"— SIDE COVER 1 
33 5346 61 280-1 / -fh"1V—(511N-99"1)—) SIDE COVER(DARK GRAY) 
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1315-'" DtD"33V')I 

 

SECTION NUMBER 5340Z 630 

STATIC ELIMINATOR 
SECTION 

  



SECTION 

34-z- 0d5gu,at tabiAts6kiosthZlidzUatAgt„-c<ko. 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

Na 1- t-'g- /SET Na 
t -91 PART Na 

savfx/ 
MAt-9./COMPONENT 

PART NAME 
PARTS Na 

MR 
Q'ty 

5340 61 895 34 3)s3 ASSY STATIC ELIMINATOR ASSY 1 
7$Ut,ht9' U.S.A.,CANADA 
1,2,4-12 

5340 61 915-2 t-fTN'DD'33Vr) ASSY STATIC ELIMINATOR ASSY 1 
1,2,4-12 

1 9642051014 t1"D.D" M5X10 SMALL PAN—HEAD SCREW M5X10 2 
2 9710050008 A" /J" M5 SPRING WASHER M5 7 
4 98191 itiD9-f 200V STATIC ELIMINATOR 200V 1 
4 99711001 STATIC ELIMINATOR 1 

Y$Uh,tt9' U.S.A.,CANADA 
5 5290 61 916-3 MOUNTING BRACKET 1 
6 9660050014 ”f. M5 HEXAGON NUT M5 9 
7 9642053014 t"\'D.D" M5X30 SMALL PAN—HEAD SCREW M5X30 2 
8 5340 61 891 BAR 1 

YPJh,ht9" U.S.A.,CANADA 
8 5340 61 911-1 BAR 
9 5340 61 914-1 7"55.11) F BRACKET 2 

1 0 5340 61 892 WfDA"- BAR 1 
7$ 1113,13t9" U.S.A.,CANADA 

10 5340 61 912 MEM"— BAR 1 
11 9670051508 VF;ti"11/1- M5X15 HEXAGON SOCKET BOLT M5X15 2 
1 2 9716050014 t54/"h" M5 PLAIN WASHER M5 2 
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OLUIIVA NUMbtK 

STATIC ELIMINATOR 



SECTION 
SECTION NUMBER 5340Z 650 79"9t:i 

ACCESSORIES 



SECTION JEUI1UN NUMIJEK 

* Its at if dc-tabiAts tz. tE5CliIizr. ittlt AtA <  
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

ACCESSORIES 

TT O.

URI 
- .., 1- -9- /SET Na 

-./PART Na 
BAVC5/ 
Mat,/ COMPONENT PARTS 

PART NAME 
Na 

gR 
Q'ty 

5340 25 1 20-1 ADF"*-1'-11) ASSY HANDWHEEL ASSY 
9.34-37 

5430 83 100-2 7° 5 tD ASSY PLUNGER CAN ASSY 1 
24-33 

5430 83 210-4 7°5)D"V-hDEJDV* ASSY PLUNGER CAN SHAFT ASSY 1 
24-32 

1 5310 31 1 54-1 D9D" PILE BOARD 2 
2 5290 31 153-1 D9 D" PILE BOARD 2 
3 5290 31 152-1 7)9,D" PILE BOARD 2 
4 5290 31 1 51-1 D9EJ" PILE BOARD 2 
6 91430 h"51fA"-(+) 1 00MM DRIVER(+) 1 00MM 1 
6 91452 F"511V-(+)100MM DRIVER(+)100MM WOOD HANDLE 

7)(qh.ht9" U.S.A..CANADA 
7 91431 h"5-(1"-(-)100MM DRIVER(->100MM 1 
8 96010 15 SPATULA 
9 5340 25 116-2 ADF"* -(-11)(9"-99"1,-) HANDWHEEL(DARK GRAY) 

1 0 91531 9" 11-AVD GREASE GUN 
11 5330 82 326 1-0 KNIFE 1 
13 91420 oVh9*”1.7) 5MM HEXAGON KEY WRENCH 5MM 1 
1 4 91421 oV/J9* L):) 4MM HEXAGON KEY WRENCH 4MM 
15 91422 oVh9li"r)L.Df 3MM HEXAGON KEY WRENCH 3MM 1 
16 91423 oVt9V")1.7)f 2.5MM HEXAGON KEY WRENCH 2.5MM 1 
1 7 91400 AA ° t 1 7X19 WRENCH 1 7X19 1 
1 8 91401 13X17 WRENCH 1 3X17 
1 9 92701006 1 q1"9AA ° J- 1 0X13 WRENCH 1 0X13 1 
20 91402 AA ° t 8X10 WRENCH 8X10 1 
22 91442 *-(1143":. OIL GUN 1 
23 91532-2 1i°D7° 2')A-(Jb DTE25 PUMP OIL DTE25 1 
24 5430 83 218 hA"- COVER 1 
25 5430 83 213-3 1VI" HEAD 1 
26 5430 83 216-3 CAP 1 
27 5430 83 214-1 9:)9" RING 
28 5430 83 217 NUT 
29 5430 83 215-1 A7 0 11 )9N` SPRING 1 
30 90408 AT-:A.73 2') 3/8 STAINLESS STEEL BALL 3/8 2 
31 5430 83 111-1 VDYt HOLDER 1 
32 9723180008 C-9)9" C-18 C-RING C-18 
33 5430 83 115-1 40`h$ BOTTLE 1 
34 5340 25 1 21 Dt7F SHAFT 1 
35 5300 25 117 PLATE 1 
36 9650063014 711)/53 D" M6X30 SCREW M6X30 1 
37 9410402508 A7°11D9"t°D 4X25 SPRING PIN 4X25 
38 5430 78 294-3 514) LABEL 
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5340Z 652 +1 "3')9" -f 

 

SECTION NUMBER 

WORK ORGANIZER 
SECTION 

  



WORK ORGANIZER 

SECTION SECTION NUMBER'  

*v— oft5EU,tat icTrabsAts6k?o,;13Z*0:12atilt.g1.-c<ko. 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

N O. 
t I- / S E T No 
4T 91 PART No 

gMt/ 
Wit /COMPONENT PARTS 

PART NAME 
Na Q'ty 

5344 65 200-1 2 "-f ASSY WORK ORGANIZER ASSY 1 
1 .2.4-9 

5346 65 220-1 4,'3 ( 7-1F9'1i-) WORK ORGANIZER(LIGHT GRAY) 1 
1 .2.4-9 

1 9642050814 t1"DD" M5X8 SMALL PAN-HEAD SCREW M5X8 6 
2 9710050008 A'Vl"h" M5 SPRING WASHER M5 1 0 
3 5344 65 231-2 /V'2')9"-f WORK ORGANIZER 1 
3 5346 65 223-3 /+"3')9"-f WORK ORGANIZER 1 
4 9642051014 7 D" M5X10 SMALL PAN-HEAD SCREW M5X10 4 
5 5323 65 212-1 7"'”Vh BRACKET 1 
5 5346 65 224-1 7”71)F(5-1h9"D-) BRACKET(LIGHT GRAY) 1 
6 5323 65 211-1 /V'3',9"-f WORK ORGANIZER 1 
6 5346 65 221-1 /4."2 (5-fh9"D-) WORK ORGANIZER(LIGHT GRAY) 1 
7 9660050014 ”F M5 HEXAGON NUT M5 4 
8 5344 65 220-1 7D FOOT 2 
8 5346 65 222-1 7D(5-( -9"D-) FOOT(LIGHT GRAY) 2 
9 9670061208 Vh.Vht"IDF M6X12 HEXAGON SOCKET BOLT M6X12 2 
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SECTION 

-t,:ia #-,%• 
SECTION NUMBER 5340Z 655 23_ (OPS) 

LUBLICATION (OPS) 



 

SECTION SECTION NUMBER'  

 

  

LUBLICATION (OPS) *v-03g5AusGti-,s'11475iAts Wni5, WzatItA4-1.,z<tfo. 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

N O. •t71-t-9- /SET Na 
rg3 PART 

SAVIs/ 
Na 1 - / COMPONENT PARTS 

PART NAME 
Na 

gitt 
Q'ty 

1 91331 D-114-"7 ° 52" PG-10N SHIELD PLUG PG-10N 3 
2 5340 66 114 7"5”1- BRACKET 2 
3 9710060008 A "h"* M6 SPRING WASHER M6 4 
4 9660060014 tVF M6 HEXAGON NUT M6 4 
5 9642062514 t'\"3.D" M6X25 SMALL PAN-HEAD SCREW M6X25 4 
6 9430040520 A 0-00 (1- 11 D)4X520 PIPE 4X520 2 
7 91160 7°59" PA-4 PLUG PA-4 50 
8 91161 AIJ-7" PB-4 SLEEVE PB-4 50 
9 91066 T"A9-7°5DD"1,- DPB15 DESTER PLUNGER DPB15 1 

1 0 91172 A9-7" PB-6 SLEEVE PB-6 8 
11 91173 7°59" PA-6 PLUG PA-6 8 
1 3 9670061208 M6X12 HEXAGON SOCKET BOLT M6X12 4 
1 4 91180 )10-(7 0 A"Dh" PZ-16 PIPE BAND PZ-16 5 
15 9642051014 J-\"3D" M5X10 SMALL PAN-HEAD SCREW M5X10 1 9 
1 6 91165 A ° -(7 ° A"DF" PZ-14 PIPE BAND PZ-14 3 
17 91137 A"Dh" PZ-524 BAND PZ-524 5 
1 8 91167 A °-0° A"DF" PZ-34 PIPE BAND PZ-34 2 
1 9 91062 A°-()° A"DF" PZ-544 PIPE BAND PZ-544 4 
20 91063 A ° 117 0 A"DF" PZ-184 PIPE BAND PZ-184 1 
21 91162 7.V7° R) PD-4 NIPPLE PD-4 2 
22 91169 V14" PEF-4 ELBOW PEF-4 12 
23 91170 =V7° 11, PFF-4 NIPPLE PFF-4 6 
24 91203 PHD-4 ELBOW PHD-4 7 
25 91186 .PKD-6 TEE PKD-6 2 
27 9670062508 V,VF*"11,1- M6X25 HEXAGON SOCKET BOLT M6X25 4 
28 91060 3”9- PQIOT CONNECTOR PQ1OT 2 
29 91065 5-"A9-7° 5 "1,- DPB16 DESTER PLUNGER DPB16 3 
31 91375 5-"A9-7° 5 1,- DPB-12 DESTER PLUNGER DPB-12 1 
32 9430040350 )1°-0° (/-9D)4X350 PIPE 4X350 3 
33 9430040410 A °-1' 7 ° (/-9D)4X410 PIPE 4X410 2 
34 9430040260 A °10° ( /- 11 D)4X260 PIPE 4X260 3 
35 9430040140 A °-(7° (I-U))4X140 PIPE 4X140 2 
36 9430040340 A °-0° (/-9D)4X340 PIPE 4X340 1 
37 9430040325 A °-( ° (/-9D)4X325 PIPE 4X325 2 
38 9430040370 A°-(7° (/- 11 ))4X370 PIPE 4X370 2 
39 9430040435 A°-(7° (/-UD)4X435 PIPE 4X435 1 
40 9430040470 A ° -17 ° (/-UD)4X470 PIPE 4X470 1 
41 9430040330 A °-0° (/- 117))4X330 PIPE 4X330 1 
42 9430040255 A O-'7O ( -IJD)4X255 PIPE 4X255 1 
43 9430040395 A °-0° ( #-IJD)4X395 PIPE 4X395 
44 9430040460 A °-0

0
(/- 11 D)4X460 PIPE 4X460 1 

46 9431060140 A ° -0° (1-(oD)6X140 PIPE 6X140 
47 9431060760 A °-17° 0-fin)6X760 PIPE 6X760 1 
48 9431060650 A°-17° (1-fo:))6X650 PIPE 6X650 
49 9431060770 A ° -(7 ° (t -fop)6X770 PIPE 6X770 1 
50 9710050014 ) "V/"h" M5 SPRING WASHER M5 1 9 
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SECTION 
SECTION NUMBER NUMBER 5340Z 656 4ir)3. (NOPS) 

LUBLICATION (NOPS) 



SECTION 

**7- 06Putt,41t iz-414b5AU6kai5, 1*V.itat At.aUt<M41. 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

LUBLICATION (NOPS) 

NUMI5t.K 

Na 
}. 4/SET Na 

'41 gi PART Na 
HAVt/ 

Z - / COMPONENT PARTS 
PART NAME 
Na 

OR 
Wty 

1 91331 D-lbh"7°57" PG-10N SHIELD PLUG PG-10N 2 
2 91066 7-"A9-7°5)D"1,- DPB15 DESTER PLUNGER DPB15 2 
3 91161 Aq-7" PB-4 SLEEVE PB-4 34 
4 91160 7°59" PA-4 PLUG PA-4 34 
5 9430040160 A°-0°(/- 11))4X160 PIPE 4X160 2 
6 5340 66 112 7"-”VF BRACKET 2 
7 9670061208 Vh'VF*"11,h M6X12 HEXAGON SOCKET BOLT M6X12 8 
8 9710060008 A"V1"h" M6 SPRING WASHER M6 12 
9 9660060014 t')F M6 HEXAGON NUT M6 1 2 

1 0 9642062514 t1":D" M6X25 SMALL PAN-HEAD SCREW M6X25 8 
11 91172 7q-7" PB.-6 SLEEVE PB-6 1 4 
1 2 91173 7°59" PA-6 PLUG PA-6 1 4 
1 4 91381 f*"A9-7°5D77)"1,- DPB13 DESTER PLUNGER DPB13 2 
1 6 5340 66 113-1 7"5 I.. BRACKET 2 
17 91162 :V7°11, PD-4 NIPPLE PD-4 6 
1 8 91169 PEF-4 ELBOW PEF-4 8 
1 9 91203 PHD-4 ELBOW PHD-4 3 
20 91180 PZ-16 PIPE BAND PZ-16 7 
21 9642051014 J-1"M")" M5X10 SMALL PAN-HEAD SCREW M5X10 11 
22 9670062008 M6X20 HEXAGON SOCKET BOLT M6X20 4 
23 9670062508 V”ht"lbh M6X25 HEXAGON SOCKET BOLT M6X25 1 
24 91067 'T"A9-7°5DD"1'- DPB11 DESTER PLUNGER DPB11 1 
26 91171 PHD6 ELBOW PHD6 1 
27 5340 66 111-1 t-fIli*.°D7°7"55')1 BRACKET 1 
29 91057 LA-W8DR OIL PUMP LA-W8DR 1 
30 91186 PKD-6 TEE PKD-6 1 
31 91060 7 99- PQ1OT CONNECTOR PQ1OT 1 
32 91152 ..7V7°11, PD-6 NIPPLE PD-6 1 
33 91058 D"t9D3D1VF" JHD-306 HED JHD-306 1 
34 91165 A°-f7°A"DF" PZ-14 PIPE BAND PZ-14 2 
35 9430040140 A°-f7°( 1- 11))4X140 PIPE 4X140 4 
36 9430040150 A°-(7°( #-U))4X150 PIPE 4X150 4 
37 9430040110 A 0-00 ( #-UD)4X110 PIPE 4X110 1 
38 9430040130 11°-(7°01- 11))4X130 PIPE 4X130 2 
40 9430040100 A°-0°01- 11D)4X100 PIPE 4X100 1 
41 9431060600 A°-(7°(t-(o))6X600 PIPE 6X600 1 
42 9431060250 A 0-0

0
( t-fo))6X250 PIPE 6X250 1 

43 9431060730 A O 1(70 ( t-(o))6X730 PIPE 6X730 1 
44 9431060185 A O -(70 (t-roD)6X185 PIPE 6X185 2 
45 9431061110 11°-0°( -fin)6X1110 PIPE 6X1110 1 
46 9431060735 A°1(7°(t-(W))6X735 PIPE 6X735 1 
47 9430040355 1'i°-0°(/-9D)4X355 PIPE 4X355 2 
48 9710050014 A"V,"h" M5 SPRING WASHER M5 11 

137 



  

7> a 
SECTION NUMBER 5340Z 680 T-7 ° -1D 4/-51— 

 

TAPE INSERTER 
SECTION 

  



SECTION SECTION NUMBER'  

* -q—aptifsgu,atiztubixu6t)b.ttziizatatitmu-c<mo. 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

- No. A L'1,3a,E.I.TMaNa ON4A/ PART NAME 
MatWCOMPONENT PARTS   

5330 89 800-3 5- -7° -9- ASSY TAPE INSERTER ASSY 
1 -11.19.20 

5340 61 921-1 7--7"(D/-9- ASSY TAPE INSERTER ASSY 1 
1 -20 

5340 61 922 ••• 7°1'Z),-9- ASSY TAPE INSERTER ASSY(WARM BLACK) 1 
1-20 

5340 61 923-1 1- 7) -(tV5'-f3 11- VF COUNTER ASSY 1 
12-18 

5340 61 924 ID-ftVT--(MA1,2ZVF COUNTER ASSY(WARM BLACK) 1 
12-18 

1 5290 61 961-1 T--7°..(D/-9-*D9-f TAPE INSERTER BODY 1 
2 5290 61 964-1 5-- -7°M./9"- TAPE HOLDER 1 
3 9642030614 t DE," M3X6 SMALL. PAN-HEAD SCREW M3X6 6 
4 5290 61 963 5-70 v.0.%% TAPE GUIDE 1 
5 9716030014 ti,"h" M3 PLAIN WASHER M3 2 
6 5290 61 965 7-L ARM 1 
7 9670061208 9VF7tiNtiF M6X12 HEXAGON SOCKET BOLT M6X12 2 
8 5341 89 822-1 7"55VF BRACKET 1 
9 9716100014 ti,',J" M10 PLAIN WASHER M10 4 

1 0 90680 /5)1" R-21 CONED DISC SPRING R-21 4 
11 9662100014 tVF M10 HEXAGON NUT M10 4 
1 2 5341 61 933 7"5Vh0t-L7"5V9) BRACKET(WARM BLACK) 1 
12 5486 61 933-1 7"”)F BRACKET 1 
13 9642051014 t'N"DEPN M5X10 SMALL PAN-HEAD SCREW M5X10 2 
14 9710050008 A'V/"/J" M5 SPRING WASHER M5 2 
1 5 5340 61 926 7'5”t• BRACKET 1 
1 6 9680050508 F;L D" M5X5 SET SCREW M5X5 2 
17 5340 61 925 A9:i1-' STAND 1 
1 8 5290 61 941 h', - DC24V COUNTER DC24V 1 
18 5336 61 941 )3 )51-(4- -L7"5V2) COUNTER(WARM BLACK) 1 
19 91551 7-1J-5*-7° (200M) MAKER TAPE(200M) 2 
20 5300 46 042 7VD1'- WASHER 1 
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MR 
Q'ty 

TAPE INSERTER 



SECTION 
SECTION NUMBER NUMBER 5340Z 710 ))11"- (OPS) 

COVER (OPS) 



 

SECTION SECTION NUMBER'  

 

  

COVER (OPS) ophISAU. Vkl iz7ftkt4;44.3itb15. t3ZB41,mittAtang-l..7:< 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

i\LL4  
t / S E T Na 

firs t PART Na 
ONA#5/ 
1 - / COMPONENT PARTS 

PART NAME 
Na 

MR 
CrtY 

1 5512 71 114 A N"f7A.": "9FA"'”M5X8 SMALL BINDING SCREW M5X8 22 
CED2'J FOR CE SPEC. 

1 90813 AN"fDh"DD" M5X10 SMALL BINDING SCREW M5X10 22 
2 5340 73 010-3 hA`N- COVER 2 
3 5300 72 021 A9VF" STUD 11 
4 9660060014 tVh M6 HEXAGON NUT M6 1 5 
5 5340 89 510-1 COVER 
5 5340 89 520-1 COVER 

CED3') FOR CE SREC. 
5 5346 89 530-1 hA"-(5-fh9"1)-) COVER(LIGHT GRAY) 1 
6 90651 GS- 1W" GS-6 GS-RING GS-6 6 
7 5300 71 1 56 to)  PIN 9 
8 5340 73 015-2 tA"- COVER 2 
8 5346 73 035-1 hil"-(9"-99"1,-) COVER(DARK GRAY) 2 
9 9710050008 A'VP'h" M5 SPRING WASHER M5 1 9 

1 0 9642052514 J-11"DD" M5X25 SMALL PAN-HEAD SCREW M5X25 4 
1 2 9642051014 t'1"3V.P` M5X10 SMALL PAN-HEAD SCREW M5X10 1 4 
3 5340 72 020-2 COVER 1 
3 5346 72 040-1 1JA"-(9"-92"U-) COVER(DARK GRAY) 1 
4 5300 73 031 A9Vh" STUD 2 
5 5340 71 111-1 COVER 1 
5 5346 71 113-1 JA"-(5-(FM-) COVER(LIGHT GRAY) 

1 6 5340 75 011-1 COVER 1 
1 7 5300 71 155 7"”Vt- BRACKET 5 
1 8 90164 KNOB 1 
1 9 5340 71 1 20-1 COVER 1 
1 9 5340 71 130-1 hA'N- COVER 1 

CED3') FOR CE SPEC. 
1 9 5346 71 1 30-1 til"-(51(F9"1)-) COVER(LIGHT GRAY) 
20 9670051001 97VFiliNDF M5X10 HEXAGON SOCKET BOLT M5X10 1 
21 5310 71 157 A9VF" STUD 2 
22 9642040414 t D D" M4X4 SMALL PAN-HEAD SCREW M4X4 4 

1'D7,5'y7°1i3;3') FOR STEPLESS INK FEED CONTROL 
23 5340 71 152-1 non PANEL 1 
24 5340 71 1 50-2 COVER 
24 5346 71 1 60-1 hA"-(5-0.9N'L)-) COVER(LIGHT GRAY) 1 
25 5300 72 013 A9Vh" STUD 4 
26 9660050014 tVF M5 HEXAGON NUT M5 1 
28 5300 73 014 COVER 2 
29 5310 73 013 7U-G FRAME 2 
30 5290 61 135-1 51Nt, LABEL 2 

I- V4i°7)-03"-r EXCEPT JAPAN 
32 5486 61 643 Y-AtD 150MM EARTH WIRE 150MM 1 

CED2 FOR CE SPEC. 
33 90643 AVV,"h" B5 TOOTHED LOCK WASHER B5 4 

CED3') FOR CE SPEC. 
34 9642041014 t1"DE)" M4X10 SMALL PAN-HEAD SCREW M4X10 2 

CED3') FOR CE SPEC. 
35 9660040014 tVh M4 HEXAGON NUT M4 2 

CED3') FOR CE SPEC. 
36 5290 74 087-2 51'4)(1-(J") LABEL (ENGLISH) 1 
36 5290 74 091 LABEL (JAPANESE) 1 
37 5290 74 083-2 51'11,(t -f7") LABEL (ENGLISH) 3 
37 5290 74 093 LABEL(JAPANESE) 3 
38 9710040014 A" 13" M4 SPRING WASHER M4 4 

-fp+7,5:V7°U7,3') FOR STEPLESS INK FEED CONTROL 
39 5340 73 052-1 hA"- COVER 2 

-fD+AYV7°UAB FOR STEPLESS INK FEED CONTROL 
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SECTION SECTION NUMBER 

*v— p' ogAusOS TI1.4bMtsVztsitZlilizlita4Atht-L -c<ko. 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

5340Z 710 

No. grE3 
/SET Na 

- /PART fia 
MNAffs/ 
OWM-9-icomPoNENT 

PART NAME 
PARTS Na 

MR 
VM 

39 5346 73 062-1 bil"-(51-99"1)-) COVER(DARK GRAY) 2 
-(7)+A777°E)A3r) FOR STEPLESS INK FEED CONTROL 

40 5340 73 050-2 COVER 2 
FOR STEPLESS INK FEED CONTROL 

40 5346 73 060-1 COVER(DARK GRAY) 2 
l ,4 5)70 L'72' FOR STEPLESS INK FEED CONTROL 

43 5327 71 015 A9 VF" STUD 
44 5340 74 121-1 51"11, LABEL 1 
45 5340 74 1 22 LABEL 2 
46 5290 74 084 5Y4,(I/D.") LABEL(ENGLISH) 6 
46 5290 74 094 LABEL (JAPANESE) 6 
47 5340 71 153 $"(A") NAME PLATE 
48 5344 74 412 031"7°D-F LOGOTYPE PLATE 1 
49 5340 74 1 31 51'11, LABEL 2 
49 5346 74 011-1 51'11)(9"-99"D-) LABEL(DARK GRAY) 2 
50 5340 74 133 5'1'11/ LABEL 2 
50 5346 74 013 5A'\ 11/ (9\\-99"1,-) LABEL(DARK GRAY) 2 
51 5340 74 141 5111) LABEL 2 
51 5346 74 014 31"11)(9"-99"D-) LABEL(DARK GRAY) 2 
52 5340 74 138 51ND LABEL 2 
52 5346 74 015 LABEL(DARK GRAY) 2 
53 5344 74 213-1 51"11) LABEL 2 
53 5346 74 017 51"11,(51"-99"1;-) LABEL(DARK GRAY) 2 
54 5340 74 139 5Y4/ LABEL 
54 5346 74 018 51"11)(9"-79"D-) LABEL(DARK GRAY) 1 
55 5336 74 052-1 51"11/(9"-99"1;-) LABEL(DARK GRAY) 1 
55 5344 74 113-1 51"11) LABEL 1 
56 5340 74 1 36 51"11, LABEL 1 
56 5341 74 356 LABEL(DARK GRAY) 1 
57 5346 74 021 LABEL(NAME PLATE) 
58 5346 74 022 5111) LABEL 
59 5342 74 625 coU701

.
,_1, LOGOTYPE PLATE 

JA"- (OPS) 

COVER (OPS) 

\\-99
\\-99
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-t f,a 
•t9 
SECTION NUMBER NUMBER 

hl‘"— (NOPS) 5340Z 720 

COVER (NOPS) 
SECTION 



SECTION 

* 0613a dt dzItt41)5At.S. 6 tz ;IX* < Oto 

The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

COVER (NOPS) 

SECTION NUMBER 

NO. 
Na 

rt5 gt-w PART Na 
SLIVt/ 
4At-WCOMPONENT PARTS 

PART NAME 
Na 

MR 
Vty 

1 9660050014 tVF M5 HEXAGON NUT M5 1 2 
2 5300 72 021 A3Vh" STUD 5 
3 5300 71 1 56 t°) PIN 9 
4 5340 73 020-3 hA'- COVER 2 
4 5346 73 040-1 COVER(DARK GRAY) 2 
5 9642052514 t1'3D" M5X25 SMALL PAN-HEAD SCREW M5X25 4 
6 9710050008 A"V/"b' M5 SPRING WASHER M5 21 
7 5340 73 025-1 bA"- COVER 2 
7 5340 73 045-1 hA"- COVER 2 

CED2r) FOR CE SPEC. 
7 5346 73 027-1 COVER(DARK GRAY) 2 
9 5340 89 521-2 COVER 
9 5346 89 523-1 hA"-(5-fh9"D-) COVER(LIGHT GRAY) 1 

1 0 5512 71 114 A"-(DF":VJ'A-A"VM5X8 SMALL BINDING SCREW M5X8 25 
CED3') FOR CE SPEC. 

1 0 90813 A"I)F":D" M5X10 SMALL BINDING SCREW M5X10 25 
11 5340 71 271-2 fi-DhA"- CHAIN COVER 1 
12 9642051014 t1"D*D" M5X10 SMALL PAN-HEAD SCREW M5X10 1 5 
13 5340 72 032 A9Vh" STUD 3 
1 4 5340 72 050-3 hA"- COVER 1 
1 4 5346 72 050-2 hA"-(9"-99"U-) COVER(DARK GRAY) 1 
15 5340 71 210-5 COVER 1 
15 5346 71 230-2 bA"-(5.(1-9"U-) COVER(LIGHT GRAY) 1 
1 6 5330 71 212-1 hA'- COVER 1 
1 6 5332 71 828-1 hA"-(5-fl-”1)-) COVER(LIGHT GRAY) 1 
1 7 5310 71 1 57 A9Vh" STUD 2 
1 8 5340 71 220-2 COVER 1 
1 8 5346 71 240-1 hil"-(5-fF9"U-) COVER(LIGHT GRAY) 1 
19 5340 71 250-2 COVER 1 
19 5346 71 260-1 hA"-(9"-99"1,-) COVER(DARK GRAY) 1 
20 5300 71 155 7"5”t- BRACKET 5 
23 99923 77)V-h" PG-47 FAN GUARD PG-47 1 
25 91314005 9Vt°)D" 4X6 TAPPING SCREW 4X6 4 
26 90651 GS- 11)9" GS-6 GS-RING GS-6 4 
29 5300 73 031 A9Vh" STUD 2 
30 9642041614 1-1"DD" M4X16 SMALL PAN-HEAD SCREW M4X16 2 
31 9716040014 M4 PLAIN WASHER M4 2 
32 9710040008 A" /3" M4 SPRING WASHER M4 2 
33 9660040014 M4 HEXAGON NUT M4 4 
34 5300 73 015 'Y N" STUD 1 
35 5340 71 211-1 hA"- COVER 1 
37 5486 78 274-1 .51"11)( *)3%') LABEL(JAPANESE) 1 
37 5486 78 275-2 I1) ( I/3") LABEL(ENGLISH) 1 
38 5290 61 633 7-At) 300MM GROUND WIRE 300MM 2 

CED3r) FOR CE SPEC. 
40 9642041014 1-1'3D" M4X10 SMALL PAN-HEAD SCREW M4X1 2 

CED3', FOR CE SPEC. 
41 90643 AVV,"b' B5 TOOTHED LOCK WASHER B5 8 

CED3') FOR CE SPEC. 
42 5290 74 075 FCC51'4, FCC LABEL 1 

7)(9/3,ht9" U.S.A.,CANADA 
43 5341 71 215 A9VF" STUD 1 
44 5341 71 255 ATJF" STUD 1 
45 5290 74 087-2 51"11,(I-(3") LABEL(ENGLISH) 1 
45 5290 74 091 LABEL(JAPANESE) 1 
46 5340 71 115-1 *D"2/3/1"- AUXILIARY COVER 1 
46 5346 71 116-1 itiD"Wv1"-(5-(h9"D-) AUXILIARY COVER(LIGHT GRAY) 1 
47 5340 74 121-1 LABEL 
48 5290 74 084 51"11,(I-f3") LABEL(ENGLISH) 4 
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5340Z 720 a 

SECTION SECTION NUMBER 

* onfàlt, tflt dz:T1-4bints. ta ut)Itt.44 L < 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

No. T NaNa 
savls/ 
*44-9I COMPONENT PARTS 

PART NAME 
Na 

MR 
Wty 

48 5290 74 094 5'\"11)( *Da") LABEL(JAPANESE) 4 
49 5290 74 201 514,(90KG) LABEL(90KG) 1 
50-5290-74-2102 tV1ta 5Nwl)(120KG) LABEL(120KG) 1 
51 5290 74 301  LABEL(ENGLISH) 1 
51 5290 74 302  LABEL (JAPANESE) 1 
51 5290 74 312  LABEL(GERMANY) 1 
51 5290 74 313 5r\ND .(75DAD") LABEL (FRENCH) 1 
51 5290 74 314  LABEL(SPANISH) 1 
52 9670050801 V7Vh1"10. M5X8 HEXAGON SOCKET BOLT M5X8 4 
53 5340 74 1 32 51ND LABEL 3 
53 5346 74 012-1 5 11/ (3.`1-99"D-) LABEL(DARK GRAY) 6 
54 5340 74 1 33 51"11, LABEL 2 
54 5346 74 013 51"11)(9"-99"-D-) LABEL(DARK GRAY) 2 
55 5340 74 134 5Y\ 11, LABEL 6 
55 5346 74 016 51ND(9"-99"D-) LABEL(DARK GRAY) 6 
56 5340 74 135 51ND LABEL 1 
56 5346 74 019 5Y4J(9"-99"D-) LABEL(DARK GRAY) 1 
57 5342 74 681-1 51\"11,(9\\-99"D-) LABEL(DARK GRAY) 1 
57 5344 74 181-1 5'\"111 LABEL 1 
58 5336 74 075-1 51Nb(Z1-"11,9"1/-) LABEL(MIDDLE GRAY) 1 
58 5340 74 137  LABEL 1 
59 5342 72 333 COVER 1 
59 5342 72 733-1 hA"-•(9"-99"D.-) COVER(DARK GRAY) 1 
60 5342 72 732-1 hA"-(9"-99"lp-) COVER(DARK GRAY) 1 
60 5344 72 332-2 hA"- COVER 1 

bA"- (N-OPS) 

COVER (NOPS) 
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SECTION 
SECTION NUMBER NUMBER 5340Z 750 9"-(1 7Dt"DhA"- 

1ST SAFETY COVER 



 

SECTION J OIN NUMBEK 

 

  

1ST SAFETY COVER ong, fltcf iz-7114755Ats. 6 tz. 3ZFJ417...' dt#It At4 < 
The dimension of the parts marked with a w differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

Na
OA4/ t- --/SET 

/PART NaN )i1 / COMPONENT 
ART NAME 

PARTS Na 
OR 
VtY 

1 5290 52 422 to D  PIN 4 
3 9710030008 A"Vf"h" M3 SPRING WASHER M3 22 
4 5340 75 411-4 7D1"DhA"— SAFETY COVER 1 
8 9660040014 J-Vh M4 HEXAGON NUT M4 1 0 
9 9710040008 . i ' t J M4 SPRING WASHER M4 1 6 

10 5290 76 022 A -0)37°U—F SWITCH PLATE 5 
11 9648043014 /5DD" M4X30 SMALL FLUSH HEAD SCREW M4X30 8 
1 2 98303001 A-(V3 S845B20 SWITCH S845B20 5 

CED2')-fh".(.230V 230V,FOR NON CE SPEC. 
12 98303002-1 Si')f V-16-2C16 SWITCH V-16-2C16 5 

230V-fh"-( EXCEPT 230V 
13 9716030014 t5/"1j" M3 PLAIN WASHER M3 1 4 
1 4 9642031414 t1"3D" M3X14 SMALL PAN—HEAD SCREW M3X14 1 0 
1 5 5340 75 211-5 7D1"DhA"— SAFETY COVER 1 
1 6 5340 75 220 tDD" HINGE 1 
1 7 91310006 F D" M5X5 SET SCREW M5X5 6 
1 8 5290 75 031 ht CAM 4 
1 9 5340 75 420-1 tDD" HINGE 1 
20 5340 75 430-1 tDD" HINGE 1 
23 5295 75 020-1 tDD" HINGE 1 
24 9642061614 t1"3D" M6X16 SMALL PAN—HEAD SCREW M6X16 4 
25 9716060014 t5 " M6 PLAIN WASHER M6 4 
26 5300 53 213 ,

)7,-.2 KNOB 4 
27 5330 75 031 ht CAM 2 

CED2r) FOR CE SPEC. 
27 5330 75 031 ht CAM 1 

CE -(J"-(,230V 230V,FOR NON CE SPEC. 
28 95338 A -(')3 WK244XP-2U SWITCH WK244XP-2U 5 

CED2r) FOR CE SPEC. 
28 95338 A -f” WK244XP-2U SWITCH WK244XP-2U 1 

CED2')103"-f,230V 230V,FOR NON CE SPEC. 
29 9642044014 1ft"D*D" M4X40 SMALL PAN—HEAD SCREW M4X40 1 0 

CED3') FOR CE SPEC. 
30 5340 75 323 tDD" HINGE 2 
31 5340 75 441-4 hA"— COVER 1 
33 5340 75 320 tDD" HINGE 2 
34 5295 75 031-1 A-(”hl, SWITCH CAM 3 

CED3') FOR CE SPEC. 
34 5295 75 031-1 A-(Vfht SWITCH CAM 1 

CED2.)-03"1(,230V 230V,FOR NON CE SPEC. 
35 9642031014 J-1"3D" M3X10 SMALL PAN—HEAD SCREW M3X10 12 
36 5340 75 111-4 7Dt"DhA"— SAFETY COVER 1 
37 5340 75 443-3 hA"— COVER 1 
38 5340 75 442 hA"— COVER 1 
39 9642052514 t1"DD" M5X25 SMALL PAN—HEAD SCREW M5X25 6 
40 9710050008 A"V/"h" M5 SPRING WASHER M5 10 
41 5340 75 340-1 7"55VF BRACKET 1 
42 9642050814 1-1"DD" M5X8 SMALL PAN—HEAD SCREW M5X8 4 
43 5340 75 330-1 MI"— COVER 1 
44 9670052008 s)h*V1-*"11/F M5X20 HEXAGON SOCKET BOLT M5X20 2 
45 5340 75 324 7"”Vh BRACKET 1 
46 5340 75 311-3 7Dt"D1A"— SAFETY COVER 1 
47 5295 75 040 tDD" HINGE 1 
48 5340 75 350-1 7"55Vh BRACKET 1 
49 5322 75 020-1 tDD" HINGE 1 
50 5344 75 621-2 7Dt"D1il"— SAFETY COVER 1 
51 9642041014 t1"3*D" M4X10 SMALL PAN—HEAD SCREW M4X10 4 
52 5330 75 492-1 tDD" HINGE 1 
54 5300 75 112 to D  PIN 2 

149 



5340Z 750 
SECTION SECTION NUMBER 

The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

N a 1- 4g. S ET Na 
gr- t ,6,-/ PART Na 

BR  At/ 
OfAt-WCOMPONENT PARTS 

PART NAME 
Na 

MR 
Q'ty 

55 5330 75 120-1 tDD" HINGE 1 
56 9642040807 J-1``D D" M4X8 • SMALL PAN—HEAD SCREW M4X8 1 2 
57 91321 79"-r91-41,1”771-148 MAGNET—Cm—CH—n-148 2 
58 9642051614 D:D" M5X14 SMALL PAN—HEAD SCREW M5X16 2 
60 9642040607 t1"DD" M4X6 SMALL PAN—HEAD SCREW M4X6 4 
61 5340 75 444 FIXING PLATE 
62 5290 74 082-1 5'NND(I.(D") LABEL(ENGLISH) 6 
62 5290 74 092 5V4,(1- 71iDD") LABEL (JAPANESE) 5 
63 5340 75 585-1 COVER 1 
64 9670051008 9”1,74"11/h M5X10 HEXAGON SOCKET BOLT M5X10 3 
65 9648041014 /53D" M4X10 SMALL FLUSH HEAD SCREW M4X10 2 
66 9642042514 J-N"3.D" M4X25 SMALL PAN—HEAD SCREW M4X25 2 

9"-(1 7Dt":"AJW`- 

1ST SAFETY COVER 
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SECTION 
SECTION NUMBER 5340Z 751 9"-f2 7Dt"DbA"- 

2ND SAFETY COVER 



SECTION 6EcT1oN NUMBER'  

*.v— ofiggit, 44.7.1-TitbsAts6t6stt5CBilizigni44FUT(k0,, 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

2ND SAFETY COVER 

Na 
t-1

4 / S E T Na 
B t -qf PART Na 

BaVfN/ 
Mat-9./ COMPONENT 

PART NAME 
PARTS Na 

MR 
CrtY 

1 9642040814 J-1"3 .D" M4X8 SMALL PAN—HEAD SCREW M4X8 1 2 
2 9716040014 M4 PLAIN WASHER M4 1 2 
3 5295 75 020-1 HINGE 3 
4 5340 75 220 tDD" HINGE 2 
5 5290 75 031 his CAM 3 
6 91310006 F;t V)" M5X5 SET SCREW M5X5 3 
7 5290 76 022 A -0”7°D—F SWITCH PLATE 3 
8 98303001 S845B20 SWITCH 5845B20 3 

CED3')-03"-f.230V 230V,FOR NON CE SPEC. 
8 98303002-1 A -f” V-16-2C16 SWITCH V-16-2C16 3 

230V-03"-f EXCEPT 230V 
9 9710030008 A"VP\h" M3 SPRING WASHER M3 1 0 

1 0 9642031414 J-1"DD" M3X14 SMALL PAN—HEAD SCREW M3X14 6 
11 5340 75 611-5 7D1"D/JA"- SAFETY COVER 1 
1 2 9710040014 W`V1"/P M4 SPRING WASHER M4 2 
13 9642040807 J-1N`D DN` M4X8 SMALL PAN—HEAD SCREW M4X8 8 
1 4 9642041014 1-1":DN' M4X10 SMALL PAN—HEAD SCREW M4X10 2 
15 95338 I'J3 WK244XP-2U SWITCH WK244XP-2U 3 

CED3') FOR CE SPEC. 
16 9660040014 tVF M4 HEXAGON NUT M4 8 
1 7 9710040008 A N`VI"tP` M4 SPRING WASHER M4 1 4 
1 8 5330 75 031 hG CAM 3 

CED3r) FOR CE SPEC. 
1 9 9642044014 t D DN` M4X40 SMALL PAN—HEAD SCREW M4X40 4 

CED2r) FOR CE SPEC. 
20 5290 52 423-1 to p  PIN 2 
21 9642061614 t1"DDN` M6X16 SMALL PAN—HEAD SCREW M6X16 1 
22 9716060014 t5/"h" M6 PLAIN WASHER M6 1 
23 5340 75 211-5 7Dt":43V— SAFETY COVER 1 
24 5300 53 213 V7Z KNOB 1 
25 9648043014 /5D*D" M4X30 SMALL FLUSH HEAD SCREW M4X30 6 
26 9716030014 t51P`1\` M3 PLAIN WASHER M3 6 
29 5310 32 119 0-9U—At— ROTARY STAY 1 
30 5340 75 612-3 CD/3V-7F" COVER 1 
33 9648051014 #53D" M5X10 SMALL FLUSH HEAD SCREW M5X1 0 2 
34 9642031014 J-1"W)`N M3X10 SMALL PAN—HEAD SCREW M3X10 4 
35 5340 75 511-4 7DV`:AAN`— SAFETY COVER 1 
36 5330 75 483 hA"— Vf COVER CATCH 2 
37 5295 76 013 I*0_9_ 

SUPPORTER 2 
38 5330 89 620 tDD" HINGE 1 
39 9642041614 1-V`DE)" M4X1 6 SMALL PAN—HEAD SCREW M4X16 2 

CED3 FOR CE SPEC. 
40 5340 75 621 PLATE 1 
41 90730 A°—h—tN`2') 1.6X5 RIVET RIVET 1.6X5 3 
42 5340 75 615 1/1

-0 FIXING PLATE 4 
43 5290 74 082-1 51"11)(I'(3") LABEL(ENGLISH) 3 
43 5290 74 092 51N1)(:*)3") LABEL (JAPANESE) 3 
44 5300 54 332 COLLAR 2 
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SECTION 
SECTION NUMBER 5340Z 755 

SAFETY BAR BAR 

0 0 

Geo,,N 

0 oci 

-;# 
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'Atip  
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SAFETY BAR 

SECTION NUMbtX 

*--.0413Au.latz- T MAtsVz6siEt1W,-1110t AM-Lt<ktIA, 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

N a 
t F tt-•' /SET No. 
g 0, ig./ PART Na 

UNAt/ 
f tt/COMPONENT 

PART NAME 
PARTS Na 

gR 
Wty 

1 9642041214 t1"3,D" M4X12 SMALL PAN—HEAD SCREW M4X12 4 
2 95338 A -1 1” WK244XP-2U SWITCH WK244XP-2U 2 
3 5340 75 734 7"”VF BRACKET 2 
4 5340 75 732 SPACER 4 
5 9670064508 M6X45 HEXAGON SOCKET BOLT M6X45 4 
6 9711060008 /5"A"* 6 CONED DISC SPRING 6 4 
7 91310006 F$*D" M5X5 SET SCREW M5X5 4 
8 5340 75 733 A -CV1hL SWITCH CAM 2 
9 5340 75 713 AM" STUD 2 

10 9721040008 E- 11.-)9" E-4 E—RING E-4 8 
11 5340 75 710-1 ARM 2 
1 2 5340 75 781 Dt7F SHAFT 2 
1 3 9670081208 M8X12 HEXAGON SOCKET BOLT M8X12 2 
1 4 9721070008 E—UD9" E-7 E—RING E-7 1 8 
1 5 5290 29 313 WASHER 12 
1 6 5340 75 712 AM" STUD 11 
1 7 9670063008 V 1..*"11,1' M6X30 HEXAGON SOCKET BOLT M6X30 1 0 
1 8 5290 37 433 A"V35- SPRING STUD 4 
1 9 5480 25 418 A7011)9" SPRING 8 
20 5340 75 723 to D  PIN 6 
21 5341 75 770 70 v_F PLATE 2 
22 9715050014 t5"/"t" M5 PLAIN WASHER M5 4 
23 9670051608 95.Vh1104)1- M5X16 HEXAGON SOCKET BOLT M5X16 8 
24 5340 75 714 UD9 LINK 4 
25 5340 75 740 7Dt"DA"— (D) SAFETY BAR (D) 1 
27 5340 75 780-1 ARM 2 
28 5341 75 780 70 D—h PLATE 2 
29 5340 75 718 t°D PIN 3 
30 5340 75 741 UD9 LINK 2 
32 5344 75 722 7Dt"DA"— SAFETY BAR 1 
33 5340 75 114-1 COVER 1 
34 9710050014 A"V1"h" M5 SPRING WASHER M5 4 
35 9642051014 t'\"DD" M5X10 SMALL PAN—HEAD SCREW M5X10 1 3 
36 5340 75 115-1 COVER 1 
37 5340 75 720 7Dt"DA"— (B) SAFETY BAR (B) 1 
38 5340 75 717 to:' PIN 1 
39 9660060014 tVF M6 HEXAGON NUT M6 4 
40 9710060008 nAVINXI3 M6 SPRING WASHER M6 4 
41 5340 75 725 UD9 LINK 2 
42 5340 75 920 7Dt"DA"- SAFETY BAR 1 
43 5340 75 716 7Dt"DhA"— SAFETY COVER 1 
44 5340 75 117-1 COVER 1 
45 9710050008 M5 SPRING WASHER M5 9 
46 5340 75 118-1 COVER 1 
47 5340 75 724 AM" STUD 1 
48 5340 75 116-3 COVER 2 
49 9670062008 9h.1)1-*"11)1- M6X20 HEXAGON SOCKET BOLT M6X20 2 
51 5330 73 071-1 COVER 1 
52 5340 75 910 7Dt"DA"- SAFETY BAR 1 
53 5340 75 736 SPACER 2 
54 5340 75 735 70 D—F PLATE 2 
55 9670041408 9 h*"lbh M4X14 HEXAGON SOCKET BOLT M4X14 2 
56 5340 75 922-1 U.D9 LINK 2 
57 5340 75 751-1 7—t ARM 2 
58 9710040008 M4 SPRING WASHER M4 4 
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5340Z 820 9"-(1 7"5Dh.19htDD"3') 

 

SECTION NUMBER 

1ST BLANKET CLEANING 
SECTION 

  



SECTION SECTION NUMBER I  

038-lia us at 'if  VA-4biAts istZi4 ittlt AM 1./c < o. 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

1ST BLANKET CLEANING 

t 7 1- 4-9-/sET Na Na gf ,w, t -v PART Na 
45Mt/ 
4 &/ COMPONENT PARTS 

PART NAME 
Na 

MR 
CrtY 

5310 82 250 t:)D"3Oo-5— ASSY CLEANING ROLLER ASSY 1 
12.13 

5340 82 1 00-4 7"57),'VhtDD"2O1O5 BLANKET CLEANING DEVICE 1 
1 -6.8-33.35-42.48.49.52,54-61.63.64,66,68-75 

5340 82 1 90 Dt7h ASSY SHAFT ASSY 1 
38-40,42.52 

5340 82 266Z-1 !)" ASSY SCREW ASSY 2 
56,57 

5340 82 713Z-2 o-5-7—G ASSY ROLLER ARM ASSY 1 
3.10 

5340 82 714Z-2 o-5-7—L ASSY ROLLER ARM ASSY 1 
1,10 

1 5340 82 714-2 0-5-7—G ROLLER ARM 1 
2 5310 82 1 81 AT— STAY 2 
3 5340 82 713-2 o-5-7—L ROLLER ARM 1 
4 90640 AVI,"b" 86 TOOTHED LOCK WASHER B6 2 
5 9660060014 tVh M6 HEXAGON NUT M6 4 
6 9670061208 Vh.V1-404/F M6X12 HEXAGON SOCKET BOLT M6X12 6 
8 5300 82 256 ')" SCREW 2 
9 5300 82 257 A7°9D9" SPRING 2 
10 5486 25 423 7"VD2 BUSHING 2 
11 5310 82 282 o-5— ROLLER 1 
12 5310 82 240 1 DD"2Oo-5— CLEANING ROLLER 1 
13 90675 1"7 11D9" 6000DDU BALL BEARING 6000DDU 2 
1 4 5300 58 513 F)035— LOCK COLLAR 2 
1 5 9684050508 h$D" M5X5 SET SCREW M5X5 7 
1 6 5340 82 1 81-1 AT— STAY 1 
17 5300 82 1 85-1 t°) PIN 2 
1 8 5300 82 1 87 A7° 11D9" SPRING 1 

1 9 5340 82 711 DA"— LEVER 1 
20 5340 82 230 7D—L FRAME 1 
21 5340 82 301 DA"— LEVER 1 
22 5330 82 720 D1'7F SHAFT 1 
23 5340 82 712 DA"— LEVER 1 
24 9648041014 153VJ" M4X10 SMALL FLUSH HEAD SCREW M4X10 9 
25 5300 82 259-1 ArqD9" SPRING 2 
26 5300 59 132 1di/9"— HOLDER 1 
27 5330 82 201 A7°11)9" SPRING 1 
28 5340 82 1 60 71.—G FRAME 1 
29 9670051001 Vi91-40'11,1s M5X10 HEXAGON SOCKET BOLT M5X10 1 
30 5340 82 267 AFVA°— STOPPER 1 
31 5340 82 264 to p  PIN 2 
32 5330 82 711 EJ" SCREW 2 
33 5340 82 254 7"oV9 BLOCK 2 
35 5340 82 240 7L'—L3 FRAME 1 
36 5340 82 1 70 71.—G FRAME 1 
37 5300 82 1 88 A'7°Up9" SPRING 1 
38 9410301608 A701))9"O0 D 3X16 SPRING PIN 3X16 4 
39 5340 82 260 Y—L ARM 2 
40 5340 82 1 91 Dt7h SHAFT 1 
41 9721070014 E-9)9" E-7 E—RING E-7 2 
42 5340 82 220 DA"— LEVER 1 

43 5340 82 310 9,) RESERVOIR 1 
44 9642040414 1-1"DV)" M4X4 SMALL PAN—HEAD SCREW M4X4 1 
45 5330 82 321 

-
f9A" LEAF SPRING 1 

46 5310 82 323-2 AVDD"o-5— SPONGE ROLLER 1 
47 5330 82 425 551Vh RACHET 1 
48 5430 21 518-1 tVh NUT 2 
49 9670042008 9VF11"11,F M4X20 HEXAGON SOCKET BOLT M4X20 2 
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5340Z 820 
SECTION SECTION NUMBER 

*7 —06Aa.t1S ,T.TJUbiAtsZinib,e 31#14i4t4L-000. 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

NO. ;Ma ART 
ET Na 

Iin 
HAVt/ 
1i / COMPONENT PARTS 

PART NAME 
Na Crty 

52 5340 82 210 L,A"- LEVER 1 
54 5310 33 538-1 Vqa(9"-99"D-) KNOB(DARK GRAY) 1 
55-97-2104t1014 E-4 E-RING E-4 2 
56 90890 4-fDA1-"5)0A-70B-0606 BUSHING 70B-0606 2 
57 5340 82 266-1 SCREW 2 
58 90703 UtVF M6 U-NUT M6 4 
59 5340 82 265 9VDt- WASHER 2 
60 5430 38 414 A7o 1JD9" SPRING 2 
61 5480 53 1 26 A7'9.:;9" SPRING 2 
63 9642040814 t1'3V)" M4X8 SMALL PAN-HEAD SCREW M4X8 3 
64 9716060014 1:5 j)" M6 PLAIN WASHER M6 4 
66 5340 82 1 83 hA"- COVER 1 
68 5340 82 263-1 A"- BAR 
69 5340 82 184 bA"- COVER 1 
70 9642041014 t1"3!)" M4X10 SMALL PAN-HEAD SCREW M4X10 3 
71 9710040008 A"VP13" M4 SPRING WASHER M4 6 
72 5340 82 251-2 STAY 1 
73 5290 36 355-1 A7"W" SPRING 2 
74 5332 82 265 SPACER 4 
75 5344 82 261 13".11,M, GUIDE 1 

9"-f1 

1 ST BLANKET CLEANING 
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9"-f2 7"57) FtDD"3 t,:>a SECTION NUMBER NUMBER 5340Z 825 

2ND BLANKET CLEANING 
SECTION 



SECTION SECTION NUMBER 1  

* 06138 tt, it3Z14 dz". Ittat A#4 L < 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

2ND BLANKET CLEANING 

/SET 
 TI\laNa NO. an /COMPONENT PARTS 

k D
a

ART NAME UR 
crty 

5300 53 250-5 EA"*"1-1141,V7° ASSY WATER BOTTLE CAP ASSY 1 
78-83 

5310 82 250 tDD"Br)0-5- ASSY CLEANING ROLLER ASSY 2 
68.69 

5340 82 266Z-1 
-
*D" ASSY SCREW ASSY 2 
17.19 

5340 82 600-4 7".5) htDD"3')Vi)3 BLANKET CLEANING DEVICE 1 
1 -9.14-27,29.30.35-53.55-72.74.75,84-88 

5340 82 650 D1'7F ASSY SHAFT ASSY 1 
3-6.8 

5340 82 713Z-2 o-5-7-G ASSY ROLLER AR-M ASSY 1 
71.72 

5340 82 714Z-2 Q-5-Y-L ASSY ROLLER ARM ASSY 1 
70.71 

5340 82 720-1 D1'7h ASSY SHAFT ASSY 
4.74.75 

1 9648041014 /5D*D" M4X10 SMALL FLUSH HEAD SCREW M4X10 8 
2 5310 33 538-1 VqZ(9"-99"D-) KNOB(DARK GRAY) 1 
3 5340 82 660 LEVER 1 
4 9410301608 A701jp9tOD 3X16 SPRING PIN 3X16 5 
5 5340 82 260 ARM 2 
6 5340 82 1 91 D1,7h SHAFT 1 
7 9721070014 E-qp9" E-7 E-RING E-7 3 
8 5340 82 670 DA"- LEVER 1 
9 5340 82 730 Y-G ARM 1 

1 0 5330 82 425 5fIVF RACHET 1 
11 5330 82 321 

-
0A"* LEAF SPRING 1 

12 9642040414 11"3*D" M4X4 SMALL PAN-HEAD SCREW M4X4 1 
13 5310 82 323-2 Ati°DD"0-5- SPONGE ROLLER 1 
14 9410302008 A7°11 D9"t°) 3X20 SPRING PIN 3X20 1 
15 5310 82 282 0-5- ROLLER 1 
1 6 5340 82 181-1 AT- STAY 1 
1 7 90890 t-(DAF"5-0(Vh 70B-0606 BUSHING 70B-0606 2 
18 9721040014 E-Up9" E-4 E-RING E-4 2 
19 5340 82 266-1 *D" SCREW 2 
20 90703 UtI)1- M6 U-NUT M6 4 
21 5340 82 265 9VDt- WASHER 2 
22 5430 38 414 A7°11:)9" SPRING 2 
23 5480 53 1 26 A7o U:)9" SPRING 2 
24 5300 58 513 1-)0J5- LOCK COLLAR 2 
25 9642041014 t1"D*D" M4X10 SMALL PAN-HEAD SCREW M4X10 3 
26 9670061208 M6X12 HEXAGON SOCKET BOLT M6X12 6 
27 9716060014 t5 "* M6 PLAIN WASHER M6 4 
28 5340 82 740 %P, RESERVOIR 1 
29 9710040008 A"*/"h"* M4 SPRING WASHER M4 3 
30 5340 82 184 COVER 1 
35 9710040014 A b"* M4 SPRING WASHER M4 3 
36 9716050014 t5,"h"* M5 PLAIN WASHER M5 2 
37 9642040814 t1"D*D" M4X8 SMALL PAN-HEAD SCREW M4X8 3 
38 5300 59 132 HOLDER 1 
39 9684050508 1-$*D" M5X5 SET SCREW M5X5 7 
40 5300 82 221 A7oUD9" SPRING 1 
41 9670051001 95*Vhell'h M5X10 HEXAGON SOCKET BOLT M5X10 3 
42 5340 82 170 ?D-L FRAME 1 
43 5340 82 267 AFVA°- STOPPER 1 
44 5340 82 264 t°) PIN 2 
45 5300 82 259-1 7O J \ SPRING 2 
46 5340 82 263-1 A"- BAR 1 
47 5310 82 1 81 AT- STAY 2 
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3 -16.1 
5340Z 825 

SECTION SECTION NUMBER 

*.q.-065AU.Mt tia5AYSZka15,tt3MizAttItiSMU'r<kt0., 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

9"-f2 2') 

2ND BLANKET CLEANING 

No 't 7 I- 1-11 S E T Na 
fif5 4 -91 PART Na 

SMt/ 
4 j - / COMPONENT 

PART NAME 
PARTS Ma 

alk 
Q'ty 

48 5330 82 720 Dt7t. SHAFT 
49 5340 82 301 DV- LEVER 1 
50 9670042008 Vh'VFAINDF M4X20 HEXAGON SOCKET BOLT M4X20 2 
51 5430 21 518-1 tVh NUT 2 
52 5340 82.251-2 - AT- STAY 1 
53 5340 82 1 83 COVER 1 
55 5300 5300 82 1 84-1 W- LEVER 1 
56 5340 82 160 7D—L FRAME 
57 5340 82 690 7D—L FRAME 1 
58 5300 82 256 *D" SCREW 2 
59 5300 82 257 A7° 11D9" SPRING 2 
60 5330 82 711 DN` SCREW 2 
61 5340 82 254 7"c:09 BLOCK 2 
62 5300 82 185-1 t°D PIN 2 
63 5300 82 1 88  SPRING 1 
64 5300 82 186 DV- LEVER 1 
65 90640 AVVP`hl B6 TOOTHED LOCK WASHER B6 2 
66 9660060014 VA. M6 HEXAGON NUT M6 4 
67 5340 82 680 7D—G FRAME 1 
68 90675 1"7 1W" 6000DDU BALL BEARING 6000DDU 4 
.69 5310 82 240 CLEANING ROLLER 2 
70 5340 5340 82 714-2 o-5-7—L ROLLER ARM 1 
71 5486 25 423  BUSHING 2 
72 5340 82 713-2 ROLLER ARM 1 
74 5330 82 740-1 7-1., ARM 1 
75 5340 82 721-1 D1'7F SHAFT 1 
76 5300 82 543  NAME PLATE 1 
77 5330 53 251-1 ZA"*"Fll, WATER BOTTLE 1 
78 5300 53 256-3 il° D PACKING 1 
79 5300 53 254-3 Vh11)VVD BOTTLE PACKING 1 
80 9721030050 E-9:'9" E-3 E-RING E-3 3 
81 5290 53 255 A7'qD9" SPRING 1 
82 5300 53 253 t°) PIN 1 
83 5300 53 252-1 4 i O CAP 1 
84 5290 36 355-1 A7°9)9' SPRING 2 
85 5332 82 265 SPACER 4 
86 5300 82 1 87 A7'UD9" SPRING 1 
87 5300 58 365 WASHER 1 
88 5344 5344 82 261 GUIDE 1 
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7"5)5-9FtpD"3,)91-"') 

 

SECTION NUMBER NUMBER 5340Z 828 

BLANKET CLEANING DRIVE 
SECTION 

  



 

SECTION SECTION NUMBER 

* OSA Us at Z.'  dt.--t4biAtS. tz  ag5, tnZIRYizs littnA$4 Lt < to. 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

BLANKET CLEANING DRIVE 

 

Na P. t-91 PART Na 
SMAn/ 
1A --/comPONENT PARTS 

PART NAME 
Na Q'ty 

5340 82 340-1 7-L ASSY ARM ASSY 1 
1 .9.47.65 

5340 82 750 7-G ASSY ARM ASSY 1 
1.2.5.59 

1 9410301608 A7°11 D9"t°D 3X16 SPRING PIN 3X16 4 
2 5340 82 760 7-L ARM 1 
3 5300 59 565-1 A7° 11 D9" SPRING 2 
4 5290 37 433 A"V]h* SPRING STUD 
5 5340 82 351 D1,7F SHAFT 1 
6 5330 59 566 7" ) E 7. BUSHING 1 
7 9710050014 A"VPNb" M5 SPRING WASHER M5 8 
8 9642051014 1-1"MD" M5X10 SMALL PAN-HEAD SCREW M5X10 24 
9 5340 82 350 7-G ARM 1 

1 0 9710050008 A"VP`h" M5 SPRING WASHER M5 24 
11 9660050014 tVF M5 HEXAGON NUT M5 8 
1 2 5340 82 542 7"5 F BRACKET 2 
13 9670061208 Vh'VF*Nbh M6X12 HEXAGON SOCKET BOLT M6X12 6 
1 4 9716060014 t5/"V M6 PLAIN WASHER M6 4 
1 5 90629 7tV7° t°) SSP-6 SNAP PIN SSP-6 4 
1 6 5300 57 023-1 t°) PIN 2 
1 7 97657-3 VDJ-fh" AS-20-N SOLENOID AS-20-N J708-814 2 
1 8 9670051001 Vh'Vh*NDF M5X10 HEXAGON SOCKET BOLT M5X10 1 0 
1 9 5340 82 780-1 7"5”F BRACKET 1 
20 9716050014 ti/N`h" M5 PLAIN WASHER M5 4 
21 5340 82 520 AhVA°- STOPPER 1 
22 5340 82 511-1 7"55*VF BRACKET 
23 5340 82 1 31-2 7"”VF BRACKET 
24 5340 82 1 40-2 7"”VF BRACKET 1 
25 5340 82 793-2 COVER 2 
27 5300 82 520-1 7"57VF BRACKET 1 
29 9642061614 ti\N`DEP` M6X16 SMALL PAN-HEAD SCREW M6X16 3 
30 9710060008 ANN VI"h" M6 SPRING WASHER M6 3 
32 5340 82 530-3 nNo" VALVE 1 
37 90512 0-'17)9" P-10A 0-RING P-10A 4 
39 5310 52 121-1 DA"- 0"-99N)-) LEVER(DARK GRAY) 1 
40 9650052014 11, 4)53D" M5X20 SCREW M5X20 1 
41 5340 82 798 NBR*-A 1 0X13X200 NBR HOSE 1 0X13X200 1 
42 5300 82 517 9NNIP.97 0  GRIP 5 
43 5340 82 796 NBR*-A 10X13X350 HOSE 10X13X350 1 
44 9721070008 E-'J 9" E-7 E-RING E-7 2 
45 5340 82 541-1 UD9 LINK 2 
46 91710003 7,\0 _1_ SPACER 4 
47 5340 82 360-1 7-G ARM 1 
48 5340 82 523 7"”Vh BRACKET 2 
49 5340 82 791 NBR*-A 10X13X110 HOSE 10X13X110 1 
50 5340 82 524 110.00 PIPE 1 
51 5340 82 771-1 BRACKET 1 
53 5340 82 120 7"51- BRACKET 2 
54 9410502008 A7° 9D9"t°D 5X20 SPRING PIN 5X20 8 
55 9670083508 V5Vh*"I07 M8X35 HEXAGON SOCKET BOLT M8X35 8 
56 5340 82 110 7"57VF BRACKET 2 
57 5340 82 794 7NN”VF BRACKET 4 
58 9670051608 Vh*NIJF M5X16 HEXAGON SOCKET BOLT M5X16 8 
59 5340 82 770 7-G ARM 1 
60 5340 82 795 tn"- COVER 1 
61 5340 82 792-1 NBR*-A 1 0X13X100 NBR HOSE 1 0X13X100 1 
62 5290 32 1 21 A70117,9" SPRING 1 
63 5340 82 342 7"VD2 BUSHING 1 
64 5290 36 351 A"V35. SPRING STUD 1 
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5340Z 828 
SECTION SECTION NUMBER 

* ofilig it, #14c: tc-",t4b44ts 6 tz tt5C114 1/C < t 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

'ty t No.  ii3 k'n.m. T MaNO. 
ii13840t / 
aA*WCOMPONENT PARTS Na 

NAME 

65 5340 82 341 D1'7h SHAFT 1 
66  5300 1 2 224 PLATE 1 

7'5D”FtDD"3')91''') 

BLANKET CLEANING DRIVE 
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SECTION NUMBER 5340Z 830 

POWDER SPRAY DEVICE 
SECTION   



SECTION SECTION NUMBER I  

**q-0413AusatiztUbiAts6k6,tM041TAIM4A41,--c<ko. 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering Parts, please inform us of the press serial number. 

POWDER SPRAY DEVICE 

J 

Na t-9- /SET Na 
t PART Na 

niM#/ 
mAtmvcomPoNENT PARTS 

PART NAME 
Na Vty 

5332 83 030-1 A7°D-JA"Ili ASSY SPRAY NOZZLE ASSY 
9,42-51,58 

5344 83 050-1 ili"hfli ASSY BOTTLE ASSY 1 
3,5-10,12-14,16-26 

5430 1 4 450 ANO" ASSY VALVE ASSY 1 
32-36 

3 9710050008 )1%% VpktpX M5 SPRING WASHER M5 2 
5 5430 32 815 1)7ii KNOB 1 
6 5480 14 428-1 DA"- LEVER 1 
7 9660050014 ”F M5 HEXAGON NUT M5 1 
8 5340 83 261 KNOB 1 
9 90505 0-9:29" P-16 0-RING P-16 3 

10 90511 0-UD2" P-20 0-RING P-20 1 
12 5430 39 118 KNOB 1 
1 3 5430 1 4 437 fill)9 N‘- HOLDER 1 
1 4 9648051014 1/53D" M5X10 SMALL FLUSH HEAD SCREW M5X10 2 
1 5 91190 h N% 13 HOSE BAND 1 3 2 
16 91238 li-AIV7°W 1 /4" HOSE NIPPLE 1 /4" 3 
17 91235 ,t AtAill,$" 1/4" ELBOW 1 /4" 2 
1 8 91258 -)7° It, 1 /4" NIPPLE 1 /4" 2 
19 90904004-1 ANO"AB2X1201 AC115V VALVE AB2X1201 AC115V 1 
20 5430 1 4 470-1 13"1-114”7°  BOTTLE CAP 1 
21 5430 1 4 460 70 l)1 PLATE 1 
22 90609 BE-'J9 " BE-80 BE-RING BE-80 1 
23 5430 1 4 433-1 Ao :9 PACKING 1 
24 5430 1 4 431 ,t" HI' BOTTLE 1 
25 5430 1 4 438 )\".' I." BAND 1 
26 9642051014 1-1‘%3 D" M5X10 SMALL PAN-HEAD SCREW M5X10 2 
28 5344 83 031 7"”Vh BRACKET 1 
29 9670061208 9”1-$"10' M6X12 HEXAGON SOCKET BOLT M6X12 2 
30 9670051208 9 1-7N"lbF M5X12 HEXAGON SOCKET BOLT M5X12 2 
31 5340 83 276 701)_1., PLATE 1 
32 5430 1 4 452 ')7F. KNOB 1 
33 9662120014 tA. M12 HEXAGON NUT M12 1 
34 5430 1 4 453 A7°9 N  SPRING 1 
35 5430 1 4 454 PIN 1 
36 5430 1 4 451 ANO" VALVE 1 
38 91280 V"'T- 1 /4" JOINT 1/4" 1 
39 9670062508 Vh-A,404/F M6X25 HEXAGON SOCKET BOLT M6X25 4 
40 5340 83 277 711”Vh BRACKET 2 
41 5340 61 957-1 17-3:)7°  WA/- AIR COMPRESSOR 1 
42 9660040014 VA,  M4 HEXAGON NUT M4 4 
43 9710040014 A N` V M4 SPRING WASHER M4 4 
44 9716040014 t5/")j" M4 PLAIN WASHER M4 2 
45 5332 83 023 70D-1, PLATE 2 
46 90510 0-UD9‘` P-6 0-RING P-6 2 
47 5332 74 202 D-11) SEAL 2 
48 5332 83 020-1 *-A=V70 11) HOSE NIPPLE 1 
49 5332 83 031-2 A9VF" STUD 2 
50 5332 83 040 $11,51"- HOLDER 2 
51 5332 83 014 A70D-JA'n, SPRAY NOZZLE 2 
52 5344 83 032 BRACKET 1 
53 9670050808 95.V1-$"0 M5X8 HEXAGON SOCKET BOLT M5X8 2 
54 5332 83 033 7".”Vf. BRACKET 1 
55 5340 83 032 iti -AA":;F" HOSE BAND 1 
56 5310 83 272 8X12X1300 HOSE 8X12X1300 2 
58 5640 35 624 9VDt- WASHER 2 
59 9670081208 s) 1- 40\ 11, h M8X12 HEXAGON SOCKET BOLT M8X12 1 
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5340Z 840 DD"A9-A°Df 

 

SECTION NUMBER 

REGISTER PUNCH 
SECTION 

  



SECTION SECTION NUMBER'  

*v— op-Sgu, 44z.-:. iztubiAts 6 fr. 6, itZ4 ItiS4 Agi- < to. 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

REGISTER PUNCH 

Na -b71-t-9- /SET Na 
O=1, PART Na 

BAVt / 
*h / COMPONENT PARTS 

PART NAME 
Na 

OR 
Q'ty 

5110 10 010-4 DEPA9—A°D1Vh RP22 REGISTER PUNCH SET RP22 1 
1 -15.17.18.20.24-29.32-45 

5110 1 0 1 00-4 DD"A9—A°) ASSY REGISTER PUNCH ASSY 1 
1 -15.17.18.20.24-29.32-40 

5110 20 110-1 7—L ASSY ARM ASSY 1 
1.4.40 

5340 54 690 DD"A51.—D—F ASSY REGISTER MARKING DEVICE ASSY 1 
46-49 

1 5110 20 1 31-1 NAME PLATE 1 
2 9721080008 E- 1JD9" E-8 E—RING E-8 8 
3 5110 20 1 21 t'D PIN 2 
4 5110 20 111 ARM 1 
5 5110 20 119 i° J 7'.'. SPRING 2 
6 5110 20 112 to D  PIN 2 
7 5110 1 0 1 21 7"”VF BRACKET 2 
8 5110 20 132-1 -

(A":*) NAME PLATE 1 
9 9710060008 M6 SPRING WASHER M6 4 

1 0 9670061208 V5.)1-*"10- M6X12 HEXAGON SOCKET BOLT M6X12 4 
11 90790 1g1'5.2)2 D' M3X10 KNOB BOLT M3X10 1 
12 5110 1 0 1 41 COVER 1 
1 3 9660030014 tVF M3 HEXAGON NUT M3 1 
1 4 5110 1 0 110 70 D—F PLATE 1 
15 9670052008 95.1-13"IliF M5X20 HEXAGON SOCKET BOLT M5X20 4 
17 5110 20 115 SCREW 4 
1 8 5110 20 114-1 7"”Vh BRACKET 
20 5110 1 0 1 90-1 A°DTtVh(B) PUNCH SET(B) 
24 5110 20 113-1 7"'”Vf. BRACKET 
25 5110 1 0 1 71 11"—F" BOARD 
26 5110 1 0 122 AT- STAY 2 
27 99948 7"VD2 BU-692B BUSHING BU-692B 4 
28 9642042014 J-1\'3D" M4X20 SMALL PAN—HEAD SCREW M4X20 4 
29 5110 1 0 180-1 A c'DtVF(A) PUNCH SET(A) 1 
32 9716050014 t5/N'h" M5 PLAIN WASHER M5 3 
33 9710050008 A'VP'h" M5 SPRING WASHER M5 3 
34 9642050814 D D" M5X8 SMALL PAN—HEAD SCREW M5X8 3 
35 9642041214 1-1"3D" M4X12 SMALL PAN—HEAD SCREW M4X12 4 
36 9710040008 M4 SPRING WASHER M4 4 
37 90773 I9D" 4.8X20 WOOD SCREW 4.8X20 4 
38 5110 1 0 123 70 D—F PLATE 1 
39 5110 1 0 130 SCALE 
40 90730 A°—/J—t"2') 1.6X5 RIVET 1.6X5 2 
41 5110 20 1 50 DD"A9—t°)(6MM) REGISTER PIN(6MM) 1 
42 5110 20 1 60 DEP`A51 —t°D(6MM) REGISTER PIN(6MM) 1 
43 5110 20 170 DD"A9—t°:)(2MM) REGISTER PIN(2MM) 
44 5110 20 1 80 DD"A9—t°7)(2MM) REGISTER PIN(2MM) 1 
45 5110 20 1 40 DD'A3—A"—(6MM) REGISTER BAR(6MM) 
46 5340 54 692 SHEET 1 
47 5340 54 693 PIN 2 
48 5340 54 691 D—F SHEET 
49 9652030614 F5ADD" M3X6 SMALL TRUSS SCREW M3X6 2 
50 5110 20 1 90 DD"A9-11"—(2MM) REGISTER BAR(2MM) 1 
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,*-1 
SECTION NUMBER 5340Z 860 

FRAME (CD) 
SECTION 

  



 

SECTION SECTION NUMBER'  

 

  

  

FRAME (CD) ØfII dz:1-i.4biAts 6 4.. 6, < to. 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

Na / SET rtla 
s, PART No. 4 / COMPONENT 

ART NAME 
PARTS Na 

MR 
Wty 

1 5300 87 425-1 V -0." GUIDE 
2 5290 87 421-1 ASVF" STUD 2 
3 5330 87 435-1 t"-IF" GUIDE 1 
4 5340 86 212-1 7D—G FRAME 1 
5 5290 52 422 to D  PIN 2 
6 96519 A -.( AV41401—R SWITCH AVW401—R 1 
6 96522 A-f” AVW402—R SWITCH AVW402—R 1 

CED2r) FOR CE SPEC. 
7 5340 61 411 7"”VF BRACKET 1 
8 9710050008 A"VP\h" M5 SPRING WASHER M5 1 2 
9 9642051014 M5X10 SMALL PAN—HEAD SCREW M5X10 4 

1 0 5290 87 423-1 h"-(F" GUIDE 1 
11 5290 87 441 77"”5" OIL RECEIVER 1 
1 2 5290 87 422-1 ASVF" STUD 2 
1 3 9670041008 Vh- Vhiti"11/1- M4X10 HEXAGON SOCKET BOLT M4X10 1 2 
1 4 5340 87 421-1 ASVF" STUD 6 
1 5 9710060008 w‘vp‘v* M6 SPRING WASHER M6 1 2 
1 6 9660060014 tVF M6 HEXAGON NUT M6 1 2 
1 7 9670083508 V5.VF41"fl,F M8X35 HEXAGON SOCKET BOLT M8X35 4 
1 8 5340 86 211-2 7D—L, FRAME 1 
1 9 5340 87 423-1 AS VF" STUD 1 
20 5300 87 424-1 h"-fF" GUIDE 1 
21 5330 87 436-1 V-(F" GUIDE 1 
22 9670081608 Vh.VFiti"11/F M8X16 HEXAGON SOCKET BOLT M8X16 2 
23 9710080008 M8 SPRING WASHER M8 6 
24 5290 24 126 919D1'- WASHER 2 
25 5290 86 413 7"'.)D)9" BUSHING 2 
26 96589 AJ4534 SWITCH AJ4534 1 
27 9716050014 t5,"h" M5 PLAIN WASHER M5 8 
28 5340 87 462 7"5VF BRACKET 2 
29 5290 87 431-2 77"7 OIL RECEIVER 1 
30 5310 87 423-2 h' IF" GUIDE 1 
31 9642052014 1-1"34D" M5X20 SMALL PAN—HEAD SCREW M5X20 4 
32 5340 87 461 7"5D BRUSH 2 
33 5340 87 422-1 AS VF" STUD 1 
34 5340 61 437-1 7"”VF BRACKET 1 
35 9642050814 m5x8 SMALL PAN—HEAD SCREW M5X8 4 
36 9660080014 tVF M8 HEXAGON NUT M8 4 
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SECTION 
SECTION NUMBER 5340Z 870 9r"),E,"1[-"D"9 (CD) 

DRIVE,DRIVEN SHAFTS (CD) 



 

SECTION INUMDZIC 

 

DRIVE,DRIVEN SHAFTS (CD) og[;a l2 CR l f tz: ttZi- i.T. U#143..1t4i L/C < id 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

 

NO. i-j3 -,;314 
' / S ET 

PART"lio. 
ORIV15/ 
/y/t/COMPONENT PARTS 

PART NAME 
Mo. 

gR 
Q'ty 

5300 87 212Z A7°C0'.91.. ASSY SPROCKET ASSY 1 
56,60 

5300 87 213Z-2 77° C5. 1 ) F ASSY SPROCKET ASSY 1 
56,57 

5310 87 150-1 0-99-W"fF" ASSY ROTARY GUIDE ASSY 1 
27-32,39-42 

5340 87 110-2 A7°C0'!9F ASSY SPROCKET ASSY 1 
23,24,43-45 

1 9642040814 1-\"Th7)" M4X8 SMALL PAN-HEAD SCREW M4X8 2 
2 9710040008 M4 SPRING WASHER M4 2 
3 5340 87 1 26 SCALE 1 
4 9670054008 VVF7tMlih M5X40 HEXAGON SOCKET BOLT M5X40 3 
5 5330 24 515 INDICATOR 1 
6 5340 87 1 27 SPACER 1 
7 5340 87 117 W`A BOSS 2 
8 9684060608 h)14D" M6X6 SET SCREW M6X6 8 
9 9648040814 /5DD" M4X8 SMALL FLUSH HEAD SCREW M4X8 4 

1 0 5340 87 124 7"”Vh BRACKET 1 
11 5340 87 1 23 7"57VF BRACKET 1 
12 97837 :) -tVA-095 GXL-N12F PROXIMITY SWITCH GXL-N12F 2 
13 9642030314 J-V\3D%\ M3X3 SMALL PAN-HEAD SCREW M3X3 4 
1 4 9670051001 M5X10 HEXAGON SOCKET BOLT M5X10 2 
15 5340 87 125 7"”Vh BRACKET 1 
16 5340 87 119 91 9"7°D-F TIMING PLATE 1 
17 5340 87 1 21 9-CE.D9"70 D-F TIMING PLATE 1 
18 9670061408 V h*"11,1 M6X14 HEXAGON SOCKET BOLT M6X14 3 
1 9 5340 87 115 $10"- HOLDER 
20 90207 V-WMD9' 6203LL.13 BALL BEARING 6203LLB 1 
21 5290 25 114 COVER 1 
22 9670061208 V F7h"lkh M6X12 HEXAGON SOCKET BOLT M6X12 3 
23 9411603600 -A°-t°D 6X36 TAPER PIN 6X36 1 
24 5340 87 113-1 A7°o”F SPROCKET 
27 5522 45 1 26 h"-0-"o-5- GUIDE ROLLER 24 
28 5310 87 1 54 Dt7F SHAFT 8 
29 5300 87 161-1 7D-L1 FRAME 2 
30 9670061008 V5-'”*"11J1- M6X10 HEXAGON SOCKET BOLT M6X10 8 
31 9660060014 tVh M6 HEXAGON NUT M6 4 
32 9670062008 VVW`ltiF M6X20 HEXAGON SOCKET BOLT M6X20 5 
34 9670052008 Vh.Vh*Nbh M5X20 HEXAGON SOCKET BOLT M5X20 2 
35 5340 87 512 7"5h.V17 BRACKET 1 
36 5340 87 511 JLI CAM 
37 9716050014 ti h" M5 PLAIN WASHER M5 4 
38 9670051608 V5.Vfli"114- M5X16 HEXAGON SOCKET BOLT M5X16 2 
39 9642051014 1-1"3E1" M5X10 SMALL PAN-HEAD SCREW M5X10 9 
40 9710050008 11" W` M5 SPRING WASHER M5 9 
41 9686062008 h)4 D" M6X20 SET SCREW M6X20 2 
42 5300 87 1 62 *10'- HOLDER 2 
43 5340 87 111-2 SHAFT 1 
44 5340 87 112-1 A7°o”F SPROCKET 1 
45 9411603200 y...no_ t o p 6X32 TAPER PIN 6X32 1 
46 5300 87 121-1 \% 7 GEAR 1 
48 5340 21 572 COVER 1 
49 5340 87 116 T) WASHER 1 
50 9670081208 Vh.Vhiti"Jbh M8X1 2 HEXAGON SOCKET BOLT M8X12 1 
51 9670064508 V7VFili"0. M6X45 HEXAGON SOCKET BOLT M6X45 4 
52 5330 87 216 7" .”Vb BRACKET 2 
53 5330 87 218 *11/9"- HOLDER 2 
54 5340 87 214-1 71i1D9'- HOLDER 2 
55 5330 87 217 hi- COLLAR 2 
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5340Z 870 
SECTION SECTION NUMBER 

*7 —706AU,M4Lizt1.4b5A46t?6,il*izUd*A4L-C<40. 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

Na F tg• /SET Na 
Mat 91 PART Na 

Al3M4/ 
41 - / COMPONENT PARTS 

PART NAME 
Na Q'ty 

56 90315 ii"-11/1"7T:i9' 6003ZZ BALL BEARING 6003ZZ 4 
57 5300 87 213-2 A7°0”1.. SPROCKET 1 
58 5310 87 522 CAM 1 
59 5340 87 213 )35— COLLAR 1 
60 5300 87 212 A7,c)oh.')F SPROCKET 1 
61 9684050508 Fl M5X5 SET SCREW M5X5 2 
62 5330 87 215 7"c09 BLOCK 2 
63 5330 87 221 A7 0 qD9" SPRING 2 
64 5640 48 107 I7—hVFMt9" AIR CUT RING 8 
65 5340 87 220 D1,7h SHAFT 1 
66 9670061608 M6X16 HEXAGON SOCKET BOLT M6X16 6 
67 5340 87 118 70 L/- 1.. PLATE 1 
69 90319 ;ti "— W7 11:-)9‘‘ 6203ZZ BALL BEARING 6203ZZ 1 

91..'"),D"2')F,D"9 (CD) 

DRIVE,DRIVEN SHAFTS (CD) 
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5340Z 872 fi-p9"9V11°- (CD).  

 

SECTION NUMBER 

CHAIN GRIPPER (CD) 
SECTION   



013M#/ PART NAME 
hitat-WCOMPONENT PARTS Na 

fi—D ASSY CHAIN ASSY 
1,25 

Q'ty 

2 

 

SECTION SECTION NUMBER 

* — ODOM iltZ":" ii:.—tiAbsAtS. 7 lô.. Udt < to. 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

CHAIN GRIPPER (CD) 

 

No. iti, -,,,,I4/"FrzT"No. 
5300 87 410 

5310 87 301-2 

5310 87 302-1 

5340 87 300-3 

1 5300 87 412 
2 5300 87 312-1 
3 9684050508 
4 9716050014 
5 90203 
6 5290 87 316-1 
7 5290 87 317-1 
8 9710050008 
9 9660050014 

1 0 5310 87 310-1 
1 4 9670051001 
15 5290 87 315-1 
1 6 5310 87 313-1 
1 7 5340 87 321-1 
1 9 5321 87 318-2 
21 9670061608 
22 5300 87 311-1 
25 90853 
26 9411301600 
27 9411302000 
28 9411302200 

9"JVA°-1"—A ASSY GRIPPER BASE ASSY 3 
2,3,6,10,15,16,22,26-28 

9"P.911°—D1'7h ASSY GRIPPER  SHAFT ASSY 3 
6,16,28 
IDT- '99"JVA°— ASSY CHAIN DELIVERY GRIPPER ASSY 3 
2-10,15-17,19,21,22,26-28 

CHAIN 6 
BRACKET 3 

f- D" M5X5 SET SCREW M5X5 3 
t .5,'/J'  M5 PLAIN WASHER  M5 3 

625ZZ BALL BEARING 625ZZ 3 
7-11 ARM 3 top PIN 3 
A"V/"h"  M5 SPRING WASHER M5 3 
tVF  M5 HEXAGON NUT M5 3 
9" 1P9A°-

1
s"—A GRIPPER BASE 3 

V7'91-404,1-  M5X10 HEXAGON SOCKET BOLT M5X10 12 
SPACER 3 

D1,7h SHAFT 3 
A7°M)9" SPRING 12 
9"JVA°— GRIPPER 1 5 
V7Vh*"11/1-  M6X16 HEXAGON SOCKET BOLT M6X16 1 5 
7"55- VF BRACKET 3 
D'31'pFIJD9  RF2040(1") JOINT LINK RF2040(1") 6 
Y-11°—t°D  3X16 TAPER PIN 3X16 3 

3X20 TAPER PIN 3X20 3 
,—)1°—t°) 3X22 TAPER PIN 3X22 3 
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SECTION 
SECTION NUMBER 5340Z 880 1\ -fD5-7"11, (CD) 

PAPER DELIVERY TABLE (CD) 



PAPER DELIVERY TABLE (CD) 
SECTION 

 
SECTION    NUMBER'  

_ _ 
 

* OUP. 4Itz:: tz-tab5Ats. 6 ta ?o, 5.4ta < 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

181 181 

ART NAME 
Na 

MR 
ty 

DRIVE SHAFT ASSY 1 

DELIVERY TABLE DOLLY ASSY 2 

ftla M. iff3 At-91PART Na 
ftla 

titat-g-/ COMPONENT PARTS M. iff3 At-91PART Na titat-g-/ COMPONENT PARTS 

5310 88 1 40-1 5---7'11/91-"SD"9 5310 88 1 40-1 5---7'11/91-"SD"9 ASSY ASSY 
32-34 32-34 

5340 88 240-1 A -ID5-7"11) ASSY 5340 88 240-1 A -ID5-7"11) ASSY 
22-26 



3 ./ 5340Z 880 
SECTION SECTION NUMBER 

* osa Mt ,.:If:41)5At.c. 6 it ?6, Uat t/C  
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

MD5-7"n0 (CD) 

PAPER DELIVERY TABLE (CD) 

No A -)6731‘1 / T 
SET 

 kNa 
58 5300 21 424 
59 9642050814 
60 5340 88 233-1 
61 5340 88 151 

afiNA#/ 
4A4WCOMPONENT  
7o 1)-1.. 

J-1"Th')" M5X8 
A9Vh' 
h"-0." 

PART NAME 
PARTS Na 

PLATE 
SMALL PAN-HEAD SCREW M5X8 
STUD 
GUIDE 

gR 
VtY  

1 
2 
4 
2 
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SECTION 
SECTION NUMBER 5340Z 890 9"1”"9F"') (CD) 

STAND LIFTING DRIVE (CD) 



SECTION 

* -v- 08,V.uNiati k:7T4MAUZtz6stOZB4icitglt Agi-u -r<ko. 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

STAND LIFTING DRIVE (CD) 

OZUllUA AUMBEK 

ET Ma 
No.  A P

/SA
RT Na  

5290 88 112Z 

UNAt/ PART NAME 
Mfikt/compoNENT PARTS Na 

*11,9"- ASSY HOLDER ASSY 
27,48 

MR 
Q'ty  

1 

5290 88 190-3 +"7 ASSY  GEAR ASSY 1 
51,85,86,88 

5290 88 194Z +"7 ASSY GEAR ASSY 1 
1,2 

5300 89 210 95D70D1
,
7F ASSY CLAMP SHAFT ASSY 1 

9,16,17 
5310 88 160-1 ADI"11) ASSY(9"-99"D-) HANDLE ASSY(DARK GRAY) 1 

37,80,82,83 
5330 88 110 7"55.VF ASSY BRACKET ASSY 1 

17,25,27-30,40-43,46,47 
5330 88 111Z 7"5iVf. ASSY BRACKET ASSY 1 

25,27 
5330 88 120Z 7-L ASSY ARM ASSY 1 

31,33 
5330 89 130-1 ADF"IliErP7F ASSY HANDLE SHAFT ASSY 1 

58,60,78,81 
5330 89 217Z 97)9 ASSY LINK ASSY 1 

2,6 
5340 89 218Z-1 bL, ASSY CAM ASSY 1 

2,5 
1  5290 88 194 V'T GEAR 1  
2 5290 89 219 7'VD2 BUSHING 3 
3 5290 88 193 A3Vh" STUD 1  
4 5290 89 216 to p PIN 1  
5 5340 89 218-1 bL CAM 1  
6 5330 89 217 UD9 LINK 1  
7 5290 89 215 95D2 CRANK 1  
8 9684060608 F D" M6X6 SET SCREW M6X6 6 
9 5290 89 213 Dt7h SHAFT 1  

1 0 9642051614 J-1"D .D" M5X16 SMALL PAN-HEAD SCREW M5X16 5 
11 5290 89 211 tIli9"- HOLDER 1  
12 9710050008 A "h"* M5 SPRING WASHER M5 6 
13 90211 1"-11,1'7 1JD9" 6202ZZ BALL BEARING 6202ZZ 2  
1 4 5290 89 212 /35- COLLAR 1  
1 5 9723350008 C-Up9" C-35 C-RING C-35 1  
1 6 5300 89 214 V'7 GEAR 1  
1 7 9410302508 A7c"JD9"t°D 3X25 SPRING PIN 3X25 2  
1 9 9642061014 t1"3.D." M6X10 SMALL PAN-HEAD SCREW M6X10 1  
20 5290 37 814 °,1D9" SPRING 1  
21 5290 88 134 25VT CLUTCH 1  
22 9684050508 I' E)" M5X5 SET SCREW M5X5 7  
23 9660060014 tVh M6 HEXAGON NUT M6 3  
24 9710060008 A h" M6 SPRING WASHER M6 3  
25 5330 88 111 7"”Vh BRACKET 1  
26 9721070008 E-'J 9" E-7 E-RING E-7 4  
27 90242 7"VD2 DUB1210 BUSHING DUB1210 5  
28 5290 88 180 +"Y GEAR 1  
29 5310 88 113-1 Dt7F SHAFT 1  
30 5290 88 183 - KEY 1  
31 5290 88 131 7"VD/ BUSHING 1  
32 9660050014 tVF M5 HEXAGON NUT M5 1  
33 5330 88 120 Y-L ARM 1  
34 5290 51 064 A7°9D9" SPRING 1  
35 5290 51 070 4-91JV"$ PAWL 1  
36 5290 51 063-1 t°D PIN 1  
37 9648051014 #53D" M5X10 SMALL FLUSH HEAD SCREW M5X10 5  
38 9717120008 tli:#"h"  M12 CORRUGATED WASHER M12 1 
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't,VR 
* / V4i4 

5340Z 890 
SECTION SECTION NUMBER 

*---.“36.V.ii., 64Lizt14MAt.cZkb5stOZW,111#1S AALT< 0. 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

9"-f75."9F"') (CD) 

STAND LIFTING DRIVE (CD) 

Na t.4-'4/SET Na 
PART Na 

MAZA/ 
Matt/COMPONENT PARTS 

PART NAME 
Na 

Mtk 
crty 

39 5290 29 315 F$t5- LOCK COLLAR 1 

40 5290 37 613 • \ V% BEVEL GEAR 1 

41 5290 88 1 33 SHAFT 
42 5290 37 614 t"? GEAR 1 
43 9410302008 A7(1 9)9"t°) 3X20 SPRING PIN 3X20 
44 9670062508 Vh"Vhen/h M6X25 HEXAGON SOCKET BOLT M6X25 4 
45 5340 88 122 9)9 LINK 1 
46 5290 88 115 53IVF*1'-11, RATCHET WHEEL 1 
47 9410402808 7

,
70 .9p9UtOp 4X28 SPRING PIN 4X28 1 

48 5290 88 112 401,9"- HOLDER 1 
49 5290 88 1 44-1 WORM WHEEL 1 
50 9410502508 A7°9)9"t°) 5X25 SPRING PIN 5X25 
51 5290 88 1 91-3 Dt2h SHAFT 1 
52 5290 82 1 62 7"VD2 BUSHING 1 
53 5310 89 134-2 VqZ(9"-99 KNOB(DARK G RAY) 1 
54 5310 89 133-3 ( " -77 KNOB(DARK G RAY) 1 
55 5290 89 120 DA"- LEVER 1 
56 5290 89 1 48 b5- COLLAR 1 
57 90603 CE-9)9" CE-12 CE-RING CE-12 1 
58 5330 89 131-1 D1,7h SHAFT 1 
59 5290 89 112 7"VD2 BUSHING 1 
60 5290 89 135 A7°05-Vh SPROCKET 1 
61 5340 88 260 DA"- LEVER 1 
62 5330 88 262 A9VF" STUD 1 
63 5330 35 423 A9VF" STUD 1 
64 5290 35 131-1 A70 9)9" SPRING 1 
65 5340 88 270 9)9 LINK 1 
66 5290 21 521 A70 9)9" SPRING 1 
67 9721040008 E-9)9" E-4 E-RING E-4 1 
68 5300 33 562 1j5- COLLAR 2 
69 90628 7,t ° t 0 SSP-4 SNAP PIN SSP-4 2 
70 9670041008 V5-')Ft"JDF M4X10 HEXAGON SOC KET BOLT M4X10 4 
71 97630-1 VDJ-0" AS -05N AC11 5V SOLENOID AS -05N AC115V 1 
72 5300 33 561-2 t 0 PIN 1 
73 5330 57 151 7"5”F BRACKET 
74 9670061208 Vh-Vht"JDF M6X12 HEXAGON SOC KET BOLT M6X12 2 
75 9710040008 A"V,"/)" M4 SPRING WASH ER M4 4 
76 9660040014 tVF M4 HEXAGON NUT M4 4 
77 5300 12 224 PLATE 1 
78 9410403208 A7°9)9"t°) 4X32 SPRING PIN 4X32 1 
79 5290 51 427 A"VJh' SPRING STUD 1 
80 5310 88 161-2 A)1"11,t)9-f(5"-99"D-) HANDLE BODY(DARK GRAY) 1 
81 5290 89 129 t5- COLLAR 2 
82 5310 37 815-1 7°D-F(9"-99"D-) PLATE(DARK GRAY) 1 
83 5310 37 820 ADF"11)(9"-99"D-) HANDLE(DARK GRAY) 1 
84 5330 89 153 SPACER 1 
85 5290 88 1 92-2 .”7 GEAR 1 
86 9410402208 7,7°U)9"t°) 4X22 SPRING PIN 4X22 
87 5290 29 311 WASHER 1 
88 9410252208 70°9)9"t°) 2.5X22 SPRING PIN 2.5X22 1 
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5340Z 892 / --(1" (CD) 

 

SECTION NUMBER NUMBER 

SIDE GUIDE (CD) 
SECTION   



SECTION JLUL1U1'J AUMbtX 

* ,-“»88u.ttltz.. ,17J1AMAts kzosil3Z1141-,:adtA*1.,z<kto., 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

SIDE GUIDE (CD) 

/SET Na M. Ii / PART Na 
UPLA#/ 
4fitt-gl COMPONENT 

ART NAME 
PARTS & 

gR 
WtY 

5340 89 225Z-2 /-fF"h"-fF" ASSY SIDE GUIDE ASSY 1 
8.32 

5340 89 226Z-2 /-0-"h"-0." ASSY SIDE GUIDE ASSY 1 
7.8 

1 9721100008 E-9.'2" E-10 E-RING E-10 3 
2 5290 29 311 7VD1'- WASHER 3 
3 5290 89 224 A7°1JD2" SPRING 1 
4 9648051614 #5:D" M5X16 SMALL FLUSH HEAD SCREW M5X16 2 
5 5321 29 220-1 7"VD2 BUSHING 1 
6 96531 A -V)f CS-16-5N SWITCH CS-16-5N 1 
7 5340 89 226-2 ,-(1-"h"-fh" SIDE GUIDE 1 
8 5290 37 513-1 7"VD2 BUSHING 4 
9 5310 89 223 Dt7F SHAFT 1 

1 0 5330 89 370 
1
JD9 LINK 1 

11 5290 89 324 )1" )J SPRING STUD 1 
12 9710060008 A"V/"b" M6 SPRING WASHER M6 2 
1 3 9660060014 tVF M6 HEXAGON NUT M6 2 
1 4 9684063008 F D" M6X30 SET SCREW M6X30 1 
15 9642040814 t1"3D" M4X8 SMALL PAN-HEAD SCREW M4X8 2 
1 6 9710040008 1\" V/"h" M4 SPRING WASHER M4 2 
1 7 5486 42 517 7"”VF BRACKET 1 
1 8 9648040814 /5DD" M4X8 SMALL FLUSH HEAD SCREW M4X8 2 
1 9 9721030008 E-Up2" E-3 E-RING E-3 3 
20 5330 89 374 AhVA°- STOPPER 1 
21 5330 89 376-1 77°U)2" SPRING 1 
22 5330 89 373 qp9 LINK 1 
23 5290 89 325-1 7°11 D9" SPRING 1 
24 5290 33 122 il" n SPRING STUD 1 
25 5290 89 323-3 t"A BOSS 1 
26 5290 89 227-1 7"VD/ BUSHING 1 
27 5290 32 1 41 V7i1 KNOB 2 
28 90607 CE-Up9" CE-18 CE-RING CE-18 1 
29 9684050508 F;( D" M5X5 SET SCREW M5X5 9 
30 5330 89 360 7-L ARM 1 
31 5310 89 311 D1'7F SHAFT 1 
32 5340 89 225-2 /-0-"1J"-(F" SIDE GUIDE 1 
33 5290 29 315 h$/35- LOCK COLLAR 1 
34 9642051614 1-1"3D" M5X16 SMALL PAN-HEAD SCREW M5X16 3 
35 9710050008 A h" M5 SPRING WASHER M5 9 
36 5290 89 222 7"VD2 BUSHING 1 
37 5330 89 221-1 7`"):7)/ BUSHING 1 
38 5340 89 320-1 7ophh"-r1'" FRONT GUIDE 1 
39 9670061208 9 Ft"10. M6X12 HEXAGON SOCKET BOLT M6X12 4 
40 5330 89 351 7"5,VF BRACKET 1 
41 5340 89 411 AT-- STAY 1 
42 9642051014 1-1"3D" M5X10 SMALL PAN-HEAD SCREW M5X10 6 
43 5340 89 412 h"-fh" GUIDE 2 
44 5340 89 413 h"-fh" GUIDE 2 
45 9648040614 / -53D" M4X6 SMALL FLUSH HEAD SCREW M4X6 4 
46 5330 89 375-1 hA"- COVER 1 
47 5340 89 421 71(-5-A"- FEELER BAR 1 
48 9410302508 A7°'1 9"t°D 3X25 SPRING PIN 3X25 3 
49 90601 CE-UD9" CE-8 CE-RING CE-8 2 
50 5300 75 112 t°:". PIN 2 
51 5290 89 422 

7
,:) " SCREW 1 

52 5300 59 134 1..)0J5- LOCK COLLAR 1 
53 5290 89 423-1 77°11 D9" SPRING 1 
54 9642031614 1-1"3D" M3X16 SMALL PAN-HEAD SCREW M3X16 2 
55 9716030014 t7,"1J" M3 PLAIN WASHER M3 2 
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SECTION SECTION NUMBER  
;13MVP:3014t4att.41,-C< tZt4). 

The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

5340Z 892 

NO ;Lin PARTilleiNa 
MAVfif 
iltAtWCOMPONENT PARTS 

PART NAME 
Na 

MR 
Q'ty 

56 5341 89 422 T`55")1. BRACKET 1 
57  98304004 7170;1” VX-5247-1A2 MICRO SWITCH VX-5247-1A2 1 
59 5290 89 228 7O-5-9" PLUG 1 
61 5310 86 213 AT- STAY 
62 9670051608 97Vh$NDF M5X16 HEXAGON SOCKET BOLT M5X16 2 
63 5341 89 423 7"”VF BRACKET 
64 9710030008 A"VP`h" M3 SPRING WASHER M3 2 

41-0,"b"-(h" (CD) 

SIDE GUIDE <CD> 
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SECTION 
SECTION NUMBER NUMBER 5340Z 895 il"V9/3 F" (CD) 

BACK GUIDE (CD) 



BACK GUIDE (CD) 

SECTION 
—  

SECTION NUMBER' 
--   

The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

Na is ET Na 
I • / PART Na 

OMn/ 
4AZ'AVCOMPONENT 

PART NAME 
PARTSNa 

MR 
Q'ty 

1 9648051014 #53D" M5X10 SMALL FLUSH HEAD SCREW M5X10 4 
2 5340 89 1 46 A"V9h"-fh" BACK GUIDE 2 
3 5340 89 1 47-1 W")9V-(F" BACK GUIDE 1 
4 90630 At 1)7°t°D SSP-8 SNAP PIN SSP-8 1 
5 5340 89 1 45 7"5h-)F BRACKET 1 
6 9684050508 F)1V)" M5X5 SET SCREW M5X5 5 
9 5290 29 314 LOCK COLLAR 

1 0 5290 29 210 7"VD2 BUSHING 2 
11 9710050008 A"VP`h" M5 SPRING WASHER M5 4 
12 9642051614 J-1"DE)" M5X16 SMALL PAN—HEAD SCREW M5X16 4 
13 5341 89 139-1 ”2*11)9"- RACK HOLDER 
1 4 9684060608 1- E)" M6X6 SET SCREW M6X6 1 
1 5 5330 89 1 44-1 51)9 RACK 1 
1 6 9670081608 9 F;h"lbh M8X16 HEXAGON SOCKET BOLT M8X16 2 
17 90802 RS35-1 46? CHAIN RS35-1 46P 1 
18 5290 89 1 42 A7c1 c0")F SPROCKET 1 
19 5330 89 1 41 Dt7h SHAFT 1 
20 5310 29 232 AT- STAY 1 
21 5341 89 138-1 70 1)—F PLATE 1 
22 9670051001 M5X10 HEXAGON SOCKET BOLT M5X10 2 
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PART NUMBER INDEX 



PART NUMB ER I NDEX 

P ART Na SECTION Na Na Na 
ci A5 A 4 

P ART Na SECTION Na Na 4 -53.  
P ART Na 

-t, 
SECTION Na Na 

NBH -624S 5340Z 355 130 5290 22 318 5340Z 220 47 5290 31 1 51-1 53402 650 4 
5110 1 0 010-4 5340Z 840 5290 23 112 5340Z 240 87 5290 31 1 52-1 5340Z 650 a 
5110 1 0 100-4 5340Z 840 5290 23 112 5340Z 245 87 5290 31 153-1 5340Z 650 2 
5110 1 0 110 5340Z 840 14 5290 23 112 53402 365 58 5290 31 214 5340Z 355 40 
5110 10 1 21 5340Z 840 7 5290 23 113 53407 250 1 0 5290 32 112 5340Z 320 42 
5110 10 122 5340Z 840 26 5290 23 113 5340Z 260 38 5290 32 113 5340Z 320 51 
5110 1 0 1 23 5340Z 840 38 5290 23 115 5340Z 540 93 5290 32 114 53402 320 55 
5110 1 0 130 5340Z 840 as 5290 24 118 5340Z 530 98 5290 32 115 5340Z 320 43 
5110 1 0 141 53402 840 12 5290 24 1 26 53402 860 24 5290 32 117 5340Z 320 50 
5110 1 0 1 71 5340Z 840 25 5290 24 127 5340Z 230 20 5290 32 1 21 5340Z 320 54 
5110 10 1 80-1 53402 840 29 5290 24 1 27 5340Z 240 88 5290 32 1 21 5340Z 828 62 
5110 1 0 190-1 53402 840 20 5290 24 1 27 5340Z 245 88 5290 32 1 22 5340Z 320 53 
5110 20 110-1 5340Z 840 5290 24 1 27 5340Z 365 44 5290 32 1 23-1 5340Z 320 47 
5110 20 111 5340Z 840 4 5290 24 1 27 5340Z 540 98 5290 32 1 25 53407 320 46 
5110 20 112 5340Z 840 6 5290 24 233 5340Z 240 102 5290 32 1 26 53402 320 45 
5110 20 113-1 5340Z 840 24 5290 24 233 5340Z 245 102 5290 32 1 41 5340Z 320 48 
5110 20 114-1 5340Z 840 1 8 5290 24 234 5340Z 240 103 5290 32 141 5340Z 355 16 
5110 20 115 5340Z 840 1 7 5290 24 234 5340Z 245 103 5290 32 141 5340Z 892 27 
5110 20 119 5340Z 840 5 5290 24 251 5340Z 240 1 2 5290 32 211-2 53402 320 49 
5110 20 1 21 5340Z 840 3 5290 24 251 5340Z 245 1 2 5290 32 212-3 5340Z 320 62 
5110 20 131-1 5340Z 840 5290 24 251 5340Z 540 71 5290 32 213 53402 320 66 
5110 20 132-1 5340Z 840 8 5290 24 252 5340Z 240 112 5290 32 214 5340Z 320 67 
5110 20 1 40 5340Z 840 45 5290 24 252 5340Z 245 112 5290 32 216 53402 320 65 
5110 20 150 5340Z 840 41 5290 24 253 5340Z 240 5290 32 217 5340Z 320 91 
5110 20 1 60 5340Z 840 42 5290 24 253 5340Z 245 1 5290 32 420-4 5340Z 320 
5110 20 1 70 5340Z 840 43 5290 24 275 5340Z 513 23 5290 32 422-2 53402 320 93 
5110 20 180 5340Z 840 44 5290 25 113 5340Z 250 1 8 5290 32 426-1 5340Z 320 94 
5110 20 1 90 5340Z 840 50 5290 25 114 5340Z 250 12 5290 32 429-1 5340Z 320 4 
5290 14 1 20 5340Z 110 8 5290 25 114 5340Z 260 26 5290 32 430-4 53402 320 
5290 1 6 200-4 5340Z 1 70 5290 25 114 5340Z 365 49 5290 32 432-2 5340Z 320 95 
5290 16 212 5340Z 1 70 36 5290 25 114 53402 870 21 5290 32 439-1 5340Z 320 7 
5290 16 215-1 5340Z 1 70 29 5290 25 115 53407 260 20 5290 32 440-2 53402 320 6 
5290 16 226 5340Z 1 70 61 5290 26 112 5340Z 210 78 5290 32 451-1 5340Z 320 3 
5290 1 6 311 5340Z 170 7 5290 26 112 5340Z 220 77 5290 32 452 5340Z 320 1 03 
5290 16 312 5340Z 1 70 27 5290 26 112 5340Z 370 31 5290 32 452 5340Z 350 55 
5290 16 313 5340Z 1 70 22 5290 26 222 5340Z 260 15 5290 32 452 53402 355 74 
5290 1 6 314 53402 1 70 26 5290 29 210 5340Z 330 32 5290 32 454 53402 380 
5290 16 315 5340Z 1 70 21 5290 29 210 5340Z 370 20 5290 32 533-3 5340Z 320 8 
5290 1 6 316 53402 1 70 25 5290 29 210 5340Z 895 1 0 5290 33 1 22 53402 892 24 
5290 16 411 53402 1 70 32 5290 29 220-1 53402 511 1 29 5290 33 1 41 53402 330 65 
5290 16 412-1 5340Z 1 70 53 5290 29 222-1 5340Z 511 1 30 5290 33 1 42-1 53402 330 12 
5290 1 6 413 5340Z 1 70 57 5290 29 222-1 53407 530 38 5290 33 213-1 5340Z 330 28 
5290 1 6 414 5340Z 1 70 56 5290 29 311 5340Z 230 7 5290 33 2132-1 5340Z 330 
5290 16 416-1 5340Z 1 70 66 5290 29 311 5340Z 360 36 5290 33 214 5340Z 330 20 
5290 16 417 5340Z 1 70 34 5290 29 311 5340Z 365 1 8 5290 33 214 5340Z 511 23 
5290 16 418 5340Z 1 70 33 5290 29 311 5340Z 380 44 5290 33 214 5340Z 520 42 
5290 16 419 5340Z I TO 67 5290 29 311 5340Z 530 2 5290 33 214 5340Z 540 87 
5290 1 7 111 5340Z 1 70 50 5290 29 311 5340Z 890 87 5290 33 215-1 53402 330 31 
5290 17 113 5340Z 1 70 15 5290 29 311 5340Z 892 2 5290 33 215Z-1 5340Z 330 
5290 1 7 113 53407 320 79 5290 29 312 5340Z 260 43 5290 33 230-2 53402 330 17 
5290 1 7 113 5340Z 880 1 0 5290 29 312 5340Z 310 7 5290 33 314 5340Z 330 29 
5290 17 115 5340Z 1 70 47 5290 29 312 5340Z 330 40 5290 33 431 53402 330 13 
5290 17 115 5340Z 320 81 5290 29 312 5340Z 355 90 5290 33 451-1 5340Z 210 35 
5290 1 7 115 5340Z 880 12 5290 29 312 5340Z 380 21 5290 33 451-1 5340Z 220 3 
5290 17 119 5340Z 1 70 51 5290 29 312 5340Z 511 110 5290 33 454 53402 210 1 07 
5290 17 1 20-1 5340Z 1 70 5 5290 29 313 5340Z 240 13 , 5290 33 454 5340Z 220 5 
5290 17 127 5340Z 320 89 5290 29 313 5340Z 245 13 5290 33 454 5340Z 370 71 
5290 21 1 23 5340Z 330 39 5290 29 313 5340Z 330 59 5290 33 454 53402 380 62 
5290 21 142 5340Z 210 1 08 5290 29 313 5340Z 370 37 5290 33 455 53402 330 8 
5290 21 142 5340Z 220 4 5290 29 313 5340Z 380 1 5 5290 33 511 5340Z 380 51 
5290 21 1 61 5340Z 210 36 5290 29 313 5340Z 513 30 5290 33 512 5340Z 380 49 
5290 21 1 61 5340Z 220 75 5290 29 313 5340Z 530 5 5290 33 515 53402 380 50 
5290 21 1 61 5340Z 330 44 5290 29 313 5340Z 755 15 5290 33 534 53402 370 25 
5290 21 1 61 5340Z 530 75 5290 29 314 5340Z 330 1 9 5290 34 130 5340Z 330 49 
5290 21 1 64-1 5340Z 360 73 5290 29 314 5340Z 360 1 6 5290 34 141-1 5340Z 330 50 
5290 21 1 64-1 5340Z 370 61 5290 29 314 53402 540 1 21 5290 34 142 5340Z 330 36 
5290 21 212 5340Z 511 38 5290 29 314 5340Z 895 9 5290 34 1 51 53402 330 46 
5290 21 316 5340Z 350 65 5290 29 315 5340Z 365 1 3 5290 34 1 52-1 5340Z 170 3 
5290 21 316 5340Z 511 51 5290 29 315 5340Z 512 1 5 5290 34 152-1 5340Z 330 67 
5290 21 316 5340Z 530 1 04 5290 29 315 5340Z 530 87 5290 34 153 5340Z 330 48 
5290 21 521 5340Z 350 77 5290 29 315 5340Z 890 39 5290 35 113 5340Z 380 38 
5290 21 521 5340Z 380 43 5290 29 315 53402 892 33 5290 35 1 31-1 5340Z 240 51 
5290 21 521 5340Z 890 66 5290 29 411 53402 230 35 5290 35 1 31-1 5340Z 245 51 
5290 21 612 5340Z 210 28 5290 29 411 5340Z 365 26 5290 35 1 31-1 5340Z 540 2 
5290 21 612 5340Z 220 95 5290 29 412 53402 210 68 5290 35 1 31-1 5340Z 890 64 
5290 21 612 5340Z 370 1 0 5290 29 412 5340Z 220 72 5290 35 136-1 5340Z 330 1 
5290 21 641 5340Z 330 63 5290 29 412 5340Z 230 34 5290 36 110 5340Z 360 33 
5290 21 641 53402 355 98 5290 29 412 5340Z 365.  27 5290 36 212 5340Z 360 47 
5290 21 641 5340Z 370 44 5290 31 116 5340Z 880 50 5290 36 214 5340Z 350 1 04 
5290 21 643 5340Z 330 62 5290 31 1 22 53407 310 26 5290 36 214 5340Z 360 41 
Roan oo 11A R0dr17 oin goon ol i oo M0/107 010 l o moon oc cnwn, nese, 
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P ART Na SECTION Na Na 

5290 36 351 5340Z 828 64 
5290 36 353 5340Z 360 23 
5290 36 354-1 53402 360 5 
5290 36 355-1 5340Z 360 26 
5290 36 355-1 5340Z 820 73 
5290 36 355-1 5340Z 825 84 
5290 37 1 23 5340Z 210 118 
5290 37 1 23 5340Z 220 116 
5290 37 1 23 5340Z 330 3 
5290 37 1 23 5340Z 360 34 
5290 37 1 23 5340Z 370 65 
5290 37 1 23 5340Z 513 43 
5290 37 1 23 5340Z 530 11 
5290 37 151-1 5340Z 370 43 
5290 37 210 5340Z 370 59 
5290 37 232 5340Z 370 52 
5290 37 233-1 5340Z 370 60 
5290 37 233-1 5340Z 530 1 21 
5290 37 240-1 5340Z 370 55 
5290 37 251-1 5340Z 370 56 
5290 37 251-1 5340Z 520 52 
5290 37 310-2 5340Z 370 51 
5290 37 310Z-1 5340Z 370 
5290 37 314 5340Z 370 27 
5290 37 421-1 5340Z 370 62 
5290 37 431 5340Z 370 42 
5290 37 432 5340Z 370 41 
5290 37 433 5340Z 210 1 7 
5290 37 433 5340Z 220 74 
5290 37 433 5340Z 360 58 
5290 37 433 5340Z 370 48 
5290 37 433 5340Z 511 67 
5290 37 433 5340Z 755 1 8 
5290 37 433 5340Z 828 4 
5290 37 434-1 5340Z 330 43 
5290 37 434-1 5340Z 370 47 
5290 37 513-1 5340Z 530 77 
5290 37 513-1 5340Z 892 8 
5290 37 514 5340Z 530 1 9 
5290 37 610 5340Z 370 
5290 37 611 5340Z 370 4 
5290 37 612 5340Z 370 1 
5290 37 613 5340Z 370 6 
5290 37 613 5340Z 890 40 
5290 37 614 5340Z 370 3 
5290 37 614 5340Z 890 42 
5290 37 712 5340Z 370 50 
5290 37 713 5340Z 370 72 
5290 37 721 5340Z 370 1 7 
5290 37 722 5340Z 370 1 5 
5290 37 814 5340Z 370 9 
5290 37 814 5340Z 890 20 
5290 38 1 21 5340Z 320 1 9 
5290 38 1 21 5340Z 380 20 
5290 38 1 41-1 5340Z 330 58 
5290 38 232 5340Z 380 1 6 
5290 38 233 5340Z 380 25 
5290 38 235 5340Z 240 1 07 
5290 38 235 5340Z 245 1 07 
5290 38 235 5340Z 512 67 
5290 38 235 5340Z 535 1 2 
5290 38 235 5340Z 540 118 
5290 38 236 5340Z 380 30 
5290 38 238 5340Z 380 24 
5290 38 238 5340Z 535 31 
5290 38 310-1 53402 380 6 
5290 38 321 5340Z 380 5 
5290 38 322-2 5340Z 380 1 8 
5290 38 330 5340Z 380 9 
5290 38 341 5340Z 380 1 0 
5290 41 114-1 5340Z 210 41 
5290 41 114-1 5340Z 220 1 02 
5290 43 112 5340Z 360 35 
5290 43 112Z 5340Z 360 
5290 51 043 5340Z 511 46 
5290 51 043 5340Z 513 1 6 
5290 51 063-1 5340Z 511 30 
5290 51 063-1 5340Z 890 36 
5290 51 064 5340Z 511 28 
5290 51 064 5340Z 890 34 
5290 51 070 5340Z 511 29 

t/6 A i-6.- 
PART Na 

-t . :/t-g• 
SECTION Na 

Na 

5290 51 070 5340Z 890 35 
5290 51 082 5340Z 511 18 
5290 51 083 5340Z 511 1 7 
5290 51 083 5340Z 540 22 
5290 51 090-1 5340Z 511 47 
5290 51 1 20-3 5340Z 511 72 
5290 51 1 22 5340Z 511 70 
5290 51 1 23-1 5340Z 360 1 0 
5290 51 1 23-1 5340Z 511 68 
5290 51 1 23-1 5340Z 514 43 
5290 51 1 32-1 5340Z 530 85 
5290 51 133 5340Z 511 59 
5290 51 133 5340Z 530 84 
5290 51 134 5340Z 511 1 26 
5290 51 134 5340Z 530 91 
5290 51 135 5340Z 511 58 
5290 51 135 5340Z 530 83 
5290 51 212-3 5340Z 512 32 
5290 51 231-1 5340Z 512 31 
5290 51 312 5340Z 511 83 
5290 51 414 5340Z 513 26 
5290 51 414 5340Z 535 43 
5290 51 423 5340Z 513 18 
5290 51 424-1 5340Z 513 31 
5290 51 425-1 5340Z 513 90 
5290 51 426-1 5340Z 513 32 
5290 51 427 5340Z 513 1 5 
5290 51 427 5340Z 890 79 
5290 51 429 5340Z 513 89 
5290 51 432 5340Z 512 43 
5290 51 433 5340Z 512 42 
5290 51 437-1 5340Z 512 45 
5290 51 437-1 53402 513 39 
5290 51 521 5340Z 512 28 
5290 51 521 5340Z 513 1 2 
5290 51 622-2 5340Z 512 22 
5290 51 632-2 5340Z 512 23 
5290 51 632-2 5340Z 513 79 
5290 51 640-2 5340Z 512 
5290 51 642-2 5340Z 512 1 7 
5290 51 642-2 5340Z 513 82 
5290 51 650 5340Z 512 25 
5290 51 722 53402 514 1 2 
5290 51 730-1 5340Z 514 61 
5290 51 730-1 5340Z 535 46 
5290 51 731-1 5340Z 514 44 
5290 51 732 5340Z 514 33 
5290 51 732 5340Z 535 25 
5290 51 735 53402 514 13 
5290 51 735 5340Z 535 19 
5290 51 736 5340Z 514 1 
5290 51 736 5340Z 535 35 
5290 51 737 53402 514 28 
5290 51 738 5340Z 514 26 
5290 51 740 5340Z 514 52 
5290 51 742 5340Z 514 6 
5290 51 742 53402 535 39 
5290 51 744 5340Z 514 34 
5290 51 821-1 53402 514 1 4 
5290 51 822 5340Z 514 8 
5290 51 830 5340Z 514 7 
5290 52 112 5340Z 514 18 
5290 52 115 5340Z 514 1 7 
5290 52 119-1 5340Z 514 35 
5290 52 119-1 5340Z 520 25 
5290 52 119-1 5340Z 535 24 
5290 52 1 30 5340Z 514 
5290 52 213-1 53402 520 62 
5290 52 244 5340Z 210 84 
5290 52 244 53402 220 62 
5290 52 244 5340Z 360 9 
5290 52 244 5340Z 535 28 
5290 52 322 5340Z 530 73 
5290 52 422 5340Z 750 1 
5290 52 422 5340Z 860 5 
5290 52 423-1 53402 530 1 28 
5290 52 423-1 5340Z 751 20 
5290 52 535 5340Z 512 5 
5290 52 535 5340Z 513 a 
5290 53 121 5340Z 514 63 
5290 53 121 5340Z 520 24 

P AR T Na SECTION Na Na 

5290 53 1 32-1 5340Z 535 20 
5290 53 255 53402 530 62 
5290 53 255 53402 825 81 
5290 53 336 53402 513 83 
5290 54 325 5340Z 210 97 
5290 54 325 5340Z 220 63 
5290 54 338 53402 355 41 
5290 54 338 53402 512 73 
5290 54 338 53402 540 16 
5290 54 413 5340Z 540 7 
5290 54 542-1 53402 355 99 
5290 54 669-1 53402 540 1 
5290 61 1 35-1 5340Z 611 40 
5290 61 1 35-1 53402 710 30 
5290 61 633 5340Z 611 39 
5290 61 633 5340Z 615 53 
5290 61 633 53402 720 38 
5290 61 916-3 5340Z 630 5 
5290 61 941 5340Z 680 1 8 
5290 61 961-1 53402 680 1 
5290 61 963 5340Z 680 4 
5290 61 964-1 5340Z 680 2 
5290 61 965 5340Z 680 6 
5290 74 075 5340Z 720 42 
5290 74 082-1 53402 750 62 
5290 74 082-1 53402 751 43 
5290 74 083-2 5340Z 710 37 
5290 74 084 5340Z 710 46 
5290 74 084 5340Z 720 48 
5290 74 087-2 5340Z 710 36 
5290 74 087-2 53402 720 45 
5290 74 091 53402 710 36 
5290 74 091 5340Z 720 45 
5290 74 092 5340Z 750 62 
5290 74 092 53402 751 43 
5290 74 093 5340Z 710 37 
5290 74 094 5340Z 710 46 
5290 74 094 5340Z 720 48 
5290 74 201 5340Z 720 49 
5290 74 202 53402 720 50 
5290 74 301 5340Z 720 51 
5290 74 302 53402 720 51 
5290 74 312 5340Z 720 51 
5290 74 313 53402 720 51 
5290 74 314 53402 720 51 
5290 75 031 5340Z 750 1 8 
5290 75 031 53402 751 5 
5290 76 022 53402 750 1 0 
5290 76 022 5340Z 751 7 
5290 82 162 5340Z 890 52 
5290 83 351 5340Z 320 74 
5290 84 991 53402 380 48 
5290 86 413 53402 860 25 
5290 87 315-1 5340Z 872 1 5 
5290 87 316-1 53402 872 6 
5290 87 317-1 5340Z 872 7 
5290 87 421-1 5340Z 860 2 
5290 87 422-1 5340Z 860 1 2 
5290 87 423-1 5340Z 860 10 
5290 87 431-2 5340Z 860 29 
5290 87 441 5340Z 860 11 
5290 88 112 5340Z 890 48 
5290 88 112Z 5340Z 890 
5290 88 115 5340Z 890 46 
5290 88 1 31 5340Z 890 31 
5290 88 1 33 53402 890 41 
5290 88 1 34 5340Z 890 21 
5290 88 1 42 5340Z 880 32 
5290 88 1 44-1 53402 890 49 
5290 88 1 70 53402 512 3 
5290 88 1 70 53402 513 5 
5290 88 1 80 53402 890 28 
5290 88 1 83 5340Z 890 30 
5290 88 1 90-3 5340Z 890 
5290 88 1 91-3 5340Z 890 51 
5290 88 1 92-2 5340Z 890 85 
5290 88 193 5340Z 890 3 
5290 88 1 94 5340Z 890 1 
5290 88 194Z 5340Z 890 
5290 88 210-2 53402 880 49 
5290 68 220-2 5340Z 880 47 
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5290 231 5340Z 880 44 5300 53 213 5340Z 751 24 5300 82 543 53402 825 76 
5290 235 5340Z 880 36 5300 53 214-1 5340Z 530 65 5300 87 1 21-1 53402 870 46 
5290 250 5340Z 880 21 5300 53 216 5340Z 530 56 5300 87 1 61-1 5340Z 870 29 
5290 112 5340Z 890 59 5300 53 250-5 5340Z 530 5300 87 1 62 5340Z 870 42 
5290 1 20 5340Z 890 55 5300 53 250-5 5340Z 825 5300 87 212 53402 870 60 
5290 1 29 53402 890 81 5300 53 252-1 53402 530 64 5300 87 212Z 53402 870 
5290 1 35 5340Z 890 60 5300 53 252-1 53402 825 83 5300 87 213-2 53402 870 57 
5290 1 42 5340Z 895 1 8 5300 53 253 5340Z 530 63 5300 87 2132-2 5340Z 870 
5290 1 43 5340Z 880 30 5300 53 253 5340Z 825 82 5300 87 311-1 5340Z 872 22 
5290 1 48 5340Z 890 56 5300 53 254-3 5340Z 530 61 5300 87 312-1 5340Z 872 2 
5290 211 5340Z 890 11 5300 53 254-3 5340Z 825 79 5300 87 410 5340Z 872 
5290 212 5340Z 890 1 4 5300 53 256-3 5340Z 530 59 5300 87 412 5340Z 872 
5290 213 5340Z 890 5300 53 256-3 5340Z 825 78 5300 87 424-1 5340Z 860 20 
5290 215 5340Z 890 7 5300 54 1 52 5340Z 210 117 5300 87 425-1 5340Z 860 
5290 216 5340Z 890 4 5300 54 1 52 5340Z 220 117 5300 89 210 5340Z 890 
5290 219 53402 355 1 56 5300 54 1 61-1 5340Z 330 68 5300 89 214 53402 890 16 
5290 219 5340Z 890 2 5300 54 332 5340Z 360 71 5310 1 2 220-1 5340Z 320 34 
5290 222 53402 892 36 5300 54 332 5340Z 751 44 5310 1 2 223-1 53402 320 35 
5290 224 5340Z 892 3 5300 56 088 5340Z 210 43 5310 1 7 117-1 5340Z 170 45 
5290 227-1 53402 892 26 5300 56 088 5340Z 220 87 5310 1 7 117-1 53402 320 83 
5290 228 5340Z 892 59 5300 56 091 5340Z 512 70 5310 1 7 117-1 5340Z 535 17 
5290 323-3 5340Z 892 25 5300 57 023-1 53402 828 1 6 5310 1 7 117-1 5340Z 880 14 
5290 324 5340Z 355 21 5300 57 052 53402 330 42 5310 22 313-1 53402 210 4 
5290 324 5340Z 892 11 5300 58 1 43-1 5340Z 320 11 5310 22 313-1 53402 220 49 
5290 325-1 53402 892 23 5300 58 1 44 5340Z 355 191 5310 24 211 53402 240 3 
5290 422 5340Z 535 65 5300 58 1 44 5340Z 511 1 09 5310 24 211 5340Z 245 3 
5290 422 5340Z 892 51 5300 58 1 45 5340Z 350 82 5310 29 232 5340Z 290 ao 
5290 423-1 5340Z 892 53 5300 58 1 45 53402 355 113 5310 29 232 5340Z 315 
5295 020-1 5340Z 750 23 5300 58 364 5340Z 511 55 5310 29 232 5340Z 895 20 
5295 020-1 5340Z 751 3 5300 58 364 5340Z 530 1 06 5310 31 1 20-1 53402 310 
5295 031-1 5340Z 750 34 5300 58 365 5340Z 511 128 5310 31 1 21-2 5340Z 310 24 
5295 031-1 5340Z 750 34 5300 58 365 53402 530 1 53 5310 31 1 54-1 5340Z 650 
5295 040 5340Z 750 47 5300 58 365 5340Z 825 87 5310 31 215 5340Z 310 21 
5295 013 5340Z 751 37 5300 58 513 5340Z 355 67 5310 32 111 53402 320 44 
5300 224 5340Z 170 44 5300 58 513 5340Z 820 1 4 5310 32 116 53402 320 59 
5300 224 53402 320 37 5300 58 513 5340Z 825 24 5310 32 118 53402 320 58 
5300 224 5340Z 514 21 5300 59 1 32 5340Z 310 47 5310 32 119 53402 751 29 
5300 224 5340Z 535 1 6 5300 59 1 32 5340Z 513 74 5310 32 410 53402 315 4 
5300 224 5340Z 828 66 5300 59 1 32 5340Z 820 26 5310 33 211-1 53402 330 26 
5300 224 5340Z 880 1 5 5300 59 1 32 53402 825 38 5310 33 538-1 53402 240 53 
5300 224 5340Z 890 77 5300 59 1 33 5340Z 310 48 5310 33 538-1 5340Z 245 53 
5300 116 53402 1 70 - 46 5300 59 1 34 5340Z 892 52 5310 33 538-1 53402 370 35 
5300 116 5340Z 320 82 5300 59 331 5340Z 310 50 5310 33 538-1 53402 511 35 
5300 116 5340Z 880 13 5300 59 565-1 5340Z 210 40 5310 33 538-1 5340Z 820 54 
5300 424 53402 240 39 5300 59 565-1 5340Z 220 61 5310 33 538-1 5340Z 825 2 
5300 424 5340Z 245 39 5300 59 565-1 5340Z 360 66 5310 36 215 53402 360 44 
5300 424 5340Z 250 29 5300 59 565-1 5340Z 828 3 5310 37 510 5340Z 370 28 
5300 424 5340Z 880 58 5300 59 566 5340Z 360 77 5310 37 510Z 53402 370 
5300 317 5340Z 210 3 5300 59 566 5340Z 520 1 7 5310 37 511 5340Z 370 32 
5300 317 5340Z 220 48 5300 71 1 55 5340Z 710 1 7 5310 37 710 53402 370 
5300 117 5340Z 650 35 5300 71 1 55 5340Z 720 20 5310 37 711 53402 370 18 
5300 550 5340Z 320 39 5300 71 1 56 5340Z 710 7 5310 37 720 5340Z 370 11 
5300 568 5340Z 365 64 5300 71 1 56 53402 720 3 5310 37 720Z 53402 370 
5300 569 5340Z 320 22 5300 72 013 53402 710 25 5310 37 724 5340Z 370 1 4 
5300 571 5340Z 320 20 5300 72 021 5340Z 710 3 5310 37 730 5340Z 370 
5300 574 5340Z 320 26 5300 72 021 5340Z 720 2 5310 37 810 5340Z 370 
5300 561-2 5340Z 210 49 5300 73 014 5340Z 710 28 5310 37 811-1 53402 370 67 
5300 561-2 5340Z 220 1 08 5300 73 015 5340Z 720 34 5310 37 815-1 5340Z 370 68 
5300 561-2 5340Z 380 35 5300 73 031 5340Z 710 1 4 5310 37 815-1 5340Z 890 82 
5300 561-2 5340Z 890 72 5300 73 031 5340Z 720 29 5310 37 820 5340Z 370 69 
5300 562 5340Z 890 68 5300 75 112 5340Z 750 54 5310 37 820 5340Z 890 83 
5300 352 53402 360 29 5300 75 112 53402 892 50 5310 38 351 5340Z 380 2 
5300 411 5340Z 370 39 5300 82 1 84-1 5340Z 825 55 5310 44 314 5340Z 320 1 08 
5300 234-1 53402 380 29 5300 82 1 85-1 5340Z 820 1 7 5310 44 314 5340Z 880 22 
5300 243 5340Z 230 30 5300 82 1 85-1 53402 825 62 5310 52 1 21-1 5340Z 828 39 
5300 243 53402 330 70 5300 82 1 86 5340Z 825 64 5310 52 1 22-3 53402 514 20 
5300 243 5340Z 365 34 5300 82 1 87 5340Z 820 18 5310 52 1 22-3 53402 535 55 
5300 243 5340Z 530 6 5300 82 1 87 5340Z 825 86 5310 52 214 53402 520 55 
5300 042 53402 680 20 5300 82 1 88 5340Z 820 37 5310 52 292 5340Z 210 53 
5300 160 5340Z 511 52 5300 82 1 88 5340Z 825 63 5310 52 292 5340Z 220 115 
5300 170 5340Z 511 54 5300 82 221 5340Z 825 40 5310 52 293 5340Z 210 45 
5300 170 5340Z 530 105 5300 82 256 5340Z 535 11 5310 52 293 5340Z 220 113 
5300 1 80-1 5340Z 511 49 5300 82 256 5340Z 820 8 5310 52 523 53402 513 58 
5300 633-2 5340Z 512 24 5300 82 256 5340Z 825 58 5310 52 660 5340Z 520 56 
5300 641-1 5340Z 512 1 9 5300 82 257 5340Z 820 9 5310 53 1 55-1 5340Z 530 1 27 
5300 641Z 5340Z 512 5300 82 257 5340Z 825 59 5310 55 315 5340Z 315 7 
5300 644 5340Z 512 18 5300 82 259-1 5340Z 820 25 5310 71 1 57 5340Z 710 21 
5300 842-1 5340Z 514 9 5300 82 259-1 5340Z 825 45 5310 71 1 57 5340Z 720 17 
5300 1 97 53402 530 1 52 5300 82 517 5340Z 828 42 5310 73 013 5340Z 710 29 
5300 213 53402 530 66 5300 82 520-1 5340Z 530 54 5310 82 1 81 5340Z 820 2 
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PART NUMBER INDEX 

P ART Na SECTION Na 
Na 

5310 82 240 5340Z 820 12 
5310 82 240 5340Z 825 69 
5310 82 250 5340Z 820 
5310 82 250 5340Z 825 
5310 82 282 5340Z 820 11 
5310 82 282 5340Z 825 15 
5310 82 323-2 5340Z 820 46 
5310 82 323-2 5340Z 825 13 
5310 83 272 5340Z 830 56 
5310 86 213 5340Z 892 61 
5310 87 150-1 5340Z 870 
5310 87 154 5340Z 870 28 
5310 87 301-2 5340Z 872 
5310 87 302-1 5340Z 872 
5310 87 310-1 5340Z 872 10 
5310 87 313-1 5340Z 872 16 
5310 87 423-2 5340Z 860 30 
5310 87 522 5340Z 870 58 
5310 88 113-1 5340Z 890 29 
5310 88 140-1 5340Z 880 
5310 88 141-1 5340Z 880 34 
5310 88 145-1 5340Z 880 54 
5310 88 146 53402 880 37 
5310 88 160-1 5340Z 890 
5310 88 161-2 5340Z 890 80 
5310 88 233 5340Z 880 42 
5310 89 133-3 53407 890 54 
5310 89 134-2 5340Z 890 53 
5310 89 223 5340Z 892 9 
5310 89 311 5340Z 892 31 
5320 24 240 5340Z 240 11 
5320 24 240 53407 245 11 
5320 87 217-1 5340Z 880 8 
5320 87 218 5340Z 880 4 
5321 22 121 5340Z 210 15 
5321 22 121 5340Z 220 59 
5321 29 220-1 5340Z 892 5 
5321 43 117 5340Z 355 162 
5321 43 118 5340Z 520 63 
5321 51 564 5340Z 512 68 
5321 51 630 5340Z 513 84 
5321 51 641-1 5340Z 513 85 
5321 51 641Z 5340Z 513 
5321 87 318-2 5340Z 872 19 
5322 24 230 5340Z 240 
5322 24 230 5340Z 245 
5322 24 231 5340Z 240 100 
5322 24 231 5340Z 245 100 
5322 24 232 5340Z 240 101 
5322 24 232 5340Z 245 101 
5322 24 271 5340Z 240 60 
5322 24 271 5340Z 245 60 
5322 51 300-1 5340Z 511 
5322 51 310-1 5340Z 511 82 
5322 51 410-2 5340Z 513 20 
5322 51 610-2 5340Z 512 14 
5322 51 630-3 5340Z 512 
5322 51 643 5340Z 512 20 
5322 51 700 5340Z 514 4 
5322 51 700Z 5340Z 514 
5322 51 810 5340Z 514 54 
5322 51 810Z 5340Z 514 
5322 51 900-3 5340Z 512 
5322 51 920-2 5340Z 512 
5322 51 921 5340Z 512 21 
5322 51 931 5340Z 512 16 
5322 52 311 5340Z 530 10 
5322 52 311Z 5340Z 530 
5322 52 314-1 5340Z 530 8 
5322 52 353-3 5340Z 530 89 
5322 52 355-1 5340Z 530 113 
5322 52 357-1 5340Z 530 76 
5322 53 163-2 5340Z 530 111 
5322 53 163-2 5340Z 535 51 
5322 53 217-1 5340Z 530 53 
5322 53 331 5340Z 511 123 
5322 53 331 5340Z 535 13 
5322 53 332 5340Z 535 33 
5322 53 333-1 5340Z 535 32 
5322 53 334 5340Z 535 23 
5322 53 350-1 5340Z 535 37 

P ART Na SECTION Na 
Na 

5322 53 350Z-1 5340Z 535 
5322 53 352-2 5340Z 535 53 
5322 53 410-2 5340Z 535 
5322 53 411-2 5340Z 535 3 
5322 53 412 5340Z 535 5 
5322 53 431-1 5340Z 513 35 
5322 53 433-2 5340Z 513 37 
5322 75 020-1 5340Z 750 49 
5323 65 211-1 5340Z 652 6 
5323 65 212-1 5340Z 652 5 
5327 52 371 5340Z 530 147 
5327 52 373 5340Z 530 145 
5327 52 374-1 5340Z 530 144 
5327 52 375 5340Z 530 146 
5327 52 376 5340Z 530 149 
5327 52 410-1 5340Z 530 
5327 52 411 5340Z 530 123 
5327 52 421 5340Z 530 130 
5327 53 009 5340Z 530 
5327 53 110 5340Z 530 18 
5327 53 154 5340Z 530 134 
5327 53 181-1 5340Z 530 138 
5327 53 183 5340Z 530 137 
5327 53 184-2 5340Z 530 139 
5327 54 653 5340Z 540 78 
5327 71 015 5340Z 710 43 
5330 11 181 5340Z 110 24 
5330 13 111-1 5340Z 110 6 
5330 16 112-2 5340Z 170 18 
5330 16 422 5340Z 170 64 
5330 21 662 5340Z 210 ,86 
5330 21 662 5340Z 220 82 
5330 21 664 5340Z 210 80 
5330 21 664 5340Z 220 65 
5330 23 113 5340Z 230 21 
5330 23 113 5340Z 240 81 
5330 23 113 5340Z 245 81 
5330 23 113 5340Z 365 43 
5330 23 113 5340Z 540 97 
5330 24 311 5340Z 240 62 
5330 24 311 5340Z 245 62 
5330 24 313 5340Z 240 79 
5330 24 313 5340Z 245 79 
5330 24 314-1 5340Z 240 70 
5330 24 314-1 5340Z 245 70 
5330 24 315 5340Z 240 76 
5330 24 315 5340Z 245 76 
5330 24 316-1 5340Z 240 75 
5330 24 316-1 5340Z 245 75 
5330 24 317 5340Z 240 72 
5330 24 317 5340Z 245 72 
5330 24 318 5340Z 240 78 
5330 24 318 5340Z 245 78 
5330 24 319-2 5340Z 240 63 
5330 24 319-2 5340Z 245 63 
5330 24 321-1 5340Z 240 65 
5330 24 321-1 5340Z 245 65 
5330 24 322-1 5340Z 240 67 
5330 24 322-1 5340Z 245 67 
5330 24 341 5340Z 240 44 
5330 24 341 5340Z 245 44 
5330 24 341 5340Z 513 70 
5330 24 349-3 5340Z 240 49 
5330 24 349-3 5340Z 245 49 
5330 24 349-3 5340Z 355 101 
5330 24 351 5340Z 240 47 
5330 24 351 5340Z 245 47 
5330 24 515 5340Z 870 5 
5330 24 522 5340Z 260 28 
5330 24 522 5340Z 365 61 
5330 25 113 5340Z 260 25 
5330 25 118 5340Z 250 15 
5330 26 121-1 5340Z 260 22 
5330 26 211-1 5340Z 260 29 
5330 26 216 5340Z 260 30 
5330 26 221 5340Z 260 17 
5330 26 223-3 5340Z 260 14 
5330 26 224-3 5340Z 260 16 
5330 26 225-2 5340Z 260 18 
5330 29 234 5340Z 315 6 
5330 29 236 5340Z 290 40 

P AR T Na SECTION Na Na 

5330 29 314 5340Z 511 75 
5330 31 111-2 53402 310 23 
5330 31 112-2 5340Z 310 34 
5330 31 113-2 5340Z 310 37 
5330 31 116 5340Z 310 36 
5330 31 118 5340Z 310 51 
5330 31 130 5340Z 310 
5330 31 140 5340Z 310 39 
5330 31 150 5340Z 310 40 
5330 31 160 5340Z 310 
5330 31 161 5340Z 310 45 
5330 31 170 5340Z 310 46 
5330 31 180 5340Z 310 42 
5330 31 181 5340Z 310 43 
5330 31 211-1 5340Z 310 10 
5330 31 212 5340Z 310 3 
5330 31 216 5340Z 310 30 
5330 31 218 5340Z 310 9 
5330 31 220-1 5340Z 310 
5330 31 221 5340Z 310 13 
5330 31 232 5340Z 310 16 
5330 31 268 5340Z 310 20 
5330 32 560 5340Z 320 
5330 32 562 5340Z 320 109 
5330 32 563 5340Z 320 17 
5330 32 566 5340Z 320 13 
5330 32 570 5340Z 320 
5330 32 575 5340Z 320 31 
5330 32 576-1 5340Z 320 33 
5330 32 580-1 5340Z 320 
5330 33 110-2 5340Z 330 55 
5330 33 110Z-2 5340Z 330 
5330 33 130-1 5340Z 330 64 
5330 33 140 5340Z 330 
5330 33 210-2 5340Z 330 
5330 33 240-2 5340Z 330 66 
5330 33 410 5340Z 330 54 
5330 33 410Z 5340Z 330 
5330 33 420-1 5340Z 330 52 
5330 33 430 5340Z 330 
5330 33 440-1 5340Z 330 6 
5330 33 440Z-1 5340Z 330 
5330 33 453 5340Z 330 7 
5330 33 620 5340Z 380 47 
5330 34 110 5340Z 330 38 
5330 35 221 5340Z 350 94 
5330 35 222 5340Z 350 70 
5330 35 223 5340Z 350 93 
5330 35 224 5340Z 350 95 
5330 35 225 5340Z 350 68 
5330 35 231 5340Z 260 11 
5330 35 231 5340Z 350 4 
5330 35 232-1 5340Z 260 10 
5330 35 232-1 5340Z 310 6 
5330 35 232-1 5340Z 350 6 
5330 35 233 5340Z 260 3 
5330 35 233 5340Z 350 10 
5330 35 234 5340Z 260 2 
5330 35 235 5340Z 260 37 
5330 35 235 5340Z 350 110 
5330 35 310 5340Z 350 
5330 35 311 5340Z 350 102 
5330 35 311 5340Z 355 118 
5330 35 312 5340Z 350 84 
5330 35 312 5340Z 355 114 
5330 35 322 5340Z 350 76 
5330 35 323-2 5340Z 350 75 
5330 35 330-1 5340Z 350 62 
5330 35 330Z-1 5340Z 350 
5330 35 341-1 5340Z 350 60 
5330 35 351-1 5340Z 350 24 
5330 35 352 5340Z 350 47 
5330 35 354-2 5340Z 350 48 
5330 35 361-1 5340Z 350 23 
5330 35 362 5340Z 350 29 
5330 35 370 5340Z 350 
5330 35 371 5340Z 350 86 
5330 35 410 5340Z 350 85 
5330 35 421 5340Z 350 103 
5330 35 422 5340Z 350 99 
5330 35 423 5340Z 530 120 
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5330 35 423 5340Z 890 63 5330 61 622-1 5340Z 618 18 5340 1 6 113-1 5340Z 1 70 18 
5330 35 424-1 5340Z 350 1 00 5330 61 641-3 5340Z 611 5 5340 16 421 5340Z 1 70 41 
5330 35 430 5340Z 350 89 5330 61 643-1 5340Z 611 9 5340 1 6 423 5340Z 1 70 58 
5330 35 441 53402 350 91 5330 61 644-3 5340Z 611 8 5340 17 112 5340Z 1 70 48 
5330 35 461 5340Z 350 21 5330 61--646 5340 /-6 fl 7 534D 1-7-11-3 —53401 170 20 
5330 35 462-1 5340Z 350 45 5330 71 212-1 5340Z 720 16 5340 114 5340Z 1 70 40 
5330 35 463-1 5340Z 350 37 5330 73 071-1 5340Z 755 51 5340 114 5340Z 320 80 
5330 35 464 5340Z 350 5 5330 75 031 53402 750 27 5340 114 5340Z 880 11 
5330 35 465 5340Z 350 1 3 5330 75 031 5340Z 750 27 5340 1 23 5340Z 1 70 38 
5330 35 466 5340Z 350 44 5330 75 031 5340Z 751 18 5340 1 25 53402 1 70 63 
5330 35 467-2 5340Z 350 36 5330 75 1 20-1 5340Z 750 55 5340 1 27 53402 1 70 
5330 35 468 5340Z 350 111 5330 75 483 53402 751 36 5340 111 5340Z 210 44 
5330 35 472 53402 350 114 5330 75 492-1 5340Z 750 52 5340 112 5340Z 210 30 
5330 35 473 53402 350 115 5330 82 201 53402 513 73 5340 112 5340Z 220 101 
5330 35 536 5340Z 355 28 5330 82 201 53402 820 27 5340 1 20 5340Z 210 24 
5330 35 551-2 5340Z 355 76 5330 82 321 53402 820 45 5340 1 20Z 5340Z 210 
5330 35 552 5340Z 350 56 5330 82 321 5340Z 825 11 5340 130 5340Z 210 27 
5330 35 552 5340Z 355 77 5330 82 326 5340Z 650 11 5340 1 30 5340Z 220 93 
5330 35 561 5340Z 355 92 5330 82 425 53402 820 47 5340 1 31 53402 210 20 
5330 35 563 5340Z 350 54 5330 82 425 53402 825 10 5340 131 53402 220 98 
5330 35 571-1 5340Z 355 22 5330 82 711 5340Z 820 32 5340 133 5340Z 210 52 
5330 35 573-1 5340Z 355 1 4 5330 82 711 5340Z 825 60 5340 133 53402 220 90 
5330 35 783 5340Z 355 68 5330 82 720 53402 820 22 5340 134-1 53402 210 81 
5330 35 792 5340Z 355 91 5330 82 720 53402 825 48 5340 134-1 53402 220 80 
5330 35 792 5340Z 540 52 5330 82 740-1 5340Z 825 74 5340 1 40 5340Z 210 75 
5330 35 797 5340Z 355 38 5330 87 215 5340Z 870 62 5340 1 40Z 5340Z 210 
5330 36 211 5340Z 360 39 5330 87 216 53402 870 52 5340 1 43 5340Z 210 67 
5330 36 312-1 5340Z 360 1 7 5330 87 217 5340Z 870 55 5340 1 43 5340Z 220 71 
5330 36 313-1 5340Z 360 24 5330 87 218 5340Z 870 53 5340 1 44 5340Z 210 54 
5330 36 314-1 5340Z 360 1 2 5330 87 221 5340Z 870 63 5340 1 44 5340Z 220 84 
5330 36 370 5340Z 360 25 5330 87 435-1 53402 860 a 5340 1 45 53402 210 55 
5330 36 384 5340Z 360 72 5330 87 436-1 5340Z 860 21 5340 1 45 5340Z 220 85 
5330 36 391 53402 360 57 5330 88 110 5340Z 890 5340 1 46 5340Z 210 77 
5330 36 392 5340Z 360 49 5330 88 111 53402 890 25 5340 1 46 53402 220 92 
5330 36 531-1 53402 360 4 5330 88 111Z 5340Z 890 5340 1 47 5340Z 210 72 
5330 36 531Z-1 5340Z 360 5330 88 1 20 5340Z 890 33 5340 1 47 5340Z 220 79 
5330 37 110 5340Z 330 56 5330 88 1 202 53402 890 5340 1 48 5340Z 210 69 
5330 37 110Z 5340Z 330 5330 88 236-1 5340Z 880 1 7 5340 1 48 5340Z 220 40 
5330 37 230-1 5340Z 370 57 5330 88 237-1 5340Z 880 20 5340 1 51 5340Z 210 70 
5330 37 230Z-1 53402 370 5330 88 262 5340Z 890 62 5340 1 51 5340Z 220 2 
5330 37 320 5340Z 370 38 5330 89 130-1 5340Z 890 5340 1 52 53402 210 63 
5330 38 1 30 5340Z 330 60 5330 89 131-1 5340Z 890 58 5340 1 52 5340Z 220 15 
5330 38 1 42 5340Z 330 61 5330 89 1 41 5340Z 895 1 9 5340 1 54-1 5340Z 210 61 
5330 38 220-2 5340Z 380 1 7 5330 89 1 44-1 5340Z 895 1 5 5340 1 54-1 5340Z 220 35 
5330 38 240 5340Z 380 1 3 5330 89 153 53402 890 84 5340 1 60 5340Z 210 65 
5330 51 111 5340Z 511 73 5330 89 217 5340Z 890 6 5340 1 71 5340Z 210 37 
5330 51 112-3 5340Z 511 78 5330 89 217Z 5340Z 890 5340 1 71 5340Z 220 60 
5330 51 1 32 5340Z 511 60 5330 89 221-1 5340Z 892 37 5340 1 72 5340Z 210 34 
5330 51

. 
 412 53402 513 21 5330 89 351 53402 892 40 5340 1 72 5340Z 220 56 

5330 51 563 5340Z 512 71 5330 89 360 5340Z 892 30 5340 1 73 5340Z 210 33 
5330 51 564 5340Z 512 72 5330 89 370 53402 892 1 0 5340 1 73 5340Z 220 57 
5330 51 622-2 5340Z 512 60 5330 89 373 53402 892 22 5340 1 74 53402 210 26 
5330 51 712 5340Z 514 5 5330 89 374 5340Z 892 20 5340 1 74 5340Z 220 55 
5330 51 712 5340Z 535 38 5330 89 375-1 53402 892 46 5340 1 75 5340Z 210 12 
5330 52 492 5340Z 210 22 5330 89 376-1 5340Z 892 21 5340 1 75 5340Z 220 21 
5330 52 492 53402 220 86 5330 89 620 5340Z 751 38 5340 1 75 5340Z 350 32 
5330 52 634 53402 520 47 5330 89 800-3 5340Z 680 5340 180 53402 210 
5330 52 660-1 5340Z 520 41 5332 71 828-1 53402 720 1 6 5340 180 5340Z 220 
5330 52 671 5340Z 520 43 5332 74 202 5340Z 830 47 5340 1 81 5340Z 210 8 
5330 53 1 95-2 53402 530 57 5332 82 265 5340Z 820 74 5340 181 53402 220 52 
5330 53 251-1 5340Z 530 58 5332 82 265 5340Z 825 85 5340 182 53402 210 5 
5330 53 251-1 5340Z 825 77 533? 83 014 .5340Z 830 51 5340 1 82 5340Z 220 50 
5330 54 518 5340Z 540 60 5332 83 020-1 5340Z 830 48 5340 183 5340Z 210 13 
5330 54 519-2 5340Z 540 56 5332 83 023 5340Z 830 45 5340 183 5340Z 220 24 
5330 54 521 5340Z 355 1 00 5332 83 030-1 53402 830 5340 191 5340Z 210 1 
5330 54 521 53402 540 44 5332 83 031-2 53402 830 49 5340 191 5340Z 220 46 
5330 55 550 53402 530 1 03 5332 83 033 5340Z 830 54 5340 210 5340Z 210 47 
5330 55 631 5340Z 513 50 5332 83 040 53402 830 50 5340 210 5340Z 220 1 09 
5330 57 1 51 5340Z 210 58 5336 61 941 53402 680 1 8 5340 220 5340Z 210 119 
5330 57 1 51 5340Z 220 112 5336 74 052-1 53402 710 55 5340 511 5340Z 210 76 
5330 57 1 51 53402 380 39 5336 74 075-1 5340Z 720 58 5340 520 5340Z 210 74 
5330 57 1 51 53402 890 73 5340 11 110-3 5340Z 110 1 0 5340 520 5340Z 220 99 
5330 59 566 5340Z 828 6 5340 11 113 5340Z 110 39 5340 520Z 5340Z 210 
5330 61 321 5340Z 520 1 2 5340 11 114 5340Z 110 39 5340 520Z 5340Z 220 
5330 61 598 53402 611 35 5340 11 1 51 5340Z 110 26 5340 530 5340Z 220 94 
5330 61 598 5340Z 615 49 5340 11 1 52-1 5340Z 110 47 5340 5302 5340Z 220 
5330 61 599 5340Z 611 36 5340 11 1 70-1 5340Z 110 25 5340 540 5340Z 210 73 
5330 61 599 5340Z 615 50 5340 15 111 5340Z 110' 1 5 5340 540 5340Z 220 110 
5330 61 622-1 5340Z 614 18 5340 1 5 112 5340Z 110 1 8 5340 550-2 5340Z 210 87 
5330 61 622-1 53402 615 18 5340 1 6 111-1 53402 170 1 8 5340 550Z-2 5340Z 210 
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P ART Na SECTION Na 
Na 

5340 21 560 5340Z 220 
5340 21 561 5340Z 210 1 02 
5340 21 561 5340Z 220 39 
5340 21 562-2 5340Z 210 88 
5340 21 562-2 5340Z 220 88 
5340 21 563 5340Z 210 89 
5340 21 563 5340Z 220 83 
5340 21 564 5340Z 210 92 
5340 21 564 5340Z 220 1 3 
5340 21 570 5340Z 210 
5340 21 571 5340Z 210 1 05 
5340 21 572 5340Z 210 103 
5340 21 572 53401 220 30 
5340 21 572 5340Z 870 48 
5340 21 580 5340Z 210 94 
5340 21 590 5340Z 210 1 06 
5340 21 590 5340Z 220 91 
5340 21 610 5340Z 210 1 09 
5340 21 621 5340Z 210 110 
5340 21 621 5340Z 220 8 
5340 21 622 5340Z 210 113 
5340 21 622 5340Z 220 22 
5340 21 630 5340Z 210 
5340 21 630 5340Z 220 
5340 21 631-1 5340Z 210 114 
5340 21 631-1 5340Z 220 26 
5340 21 632-1 5340Z 210 116 
5340 21 632-1 5340Z 220 27 
5340 21 633 5340Z 210 111 
5340 21 633 5340Z 220 16 
5340 21 640 5340Z 210 112 
5340 21 640 5340Z 220 1 7 
5340 21 710 5340Z 220 114 
5340 21 721 5340Z 220 107 
5340 21 730 5340Z 220 76 
5340 21 730Z 5340Z 220 
5340 21 740 5340Z 220 42 
5340 21 751 5340Z 220 97 
5340 21 760-1 5340Z 220 89 
5340 21 760Z-1 5340Z 220 
5340 21 770 5340Z 220 
5340 21 771 5340Z 220 32 
5340 21 780 5340Z 220 38 
5340 21 790 5340Z 220 7 
5340 21 810 5340Z 520 65 
5340 21 830-1 5340Z 210 98 
5340 21 830-1 5340Z 220 43 
5340 21 840 5340Z 210 90 
5340 21 841 5340Z 210 1 01 
5340 21 841 5340Z 220 67 
5340 21 842 5340Z 210 91 
5340 21 850-1 5340Z 210 1 00 
5340 21 860-1 5340Z 220 44 
5340 21 871 5340Z 220 45 
5340 21 880-1 5340Z 220 66 
5340 21 891 5340Z 210 1 20 
5340 23 110-3 5340Z 230 23 
5340 23 110Z-3 5340Z 230 
5340 23 112 5340Z 230 22 
5340 23 114 5340Z 230 49 
5340 23 115 5340Z 230 51 
5340 23 115Z 5340Z 230 
5340 23 116-1 5340Z 230 56 
5340 23 117 5340Z 230 58 
5340 23 117Z 5340Z 230 
5340 23 118 5340Z 230 53 
5340 23 118 5340Z 240 90 
5340 23 118 5340Z 245 90 
5340 23 1 31 5340Z 230 48 
5340 23 132 5340Z 230 45 
5340 23 133 5340Z 230 44 
5340 23 134 5340Z 230 46 
5340 23 135 5340Z 230 47 
5340 23 136 5340Z 230 43 
5340 23 210 5340Z 230 
5340 23 211 5340Z 230 28 
5340 23 211 5340Z 365 21 
5340 23 212 5340Z 230 36 
5340 23 212 5340Z 365 28 
5340 23 220 5340Z 230 33 
5340 23 231 5340Z 230 31 

PART Na SECTION Na 
Na 

5340 23 231 5340Z 365 33 
5340 23 231Z 5340Z 230 
5340 23 231Z 5340Z 365 
5340 23 232 5340Z 230 38 
5340 23 232 5340Z 365 46 
5340 23 232Z 5340Z 230 
5340 23 232Z 5340Z 365 
5340 23 233 5340Z 230 37 
5340 23 233 5340Z 365 47 
5340 23 235 5340Z 230 65 
5340 23 236 5340Z 230 25 
5340 23 237-1 5340Z 230 8 
5340 23 237-1 5340Z 365 16 
5340 23 238 5340Z 230 61 
5340 23 240 5340Z 230 2 
5340 23 250 5340Z 230 
5340 23 251 5340Z 230 16 
5340 23 311 5340Z 230 59 
5340 23 312 5340Z 230 60 
5340 24 111-1 5340Z 240 86 
5340 24 111-1 5340Z 245 86 
5340 24 112-1 5340Z 240 58 
5340 24 112-1 5340Z 245 58 
5340 24 113-1 5340Z 240 82 
5340 24 113-1 5340Z 245 82 
5340 24 1 21 5340Z 240 84 
5340 24 1 21 5340Z 245 84 
5340 24 1 22 5340Z 240 94 
5340 24 1 22 5340Z 245 94 
5340 24 1 23 5340Z 240 91 
5340 24 123 5340Z 245 91 
5340 24 124 5340Z 240 61 
5340 24 124 5340Z 245 61 
5340 24 131-1 5340Z 240 34 
5340 24 140 5340Z 240 24 
5340 24 140 5340Z 245 93 
5340 24 150 5340Z 240 93 
5340 24 150 5340Z 245 24 
5340 24 161 5340Z 240 23 
5340 24 1 61 5340Z 245 23 
5340 24 1 62 5340Z 240 26 
5340 24 1 62 5340Z 245 26 
5340 24 1 63 5340Z 240 31 
5340 24 163 5340Z 245 31 
5340 24 164-1 5340Z 240 20 
5340 24 164-1 5340Z 245 20 
5340 24 213-1 5340Z 240 2 
5340 24 213-1 5340Z 245 2 
5340 24 215 5340Z 240 9 
5340 24 215 5340Z 245 9 
5340 24 220 5340Z 240 
5340 24 220 5340Z 245 
5340 24 221 5340Z 240 95 
5340 24 221 5340Z 245 95 
5340 24 262 5340Z 240 96 
5340 24 262 5340Z 245 96 
5340 24 263 5340Z 240 97 
5340 24 263 5340Z 245 97 
5340 24 266 5340Z 240 98 
5340 24 266 5340Z 245 98 
5340 24 267 5340Z 240 99 
5340 24 267 5340Z 245 99 
5340 24 344 5340Z 240 45 
5340 24 344 5340Z 245 45 
5340 24 541 5340Z 240 42 
5340 24 541 5340Z 245 42 
5340 24 550-1 5340Z 240 
5340 24 550-1 5340Z 245 
5340 24 561-1 5340Z 240 114 
5340 24 561-1 5340Z 245 114 
5340 24 564 5340Z 240 36 
5340 24 565 5340Z 245 36 
5340 24 570 5340Z 240 55 
5340 24 580-1 5340Z 240 57 
5340 24 580-1 5340Z 245 57 
5340 24 590 5340Z 240 113 
5340 24 590 5340Z 245 113 
5340 24 611-3 5340Z 245 34 
5340 24 620 5340Z 245 55 
5340 25 110-1 5340Z 250 
5340 25 111-1 5340Z 250 16 

P ART Na SECTION Na 
Na 

5340 25 116-2 5340Z 650 9 
5340 25 1 20-1 5340Z 650 
5340 25 121 5340Z 650 34 
5340 25 150 5340Z 250 26 
5340 25 160 5340Z 250 30 
5340 25 211 5340Z 250 20 
5340 25 212 5340Z 250 5 
5340 25 213 5340Z 250 3 
5340 25 214 5340Z 250 8 
5340 25 215 5340Z 250 4 
5340 25 216 5340Z 250 33 
5340 26 230-2 5340Z 260 23 
5340 29 111-6 5340Z 290 7 
5340 29 112-9 5340Z 290 1 
5340 29 235-1 5340Z 290 27 
5340 29 236 5340Z 290 6 
5340 29 237-1 5340Z 290 28 
5340 29 238 5340Z 290 21 
5340 29 241 5340Z 290 29 
5340 31 001-3 53401 315 1 
5340 31 002-5 5340Z 315 8 
5340 32 1 74-1 5340Z 320 92 
5340 32 1 75 5340Z 320 71 
5340 32 713 5340Z 320 64 
5340 32 714 5340Z 320 76 
5340 32 716 5340Z 320 70 
5340 32 717 5340Z 320 78 
5340 32 718 5340Z 320 87 
5340 32 721 5340Z 880 1 
5340 33 1 21-1 5340Z 330 57 
5340 33 452 5340Z 330 9 
5340 35 235 5340Z 260 40 
5340 35 310 5340Z 355 
5340 35 321 5340Z 350 87 
5340 35 353-1 5340Z 350 71 
5340 35 381-1 5340Z 350 50 
5340 35 391 5340Z 350 35 
5340 35 451-1 5340Z 350 72 
5340 35 454 5340Z 355 1 06 
5340 35 455 5340Z 350 59 
5340 35 456 5340Z 350 1 09 
5340 35 511-5 5340Z 355 72 
5340 35 512 5340Z 355 142 
5340 35 521-6 5340Z 355 112 
5340 35 533-2 5340Z 355 111 
5340 35 534-3 5340Z 355 29 
5340 35 535 5340Z 355 104 
5340 35 554 5340Z 350 53 
5340 35 555 5340Z 355 78 
5340 35 556 5340Z 355 78 
5340 35 557 5340Z 355 78 
5340 35 572 5340Z 355 7 
5340 35 610-1 5340Z 355 
5340 35 613 5340Z 355 36 
5340 35 620-1 5340Z 355 
5340 35 630 5340Z 355 58 
5340 35 640 5340Z 355 35 
5340 35 650 5340Z 355 
5340 35 651 5340Z 355 143 
5340 35 662 5340Z 355 18 
5340 35 670 5340Z 355 
5340 35 671 5340Z 355 145 
5340 35 672 5340Z 355 146 
5340 35 673 5340Z 355 147 
5340 35 674 5340Z 355 148 
5340 35 675 5340Z 355 149 
5340 35 676 5340Z 355 150 
5340 35 680 5340Z 355 
5340 35 690 5340Z 355 
5340 35 711 5340Z 355 25 
5340 35 720 5340Z 355 24 
5340 35 720Z 5340Z 355 
5340 35 722 53401 350 64 
5340 35 740 5340Z 355 
5340 35 740Z 5340Z 355 
5340 35 760 5340Z 355 144 
5340 35 842-2 5340Z 355 61 
5340 35 910 5340Z 355 
5340 35 920 5340Z 355 
5340 35 921 5340Z 355 131 
5340 36 210-1 5340Z 360 
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5340 36 220-1 53402 360 43 5340 51 300-1 53402 513 5340 52 280-1 53402 540 86 
5340 36 310-1 5340Z 360 5340 51 313-1 53402 511 92 5340 52 290-1 5340Z 540 1 04 
5340 36 311 5340Z 360 1 8 5340 51 400-1 5340Z 513 5340 52 301 53402 520 36 
5340 36 315 53402 360 19 5340 51 413 5340Z 513 46 5340 52 302-2 53402 540 88 
5340 36 340-2 5340Z 360 1 3 5340 51 421-1 5340Z 513 48 5340 52 303 5340Z 540 84 
5340 36 344-1 5340Z 360 27 5340 51 422-1 53402 513 24 5340 52 312 5340Z 530 1 2 
5340 36 380 5340Z 360 50 5340 51 423-2 5340Z 513 1 7 5340 52 313 53402 530 9 
5340 36 411-1 5340Z 360 59 5340 51 423Z-2 5340Z 513 5340 52 320 5340Z 530 70 
5340 36 413-2 5340Z 360 55 5340 51. 425 5340Z 513 45 5340 52 320Z 5340Z 530 
5340 36 414 5340Z 360 1 5340 51 431-2 5340Z 512 44 5340 52 330 5340Z 530 
5340 36 417 5340Z 360 65 5340 51 434 5340Z 512 48 5340 52 341 5340Z 530 81 
5340 36 420 5340Z 360 76 5340 51 435-3 5340Z 512 41 5340 52 342-1 5340Z 530 86 
5340 36 431 53402 360 64 5340 51 436-2 5340Z 512 47 5340 52 350 53402 530 79 
5340 36 432 5340Z 360 75 5340 51 440 5340Z 513 42 5340 52 354-1 5340Z 530 90 
5340 36 433 53402 360 68 5340 51 442-1 5340Z 513 44 5340 52 360 53402 530 78 
5340 36 434 5340Z 360 80 5340 51 451 5340Z 513 49 5340 52 371-1 5340Z 530 74 
5340 36 435-1 5340Z 360 82 5340 51 500-1 53402 513 5340 52 371Z-1 5340Z 530 
5340 36 450 5340Z 360 5340 51 510-2 5340Z 512 62 5340 52 380 53402 530 99 
5340 36 451 5340Z 360 83 5340 51 510-2 5340Z 513 1 0 5340 52 500-4 53402 513 
5340 36 452-1 5340Z 360 85 5340 51 521-1 53402 512 7 5340 52 510-1 5340Z 513 61 
5340 36 453 5340Z 360 84 5340 51 521-1 5340Z 513 7 5340 52 516 5340Z 513 55 
5340 36 510-3 5340Z 365 35 5340 51 522-2 53402 512 6 5340 52 517-1 53402 513 52 
5340 36 515 5340Z 365 5340 51 522-2 53402 513 4 5340 52 518-1 5340Z 513 64 
5340 36 516-8 5340Z 365 4 5340 51 523-1 5340Z 512 29 5340 52 519 5340Z 513 56 
5340 36 517 5340Z 365 37 5340 51 524-1 5340Z 512 30 5340 52 520-2 53402 513 
5340 36 518 5340Z 365 38 5340 51 525-1 5340Z 513 1 4 5340 52 521 53402 513 69 
5340 36 521 5340Z 365 52 5340 51 526 53402 512 75 5340 52 522 53402 513 68 
5340 36 522-1 53402 365 59 5340 51 527 5340Z 512 63 5340 52 524-1 53402 513 57 
5340 36 523-1 5340Z 365 51 5340 51 530-1 53402 512 5340 52 530-2 53402 513 66 
5340 36 524 5340Z 365 67 5340 51 531 5340Z 512 69 5340 52 603 53402 365 66 
5340 36 530 5340Z 365 5340 51 532-1 5340Z 512 65 5340 52 604 53402 365 65 
5340 36 540 5340Z 365 25 5340 51 540 5340Z 512 5340 52 6042 53402 365 
5340 36 550-1 53402 365 10 5340 51 541 53402 512 74 5340 52 605 53402 520 58 
5340 36 555-2 5340Z 365 11 5340 51 550 5340Z 512 1 2 5340 52 606 53402 355 23 
5340 36 561-1 5340Z 290 33 5340 51 550 5340Z 513 1 3 5340 52 606 5340Z 365 55 
5340 36 562 5340Z 290 34 5340 51 560-1 5340Z 512 61 5340 52 606 53402 520 59 
5340 36 563-1 5340Z 290 37 5340 51 570 53402 512 82 5340 52 606 5340Z 530 67 
5340 36 571 5340Z 365 62 5340 51 590-1 5340Z 513 5340 52 610-2 53402 520 53 
5340 37 1 30-1 5340Z 370 40 5340 51 591-1 53402 513 78 5340 52 6102-2 53402 520 
5340 51 000-6 5340Z 511 1 5 5340 51 592 5340Z 513 81 5340 52 615 5340Z 520 66 
5340 51 016 53402 511 1 2 5340 51 700 5340Z 514 45 5340 52 620 53402 520 11 
5340 51 017 5340Z 511 2 5340 51 700Z 5340Z 514 5340 52 631 53402 520 
5340 51 040-1 5340Z 511 9 5340 51 720 5340Z 514 5340 52 632 53402 380 41 
5340 51 041 5340Z 511 42 5340 51 721 5340Z 514 1 5 5340 52 632 5340Z 520 1 4 
5340 51 041Z 53407 511 5340 51 820-1 53402 512 5340 52 633 5340Z 540 1 03 
5340 51 042-3 5340Z 511 45 5340 51 821 5340Z 512 81 5340 52 634 53402 520 10 
5340 51 042Z-3 5340Z 511 5340 51 822-1 5340Z 512 80 5340 52 635 5340Z 520 3 
5340 51 043-2 5340Z 511 7 5340 51 823 5340Z 512 79 5340 52 640 5340Z 520 7 
5340 51 044-2 5340Z 511 1 6 5340 51 830-3 53402 511 96 5340 52 650 5340Z 520 6 
5340 51 047-1 5340Z 511 1 0 5340 51 832 5340Z 511 97 5340 52 652 5340Z 520 20 
5340 51 048 5340Z 511 95 5340 51 832Z 5340Z 511 5340 53 1 20-1 5340Z 530 7 
5340 51 050 5340Z 511 5340 51 840-1 5340Z 511 5340 53 1 20Z-1 5340Z 530 
5340 51 051-1 5340Z 511 40 5340 51 841 5340Z 511 1 01 5340 53 1 30 5340Z 530 
5340 51 052-1 5340Z 511 1 24 5340 51 842 5340Z 511 1 03 5340 53 1 31 5340Z 530 1 25 
5340 51 053-2 5340Z 511 31 5340 51 850 53402 511 1 08 5340 53 1 60-3 5340Z 530 1 35 
5340 51 054 5340Z 511 22 5340 51 860 5340Z 511 5340 53 1 61 53402 380 64 
5340 51 060 5340Z 511 27 5340 .51 870-1 5340Z 511 5340 53 1 70-1 5340Z 530 94 
5340 51 060Z 5340Z 511 5340 51 871-1 5340Z 511 99 5340 53 1 70-1 53402 535 50 
5340 51 080 5340Z 511 25 5340 51 872-1 5340Z 511 119 5340 53 1 70Z-1 5340Z 530 
5340 51 080 53402 530 132 5340 51 873 5340Z 511 115 5340 53 1 70Z-1 53402 535 
5340 51 081 5340Z 511 1 9 5340 51 874 5340Z 511 1 22 5340 53 1 74 5340Z 530 96 
5340 51 090-1 53402 511 24 5340 51 875 5340Z 511 113 5340 53 1 75 5340Z 512 13 
5340 51 090Z-1 5340Z 511 5340 51 876-2 5340Z 511 116 5340 53 1 75 5340Z 513 11 
5340 51 095 5340Z 511 36 5340 51 880 53402 511 117 5340 53 1 75 5340Z 530 95 
5340 51 096 5340Z 511 37 5340 51 891 53402 511 111 5340 53 1 75 53402 535 54 
5340 51 110-1 5340Z 511 5340 52 111-1 53402 514 32 5340 53 1 76 5340Z 530 95 
5340 51 131 5340Z 511 74 5340 52 112 5340Z 514 64 5340 53 176 53402 535 54 
5340 51 136-1 53402 511 91 5340 52 117 5340Z 514 41 5340 53 182 53402 530 109 
5340 51 1 40 5340Z 511 64 5340 52 130 53402 514 5340 53 190-2 53402 530 51 
5340 51 1 40Z 5340Z 511 5340 52 131 53402 514 40 5340 53 211 53402 530 49 
5340 51 1 42 5340Z 511 63 5340 52 132 53402 514 39 5340 53 212-1 53402 530 52 
5340 51 150 5340Z 511 80 5340 52 1 41-2 5340Z 514 31 5340 53 220-1 5340Z 535 
5340 51 210-2 5340Z 512 5340 52 161-2 5340Z 514 23 5340 53 221 5340Z 535 52 
5340 51 211-1 5340Z 512 33 5340 52 200 5340Z 520 5340 53 222 5340Z 535 48 
5340 51 213-1 5340Z 512 35 5340 52 211 5340Z 520 51 5340 53 270 53402 535 
5340 51 214-1 5340Z 512 34 5340 52 212 53402 520 35 5340 53 271 5340Z 535 63 
5340 51 216-1 5340Z 512 40 5340 52 220 5340Z 520 38 5340 53 272 53402 535 57 
5340 51 217 5340Z 512 39 5340 52 240 5340Z 520 40 5340 53 273 5340Z 535 59 
5340 51 219 5340Z 512 36 5340 52 250-1 5340Z 520 49 5340 53 274 5340Z 535 61 
5340 51 232 5340Z 511 39 5340 52 260 5340Z 520 29 5340 53 275 5340Z 535 62 
MSAA Mi mnAn7 m11 Afl g", 071-1 R .2AM7 m..3n n7 mnAn nian C1An7 Rnm CA 
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5340 53 290 5340Z 535 56 
5340 53 311 5340Z 535 14 
5340 53 312 5340Z 535 27 
5340 53 340 5340Z 535 40 
5340 53 340Z 5340Z 535 
5340 53 341-1 5340Z 535 21 
5340 53 344 5340Z 535 18 
5340 53 361 5340Z 535 38 
5340 53 413-1 5340Z 535 2 
5340 53 420 5340Z 513 76 
5340 54 111-4 5340Z 540 95 
5340 54 112-1 5340Z 540 99 
5340 54 113 5340Z 540 96 
5340 54 114 5340Z 540 101 
5340 54 513-2 5340Z 540 92 
5340 54 514 5340Z 540 91 
5340 54 515 5340Z 540 122 
5340 54 516 5340Z 540 49 
5340 54 521-1 53402 540 81 
5340 54 523-2 5340Z 540 79 
5340 54 610-2 5340Z 540 
5340 54 620-2 5340Z 540 
5340 54 621-2 5340Z 540 43 
5340 54 622-2 5340Z 540 40 
5340 54 623 5340Z 540 27 
5340 54 626-2 5340Z 540 37 
5340 54 627 5340Z 540 28 
5340 54 628 5340Z 540 25 
5340 54 629-1 5340Z 540 30 
5340 54 631-1 5340Z 540 39 
5340 54 632-1 5340Z 540 42 
5340 54 633 5340Z 540 33 
5340 54 634-1 5340Z 540 64 
5340 54 635-1 5340Z 540 74 
5340 54 636 5340Z 540 53 
5340 54 637-1 5340Z 540 70 
5340 54 638-1 5340Z 540 83 
5340 54 639 5340Z 540 113 
5340 54 640-2 5340Z 540 
5340 54 641-2 5340Z 540 31 
5340 54 644-1 5340Z 540 50 
5340 54 645 5340Z 540 114 
5340 54 646-1 5340Z 540 76 
5340 54 651-2 5340Z 540 32 
5340 54 652-1 5340Z 540 51 
5340 54 654-1 5340Z 540 77 
5340 54 655 5340Z 540 69 
5340 54 656-1 5340Z 540 73 
5340 54 657-1 5340Z 540 68 
5340 54 660-5 5340Z 540 
5340 54 661-3 5340Z 540 35 
5340 54 662-3 53402 540 41 
5340 54 663-2 5340Z 540 34 
5340 54 664-2 5340Z 540 29 
5340 54 670-1 5340Z 540 
5340 54 673-2 5340Z 540 15 
5340 54 674 5340Z 540 8 
5340 54 675 5340Z 540 10 
5340 54 677 5340Z 540 12 
5340 54 678-2 5340Z 540 17 
5340 54 680 5340Z 540 3 
5340 54 690 5340Z 840 
5340 54 691 5340Z 840 48 
5340 54 692 5340Z 840 46 
5340 54 693 5340Z 840 47 
5340 55 111-7 5340Z 510 10 
5340 55 112-6 5340Z 510 1 
5340 55 113-1 5340Z 510 11 
5340 55 114 5340Z 510 12 
5340 55 115 5340Z 510 14 
5340 55 116-1 5340Z 510 9 
5340 55 117 5340Z 510 5 
5340 55 118 5340Z 510 8 
5340 55 119 5340Z 510 13 
5340 55 121-2 5340Z 510 15 
5340 61 120 5340Z 611 1 
5340 61 123 5340Z 611 12 
5340 61 124 5340Z 611 17 
5340 61 134 5340Z 614 20 
5340 61 134 5340Z 615 20 
5340 61 134 5340Z 616 20 

P ART Na SECTION Na 
m  a 

 

5340 61 134 5340Z 618 20 
5340 61 140 5340Z 614 1 
5340 61 140 5340Z 615 1 
5340 61 140 5340Z 616 1 
5340 61 140 5340Z 618 1 
5340 61 141 5340Z 614 12 
5340 61 141 5340Z 615 12 
5340 61 141 5340Z 616 12 
5340 61 141 5340Z 618 12 
5340 61 142 5340Z 614 15 
5340 61 142 5340Z 615 15 
5340 61 142 5340Z 616 15 
5340 61 142 5340Z 618 15 
5340 61 151-2 5340Z 110 27 
5340 61 161 5340Z 290 11 
5340 61 162-1 5340Z 290 18 
5340 61 164 5340Z 290 26 
5340 61 170 5340Z 290 
5340 61 173 5340Z 290 17 
5340 61 211-3 5340Z 620 31 
5340 61 212 5340Z 620 4 
5340 61 213 5340Z 620 8 
5340 61 214 5340Z 620 8 
5340 61 222 5340Z 620 21 
5340 61 224 5340Z 620 15 
5340 61 226 5340Z 620 21 
5340 61 230 5340Z 620 27 
5340 61 240-1 5340Z 620 3 
5340 61 243 5340Z 620 11 
5340 61 244 5340Z 620 5 
5340 61 250-1 5340Z 620 33 
5340 61 251-3 5340Z 614 27 
5340 61 251-3 5340Z 615 27 
5340 61 251-3 5340Z 616 27 
5340 61 251-3 5340Z 618 27 
5340 61 260 5340Z 615 48 
5340 61 411 5340Z 860 7 
5340 61 423 5340Z 110 38 
5340 61 436-1 5340Z 380 57 
5340 61 437-1 5340Z 860 34 
5340 61 461 5340Z 110 1 
5340 61 598 5340Z 611 37 
5340 61 598 5340Z 615 51 
5340 61 599 5340Z 611 38 
5340 61 599 5340Z 615 52 
5340 61 611 5340Z 355 107 
5340 61 612 5340Z 290 38 
5340 61 640-6 5340Z 611 
5340 61 642-1 5340Z 611 13 
5340 61 643-3 5340Z 611 
5340 61 645-2 5340Z 611 4 
5340 61 646 5340Z 611 15 
5340 61 647 5340Z 611 15 
5340 61 648 5340Z 620 26 
5340 61 801-4 5340Z 611 6 
5340 61 803-2 5340Z 611 6 
5340 61 891 5340Z 630 8 
5340 61 892 5340Z 630 10 
5340 61 895 5340Z 630 
5340 61 911-1 5340Z 630 8 
5340 61 912 5340Z 630 10 
5340 61 914-1 5340Z 630 9 
5340 61 915-2 5340Z 630 
5340 61 921-1 5340Z 680 
5340 61 922 5340Z 680 
5340 61 923-1 5340Z 680 
5340 61 924 5340Z 680 
5340 61 925 5340Z 680 17 
5340 61 926 5340Z 680 15 
5340 61 957-1 5340Z 830 41 
5340 61 991-2 5340Z 611 21 
5340 66 111-1 5340Z 656 27 
5340 66 112 5340Z 656 6 
5340 66 113-1 5340Z 656 16 
5340 66 114 5340Z 655 2 
5340 71 111-1 5340Z 710 15 
5340 71 115-1 5340Z 720 46 
5340 71 120-1 5340Z 710 19 
5340 71 130-1 5340Z 710 19 
5340 71 150-2 5340Z 710 24 
5340 71 152-1 5340Z 710 23 

P ART Na SECTION Na 
Na 

5340 71 153 5340Z 710 47 
5340 71 210-5 5340Z 720 15 
5340 71 211-1 5340Z 720 35 
5340 71 220-2 5340Z 720 18 
5340 71 250-2 5340Z 720 19 
5340 71 271-2 5340Z 720 11 
5340 72 020-2 5340Z 710 13 
5340 72 032 5340Z 720 13 
5340 72 050-3 5340Z 720 14 
5340 73 010-3 5340Z 710 2 
5340 73 015-2 5340Z 710 8 
5340 73 020-3 5340Z 720 4 
5340 73 025-1 53402 720 7 
5340 73 045-1 5340Z 720 7 
5340 73 050-2 5340Z 710 40 
5340 73 052-1 5340Z 710 39 
5340 74 121-1 5340Z 710 44 
5340 74 121-1 5340Z 720 47 
5340 74 122 5340Z 710 45 
5340 74 125 5340Z 240 110 
5340 74 125 5340Z 245 110 
5340 74 125 5340Z 540 116 
5340 74 131 5340Z 710 49 
5340 74 132 5340Z 720 53 
5340 74 133 5340Z 710 50 
5340 74 133 5340Z 720 54 
5340 74 134 5340Z 720 55 
5340 74 135 5340Z 720 56 
5340 74 136 5340Z 710 56 
5340 74 137 5340Z 720 58 
5340 74 138 5340Z 710 52 
5340 74 139 5340Z 710 54 
5340 74 141 5340Z 710 51 
5340 75 011-1 5340Z 710 16 
5340 75 111-4 5340Z 750 36 
5340 75 114-1 5340Z 755 33 
5340 75 115-1 5340Z 755 36 
5340 75 116-3 5340Z 755 48 
5340 75 117-1 5340Z 755 44 
5340 75 118-1 5340Z 755 46 
5340 75 211-5 5340Z 750 15 
5340 75 211-5 5340Z 751 23 
5340 75 220 5340Z 750 16 
5340 75 220 5340Z 751 4 
5340 75 311-3 5340Z 750 46 
5340 75 320 5340Z 750 33 
5340 75 323 5340Z 750 30 
5340 75 324 5340Z 750 45 
5340 75 330-1 53402 750 43 
5340 75 340-1 5340Z 750 41 
5340 75 350-1 5340Z 750 48 
5340 75 411-4 5340Z 750 4 
5340 75 420-1 5340Z 750 19 
5340 75 430-1 5340Z 750 20 
5340 75 441-4 5340Z 750 31 
5340 75 442 5340Z 750 38 
5340 75 443-3 5340Z 750 37 
5340 75 444 5340Z 750 61 
5340 75 511-4 5340Z 751 35 
5340 75 585-1 5340Z 750 63 
5340 75 611-5 5340Z 751 11 
5340 75 612-3 5340Z 751 30 
5340 75 615 5340Z 751 42 
5340 75 621 5340Z 751 40 
5340 75 710-1 5340Z 755 11 
5340 75 712 5340Z 755 16 
5340 75 713 5340Z 755 9 
5340 75 714 5340Z 755 24 
5340 75 716 5340Z 755 43 
5340 75 717 5340Z 755 38 
5340 75 718 5340Z 755 29 
5340 75 720 5340Z 755 37 
5340 75 723 5340Z 755 20 
5340 75 724 5340Z 755 47 
5340 75 725 5340Z 755 41 
5340 75 732 5340Z 755 4 
5340 75 733 5340Z 755 8 
5340 75 734 5340Z 755 3 
5340 75 735 5340Z 755 54 
5340 75 736 5340Z 755 53 
5340 75 740 5340Z 755 25 
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5340 75 741 5340Z 755 30 5340 82 542 5340Z 828 1 2 5340 89 1 47-1 5340Z 895 3 
5340 75 751-1 5340Z 755 57 5340 82 600-4 5340Z 825 5340 89 218-1 5340Z 890 5 
5340 75 780-1 .

5340Z 755 27 5340 82 650 5340Z 825 5340 89 218Z-1 5340Z 890 
5340 75 781 5340Z 755 1 2 5340 82 660 5340Z 825 3 5340 89 225-2 5340Z 892 32 

5340 89 2-25Z 2  5340Z 892 5240 75-811 1 5240Z• 220 -9 5240 82 670 5240Z 825 8 
5340 75 820-1 5340Z 240 5340 82 680 5340Z 825 67 5340 89 226-2 5340Z 892 7 
5340 75 820-1 53402 245 5340 82 690 5340Z 825 57 5340 89 226Z-2 5340Z 892 
5340 75 821-1 5340Z 240 1 08 5340 82 711 5340Z 820 19 5340.89 320-1 5340Z 892 38 
5340 75 821-1 5340Z 245 1 08 5340 82 712 5340Z 820 23 5340 89 411 5340Z 892 41 
5340 75 830-1 5340Z 240 1 04 5340 82 713-2 5340Z 820 3 5340 89 412 5340Z 892 43 
5340 75 830-1 5340Z 245 104 5340 82 713-2 5340Z 825 72 5340 89 413 5340Z 892 44 
5340 75 832-1 5340Z 540 21 5340 82 713Z-2 5340Z 820 5340 89 421 5340Z 892 47 
5340 75 833-1 53402 240 1 05 5340 82 7

.
1 3Z-2 5340Z 825 5340 89 510-1 5340Z 710 5 

5340 75 833-1 5340Z 245 1 05 5340 82 714-2 5340Z 820 1 5340 89 520-1 5340Z 710 5 
5340 75 834-1 5340Z 240 1 06 5340 82 714-2 .5340Z 825 70 5340 89 521-2 5340Z 720 9 
5340 75 834-1 5340Z 245 1 06 5340 82 714Z-2 5340Z 820 5341 24 214 5340Z 240 8 
5340 75 834-1 5340Z 540 24 5340 82 714Z-2 5340Z 825 5341 24 214 5340Z 245 8 
5340 75 840-1 5340Z 540 5340 82 720-1 5340Z 825 5341 31 510 5340Z 312 
5340 75 850-1 5340Z 540 5340 82 721-1 5340Z 825 75 5341 31 511 5340Z 312 7 
5340 75 851-1 53402 540 20 5340 82 730 5340Z 825 9 5341 31 512 5340Z 312 3 
5340 75 852-1 5340Z 540 110 5340 82 740 5340Z 825 28 5341 31 513 5340Z 312 6 
5340 75 853-1 5340Z 540 1 09 5340 82 750 5340Z 828 5341 31 514 5340Z 312 4 
5340 75 910 5340Z 755 52 5340 82 760 5340Z 828 2 5341 31 515 5340Z 312 5 
5340 75 920 53402 755 42 5340 82 770 5340Z 828 59 5341 31 516-1 5340Z 312 1 4 
5340 75 922-1 5340Z 755 56 5340 82 771-1 5340Z 828 51 5341 32 130-1 5340Z 320 1 05 
5340 76 001-2 5340Z 110 46 5340 82 780-1 5340Z 828 19 5341 32 1 40-1 5340Z 320 60 
5340 82 1 00-4 5340Z 820 5340 82 791 5340Z 828 49 5341 32 171 5340Z 320 68 
5340 82 110 5340Z 828 56 5340 82 792-1 5340Z 828 61 5341 32 172 5340Z 320 72 
5340 82 1 20 5340Z 828 53 5340 82 793-2 5340Z 828 25 5341 32 510-1 5340Z 320 38 
5340 82 1 31-2 5340Z 828 23 5340 82 794 5340Z 828 57 5341 32 520-1 5340Z 320 40 
5340 82 1 40-2 5340Z 828 24 5340 82 795 5340Z 828 60 5341 32 532 5340Z 320 15 
5340 82 1 60 5340Z 820 28 5340 82 796 5340Z 828 43 5341 33 200-2 5340Z 330 
5340 82 1 60 5340Z 825 56 5340 82 798 5340Z 828 41 5341 33 221-1 5340Z 330 25 
5340 82 1 70 5340Z 820 36 5340 83 032 5340Z 830 55 5341 33 316-1 5340Z 330 30 
5340 82 1 70 5340Z 825 42 5340 83 261 5340Z 830 8 5341 33 317 53402 330 22 
5340 82 1 81-1 5340Z 820 1 6 5340 83 276 5340Z 830 31 5341 35 460 5340Z 350 
5340 82 1 81-1 5340Z 825 1 6 5340 83 277 5340Z 830 40 5341 35 532 53402 355 1 51 
5340 82 1 83 5340Z 820 66 5340 86 211-2 53402 860 18 5341 35 534-1 5340Z 355 110 
5340 82 1 83 53402 825 53 5340 86 212-1 5340Z 860 4 5341 35 536 5340Z 355 187 
5340 82 184 5340Z 820 69 5340 87 110-2 5340Z 870 5341 35 538-1 5340Z 355 1 03 
5340 82 1 84 5340Z 825 30 5340 87 111-2 5340Z 870 43 5341 35 539 5340Z 355 44 
5340 82 1 90 5340Z 820 5340 87 112-1 5340Z 870 44 5341 35 562 5340Z 355 81 
5340 82 1 91 5340Z 820 40 5340 87 113-1 5340Z 870 24 5341 35 742 5340Z 355 152 
5340 82 1 91 5340Z 825 6 5340 87 115 5340Z 870 19 5341 35 750-1 5340Z 355 97 
5340 82 210 5340Z 820 52 5340 87 116 5340Z 365 57 5341 35 753 5340Z 355 153 
5340 82 220 5340Z 820 42 5340 87 116 5340Z 870 49 5341 35 754 5340Z 355 154 
5340 82 230 5340Z 820 20 5340 87 117 5340Z 870 7 .5341 35 761-2 5340Z 355 17 
5340 82 240 5340Z 820 35 5340 87 118 5340Z 870 67 5341 35 762 5340Z 355 1 55 
5340 82 251-2 5340Z 820 72 5340 87 119 5340Z 870 16 5341 35 770 5340Z 355 69 
5340 82 251-2 53402 825 52 5340 87 1 21 53402 870 17 5341 35 781-2 5340Z 355 75 
5340 82 254 5340Z 820 33 5340 87 1 23 5340Z 870 11 5341 35 782 5340Z 355 66 
5340 82 254 5340Z 825 61 5340 87 1 24 5340Z 870 1 0 5341 35 784 5340Z 355 65 
5340 82 260 5340Z 820 39 5340 87 1 25 5340Z 870 15 5341 35 791 5340Z 355 31 
5340 82 260 5340Z 825 5 5340 87 1 26 5340Z 870 3 5341 35 793-2 5340Z 355 52 
5340 82 263-1 5340Z 820 68 5340 87 1 27 5340Z 870 6 5341 35 795 5340Z 355 37 
5340 82 263-1 5340Z 825 46 5340 87 213 5340Z 260 44 5341 35 812 5340Z 355 119 
5340 82 264 5340Z 820 31 5340 87 213 5340Z 870 59 5341 35 821 5340Z 355 63 
5340 82 264 5340Z 825 44 5340 87 214-1 5340Z 870 54 5341 35 822-1 5340Z 355 82 
5340 82 265 5340Z 820 59 5340 87 220 5340Z 870 65 5341 35 823 5340Z 355 84 
5340 82 265 5340Z 825 21 5340 87 300-3 5340Z 872 5341 35 824 5340Z 355 160 
5340 82 266-1 5340Z 820 57 5340 87 321-1 5340Z 872 1 7 5341 35 843 5340Z 355 60 
5340 82 266-1 5340Z 825 1 9 5340 87 421-1 5340Z 860 1 4 5341 35 844 5340Z 355 59 
5340 82 266Z-1 5340Z 820 5340 87 422-1 5340Z 860 33 5341 35 851-2 5340Z 355 53 
5340 82 266Z-1 5340Z 825 5340 87 423-1 5340Z 860 19 5341 35 882 5340Z 355 34 
5340 82 267 5340Z 820 30 5340 87 461 5340Z 860 32 5341 35 883 5340Z 355 46 
5340 82 267 5340Z 825 43 5340 87 462 5340Z 860 28 5341 35 892 53402 355 158 
5340 82 301 5340Z 820 21 5340 87 511 5340Z 870 36 5341 35 921 5340Z 355 1 59 
5340 82 301 5340Z 825 49 5340 87 512 5340Z 870 35 5341 35 924 5340Z 355 1 61 
5340 82 310 53402 820 43 5340 87 562 53402 290 32 5341 53 610-1 5340Z 513 86 
5340 82 340-1 5340Z 828 5340 88 1 22 5340Z 890 45 5341 53 622 5340Z 513 87 
5340 82 341 5340Z 828 65 5340 88 1 50 5340Z 880 43 5341 61 1 54-1 5340Z 110 29 
5340 82 342 5340Z 828 63 5340 88 1 51 53402 880 61 5341 61 1 55 53402 110 29 
5340 82 350 5340Z 828 9 5340 88 232-1 5340Z 880 46 5341 61 651-1 5340Z 290 41 
5340 82 351 5340Z 828 5 5340 88 233-1 5340Z 880 60 5341 61 933 5340Z 680 12 
5340 82 360-1 5340Z 828 47 5340 88 234 5340Z 880 1 8 5341 71 215 5340Z 720 43 
5340 82 511-1 53402 828 22 5340 88 240-1 5340Z 880 5341 71 255 5340Z 720 44 
5340 82 520 5340Z 828 21 5340 88 241-1 5340Z 880 23 5341 74 081 5340Z 615 56 
5340 82 523 5340Z 828 48 5340 88 260 5340Z 890 61 5341 74 356 5340Z 710 56 
5340 82 524 5340Z 828 50 5340 88 270 5340Z 890 65 5341 75 770 5340Z 755 21 
5340 82 530-3 5340Z 828 32 5340 89 1 45 5340Z 895 5 5341 75 780 5340Z 755 28 
5340 82 541-1 5340Z 828 45 5340 89 1 46 5340Z 895 2 5341 89 1 38-1 53407 895 21 
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5341 89 1 39-1 5340Z 895 1 3 
5341 89 422 5340Z 892 56 
5341 89 423 5340Z 892 63 
5341 89 822-1 5340Z 680 8 
5342 72 333 5340Z 720 59 
5342 72 732-1 5340Z 720 60 
5342 72 733-1 5340Z 720 59 
5342 74 625 5340Z 710 59 
5342 74 681-1 5340Z 720 57 
5344 36 571 5340Z 365 8 
5344 38 210 5340Z 380 
5344 38 220 5340Z 380 1 9 
5344 65 200-1 5340Z 652 
5344 65 220-1 5340Z 652 8 
5344 65 231-2 5340Z 652 3 
5344 72 332-2 5340Z 720 60 
5344 74 113-1 5340Z 710 55 
5344 74 181-1 5340Z 720 57 
5344 74 213-1 5340Z 710 53 
5344 74 314 5340Z 110 49 
5344 74 412 5340Z 710 48 
5344 75 621-2 5340Z 750 50 
5344 75 722 5340Z 755 32 
5344 82 261 5340Z 820 75 
5344 82 261 5340Z 825 88 
5344 83 031 5340Z 830 28 
5344 83 032 5340Z 830 52 
5344 83 050-1 5340Z 830 
5346 61 251-2 5340Z 620 31 
5346 61 270-1 5340Z 620 3 
5346 61 280-1 5340Z 620 33 
5346 65 220-1 5340Z 652 
5346 65 221-1 5340Z 652 6 
5346 65 222-1 5340Z 652 8 
5346 65 223-3 5340Z 652 a 
5346 65 224-1 5340Z 652 5 
5346 71 113-1 5340Z 710 1 5 
5346 71 116-1 5340Z 720 46 
5346 71 1 30-1 5340Z 710 1 9 
5346 71 1 60-1 5340Z 710 24 
5346 71 230-2 5340Z 720 1 5 
5346 71 240-1 5340Z 720 1 8 
5346 71 260-1 5340Z 720 1 9 
5346 72 040-1 5340Z 710 1 3 
5346 72 050-2 5340Z 720 1 4 
5346 73 027-1 5340Z 720 7 
5346 73 035-1 5340Z 710 8 
5346 73 040-1 5340Z 720 4 
5346 73 060-1 5340Z 710 40 
5346 73 062-1 5340Z 710 39 
5346 74 011-1 5340Z 710 49 
5346 74 012-1 5340Z 720 53 
5346 74 013 5340Z 710 50 
5346 74 013 5340Z 720 54 
5346 74 014 5340Z 710 51 
5346 74 015 5340Z 710 52 
5346 74 016 5340Z 720 55 
5346 74 017 5340Z 710 53 
5346 74 018 5340Z 710 54 
5346 74 019 5340Z 720 56 
5346 74 021 5340Z 710 57 
5346 74 022 5340Z 710 58 
5346 89 523-1 5340Z 720 9 
5346 89 530-1 5340Z 710 5 
5430 11 219 5340Z 250 21 
5430 1 4 431 5340Z 830 24 
5430 1 4 433-1 5340Z 830 23 
5430 1 4 437 5340Z 830 1 3 
5430 1 4 438 5340Z 830 25 
5430 1 4 450 5340Z 830 
5430 1 4 451 5340Z 830 36 
5430 1 4 452 5340Z 830 32 
5430 1 4 453 5340Z 830 34 
5430 1 4 454 5340Z 830 35 
5430 1 4 460 5340Z 830 21 
5430 1 4 470-1 5340Z 830 20 
5430 21 518-1 5340Z 820 48 
5430 21 518-1 5340Z 825 51 
5430 24 1 24-1 5340Z 240 5 
5430 24 1 24-1 5340Z 245 5 
5430 24 1 25 5340Z 240 4 

P AR T Na SECTION Na Na 

5430 24 1 25 5340Z 245 4 
5430 32 815 5340Z 830 5 
5430 35 212 5340Z 350 107 
5430 35 224 5340Z 350 28 
5430 35 311-2 5340Z 350 58 
5430 35 314 5340Z 350 1 5 
5430 35 314 5340Z 355 1 63 
5430 35 314 5340Z 530 1 43 
5430 35 321-2 5340Z 350 38 
5430 35 322 5340Z 350 1 9 
5430 35 324-1 5340Z 350 1 8 
5430 35 332-1 5340Z 350 33 
5430 36 620-1 5340Z 355 
5430 36 621-1 5340Z 355 117 
5430 36 622-1 5340Z 355 8 
5430 36 623-1 5340Z 355 1 0 
5430 36 624-1 5340Z 355 9 
5430 36 640-1 5340Z 355 
5430 36 641-1 5340Z 355 4 
5430 36 650-1 5340Z 355 
5430 36 660-1 5340Z 355 
5430 38 414 5340Z 820 60 
5430 38 414 5340Z 825 22 
5430 39 118 5340Z 355 57 
5430 39 118 5340Z 830 1 2 
5430 39 614 5340Z 355 50 
5430 51 537 5340Z 511 1 31 
5430 78 294-3 5340Z 650 38 
5430 83 1 00-2 5340Z 650 
5430 83 111-1 5340Z 650 31 
5430 83 115-1 5340Z 650 33 
5430 83 210-4 5340Z 650 
5430 83 213-3 5340Z 650 25 
5430 83 214-1 5340Z 650 27 
5430 83 215-1 5340Z 650 29 
5430 83 216-3 5340Z 650 26 
5430 83 217 5340Z 650 28 
5430 83 218 5340Z 650 24 
5480 14 428-1 5340Z 830 6 
5480 23 221 5340Z 230 3 
5480 23 222 5340Z 230 1 0 
5480 23 222 5340Z 365 7 
5480 23 223 5340Z 230 11 
5480 23 223 5340Z 365 6 
5480 23 224-1 5340Z 230 1 5 
5480 23 224-1 5340Z 365 29 
5480 25 418 5340Z 755 19 
5480 53 126 5340Z 820 61 
5480 53 126 5340Z 825 23 
5480 53 222 5340Z 530 122 
5486 25 423 5340Z 820 1 0 
5486 25 423 5340Z 825 71 
5486 35 1 98-1 5340Z 380 61 
5486 42 517 5340Z 892 17 
5486 44 1 74 5340Z 520 8 
5486 61 643 5340Z 710 32 
5486 61 933-1 5340Z 680 1 2 
5486 78 274-1 5340Z 720 37 
5486 78 275-2 5340Z 720 37 
5512 51 1 41-1 5340Z 513 80 
5512 71 114 5340Z 710 1 
5512 71 114 5340Z 720 1 0 
5521 55 1 42 5340Z 511 106 
5521 55 1 43 5340Z 511 107 
5522 45 1 26 5340Z 870 27 
5522 53 191 5340Z 350 20 
5640 23 1 36 5340Z 355 164 
5640 23 1 36 5340Z 530 1 42 
5640 35 624 5340Z 830 58 
5640 36 223 5340Z 350 116 
5640 48 1 07 5340Z 870 64 
5663 11 342 5340Z 355 1 57 
5663 74 1 31 5340Z 611 40 
5663 74 131 5340Z 616 43 
5663 74 1 31 5340Z 618 48 
5722 07 222 5340Z 511 1 27 
90072 5340Z 250 9 
90101 5340Z 1 70 1 9 
90102 5340Z 1 70 1 9 
90111002 5340Z 310 1 5 
90164 5340Z 710 1 8 

P AR T Na SECTION Na 
Na 

90178 5340Z 540 115 
90179 5340Z 230 13 
90179 5340Z 365 31 
90181 5340Z 230 62 
90200 5340Z 350 90 
90200 5340Z 355 47 
90200 5340Z 360 1 4 
90200 5340Z 511 71 
90200 5340Z 530 71 
90202 5340Z 360 3 
90203 5340Z 520 28 
90203 5340Z 535 26 
90203 5340Z 872 5 
90204 5340Z 350 61 
90204 5340Z 514 27 
90205 5340Z 514 3 
90207 5340Z 250 13 
90207 5340Z 260 21 
90207 5340Z 870 20 
90211 5340Z 250 6 
90211 5340Z 890 1 3 
90212 5340Z 355 116 
90214 5340Z 350 8 
90214 5340Z 355 115 
90214 5340Z 880 45 
90218 5340Z 355 3 
90230 5340Z 512 46 
90230 5340Z 513 38 
90241 5340Z 530 124 
90242 5340Z 540 128 
90242 5340Z 890 27 
90301005 5340Z 350 113 
90307 5340Z 350 46 
90308 5340Z 355 166 
90315 5340Z 870 56 
90318 5340Z 310 1 7 
90318 5340Z 512 9 
90318 5340Z 513 9 
90319 5340Z 210 104 
90319 5340Z 220 31 
90319 5340Z 365 50 
90319 5340Z 870 69 
90324036 5340Z 230 5 
90331 5340Z 511 62 
90352 5340Z 360 40 
90355010 5340Z 530 119 
90355011 5340Z 511 1 02 
90364 5340Z 514 38 
90368 5340Z 540 54 
90371 5340Z 530 131 
90408 5340Z 650 30 
90436 5340Z 530 129 
90441 5340Z 230 39 
90441 5340Z 365 45 
90447 5340Z 520 37 
90461 5340Z 535 36 
90477 5340Z 240 71 
90477 5340Z 245 71 
90479 5340Z 540 57 
90480 5340Z 540 55 
90502 5340Z 170 54 
90505 5340Z 830 9 
90510 5340Z 320 96 
90510 5340Z 511 1 
90510 5340Z 830 46 
90511 5340Z 830 10 
90512 5340Z 828 37 
90514 5340Z 330 23 
90599 5340Z 540 72 
90601 5340Z 513 75 
90601 5340Z 892 49 
90603 5340Z 320 52 
90603 5340Z 540 82 
90603 5340Z 890 57 
90607 5340Z 892 28 
90609 5340Z 830 22 
90610 5340Z 513 29 
90626 5340Z 310 44 
90627 5340Z 511 61 
90628 5340Z 210 48 
90628 5340Z 220 105 

n 
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90628 5340Z 360 70 91062 5340Z 655 1 9 91531 5340Z 650 10 
90628 5340Z 380 36 91063 5340Z 655 20 91532-2 5340Z 650 23 
90628 5340Z 520 1 6 91065 5340Z 655 29 91551 5340Z 680 19 
90628 5340Z 890 69 91066 5340Z 655 9 91609 5340Z 355 1 68 
90629 5340Z 828 1 5 91066 5340Z 656 —2 91620 5340 Z-240 89 
90630 5340Z 895 4 91067 5340Z 656 24 91620 53402 245 89 
90640 5340Z 820 4 91100-2 5340Z 170 91621 53402 230 52 
90640 5340Z 825 65 91137 5340Z 655 1 7 91622 5340Z 240 25 
90643 5340Z 365 2 91150 5340Z 170 55 91622 5340Z 245 25 
90643 5340Z 710 33 91152 5340Z 656 32 91623 5340Z 240 85 
90643 5340Z 720 41 91160 5340Z 655 7 91623 5340Z 245 85 
90644 5340Z 240 115 91160 5340Z 656 4 91624 5340Z 240 32 
90644 53402 245 115 91161 5340Z 655 8 91624 5340Z 245 32 
90644 5340Z 880 53 91161 5340Z 656 3 91625 5340Z 535 60 
90651 5340Z 710 6 91162 5340Z 655 21 91626 5340Z 512 38 
90651 5340Z 720 26 91162 5340Z 656 1 7 91627 5340Z 530 93 
90652 5340Z 355 73 91165 53402 655 1 6 91627 5340Z 535 49 
90654 5340Z 310 1 8 91165 5340Z 656 34 91628 5340Z 240 29 
90675 5340Z 820 1 3 91167 5340Z 655 1 8 91628 5340Z 245 29 
90675 5340Z 825 68 91169 5340Z 655 22 91629 5340Z 240 28 
90679 5340Z 530 39 91169 5340Z 656 1 8 91629 5340Z 245 28 
90680 5340Z 680 1 0 91170 5340Z 655 23 91630 53402 230 6 
90688 5340Z 240 83 91171 5340Z 656 26 91630 53402 365 19 
90688 5340Z 245 83 91172 5340Z 655 1 0 91632 5340Z 540 94 
90688 5340Z 511 118 91172 5340Z 656 11 91633 5340Z 540 100 
90690 5340Z 260 32 91173 5340Z 655 11 91706 53402 511 100 
90692 5340Z 210 62 91173 5340Z 656 1 2 91710001 5340Z 210 50 
90692 5340Z 220 1 4 91180 5340Z 655 1 4 91710001 5340Z 220 1 06 
90692 5340Z 355 1 67 91180 5340Z 656 20 91710001 5340Z 360 69 
90699 5340Z 230 4 91186 5340Z 655 25 91710001 5340Z 380 40 
90699 53402 365 9 91186 53402 656 30 91710001 5340Z 520 15 
90700 5340Z 240 74 91190 5340Z 830 1 5 91710003 5340Z 828 46 
90700 53402 245 74 91191 5340Z 320 1 07 91929 5340Z 355 169 
90701 5340Z 513 28 91200 5340Z 170 60 92312008 53402 880 24 
90701 5340Z 535 7 91203 5340Z 655 24 92314012 5340Z 540 125 
90703 5340Z 512 66 91203 5340Z 656 1 9 92701006 5340Z 650 19 
90703 5340Z 540 1 27 91211 5340Z 170 2 9430040100 5340Z 656 40 
90703 5340Z 820 58 91211 53402 320 88 9430040110 5340Z 656 37 
90703 5340Z 825 20 91211 5340Z 330 45 9430040130 5340Z 656 38 
90710 5340Z 260 33 91211 5340Z 880 2 9430040140 5340Z 655 35 
90720 5340Z 540 45 91213 5340Z 170 49 9430040140 5340Z 656 35 
90721 5340Z 540 46 91213 5340Z 330 53 9430040150 5340Z 656 36 
90730 5340Z 240 59 91231 5340Z 170 37 9430040160 5340Z 656 5 
90730 5340Z 245 59 91232 5340Z 170 59 9430040255 5340Z 655 42 
90730 5340Z 751 41 91233 5340Z 170 24 9430040260 5340Z 655 34 
90730 5340Z 840 40 91234 5340Z 170 35 9430040325 5340Z 655 37 
90741 5340Z 355 5 91235 5340Z 830 1 7 9430040330 5340Z 655 41 
90758 5340Z 520 57 91236 5340Z 170 31 9430040340 5340Z 655 36 
90760 53402 620 22 91237 5340Z 170 30 9430040350 5340Z 655 32 
90770 5340Z 880 25 91238 5340Z 830 16 9430040355 5340Z 656 47 
90773 5340Z 840 37 91240 5340Z 170 23 9430040370 5340Z 655 38 
90790 5340Z 840 11 91251 5340Z 170 52 9430040395 5340Z 655 43 
90802 5340Z 895 1 7 91258 5340Z 830 18 9430040410 5340Z 655 33 
90804 5340Z 320 28 91280 5340Z 830 38 9430040435 5340Z 655 39 
90812 5340Z 350 1 22 91298 5340Z 240 68 9430040460 5340Z 655 44 
90813 5340Z 360 46 91298 5340Z 245 68 9430040470 5340Z 655 40 
90813 5340Z 710 1 91303010 5340Z 365 12 9430040520 5340Z 655 6 
90813 5340Z 720 1 0 91310006 5340Z 750 17 9431060140 5340Z 655 46 
90840 5340Z 350 80 91310006 53402 751 6 9431060185 5340Z 656 44 
90842 5340Z 260 35 91310006 5340Z 755 7 9431060250 5340Z 656 42 
90843 5340Z 880 35 91314004 5340Z 620 16 9431060600 53402 656 41 
90852 5340Z 320 29 91314005 5340Z 720 25 9431060650 53402 655 48 
90852 5340Z 350 81 91316004 5340Z 320 5 9431060730 53402 656 43 
90853 5340Z 872 25 91319007 5340Z 312 2 9431060735 53402 656 46 
90856 5340Z 260 36 91321 5340Z 750 57 9431060760 53402 655 47 
90856 5340Z 880 39 91331 53402 655 1 9431060770 5340Z 655 49 
90890 53402 820 56 91331 5340Z 656 1 9431061110 5340Z 656 45 
90890 5340Z 825 1 7 91375 5340Z 655 31 95101001-1 5340Z 110 11 
90900 5340Z 240 69 91381 5340Z 656 1 4 95103006 5340Z 110 28 
90900 5340Z 245 69 91400 5340Z 650 1 7 95103010 53402 110 28 
90900 5340Z 250 17 91401 5340Z 650 1 8 95103011 5340Z 110 28 
90900 53402 365 54 91402 5340Z 650 20 95117 5340Z 350 3 
90904 5340Z 170 8 91420 5340Z 650 13 95119 5340Z 350 108 
90904004-1 53402 830 19 91421 5340Z 650 1 4 95147 5340Z 110 40 
90906 5340Z 170 8 91422 5340Z 650 1 5 95302001-1 5340Z 350 105 
91040 5340Z 230 66 91423 5340Z 650 1 6 95338 5340Z 750 28 
91040 5340Z 365 69 91430 5340Z 650 6 95338 5340Z 750 28 
91057 5340Z 656 29 91431 5340Z 650 7 95338 5340Z 751 15 
91058 53402 656 33 91442 5340Z 650 22 95338 5340Z 755 2 
91060 5340Z 655 28 91452 5340Z 650 6 95511014-1 5340Z 614 16 
91060 5340Z 656 31 91470 5340Z 620 10 95511014-1 5340Z 615 16 
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95511014-1 5340Z 616 1 6 
95511014-1 5340Z 618 1 6 
95511018 5340Z 614 42 
96010 5340Z 650 8 
96519 5340Z 860 6 
96522 5340Z 620 25 
96522 5340Z 860 6 
96531 5340Z 892 6 
96549 5340Z 614 26 
96549 5340Z 615 26 
96549 5340Z 616 26 
96549 5340Z 618 26 
96550 5340Z 614 24 
96550 5340Z 615 24 
96550 5340Z 616 24 
96550 5340Z 618 24 
96554 5340Z 620 20 
96559 5340Z 614 1 3 
96559 5340Z 615 1 3 
96559 5340Z 616 1 3 
96559 5340Z 618 13 
96559 5340Z 620 1 7 
96561 5340Z 614 41 
96561 5340Z 615 41 
96561 5340Z 616 41 
96561 5340Z 618 41 
96562 5340Z 614 21 
96562 5340Z 615 21 
96562 5340Z 616 21 
96562 5340Z 618 21 
96564 5340Z 614 25 
96564 5340Z 615 25 
96564 5340Z 616 25 
96564 5340Z 618 25 
96564 5340Z 620 1 4 
96589 5340Z 380 58 
96589 5340Z 860 26 
96591 5340Z 620 12 
96591 5340Z 620 1 2 
96592 5340Z 620 18 
96593 5340Z 620 19 
96594 5340Z 614 22 
96594 5340Z 615 22 
96594 5340Z 616 22 
96594 5340Z 618 22 
96606 5340Z 620 25 
97034 5340Z 170 6 
97038-1 5340Z 110 11 
97054 5340Z 170 6 
97125 5340Z 614 8 
97125 5340Z 615 8 
97125 5340Z 616 8 
97125 5340Z 618 8 
97190 5340Z 611 1 6 
97192 5340Z 611 1 4 
97192 5340Z 611 .1 4 
97201 5340Z 614 7 
97202 5340Z 614 46 
97207 5340Z 615 47 
97253 5340Z 614 9 
97253 5340Z 615 9 
97253 5340Z 616 9 
97253 5340Z 618 9 
97303 5340Z 240 37 
97303 5340Z 245 37 
97303 5340Z 250 28 
97313 5340Z 880 55 
97380 5340Z 240 38 
97380 5340Z 245 38 
97380 5340Z 250 27 
97381 5340Z 880 56 
97501 5340Z 520 46 
97602 5340Z 530 1 00 
97606-2 5340Z 360 60 
97606-2 5340Z 520 1 9 
97628 5340Z 511 56 
97630-1 5340Z 220 1 04 
97630-1 5340Z 380 34 
97630-1 5340Z 890 71 
97632-1 5340Z 210 57 
97657-3 5340Z 828 1 7 

P ART Na SECTION Na 
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97722 5340Z 611 1 0 
97729-2 5340Z 614 28 
97729-2 5340Z 615 28 
97729-2 5340Z 616 28 
97729-2 5340Z 618 28 
97825 5340Z 290 23 
97837 5340Z 870 1 2 
97976 5340Z 611 11 
98102011 5340Z 615 7 
98102011 5340Z 616 7 
98102011 5340Z 618 7 
98103019 5340Z 618 49 
98103032 5340Z 615 57 
98103032 5340Z 616 44 
98191 5340Z 630 4 
98303001 5340Z 750 1 2 
98303001 5340Z 751 8 
98303002-1 5340Z 750 12 
98303002-1 5340Z 751 8 
98304004 5340Z 892 57 
98334002 5340Z 620 32 
98501 5340Z 240 40 
98501 5340Z 245 40 
98501 5340Z 880 57 
98504015 5340Z 615 45 
98705051 5340Z 110 5 
98737 5340Z 614 4 
98737 5340Z 615 4 
98737 5340Z 616 4 
98737 5340Z 618 4 
98784 5340Z 614 5 
98784 5340Z 615 5 
98784 5340Z 616 5 
98784 5340Z 618 5 
98799 5340Z 614 6 
98799 5340Z 615 6 
98799 5340Z 616 6 
98799 5340Z 618 6 
98810 5340Z 611 20 
98899 5340Z 110 40 
98926 5340Z 614 23 
98926 5340Z 615 23 
98926 5340Z 616 23 
98926 5340Z 618 23 
98926 5340Z 620 1 3 
98930 5340Z 620 24 
98947 5340Z 614 10 
98947 5340Z 615 10 
98947 5340Z 616 10 
98947 5340Z 618 10 
98982 5340Z 614 19 
98982 5340Z 615 19 
98982 5340Z 615 1 9 
98982 5340Z 616 1 9 
98982 5340Z 618 1 9 
99111004 5340Z 540 61 
99307001 5340Z 614 11 
99307001 5340Z 615 11 
99307001 5340Z 616 11 
99307001 5340Z 618 11 
99308003 5340Z 614 45 
99308003 5340Z 615 54 
99711001 5340Z 630 4 
99771 5340Z 618 47 
99776 5340Z 110 42 
99779 5340Z 611 1 9 
99923 5340Z 720 23 
99928 5340Z 614 1 7 
99928 5340Z 615 1 7 
99928 5340Z 616 1 7 
99928 5340Z 618 1 7 
99938 5340Z 614 30 
99938 5340Z 615 30 
99938 5340Z 616 30 
99938 5340Z 618 30 
99948 5340Z 840 27 
99953-1 5340Z 110 34 
99960 5340Z 290 1 0 
99962 5340Z 616 42 
99962 5340Z 618 42 
99963 5340Z 615 42 

3a3 a 4 lb,  . 
P ART Na 

• h ,.•/ g  :/t-g 
SECTION Na Na 

99963 5340Z 616 42 
99963 5340Z 618 42 

1 0 - 
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